Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for PG83HG rice transplanters are

listed in this parts catalogue.

1) MODEL TYPE

Hevooooo HST
Georoore LONG WHEELBASE AND 2-CYLINDER ENGINE OF WATER-COOLED
Feeeeeen FERTILIZER

Qererees COMPUTER

TYPE OF MODEL
SSMABM | SSMABF | SSMABG | SRMABM | SRMASF | SRM486

KEY| PART CODE DESCRIPTION REMARKS

O
roo
]

8595-211-001-20 | CASE/UPPER
A] 8657-201-081-00 | CASE/UPPER
8595-211-002-10 | CASE/LOVER
¥523-100-801-80 | PIN
V211-~260-80 BOLT, SENS

L8 B AR R d

oinlaivieiaialOUn

/ TEET T T R

a8
DO OO 6 OO® @

(D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

@ " LH™ and RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install

parts on the machines.



SPC : The following symbol classifies parts to be used for machines.
*  means standard parts.
T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1 7 is indicated for parts supplied by liter.
"AR”™ is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 --0LD <« NEW
New parts can be used in place of the old parts
"27--0LD — NEW
0ld parts can be used in place of the new parts
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
2D | DYNAMIC YELLOW 1300-976-001-10 1300-976-003-00
4L | NEOBLUE 1300-985-001-10 1300-985-003-00
6G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00
8 E | SILVER MIST 1300-968-001-10 1300-968-003-00 1300-968-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers
1) For engines serial number is stamped on CRANK CASE COMP.
Please see Fig. No. 1—15.
2) For chassies serial number is shown on the LABEL.

Please see

giE=t HBERIENRIXESH
ISEKI & CO., LTD. MADE IN JAPAN

5. Parts Order
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI
on—line computer” .
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS” .



Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**%% Structure Table of Model *#*x*

p
G
MI8GG
3QQ
OHEF
E1E
D161
G
L
FIG.
1 %k %k
2 %k
3 %k sk
4 %k sk
5 %k sk
6 %k sk
7 %k %k
8 %k %k
9 %k %k
10 %k %k
11 * %
12 * %
13 * %
14 * %
15 * %
16 * %
17 * %
18 * %
19 * %
20 * %
21 * %
22 * %
23 * %
24 * %
25 %k sk
26 * %
27 * %
28 * *
29 * %
30 * %
31 * %
32 * %
33 * %
34 * %
35 * %
36 * %
37 * *
38 * %
39 * %
40 * %
41 * %
42 * %
43 * %
44 * %
45 * %




**%% Structure Table of Model **x*

p
G
MI8GG
3QQ
OHEF
E1E
Dhie1
g6 @
L
FIG.
16 * %
47 *
48 *
49 * %
50 %k sk
51 * %
52 % %k
53 * %
54 * %
55 E3ES
56 *
57 *
58 %k sk
59 * %
60 %k sk
61 * %
62 % %
63 * %
64 *
65 *
66 * %
67 * %
68 * %
69 * %
70 *
71 *
72 % %
73 * %
74 * %
75 *
76 *
77 % %k
78 * %
79 * %
80 * %
81 * %
82 % %
83 * %
84 * %
85 * %
86 * %
87 % %
88 * %
89 * %
90 % %k




*%% Structure Table of Model *#*x*

p
G
MI8GG
3QQ
OHEF
E1E
D161
G
L
FIG.
91 * *
92 %k
93 %k sk
94 * %
95 * %
96 * %
97 % %k
98 %k %k
99 * %
100 * %
101 * %
102 * %
103 * %
104 * %
105 * %
106 * %
107 * %
108 * %
109 * %
110 * %
111 * %
112 * %
113 * %
114 * %
115 * %
116 *
117 *
118 *
119 *
120 *
121 *
122 *
123 *
124 *
125 *
126 *
127 *
128 *
129 *
130 *
131 *
132 T
133 T
134 T
T

135




**%% Structure Table of Model **x*

p
G
MI8GG
3QQ
OHEF
E1E
Dhie1
g6 @
L
FIG.
136 TT
137 TT
138 * %
139 * %
140 * %
141 * %
142 * %
143 * %
144 * %

145




FIG.37 FIG.60~62, 68

FIG.66 FIG.1~H,59
FIG.53 FIG.56,57
FIG.54
1]
Gs3
&
FIG.67 FIG.23,36
FIG.69 FIG.31~34,41~50,52, 64, 65
FIG.78 FIG.29,30
FIG.27,28 FIG.39

FIG.8~10, 12~22, 24~26, 35, 40, 51

FI1G.74,79~81 FIG.63

FIG.6 FIG.73 FIG.72

FIG. 11

FIG.38



10

FIG.100

il

&)

FIG.82~88,90,95,97,99

FIG.109 FIG.111
FIG.112 FIG.108

F1G. 101
/

FIG.110
FIG.96,98, 104~107 FI1G.89,92,393

FIG.94

FIG.103

Vo) y— i
7 wpimi D)

i P 3
é§(>¢7 = S
17 L\
7 ’fﬁ% \\j N/

FIG.91



11

FIG.122 FIG.121,127

%
= &
g
é_.
=,
FIG.116,120
FIG.123,124

FIG. 125 \ FIG.119

FIG.128

FIG.126,129

FIG.130




12

Contents

PG83E16
ENGINE(FD620DAB00)

CYLINDER/CRANKSHAFT ............................................................................................ Flg
PISTON/CRANKSHAFT ................................................................................................. Flg
VALV CAMSELATT---eosssevsveeesssssseessssoseesssssssssessssssseesssssseeessssoseessssssseessssoooees Fig.
LUBRICATION-EQUIPMENT ....................................................................................... Flg
COOLING-EQUIPMENT ................................................................................................ Flg
ELECTRIC-EQUIPMENT-«-v-eoeveseesvescessessesseessssessvesssssvsssessessesseeses oo Fig.
CONTROL-EQUIPMENT ................................................................................................ Flg
CARBURETOR ................................................................................................................. Flg
ATR-FILTERMUFFLER ---veoesseevveeeesssssseessssssseessssssseessssssseessssssssessssssseeessssooeee Fig
FUEL TANK/FUERL-VALV Ererrrsevvseesessssseesssssssseessssssssesssssssseesssssssseessssssseessssoooee Fig
STARTER ......................................................................................................................... Flg
LABEL .............................................................................................................................. Flg

© 0 a1 O U s W N M

e =
w N = O



Contents

CHASSIS
ENGINE SYSTEDMe+rreeeeseeeeseeesssueessutaenteesnutennsteenteesmstemnttennteemneeenieesteenmeeemeesnn: Fig.
ENGINE MOUNT SYSTEI:++++veeeesssreeesssueeeessuureesssuueesssssueeessissteeensssmeessnmmeesssmmeeesnsnen Fig.
ENGINE PULLEY, TENSION SYSTEM::stsssesrsrsrsssrsrsrsrsrsnurumsnininiiiisiississsssssins Fig.
FUEL TANK SYSTEIM:+++veeeeesreeeessssseeesssrureeasiseeeasiiseeessiiseeessiuesessssseeessssseesssseeeasnsees Fig.
MUFFLER COVER SYSTEIM:+w++essseeeessssreeessssureeassureesssureessssneessssmeessnssseeesnsnseeessnssnes Fig.
LEVER (CHANGE) SYSTEM - +++eeeesreesesseesteseesememetantintintestsit sttt Fig.
LEVER (HST) SYSTEM -+ +eeeeeseresseessesuerttesttntenttatenttettntenttetesttete sttt sisenne s sueenne Fig.
CLUTCH SYSTEM :++++vvveeeesesseeeessssueessssureeesiuneeesiuteesaniisetesnnseteemssmeesmmmteeamiieeanmmmeeens Fig.
L A A0 001 Fig.
BELT COVER SYSTEM:+++w++seeessseesasutesssutesssueenutaanteesnttensteenieesnsteessteesseesnsseesnseesnes Fig.
THROTTLE SYSTEIM :++++veeessseeeeesssseeeessssureesssueeeesiueeessnseeeesniseeesnsmeeesmimeeesmmeeesnmmeee Fig.
CASE (TRANSMISSION) SYSTE:++++eeresresreereereeeesuessesuentintininieiieteeesesenesnesnesnees Fig.
SHAFT (INPUT) SYSTE M- -eeeveeereeueeuesserauenuentertenietentenitstenitente sttt Fig.
SHAFT (CHANGE,COUNTER,DRIVE) SYSTEM::++:sessesesessssessessuessisininiiiniiiinnninnns Fig.
SHAFT (REAR/DIFTF) SYSTEM::eeeeeeeererssuuunuummummmmmimiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiie.. Fig.
SHAFT (OUTPUT) SYSTEM:++vweeeevesseerseesuesuesutenuenttentinienttetentetessenie et st s Fig.
SHAFT (FRONT DRIVE) SYSTEM -+ +eeeveeeesresseesuesuesutsiuenieniiaieniteiestesitenesseneennens Fig.
SHAFT

(CHANGE/SEEDLING INTERVAL) SYSTE --eeeeeeeerrerensseseeeemettiiiiiiinieiiniii.. Fig.
SHAFT (PLANTING/OUTPUT) SYSTEM:+eeeeeeeeereeseueesressuesiuiisiiniiiiiiinieiiieniesneens Fig.
SHIFTER (CHANGE) SYSTE M-+ +eeveseesseesuessuestesutsiiniiiiinitiiisieniteie st Fig.
SHIFTER (SEEDLING INTERVAL),

SHAFT (DIFF-LOCK/REAR) SYSTE M- +wteveeseeesveereesutesuisuenuiniieniieniiniiniieieniesneenens Fig.
SHAFT (DIFF-LOCK/FRONT) SYSTEM-:eeeeeeeerrrrrrrretrrttittiittiiiiiiiiiiiiiieei, Fig.
REAR WHEEL SYSTEM:+++w++sseeesseeessseeessuesssstasssuressueessseeanseesssseesssmeenseesnmseasmsenseesnn: Fig.
CASE (STEERING) SYSTEM :++vveveereereseesuessuententenientieienitenitetenitenie st Fig.

DRAG ROD SYSTEM ...................................................................................................... Flg

© 00 3 & Ot s~ W N =

I S U o T S S Gy S St
< O Ot s~ W N = O

18
19
20

21
22
23
24
25

13



14

N B S NI S N DAY TP Fig.
FRONT EXTENSION SYSTEM :+++weveeeeeesseeeessssueeesssureesssueeeenssreesnsiseesssiiesesnnmeeesnsmeees Fig.
CASE (FINAL) SYSTIEIM:+++eeeeeerrrssrnssnsssnnunnuumummmuttttiiitiii e Fig.
SHAFT (FRONT WHEEL) SYSTIIM :+eeeeeeeeeeeeeeeeeeeeeeeeteattantimiineiiiiiiiiiii, Fig.
FRONT WHEEL SYSTEI:++++veeeessseeesssssutaeessutaessssureesssisueeeasisseeesssseeessnssmeesassmeessnsmeees Fig.
FRAME SY ST ++vweeseeeerseeeessseessueesssusassseessssesssseessssesssteassssesssesasssenseessmseesssemmeenn: Fig.
SHAFT (REAR DRIVE) SYSTEM ::eeeeeereeruunuummmmmmmmutiiitiiiiiiiiiiiiiiiiiiiiiiiiiiieieeeeeeeen, Fig.
SHAFT (PLANTING) SYSTIEIM eeeeeeeeeeeeeeeeeeeseeassassssssissiiiiiiiiii Fig.
FRAME (ROLLING) SYST M :weeeeeeessseesnusrtaeetaaniiittitittttaniiiiiitiittiiiiiises s Fig.
SHAFT (BRAKE) SYSTIEM::++eeeeeeeeessssnsnnsnoosoiiiuuuttiiiiiiiiiiiiiiiiii e Fig.
CASE (REAR) SY ST :eeeeeeeeeseessnnnnuummmmmmmmmimmiiiiiiiiiiiiiiiiiiitiiiiiiiiiiiiiiiiiiiiiiiieiiiieieeeaaee. Fig.
STEERING SYSTEM :+++weeseeesrseeesseresssuesssstessuresssusessseeassstesnsseessseessesenseessmeeasssenseen Fig.
PEDAL (BRAKE/CLUTCH) SYSTEM rerrrrrrerrerrrrrrrtrmttttttittiitiiiiiiii, Fig.
BUMPER SIDE FRAME SYST M eteeeeeeesssseeessssuueeesssuuraeassueeessssneessssseeessssesesnsseees Fig.
OIL PRESSURE PUMP SYSTEM:+++sseeesseeessseesssueesssuaesssresssseessseesssnesssseesssssessnssssseeans Fig.
CYLINDER SYSTEM:++rveeesseeessseesssutesssueessseeenueesnueesnuntenueeennieesnttessteenimeenmeeeniee s Fig.
PIPING SYSTEMU(1/2)(2/2):+++++++vteeveereesuessuesuieniiriiniiiiiiiiiniieitniiesitei st Fig.
L0 B AT S A0 001 Fig.
SPRING CASE SYSTEIM+rrereeerseeessseesssueesssuaesssuesnutesnsseesssneenseeenieesmmeemseeemmeesmneeannes Fig.
MARKER OPERATING SY ST +eeeesereeeeersrsreessssureeesssuraeasiueeesssseeesssssressnsssesesssseees Fig.
LOWER LINK SYSTEM :++++vveeeeesseeeeessssrtessssuteetsniuteessiuteeesisteessntmtesasmteeamimeesmnimeeenn Fig.
CASE (FEEDING DRIVE) SYSTEM

(F TYPE)(1/2)(2/2) «++vererrrenreeeeeaaneiiiiiiiiiiieee e Fig.
CASE (FEEDING DRIVE) SYSTEM

(EXCEPT F TYPE)(1/2)(2/2)-+++sesesrsesessssesrsrissasssisrisiessssssssisissessssssssssse s Fig.
VN VA DT 2 N DY T Fig.
OIL PRESSURE ROLLING SYSTEIM:+++eeeeesseeeessssseeeesssureeassureessssureesssssneesasssneeessssnees Fig.
POWER-ASSISTED STEERING SYSTEM:++reeeeerseeessseesssuresssuressurassseaesseessseessseeennnes Fig.
UPPER LINK SY ST +eeesssreeeeesesreeeessssraeesssutaeessueeessniseteesnsseeesnsseeesmmeteesmmeeesnsmeees Fig.
BONNET SYST M +rveeeeeeesseeeeesssteessasuuteesnstteeanimteesnsitteemnmteesmnmtteemiieeeamieeaiens Fig.
Rl A D 2R 40 DY Fig.
PANEL (GUIDE) SYSTIEIM :eeeeeeeeeeeeeeeeeeeeeeesssetmntiii Fig.

STEP (REAR) SYSTEM (EXCEPT F TYPE) - sssssseeeeerruuunsannettiiiiiiiiiiiniiieaan. Fig.

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

47

48
49
50
51
52
53
54
55
56



STEP (REAR) SYSTEM (F TYPE):++e++eeeeveeseueesutesiutsiuiiniiiiiiiiieniniie e Fig.
FOOT ACCELERATOR SYSTEIM:+++++e++essseeeessssseeeesssueesassiuneesssisnressssneessnsueessnnnseeesnnnes Fig.
ENGINE COVER SYST M +++++veeeeeesseeeesssuteessautteennuttetsnittessniiteesninteesaiiteessnnieeesnnn Fig.
HOOK (WHEEL MARKER) SYSTIEM -+ veereeesreessuessutesuesiuiisieiiiiiieniiiieiie e Fig.
SEEDLING FRAME STAY SYSTEM:+++reeeeeeeeeeeessssssuuteeeeeessnniuutteeeessnniiimreereessnmminnen Fig.
MIRROR SY ST ++++vveeeeeesseeesssssueeessauuttasnintteesmnittessnttteessstteesnntttesssteeessteessnnieeesnns Fig.
o DN AR S N DY EE T Fig.
AUTOMATIC TURN SYSTEM (F TYPE):+++sesesesesessesesesesesssssssnsesessssssssssssessssssssssnsesnns Fig.
AUTOMATIC TURN SYSTEM

(EXCEPT F TYPE): -t eoseetsetessuesssttsstensutinsiinniinieiiiimiiieimtiieitinismismtimismtsmie. Fig.
CENTER MARKER SYSTEIM:+++++vveseeeeeeeesssssssunueteeeeassnniuumtteeeeesnninmimieeeessmnmmmiiieeeesssnnnnn Fig.
STIDE MARKER SYSTEM :+++++vvetesssseeeeesssteeesssstteesnisuteesnittessnisteessntteessnieessnsieeesnnieeens Fig.
SEEDLING FRAME SYSTEIM:+ttsssseeeesssrteesssuttetnnutteennitteesniiteesniiteessiteeesniieeessnnne Fig.
HEAD LAMP SYSTEM eeeeesssseeeeeeeeeessssssuumttteeeensnnumimttteeesmmuiitttteessmmimiiittteesemmmmiis Fig.
OIL PRESSURE LEVER SYSTEM

(EXCEPT F TYPE): -t eeseessetessessstesstensutinsiinniinieiitimtiieitiieiitinismssmtimiemismmes: Fig.
OIL PRESSURE LEVER SYSTEM (F TYPE):++++veeseeseresruessrisiiiiiiiiiiiiiiie, Fig.
OIL PRESSURE SENSITIVITY LOCK SYSTEM -t sseeeeessrseeeesssureessssueeesssisneeessinneess Fig.
OIL PRESSURE

SENSITIVITY LEVER SYSTEM wwt+eessssssseeeteeeesssssuuuteeeeessnsiiuureeeesesssnisureeeesssnnnnnnnes Fig.
METER PANEL SYSTEM:+++++evteesssseeeesssueeessastuteessiuuteesniiteesniiteessstteesnmiteesmimeeenmis Fig.
HARNESS SYSTEM (F TYPE):+eveeseeeseessutestesiutsitieniiiniiiiiesit it Fig.
HARNESS SYSTEM (EXCEPT F TYPE):+e+eeeseereseessseesieniiiiiiiiiiiiiiisii e Fig.
HARNESS (PLANTING SECTION) SYSTE M- +weeeeeseeeeuessuesessuesuiniisiiiniiiiiieiieienns Fig.
BATTERY SY ST tereseeeeesssssteeessutteesnutttemnittteaniittesaiitttesttteessitteesasiteeesniseeessseees Fig.
SWITCH SY ST :+++vvveevereeeesessssessssreeeesesssnuummteeesesnnmmmumteteessmmmmiimtttessmmmmmmitteeemmn Fig.
CONTROLLER SYSTED:+++++eveeeeeeesssssasustttteeeeannnummttteteessnnmiittteeeessmmiiittteeessnmmiiiieen Fig.
CONTROLLER (VOICE) SYSTEM::+w+eeesveeseeesueessuessutesuesiutiiiieniistieniie et Fig.
SUB GUIDE SYSTEIM:--+#eeessreeeeessrreeesasunneetnnmmttteaittteesniiteesnitttessstttessisreeessisreesssneees Fig.
LIFT,ROLLING,CASE SYSTEM:::tstessesessststssssestuistnisiitiiiisiitiiiiiiisisis s Fig.
LN S AR A N DY) F P Fig.
SHAFT (PLANTER DRIVE) SYSTEM :++eeeseeeereessueesressutesutaniieiiiiniiiniiiiiesissnseiesnens Fig.

SLIDE SYSTEM ............................................................................................................... Flg

57
58
59
60
61
62
63
64

65
66
67
68
69

70
71
72

73
74
75
76
77
78
79
80
81
82
83
84
85
86

15



16

LEAD CAM SYSTEM ...................................................................................................... Flg 87
SEEDLING TANK SLIDE BAR SYSTEM-rrrrrrrssssessssssseeeessssssssssmsssssseeessssssssssssssooee Fig. 88
SHAFT (PLANTING/CENTER) SYSTEM ...................................................................... Flg 89
SEEDLING FEED CAM SYSTEM ................................................................................. Flg 90
DEPTH ADJUSTMENT SYSTEM .................................................................................. Flg 91
CENTER FLOAT SYSTEM ............................................................................................. Flg 92
FLOAT LINK SYSTEM ................................................................................................... Flg 93
BALANCE SPRING SYSTEM:+++++--vsvveeeeesesssssssssssssssseessssssssssssssssseeessssssssssosssssseeeesoos Fig. 94
RAKE SYSTEM ................................................................................................................ Flg 95
FRAME (SIDE) SYSTEM ................................................................................................ Flg 96
SIDE PIPE SYSTEM ....................................................................................................... Flg 97
SHAFT (PLANTING/SIDE) SYSTEM ............................................................................ Flg 98
SUPPORT PIPE SYSTEM ............................................................................................... Flg 99
STAY (RIDGE CLUTCH) SYSTEM ................................................................................ FlglOO
FRONT PLATE GUARD’MARKER SYSTEM ............................................................... Flg]_O]_
SEEDLING PICKING ADJUSTMENT SYSTEM .......................................................... F1g102
BRACKET (GUIDE) SYSTEM ........................................................................................ Flg103
FLOAT (SIDE) SYSTEM ................................................................................................. Flg104
FLOAT (SIDE/INSIDE) SYSTEM ................................................................................... F1g105
ROTARY PLANTER (LH) SYSTEM ............................................................................... F1g106
ROTARY PLANTER (RH) SYSTEM ............................................................................... F1g107
SEEDLING TANK SYSTEM ........................................................................................... Flg108
WINKER SYSTEM .......................................................................................................... Flg109
FRONT PLATE SYSTEM ................................................................................................ F1g110
SEEDLING HOLD SYSTEM .......................................................................................... Flg]_l]_
SEEDLING FEED SYSTEM ........................................................................................... Flg112
LABEL (1) ......................................................................................................................... Flg113
LABEL (2) ......................................................................................................................... Flg114
TOOL ................................................................................................................................ Flg 115
FERTILIZER

GENERATOR SYSTEM (F TYPE) .................................................................................. Flg116



DRIVE SYSTEM (F TYPE)(1/3)-(8/3)+-+++srsessrsrserseresersrusssssriesisssiesissssssssssssssaesssesessnen, Fig.117
AIR CHAMBER SYSTEM (F TYPE)-+++++esesessesesessessssssssssssssssssnssssssssesssssssssssssssssssssssssns Fig.118
DUCT (BLOW) SYSTEM (F TYPE) ................................................................................ Flgllg
CLUTCH SYSTEM (F TYPE) .......................................................................................... F1g120
HARNESS SENSOR SYSTEM (F TYPE) ....................................................................... Flngl
WARNING BUZZER SYSTEM (F TYPE) ....................................................................... F1g122
FRAME SYSTEM (F TYPE) ............................................................................................ F1g123
FRAME (FERTILIZER) SYSTEM (F TYPE):+++seseseeesessessssssesssssnsessussssssnssssssssssssnsns Fig.124
BLOWER SYSTEM (F TYPE) ......................................................................................... F1g125
CAPSULE SYSTEM (F TYPE)(1/3)-(3/3) ........................................................................ F1g126
HOPPER SYSTEM (F TYPE) .......................................................................................... Flg127
HOSE SYSTEM (F TYPE) ............................................................................................... F1g128
FERTILIZING CLUTCH SYSTEM (F TYPE) ................................................................ F1g129
DITCHER SYSTEM (F TYPE) ........................................................................................ F1g130
LABEL,TOOL (F TYPE) .................................................................................................. F1g131

OPTIONAL PARTS

SUB WHEEL (870/PG/OUT) SET

(F TYPE-OPTION): e eeeeeeeeeeseestsstsit e e e Fig.132
SUB WHEEL (850/PG/OUT) SET

(F TYPE-OPTION):+eeeeeeeeeeeeeeeessett e Fig.133
SUB WHEEL (850K/PG/OUT) SET

(F TYPE-OPTION):sseesseesssssnnunnnunnnmnnnuutuiiiiitiiii s aa s s e e s e e Fig.134
SUB WHEEL (870/PG/IN) SET

(F TYPE-OPTION):eeeeeeeeeeeesseessetttti e ae s Fig.135
SUB WHEEL (850K/100/OUT) SET (OPTTION)::+ssssseeererurnnnsanseesrertumuuuniannansienieiniinn.. Fig.136
FORK SYSTEM (OPTION):++eveeseersresseesuersuenutentententiatenttettsitentt ettt Fig.137
COMPONENT PARTS
COMPONENT PARTS

FOR K116-029-000-40 ON Flg50 ............................................................................... F1g138

17



18

COMPONENT PARTS

FOR K211-062-000-00 ON Fig. 49 -+ +srsseserserssrsssssssmssimisieiisisisis s Fig.139
COMPONENT PARTS

FOR K510-002-000-10 QN Fig.-+wsrsessessessessrssmusmsssssisiniiciinisisi s Fig.140
COMPONENT PARTS

FOR 2186-536-310-00 ON Fig. 74+ +ereeeesessemsemssmssissinsisiissei e Fig.141
COMPONENT PARTS

FOR 2186-738-410-20 ON Fig. 106:w++w+ssessersssesssssssenssimssssssiissiessisss e, Fig.142
COMPONENT PARTS

FOR 2186-739-410-20 ON Fig. 107 :+++w+wseesessrsssssssessesinsimisissississis s, Fig.143
COMPONENT PARTS

FOR 2190-440-200-00 ON Fig. 51w sseeeeeeressessessssssssmnsisiicsseisis s, Fig.144
COMPONENT PARTS

FOR 8842-718-350-10 ON Fig. 127w+ wsseressersssesssssssmmssiessiisiicisiniscn e, Fig.145

WIRING DIAGRAM (8Q) (1)
WIRING DIAGRAM (8Q) (2)
WIRING DIAGRAM (F/8) (1)
WIRING DIAGRAM (F/8) (2)



ENGINE

FD620DABO00---PG83E16

5291-097-100-00






FIG. 1 CYLINDER/CRANKSHAFT

21

1
2 |
33 26 PARTS SHIPPED LOOSE 15
5291-001A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO clL|p
,,,,, 1 |5110-042-107-XX |GASKET,HEAD | *| 2 | | | | ]110042107
,,,,, 2 |5110-082-139-XX HEAD,CYLINDER [ *| ' | | | | 1110082139
,,,,, 3 /5110-086-033-XX HEAD,CYLINDER COMP | *| ' | | | | 1110086033
,,,,, 4 |5110-093-028-XX |GASKET,8.2X12X1 [ *| 2 | | | | 1110093028
5 [5110-222-056-XX |CASE-ROCKER * 1 110222056
,,,,, 6 |5110-222-068-XX |CASE-ROCKER [ *| ' | | | | 1110222068
,,,,, 7 15110-602-089-XX GASKET,BREATHER,COVE | *| ' | | | | 1110602089
,,,,, 8 |5110-602-332-XX |GASKET | *| %] | | | 110602332
,,,,, 9 |5110-602-449-XX (GASKET,CRANKCASECOV | *| ' | | | | [110602449
10 |5182-712-054-XX [PLATE * 1 132712054
11 [5140-242-292-XX|COVER | *| Yl || |140242292
12 |15161-262-146-XX[VALVE | *| Yl ]161262146
13 15215-120-329-HX PIPEOILGAUGE | *| i O I I e 3215120329H
14 |5490-156-268-XX [COVER-CRANKCASE | *| N I I 490156268
15 [5491-202-299-XX [CRANKCASE-COMP * 1 491202299
16 |5590-712-079-XX JOINT | *| o I e 590712079
17 |5920-042-142-XXSTUD x| 4l || 920042142
18 15920-092-308-XX |SCREW | *| i I I e e 920092308
19 |5920-431-037-XXPIN x| S 11 1| 920431037
20 |5920-432-227-XX [PIN * 1 920432227
21 |5920-492-110-XX |SEALOIL/ASD34X5 | *| 2 | | | | | 920492110
22 15920-492-255-XX |[SEAL-OIL,VC 8X12X2.5 | *| i I I 920492255
23 [5921-412-110-XX BEARING-PLATE [ *| ' | | | | | 921412110
24 |5921-432-010-XX|COLLAR | *| & | | | || 921432010
25 [5921-512-067-XX BOLT * 4 921512067
26 |5921-512-123-XXBOLT8X45 | *| ¢ | | | | | 921512123
27 |5921-702-002-XX (CLAMP x| 2 11 1 | 921702002
28 15921-922-054-XXTUBE | *| i I I 921922054
29 |5130-B06-25X-XX BOLT-FLANGED | *| % | | | | 1130B0625
30 |5130-B08-16X-XX BOLT/M8X16 * |4 130B0816




22

FIG. 1 CYLINDER/CRANKSHAFT

f 25

33 26 PARTS SHIPPED LOOSE 15

5291-001A-

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS

C | AB0O clL|p
31 [5130-C08-12X-XX [BOLT-FLANGED * 2 130C0812
32 [5130-G08-65X-XX BOLT-FLANGED * | 10 130G0865
33 [5130-T08-60X-XX BOLT-FLANGED * 2 130T0860
34 |5670-B20-10X-XX |0 RING,10MM * 1 670B2010




FIG. 2 PISTON/CRANKSHAFT

5291-002A-

PARTS SHIPPED LOOSE

N2

23

KEY

PART CODE

DESCRIPTION

REMARKS

—

5130-012-136-XX

5130-292-109-XX

PISTON,ENGINE

PISTON

130012136

130292109

5132-516-068-XX

5920-360-21X-XX

ROD-ASSY-CONNECTING

132516068

92036021

5920-382-103-XX

S |TYPE OF MODEL
P "FD620D
C | ABOO
* 2
e oo
o R oo
i Mo e
ot e
* 2
e ot
e S
e e
o P
* 1
o e R
e oo
o ot

920382103




24

FIG. 3 VALVE/CAMSHAFT

I 12
@ 4
13
4 10
5291-003A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | AB0O c|L|P
1 [5120-042-115-XX [VALVE-INTAKE * 2 120042115
2 5120-052-093-XX [VALVE,EXHAUST * 2 120052093
3 [5120-092-067-XX RETAINER,VALVE SPRIN | * 4 120092067
4 [5120-112-056-XX |[COLLET * 8 120112056
5 [5120-162-056-XX |ARM-ROCKER * 4 120162056
6 [5120-202-059-XX [SHAFT-ROCKER * 2 120202059
7 [5120-322-064-XX [TAPPET * 4 120322064
8 [5120-442-239-XX [CAMSHAFT ,VALVE * 1 120442239
9 [5131-162-057-XX [PUSHROD * 4 131162057
10 [5391-082-057-XX RETAINER,SPRING * 4 391082057
11 |5490-782-082-XX [SPRING * 4 490782082
12 |5920-091-109-XX [SCREW * 4 920091109
13 |[5920-151-137-XX NUT * 4 920151137
14 |{5920-492-109-XX [SEAL-OIL * 4 920492109
15 |5480-J12-00X-XX RING SNAP/S12 * 4 480J1200




FIG. 4 LUBRICATION-EQUIPMENT

5291-004A-

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

*(O~w »

FD620D
ABOO

REMARKS

—

5110-092-566-XX

5161-152-090-XX

GASKET,DRAIN PLUG

CAP,OILFILLER

110092566

161152090

5161-542-053-XX

5520-052-122-XX

ROTOR-PUMP,IN

161542053

520052122

5590-512-114-XX

5921-452-132-XX

SPRING

590512114

921452132

5130-B06-12X-XX

BOLT/M6X12

130B0612




26

FIG. 5 COOLING-EQUIPMENT

5291-005A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO clL|p
1 [5110-121-084-XX [CAP * 1 110121084
2 |5110-482-039-XX BRACKET,COOLINF FAN * 1 110482039
3 [5110-532-068-9H BRACKET * 1 1105320689H
4 |5110-532-069-9H BRACKET * 1 1105320699H
5 [5110-602-084-XX (GASKET,THERMOSTAT CO | * ! 110602084
6 [5110-602-450-XX (GASKET,PUMP CASE * ! 110602450
7 15110-602-451-XX [GASKET,PUMP COVER * 1 110602451
8 [5130-702-098-XX [GUIDE,COOLING FAN * 1 130702098
9 [5131-072-097-XX |[SHAFT * 1 131072097
10 |5140-372-130-XX |[SCREEN,RADIATOR * ! 140372130
11 |5140-912-102-XX [COVER * 1 140912102
12 |5161-422-069-XX [COVER-PUMP * ! 161422069
13 |5390-612-062-XX RADIATOR  ASSY * 1 390612062
14 |5390-622-051-XX [HOSE-COOLING * 1 390622051
15 |5430-782-055-XX RESERVOIR * ! 430782055
16 |5490-442-066-XX PUMP-WATER * 1 490442066
17 |5490-542-056-XX THERMOSTAT * 1 490542056
18 |5490-631-056-XX [SEAL-MECHANICAL * 1 490631056
19 |5490-852-054-XX [CAP-ASSY-PRESSURE * 1 490852054
20 |5590-412-084-XX [FAN,COOLING * ! 590412084
21 |5590-512-113-XX |GEAR-SPUR * 1 590512113
22 |5592-562-057-XX [IMPELLER * 1 592562057
23 [5593-362-052-XX |CASE-PUMP * 1 593362052
24 |5920-372-082-XX [CLIP * 2 920372082
25 [5920-420-14X-XX [PIN * 1 92042014
26 [5920-492-111-XX [SEAL,OIL/IS 10X20 * 1 920492111
27 [5921-502-230-XX [BOLT,6X40 * 1 921502230
28 |5921-502-231-XX BOLT,6X20 * 1 921502231
29 |5921-502-255-XX BOLT * 1 921502255
30 [5922-002-044-XX WASHER * ! 922002044




FIG. 5 COOLING-EQUIPMENT

27

5291-005A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P (ED6700 T|O|R REMARKS
C | ABOO C|L|P
31 |5130-B06-16X-XX BOLT/M6X16 | *| = > 1 | .| | [1380B0616
32 |5130-B08-16X-XX BOLT/M8X16 | *| = 21 | .| | [130B0816
33 |5130-G06-20X-XX BOLT-FLANGED | *| ® || .| | |130G0620
34 |5130-T06-45X-XX BOLT-FLANGED | *| 3 | | | | 1130T0645
35 |5130-T06-65X-XX [BOLT-FLANGED * ! 130T0665
36 |5130-T06-75X-XX BOLT-FLANGED | *| ' | | | | 1130T0675
87 |5130-T08-70X-XX BOLT-FLANGED | *| ' | | | | 1130T0870
88 [5551-A08-14X-XX|PINDOWEL [ *| ' | | | | | 551A0314
39 [5670-B15-07X-XX |0 RING * 1 670B1507




28

FIG. 6 ELECTRIC-EQUIPMENT

5291-006A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO clL|p

1 [5110-092-766-XX |GASKET,16X24X1 * 1 110092766
2 5210-662-070-XX REGULATOR,VOLTAGE * 1 210662070
3 |5211-192-160-XX IGNITOR * 1 211192160
4 [5211-212-094-XX |COIL,IGNITION * 2 211212094
5 [5211-302-060-XX |CAP,SPARK PLUG * 2 211302060
6 [5211-932-188-XX [FLYWHEEL-ASSY * ! 211932188
7 15260-312-058-XX [HARNESS * 1 260312058
8 [5260-312-060-XX HARNESS * 1 260312060
9 |5270-102-181-XX |[SWITCH * 1 270102181
10 |5270-102-234-XX [SWITCH * ! 270102234
11 |5270-342-058-XX RELAY * 1 270342058
12 |5590-262-066-XX [COIL,HOUSING * ! 590262066
13 |5590-312-121-XX |COIL,CHARGING * 1 590312121
14 |5920-092-273-XX |[SCREW,6X25 * 4 920092273
15 [5920-152-167-XX [NUT * ! 920152167
16 |5920-222-245-XX WASHER * 1 920222245
17 |5920-372-006-XX [CLAMP * 1 920372006
18 |5920-372-208-XX [CLAMP * 1 920372208
19 |5920-592-011-XX [TUBE,5X6X75 * 1 920592011
20 |5920-702-112-XX PLUG * 2 920702112
21 [5920-721-195-XX [BAND * 2 920721195
22 [5920-721-237-XX [BAND * 2 920721237
23 |5130-B05-20X-XX BOLT-FLANGED * 2 130B0520

24 |5130-B06-12X-XX BOLT/M6X12 * 2 130B0612

25 [5130-B06-14X-XX BOLT-FLANGED * 2 130B0614

26 [5130-G06-20X-XX BOLT-FLANGED * 2 130G0620

27 [5214-B05-10X-XX [SCREW,PAN+- * 1 214B0510

28 |5225-B04-14X-XX |SCREW-PAN-WSP-CROS * 2 225B0414

29 |5510-A51-00X-XX KEY * 1 510A5100




FIG. 7 CONTROL-EQUIPMENT

29

6
5291-007A-
S (rypEoFmoODEL| I | C | G
KEY PART CODE P [FD620D T|O|R REMARKS
C | ABOO C|{L|P
,,,,, 1.15110-532-070-XX | ot || 110532070
,,,,, 2 156132-362-163-XX et | | 132362163
,,,,, 3 [5132-362-164-XX | el J132362164
,,,,, 4 16161-712-075-XX | el ] 161712075
5 |[5161-712-097- * ! 161712097

,,,,, 6 |5390-032-088-XX | <l P Tl | 390032088
,,,,, 7 5391-292-091-XX| o ]s91292001
,,,,, 8 |5420-362-060-XX et 1] | [420362060
,,,,, 9 |5491-032-162-XX | <l J491032162

10 [5491-102-093-XX |[GOVERNOR-ASSY * ! 491102093
11 |5491-132-178-XX PANEL-COMP-CONTROL | *| ' | | | | | 491132178
12 |5920-022-087-XX[BOLT || 2| | | ] 920022087
13 |5920-022-269-XX[BOLT || 1| ] 920022269
14 [5920-092-381-XX SCREW,5X30 [ *| 2| | | | | 920092381

15 [5920-151-339-XX NUT * ! 920151339
16 |5922-002-036-XX WASHER [ *| * | | | | | 922002036
17 |5921-432-135-XX COLLAR,6X18X2.3 | *| 2 | | | || 921432135
18 |5921-432-148-XXCOLLAR [*| Y| | | | | 921432148
19 |5921-442-052-XXSPRING | *| 1| 1 | ] 921442052

20 [5921-452-056-XX |[SPRING * ! 921452056
21 |5921-452-125-XXSPRING [*| * | | | || 921452125
22 |5921-530-009-XX BOLT6X12 | *| * | | | | | 921530009
23 |5922-002-035-XXWASHER | *| | | | || 922002035
24 |5922-002-091-XX WASHER6X28X1.6 | *| 2 | | | | | 922002091

25 15130-B06-16X-XX BOLT/M6X16 * 2 130B0616
26 |5130-B06-30X-XX BOLT-FLANGED | *| ' | | | | [130B0630
27 |5311-B06-00X-XXNUTMé | *| ‘| | | ] 311B0600
28 |5312-B05-00X-XXNUT [*| 2| || || 312B0500
29 [5411-B06-00X-XX WASHERM6 [ *| ' | | | | | 411B0600




30

FIG. 8 CARBURETOR

5291-008A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO c|L|P
1 [5110-092-024-XX |GASKET * 1 110092024
2 [5110-092-769-XX |GASKET * 1 110092769
3 |5110-602-087-XX |[GASKET,INTAKE MANIFO * 1 110602087
4 |5110-602-088-XX |[GASKET,INTAKE MANIFO * 1 110602088
5 [5110-612-119-XX (GASKET * 3 110612119
6 [5150-032-851-XX [CARBURETOR-ASSY * 1 150032851
7 15160-142-075-XX [SCREW-PILOT AIR * 1 160142075
8 |5160-202-140-XX |CHAMBER-FLOAT * 1 160202140
9 |5160-252-005-XX [VALVE-THROTTLE #100 * 1 160252005
10 |5160-302-067-XX [VALVE,FLOAT * ! 160302067
11 [5160-312-066-XX [FLOAT * 1 160312066
12 (5160-352-053-XX JET-AIR #1.6 * 1 160352053
13 |5160-352-058-XX JET-AIR #1.1 * 1 160352058
14 (5160-412-249-XX [SHAFT-CARBURETOR * 1 160412249
15 |5160-412-259-XX [SHAFT-CARBURETOR * ! 160412259
16 |5160-602-201-XX [PIPE-INTAKE * 1 160602201
17 |5160-732-222-XX INSULATOR * 1 160732222
18 [5161-262-237-XX [VALVE * 1 161262237
19 (5211-882-009-XX [SOLENOID ASSY * 1 211882009
20 |5390-762-053-XX [LIMITER * ! 390762053
21 |5430-560-03X-XX BREATHER-BRAKE * 1 43056003
22 15491-212-247-XX [NOZZLE-MAIN * 1 491212247
23 |15491-212-248-XX [NOZZLE-MAIN * 1 491212248
24 |5491-232-083-XX HOLDER-MAIN JET * 1 491232083
25 |5590-762-081-XX MANIFOLD-INTAKE * 1 590762081
26 15920-022-254-XX BOLT,8X110 * 2 920022254
27 15920-092-080-XX [SCREW * 2 920092080
28 [5920-092-081-XX [SCREW * 2 920092081
29 [5920-222-231-XX WASHER * 1 920222231
30 [5920-272-003-XX |[COLLAR * ! 920272003




FIG. 8 CARBURETOR 31

5291-008A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FDG20D T|O|R REMARKS
C | AB0O clL|p
31 15920-272-004-XX [COLLAR | *| . 920272004
32 15920-272-025-XX [COLLAR | *| i I I 920272025
33 15920-332-067-XX RING,SNAP | *| i I I 920332067
34 15920-482-006-XXPIN | *| i I I 920432006
35 |5920-552-148-XX |0-RONG * ! 920552148
36 15920-632-432-XX JET-MAIN#175 | *| i I I 920632432
37 15920-642-137-XX JET-PILOT#52.5 | *| i I I 920642137
38 15920-812-009-XX |SPRING | *| o R 920812009
39 15920-812-077-XX |SPRING | *| i I I 920812077
40 |5921-512-068-XX BOLT * 1 921512068
41 [5920-932-002-XXSEAL, | *| i I I e e 920932002
42 |5130-B06-20X-XX BOLT-FLANGED | *| | > |1 | ] |130B0620
43 |15130-B06-45X-XX BOLT-FLANGED | *| S |1 | ] |130B0645
44 |5214-B04-14X-XX [SCREW * 1 214B0414




32

FIG. 9 AIR-FILTER/MUFFLER

PARTS SHIPPED LOOSE

5291-009A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO clL|p
1 [5110-112-253-XX |[CASE-AIR FILTER * 1 110112253
2 |5110-112-254-XX |CASE-AIR FILTER * 1 110112254
3 [5110-132-161-XX [ELEMENT,AIR-FILTER * 1 110132161
4 |5110-132-207-XX [ELEMENT,AIR FILTER * 1 110132207
5 [5110-472-057-9H BRACKET * ! 1104720579H
6 [5110-602-079-XX (GASKET,MUFFLER * 2 110602079
7 15110-612-118-XX |GASKET * 1 110612118
8 [5180-772-094-XX |ASSISTER * 1 180772094
9 |5490-692-407-XX MUFFLER-ASSY * 1 490692407
10 [5920-092-322-XX [SCREW * 4 920092322
11 |5921-431-336-XX [COLLAR * 6 921431336
12 |5921-502-285-XX BOLT * 2 921502285
13 |5187-B05-20X-XX [BOLT/5X20 * 6 187B0520
14 |5311-G06-00X-XX [NUT-HEX * 1 311G0600
15 |5461-F06-00X-XX WASHER/M6 * ! 461F0600




FIG. 10 FUEL-TANK/FUEL-VALVE

T,
[
|

1n—=
10—

5—

33

1
5291-010A-
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | AB0O clL|p
,,,,, 1 |5490-191-055-XX [FILTERFUEL | *| ' | | | | 1490191055
,,,,, 2 |5490-402-065-XX PUMP,FUEL | *| ' | | | | 1490402065
,,,,, 3 |5510-232-166-XX TAP-ASSY | *| ' | | | | 510232166
,,,,, 4 |5590-712-119-XX4JOINT | *| ') | | | |590712119
5 [5920-372-001-XX |(CLAMP * 1 920372001
,,,,, 6 |5920-372-113-XX|CLAMP | *| 2| | | | |920872113
,,,,, 7.15921-702-042-XX CLAMP | *| Y| | | 11921702042
,,,,, 8 |5921-902-139-XX TUBE5.8X108X140 | *| ' | | | | 1921902139
,,,,, 9 15921-912-055-XX TUBE5X10X700 [ *| ' | | | | 19219120565
10 [5315-B10-00X-XX NUT/HEX * 1 315B1000
11 [5410-B10-00X-XX WASHER/M10 * 1 410B1000




34

FIG. 11 STARTER

8
5291-011A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | ABOO clL|p

1 ([5110-652-118-XX [CAP * 1 110652118
2 |5130-812-108-XX [SHAFT,CRANK * 1 130812108
3 [5130-912-068-XX HOLDER * 1 130912068
4 |5131-682-131-XX [LEVER * 1 131682131
5 |5140-242-205-XX |[COVER * ! 140242205
6 [5160-732-098-XX INSULATOR * ! 160732098
7 15161-462-186-XX |[COVER-ASSY * 1 161462186
8 |5161-462-235-XX |[COVER-ASSY * 1 161462235
9 [5210-392-059-XX BRUSH * 4 210392059
10 |5210-402-052-XX |[SPRING BRUSH * 4 210402052
11 |5210-802-054-XX ARMATURE * 1 210802054
12 |5211-632-101-XX [STARTER,ELECTRIC * ! 211632101
13 |5270-102-122-XX [SWITCH * 1 270102122
14 |5320-852-097-XX [STOPPER * 1 320852097
15 |5920-022-277-XX BOLT * 2 920022277
16 |5920-152-146-XX NUT * 2 920152146
17 |5920-152-147-XX [NUT * 1 920152147
18 |5920-332-081-XX RING,SNAP * 1 920332081
19 |5130-B08-30X-XX BOLT/M8X30 * 2 130B0830
20 |5317-B08-00X-XX [NUT/MS8 * ! 317B0800
21 |5461-F08-00X-XX WASHER,SP/M8 * 1 461F0800




FIG. 12 LABEL

> -4
B, | I
N

NI

P

35

5291-012A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [EDG20D T|O|R REMARKS
C | ABOO C|L|P
,,,,, 1 |15560-312-419-XXLABEL x| L 1 | 1560312419
,,,,, 2 |5560-332-060-XX LABELMANUAL | *| ' | | | | |560332060
3 |5560-802-080-XX [LABEL-BRAND * 1 560802080




36

FIG. 13 TOOL

5291-013A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ED620D T|O|R REMARKS
C | ABOO C|[L|P
1 [5921-102-051-XX [TOOL-WRENCH,19X21 * 1 921102051




CHASSIS

2190-097-100-00






14

&

+

(RADIATOR)

1 ENGINE SYSTEM

(ENGINE/RADIATOR)

7

ENGI NE/ RADIATOR)

39

ENGINE)

§

10 {1 BADIATOR ENGINE ENGINE) ?&
?‘ RADIATOR) i ?
13 \T A /\ T
20 12 T ENGINE)
& // o) < /\
- 4 \\Q‘; {
(RESERVE TANK) -1 g, 6
2200-101 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3A T|O|R REMARKS
C | El6 C|L|P
,,,,, 1 |12200-101-501-00 [HOSE,COOLING/LOWER | *| * | | | | |
,,,,, 2 [2200-101-502-00 HOSE,COOLING/UPPER | *| ' | | | | |
,,,,, 3 /J061-120-032-00 CLAMP/WORM/20-32 | *| * | | | | |
,,,,, 4 |12186-101-508-00[HOSE/650 | *| Y | | | | |
5 |J062-111-120-00 |CLIP/HOSE/11.1-12 * 1
,,,,, 6 |V211-360-802-50 BOLT/SP x| 4 00
,,,,, 7.12162-111-009-00TUBE x| Yo\
,,,,, 8 12186-101-310-20 SPACERRADIATER/FD [ *| ' | | | | |
,,,,, 9 |V211-360-802-50 BOLT/SP x| 8 | 0 0
10 |[2162-101-011-00 HUB,RADIATOR * 4
11 {2139-505-002-00 GROMMET | *| ) I I A O
12 |V362-260-008-00 NUT/WASHER | *| i A N T O
13 |4106-102-028-00 WASHER | *| S A N T O
14 |2179-501-011-00 MOLE/O40 | *| 2| | | | [
15 {2186-101-320-00 STAY,RESERVE TANK * 1
16 |V211-360-802-00 BOLT/SP | *| O I I R
17 |V362-260-008-00 NUT/WASHER | *| i O I I O
18 12186-101-004-00 INSULATOR/280 | *| i A O N A
19 12186-101-005-00 INSULATOR/200 | *| S ISR O S O
20 |1421-621-038-00 BAND,WIRE/170 * 1




40

FIG. 2 ENGINE MOUNT SYSTEM

2200-103 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2200-103-210-00

BASE,ENGINE/PG10

1

2161-103-001-00

INSULATOR

V401-160-010-00

WASHER,SP/M10

OU 1O IND =

V304-260-010-00

NUT

L EEE BN B R [oNs-A%

w00 00 B

V411-260-010-00

WASHER/M10




FIG. 3 ENGINE PULLEY, TENSION SYSTEM

(ENGINE)

"~ 18

(ENGINE)

41

9190-105H- ‘i‘(r()’,z&\é%o%é K0
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |12200-105-001-00 [PULLEY/VB105/133/ | *| * |~ { | | |
,,,,, 2 |2142-101-005-00 WASHER | *| Y 0
,,,,, 3.12189-221-003-00 BOLTM10X30 | *| Y'\ o\ | |
,,,,, 4 |V401-160-010-00 WASHERSPM10 | *| * | | | | [
5 [2200-105-230-10 |JARM,TENSION/10 * 1
,,,,, 6 |3621-211-002-00 PULLEY,TENSION | * | ' | | | | | .
,,,,, 7 |V704-140-015-00 RING,SNAP/15C | *| 2| | | | |
,,,,, 8 |2144-337-007-00 WASHER x| Yo\
,,,,, 9 |V500-162-502-00 PIN,SPLIT/25X20 [ *| ' | |\ | | |
10 [2161-105-006-30 SPRING/HE136 * !
11 |2190-105-051-00 BASEHST/PG8 | *| i R O N A
12 |V720-103-504-20 RINGO | *| i O I I O
13 |V201-260-801-20 BOLT/M8X12 | *| i O I I O
14 |13207-301-016-00 [PACKING,DRAIN PLUG = | * | i O I I O
15 |V211-260-803-50 [BOLT(S) M8X35 * 4
16 |V522-100-801-80PIN | *] S A T e O
17 [2190-105-001-00 BELT/VBO45/H-PX ~ [*| * | | | ||
18 12161-105-200-20 [PIVOT,TEBSION COMP | * | i E OO N A
19 12162-105-001-00 BOLT/UNC3/8X22 | *| i A O O
20 |V401-160-010-00 WASHER,SP/M10 * !
21 [V411-260-010-00 WASHERM10 [ *| * | | | ||




42 FIG. 4 FUEL TANK SYSTEM

®g\%24
®
ENGINE/FILTER/FUED  &—23

g‘f\j—w

23

2190-111 -0100

(ENG INE/CARBURETOR) ,? t
) 23

N 238

. 3i\31—11
§ ff@ﬂ%# \\\\\‘

o |
(ENG INE/PUMP/FUED) L
4 ?

32

20

<

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2162-111-002-00

TANK,FUEL

1

2162-110-300-00

GAUGE,FUEL  ASSY

V301-260-004-00

NUT/M4

V401-160-004-00

WASHER,SP/M 4

2190-111-001-00

TANK,FUEL/8

2190-111-002-00

CAP,FUEL

1416-621-037-00

PACKING/RUBBER

Q0 ~3!0 OV > 1O IDN -

V301-260-004-00

NUT/M4

V401-160-004-00

WASHER,SP/M 4

V411-260-008-00

WASHER,PL/M 8

3908-170-020-00

PIN,SNAP/8

2190-111-004-00

CAP,JOINT/8

J061-123-035-00

CLAMP/WORM/23-35

2190-111-200-00

BRACKET,FUEL/8

V362-260-008-00

NUT/WASHER

2190-111-005-00

CAP/10A

2186-111-005-00

HOSE,FILTER/PG

2162-111-005-00

HOSE,PUMP

2162-111-006-00

HOSE

2190-111-007-00

HOSE,BREEZER/PG8

2174-111-002-00

CONNECTOR

2162-111-003-10

HOSE/FUEL

J062-119-126-00

CLIP/HOSE/11.9-12.6

J062-126-134-00

CLIP/HOSE/12.6-13.4

2186-111-310-10

FRAME,GUIDE/G

V211-360-802-00

BOLT/SP

1650-111-230-20

NECK/TANK

2100-502-200-00

CAP (G55) ASSY

2706-501-003-00

BREATHER,TANK CAP

2706-501-004-00

GASKET

LR SN R S IR R R REE AR JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE FEE EEE I AR R R NEE N (@Na-N )

LT T I e . B T T - T e e B e R ey N I o T T T e T =2 = Y =L T = TR S VRS ISR T T




i ENGIN

FIG. 4 FUEL TANK SYSTEM

20
E/CARBURETOR) /? 2
* 23

<

43

L 31-11
184 \
U z‘:‘_ﬁ%l \
23-» L %
@ 24 ﬁ Q//I #ﬁj
g%‘ 3 (ENG INE/PUMP/FUED) I/
‘g ﬁ
(ENGINE/FILTERQUEL) #—23 37
toJ 17
23
2190-111 -0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | Ei6 c|L|P
031 12190-111-008-00 FILTER/FUEL | *]| S T T
82 [2186-111-002-00 HOSEFUEL [ *| | | | | |
33 |J061-132-050-00 CLAMP/WORM/32-50 | *| S A O O O
34 |V211-360-802-00 BOLT/SP | *]| 0 R O O O
35 {2190-111-006-00 [HOSE,BREEZER/PG8 * !
36 |J062-126-134-00 CLIP/HOSE/12.6-13.4 | *| N AR T A T
37 12186-111-500-00 STAY,PUMP | *]| i IR T A T
38 |[V210-360-601-60 BOLT(SP)/M6X16 * 4




44

excine &

FIG. 5 MUFFLER COVER SYSTEM

2200-112 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2162-112-200-00

COVER,MUFFLER

1

V211-360-802-00

BOLT/SP

2162-112-001-10

COVER,MUFFLER/UPPER

2200-112-210-00

COVER

2162-112-004-30

COVER,EXHAUST/REAR

V200-700-601-60

BOLT

V200-700-601-20

BOLT

Q0 ~3!0 OV > 1O IDN -

V401-700-006-00

WASHER/LOCK

35660-503-302-00

WASHER,WIRE TENSION

3625-570-209-00

SPRING,PLATE WASHER

2162-112-005-10

STAY,MUFFLER

2162-105-001-00

BOLT/UNC3/8X22

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V301-700-006-00

NUT

V401-700-006-00

WASHER/LOCK

%l %okl okl % k| ki ok %! X! k| k! X! X! X XKIOWWP

L I A A Tt B - T« - T L H et I




FIG. 6 LEVER (CHANGE) SYSTEM

2186-123B-0100

45

KEY PART CODE

DESCRIPTION

REMARKS

—

2186-123-240-20

2161-535-001-00

LEVER,CHANGE/HST

HOLDER

2144-501-011-10

1560-695-022-00

BOLT/M6X16X16

JOINT BALL MOSLH

V363-260-008-00

1329-106-002-00

INUT/WASHER

IPIN,STAND

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
o e
o R S
i M ot
ot e
* 2
e ot
e S
e e
e ot
* 2
ot e
e S
o S
e e
* 1

3908-170-020-00

IPIN,SNAP/8




46

2190-124E-0100

FIG. 7 LEVER (HST) SYSTEM

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-124-200-00

LEVER, SUB CHANGE

1

2190-124-220-10

GRIP

V120-366-001-20

SCREW

2190-124-500-00

PIVOT/HST

V211-260-802-00

BOLT/S

2161-123-002-40

SPRING

V201-260-806-00

BOLT/M 8X60

Q0 ~3!0 OV > 1O IDN -

V304-260-008-00

NUT

2186-124-510-10

PLATE,LEVER/HST

2186-124-550-20

PLATE,GUIDE/HST

V211-260-802-00

BOLT/S

2186-124-057-10

PIN/12X55

35605-704-003-00

PIN,HAIR (10)

V411-260-010-00

WASHER/M10

2186-124-063-00

SPRING/HCO011

1444-116-007-00

WASHER(11X30X2)

1444-116-006-00

LINING

2186-124-064-00

[U-NUT/M10

2186-545-330-00

SWITCH

2186-124-052-00

PLATE

V111-163-001-60

SCREW/M3X16

V401-160-003-00

WASHER,SP/M 3

2186-124-540-00

ROD/HST

1560-695-021-00

JOINT BALL MOSRH

1560-695-022-00

JOINT BALL MOSLH

V401-160-008-00

WASHER,SP/M 8

V304-260-008-00

NUT

1560-132-007-30

NUT/MS8

2162-124-210-00

ROD

1560-695-021-00

JOINT BALL MOSRH

LR SR R N IR R R REE BEE JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE NN FEE IR AR BB R NEE N (@Na-N )

L S I e I O . B Y T T TR I e e e N T N | B e Y e . B T I o VA =Y B TSV YR




FIG. 7 LEVER (HST) SYSTEM

47

~. A2
12 11 @%\\
/ /iﬁi\ ’ N 7 V&,:H .‘;@
19— T < P N\ T
22 ] N uﬁ\gg

2190-124E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C E16 C|L|P
31 11560-695-022-00 JOINT BALLMOS8LH | *| e
32 |V401-160-008-00 WASHER,SPM8 | *| S A N T T
33 |V304-260-008-00NUT | *] S
34 |1560-132-007-30 NUTM8 | *| Y o
35 [2190-124-600-00 |JARM,COUNTER/83H * !
36 12190-124-300-00 ARM,ROLLER/PG83 | *| i O I I O
37 14135-404-001-00 BOLT,ADJUST | *| i O I I O
38 1V301-260-006-00 NUTM6 | *| i N N O
39 |V411-260-010-00 WASHERM10 | *| Y | | | | |
40 |[V500-162-501-50 [PIN,SPLIT/2.5X15 * !
41 |2186-124-056-00 ROLLER/08X12X15 | *| i R O N A
42 |V411-260-008-00 WASHER,PL/ M8 | *| i O I I O
43 |V500-162-501-50 [PIN,SPLIT/2.5X15 | *| i O I I O
44 |2161-105-007-00 [SPRING/HE090 * 1




48

2186-129H-0100

FIG. 8 CLUTCH SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2161-129-021-20

PULLEY,CLUCTH

1

V600-150-620-40

BEARING,RB/6204SS

2130-755-002-00

WASHER,STAND SPRING

V705-140-047-00

RING,SNAP/47 C

3625-151-001-00

WASHER

V401-160-012-00

WASHER,SP/M12

V328-261-212-00

NUT/SLOTTED

Q0 ~3!0 OV > 1O IDN -

V500-163-002-50

PIN,SPLIT/3 X25

2145-129-200-40

CLUTCH ASSY

2132-122-220-00

PLATE,DISK DRIVEN

2512-205-212-00

FACING A

2132-122-201-00

PLATE,FRICTION

2512-205-214-00

FACING

2132-122-207-00

SPRING

2132-122-204-00

BRACKET, SPRING

2132-122-205-00

NUT

2132-122-206-00

PIN,SPLIT

2132-122-203-00

SPRING

2161-129-022-00

COLLAR/21X25X20

3750-231-013-00

KEY,SPROCKET

2186-129-001-00

SHIFTER

2144-128-002-00

HUB,CLUTCH

V600-150-600-50

BEARING,RB/6005SS

2161-129-002-00

WASHER

2161-129-210-10

ARM

V201-260-803-00

BOLT/M 8X30

V304-260-008-00

NUT

%l K| ko ok %l k| ki k! %! Xl k| %k Nl X okl k| %! X! ki k! %| X! X! %! ¥ X[OW®R

e B s e B T R = T T B Y Y N e B e e e I e Y I e L )




FIG. 9 HST SYSTEM

49

2190-131H-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |V201-261-016-00 [BOLT/M10X160 | *| * |~ \ | | |
,,,,, 2 |K510-002-000-10 HST(PG/2DASSY [ *| ' | | | | |FIG 140
,,,,, 3 |V401-160-010-00 WASHER,SPM10 | *| * | | | | |
,,,,, 4 |V522-100-801-80FPIN | *| 2| | | | |
5 [2190-131-500-00 BRACKET/HST/PG83 * 1
,,,,, 6 |3650-106-006-00 BUSH/156X17X15 [ *| * | | | | |
,,,,, 7.1V211-360-802-00 BOLT/SP x| Yo\ o
,,,,, 8 |V211-360-802-50 BOLT/SP x| Y\ o
,,,,, 9 [2190-131-002-20 PULLEY/VB117/HST | *| * | | | | [
10 {2190-131-003-10 [FAN/HST * 1
11 |V211-260-801-60 BOLT,SEMS()M8X16 | *| 2 | | | | |
12 12190-131-004-00 PLATE | *| i O I I O
13 |V211-260-801-60 BOLT,SEMS(§M8X16 | *| 2 | | | | |
14 [2190-131-530-00 GUARD/HSTFAN | *| | | | ||
15 |[V211-260-802-00 [BOLT/S * 1
16 [2190-131-006-00 [PLATE/FANCOVER [ *| ' | | | ||
17 |V411-260-006-00 WASHER/M6 | *| 2| | | | |
18 |V401-160-006-00 WASHER,SPMS6 | *| 2| | | | |
19 |V200-260-601-00 BOLT/M6X10 | *| 2 | | | | |
20 |2190-131-001-10 [PULLEY/VB131 * 1
21 |2151-603-003-00 KEY/05X05X35 | *| 2 | | | | |
22 |1337-721-002-00 WASHER/11X24X3 | *| 2 | | | | |
23 |V401-160-010-00 WASHER,SPM10 | *| 2| | | | |
24 |V500-162-502-50 [PINSPLIT/25X25 | *| 2 | | | | |
25 |V327-261-110-00 NUT/SLOTTED * 2
26 |2190-131-007-00 BELT/VBO4O0 | *| i O I I O
27 12186-131-052-00 ARM,TRUNNION | *| i O I I O
28 |V201-360-805-00 BOLT/M8X50 | *| i I O O
29 |2144-735-006-00 WASHER | *| 2 |\ L
30 |[V401-160-008-00 WASHER,SP/M 8 * 1




50

FIG. 9 HST SYSTEM

2190-131H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

V304-

460-

008-

00

NUT/MS8

1

32

2186-

131-

530-

10

ARM,TENSION/HG

33

3621-

211-

002-

00

PULLEY,TENSION

34

V704-

140-

015-

00

RING,SNAP/15 C

35

2144-

337-

007-

00

WASHER

36

V500-

163-

002-

00

PIN,SPLIT/3 X20

37

2161-

131-

027-

00

BOLT/S

! %[ k! k! %k X X|OTR

DN R W DN




FIG. 10 BELT COVER SYSTEM

51

2186-135H-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 (2161-135-300-00 COVERBELT/H | *| '\ | \7F |
2 |V211-360-802-00 BOLT/SP * 3




> FIG. 11 THROTTLE SYSTEM

(ENGINE) 37-1

2186-137 -0100

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

2186-137-200-00 LEVER 1

V304-260-008-00 INUT

V411-260-008-00 WASHER,PL/M 8

3533-306-001-00 [SPAC/MS8

2186-137-002-00 |GRIP/08X65

2186-117-002-10 (CABLE,THROTTLE

2130-601-018-00 [PIN,SNAP/6

2161-117-220-10 CABLE/CHOKE ASSY

©i00 =3O UM

V401-160-012-00 WASHER,SP/M12

%kl okl k! %| X! X!k X X(OAW®R

e T = T | B I T T )

—
o

V335-260-012-00 INUT




FIG. 12 CASE (TRANSMISSION) SYSTEM

2186-201 -0100

53

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2186-201-210-00|CASE_ o\ *| Yo o
,,,,, 2 |3555-403-009-00 BUSH,CASEMETAL [ *| ' | | | | | .
,,,,, 3 12186-201-200-00CASE o x ot
,,,,, 4 |2186-201-202-00 BUSH *) Yo 0o
5 |[V211-560-804-00 BOLT(S)7 * | 15
,,,,, 6 |2157-201-004-10 PLUGOIL |\ *| Y | 0
,,,,, 7 |V781-160-000-6B PLUG/SCREW/SEAL | *| ' | | | | |
8 |V522-100-801-80 [PIN * 8




54

FIG. 13 SHAFT (INPUT) SYSTEM

2186-202H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

REMARKS

2186-202-051-00

SHAFT,INPUT/H

1

V600-110-620-40

BEARING,RB/6204

V600-110-620-50

BEARING,RB/6205

V705-140-052-00

RING,SNAP/52 C

V744-125-521-00

SEAL,OIL/TC255210

2186-202-050-00

GEAR,SPUR/21

V201-360-802-5B

BOLT/SEAL

2130-407-003-00

WASHER

©i00 =3O UM

V401-160-008-00

WASHER,SP/M 8

%okl ok k| %k X! X!k XKOAW®R

T N T | B T T e VA =




FIG. 14 SHAFT (CHANGE,COUNTER,DRIVE) SYSTEM

55

2186-203H-0100,2186-204 -

0100,2190-205H-0100,2186-209A-0100

KEY PART CODE

DESCRIPTION

—

2186-203-001-00

2186-203-004-00

2186-203-050-00

2186-204-200-10

SHAFT,COUNTER COMP

2163-202-011-00

BEARING

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
i e S
ot ot
ot e
* 1
o S
e S
e e
e ot
* 2
i M e
o oo
o ot
o e




56

FIG. 15 SHAFT (REAR/DIFF) SYSTEM

2186-206 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

moN

~ 7 Q

REMARKS

2186-206-004-10

GEAR

1

2132-308-004-00

CASE,FRONT DIFF

2134-208-002-00

SHAFT,DIFF PINION

1427-432-003-00

PINION,DIFF/11T

1427-301-005-00

COLLAR,PINION THRUST

2144-208-005-00

GEAR,DIFF SIDE/15T

1427-432-005-00

COLLAR,THRUST

Q0 ~3!0 OV > 1O IDN -

V522-100-801-60

PIN

V522-100-803-20

PIN

2161-206-007-00

WASHER

V201-360-802-50

BOLT/M 8X25

V600-110-600-80

BEARING,RB/6008

2161-206-002-30

SHAFT,REAR DIFF/LH

2161-206-003-30

SHAFT,REAR DIFF/RH

2161-206-004-00

CLUTCH

2161-206-005-10

GEAR/BEVEL/14/DRIVE

V600-110-620-50

BEARING,RB/6205

2161-206-006-00

SHIM

V705-140-052-00

RING,SNAP/52 C

3625-701-003-00

CAP,BLANK/52

LN B R R SR REE R SRR BEE JEE EEE REE NEE FEE JEE REE AR AR N JleNa-R’

N DN DN D D DR DN D D DN DN DN e e




FIG. 16 SHAFT (OUTPUT) SYSTEM

57

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |2161-207-002-10 |GEAR o\ *| 20 0
,,,,, 2 |V600-110-630-50 BEARINGRB/6305 (*| 2 | | | | |
,,,,, 3 |V707-140-062-00 RING/SNAP | *| 2| |\ | |
,,,,, 4 |2162-207-210-40 CLUTCHBRAKE/G | *| 2 | | | | [
5 |V600-110-620-40 BEARING,RB/6204 * 2
,,,,, 6 |3650-109-207-00 RIVET/03X25 | *| 8 | | |\ | |
,,,,, 7 |2145-335-245-00 RING,SNAP | *| 8 | |\ | |
,,,,, 8 |2186-207-224-00 HUBBRAKE | *| 2| | | | |
,,,,, 9 |2186-207-222-00 SHIM/C x| 2 00
10 {2161-207-001-10 |[COVER,BRAKE * 2
11 |V744-120-420-80 |[SEAL,OIL/TC20428 | * | i I A e O
12 |V522-100-803-20PIN | *] i A N T O
13 |V211-260-802-50 BOLT/S *| 10




58

FIG. 17 SHAFT (FRONT DRIVE) SYSTEM

2186-208 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-208-001-00

GEAR

1

2144-308-002-10

CASE,FRONT DEFF

2161-208-004-00

SHAFT

1427-432-003-00

PINION,DIFF/11T

1427-301-005-00

COLLAR,PINION THRUST

2144-208-005-00

GEAR,DIFF SIDE/15T

1427-432-005-00

COLLAR,THRUST

Q0 ~3!0 OV > 1O IDN -

V522-100-801-60

PIN

V522-100-803-20

PIN

2161-206-007-00

WASHER

V201-360-802-50

BOLT/M 8X25

V600-110-600-80

BEARING,RB/6008

2161-208-002-10

SHAFT,FRONT DRIVE/6

2161-208-003-00

CLUTCH/DIFF LOCK

2145-333-001-00

SPRING/HC035

2145-333-002-00

WASHER

V705-140-030-00

RING,SNAP/30 C

LR A R R NEE N I AN AR AR RN N REE R REE R JleNa-R

= e DN W DD = DN DN DD DN e e




FIG. 18 SHAFT
(CHANGE/SEEDLING INTERVAL) SYSTEM

59

2190-210K-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3A T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2186-210-510-00 [SHAFT,SEEDINTERVAL | *| * | | | | |
,,,,, 2 [2190-210-031-00 GEARSPUR/17-18 | *| Y| | | | [
,,,,, 3 |V600-110-620-20 BEARINGRB/6202 | *| 2 | | | | |
,,,,, 4 |2190-210-015-10 SHAFT,SEEDINTERVAL | *| ' | | | | [
5 [2190-210-260-20 GEAR,SPUR/27/E12 * 1
,,,,, 6 [2190-211-011-20 GEARBEVEL/15/G [ *| ' | | | | |
,,,,, 7 |V600-110-620-20 BEARINGRB/6202 | *| ''| | | | |
8 |V600-110-620-10 BEARING,RB/6201 * 1




60

FIG. 19 SHAFT (PLANTING/OUTPUT) SYSTEM

2190-211A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-211-001-00

CASE

1

V211-260-803-50

BOLT(S) M8X35

Jury
N

V201-260-801-80

BOLT/M 8X18

V720-101-900-80

O-RING/P 8

2190-211-008-00

SHAFT,SEEDING/OUT/P

2190-211-012-20

GEAR,BEVEL/21/G

V600-110-620-40

BEARING,RB/6204

Q0 ~3!0 OV > 1O IDN -

V704-140-018-00

RING,SNAP/18 C

V705-140-047-00

RING,SNAP/47 C

V744-120-470-70

SEAL/OIL

V704-140-020-00

RING,SNAP/20C

2161-211-200-00

SHIFTER

2161-302-004-00

SEAL(SDD2/25357)

V682-200-001-00

BALL

1650-253-003-00

SPRING/HC022

V720-101-901-00

O-RING

2161-211-003-00

BOLT

LR A EEE R NEE N I 2N AR AR REE N REE R NEE R JleNa-R

LT B e T = T o T oY B S Y= Y VR YRS B S S




2190-212H-0100

FIG. 20 SHIFTER (CHANGE) SYSTEM

61

KEY

PART CODE

DESCRIPTION

—

2186-212-001-00

2186-212-200-00

V522-100-804-00

3625-540-004-00

CAP,BLANK/30

2161-214-003-00

RING/O

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
o R S
o M ot
ot e
* 1
e S
e S
e e
e ot
* 1




62 FIG. 21 SHIFTER (SEEDLING INTERVAL),
SHAFT (DIFF-LOCK/REAR) SYSTEM

6-14

2186-213A-0100,2186-214A-0100

TYPE OF MODEL | 1

C
PG83H T]O
E16 c|L

KEY PART CODE DESCRIPTION

~ 7 Q

REMARKS

V720-101-901-00 |O-RING 1

2161-211-003-00 BOLT

2194-419-020-00 [PLUG/25X08

2186-213-230-20 |STAY,CENTER STEP/M

2161-214-200-00 SHAFT

V744-120-350-70 |SEAL,OIL/TC20357

2161-214-003-00 RING/O

Q0 ~3!0 OV > 1O IDN -

1326-401-007-00 [PIN,MAIN CLUTCH CAM

9 [2130-601-018-00 [PIN,SNAP/6

10 {3908-170-020-00 [PIN,SNAP/8

11 [2161-214-002-00 |[CABLE

L EE JEE REE R NEE N A R SR AR RN 2 oNa-R)

L N T = e B e R e

12 |2157-710-006-00 |[SPRING/HE100




FIG. 22 SHAFT (DIFF-LOCK/FRONT) SYSTEM 63

2186-215 -0100

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | El6 C|L|P
,,,,, 1 |2186-215-200-00 SHAFT | *| ‘o 4
,,,,, 2 |V744-125-350-70 SEALOIL/TC25357 [ *| ' | | | | |
,,,,, 3 |2161-214-008-00RING/O | */ ‘| | |
4 |2186-215-210-10 PEDAL,DIFF-LOCK/PG * 1




64

2190-226 -0100

FIG. 23 REAR WHEEL SYSTEM

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | Et16 c|L|P
1 (2190-226-220-20 WHEEL,900/LH * 1
2 [2190-226-230-20 WHEEL,900/RH * 1
3 |V201-361-204-00 BOLT/M12X40 * 2
4 |V304-260-012-00 NUT/M12 * 2




FIG. 24 CASE (STEERI

20 1

1

@2

2186-302C-0100

3

NG) SYSTEM

65

KEY

PART CODE

DESCRIPTION

*(O~w »

REMARKS

—

2186-302-001-10

2161-302-200-00

COVER,STERRING/M

V600-110-620-20

2186-302-220-00

SHAFT,SECTOR/M/U

V600-110-620-20

2186-302-002-10

BEARING,RB/6202

ARM,PITTMAN/6/M

V201-360-803-00

V600-350-620-10

BOLT/M8X30

BEARING/BALL

V401-160-010-00

WASHER,SP/M10




66 FIG. 25 DRAG ROD SYSTEM

3 —
2—®
4_? ’/WFIG.M
%@ v
j rt":/
4—$ N l
2 —e |
33—~ 1 &
1
©—4
&— 2
N—3
2186-303B-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ Pea3H T|O|R REMARKS
C | Et16 c|L|P
1 (2186-303-270-00 [ROD,TIE/63 * 2
2 |V335-260-010-00 [NUT * 4
3 |V500-162-502-50 [PIN,SPLIT/2.5X25 * 4
4 |V401-160-010-00 WASHER,SP/M10 * 4




FIG. 26 TURN SYSTEM

67

2186-304 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 {2186-304-250-10 PLATEBRAKE | *| ' | | | | |
,,,,, 2 |V600-110-620-20 BEARING,RB/6202 | *| * | | | | [
,,,,, 3 |V705-140-035-00 RING,CIRCLIP | *| 2| | | | |
,,,,, 4 |V744-120-350-70 SEALOIL/TC20357 | *| Y | | | | |
5 12130-407-003-00 WASHER * 1
,,,,, 6 |V201-360-801-6B[BOLT/SEAL | *| ' | | | | [
,,,,, 7 |V401-160-008-00 WASHERSPMS | *| ‘| | | ||
8 |3737-211-007-00 |(CAP/35 * 1




68

FIG. 27 FRONT EXTENSION SYSTEM

2166-308 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2166-308-001-

10

CASE/SPACER

2

V211-561-003-

50

BOLT/S

2161-308-002-

00

BOLT

V401-160-008-

00

WASHER,SP/M 8

L EEE BN S R [oNs-A%

Lo S S o]

OU 1O IND =

V304-460-008-

00

NUT/M8




FIG. 28 CASE (FINAL) SYSTEM

2190-310A-0100

69

KEY PART CODE

DESCRIPTION

—

2162-310-001-10

V705-140-052-00

CASE,FINAL

RING,SNAP/52 C

2162-310-007-10

V707-140-075-00

GEAR,BEVEL/20/V

RING/SNAP

2144-310-005-00

2162-310-003-10

CAP,METAL

CASE,FINAL/LOWER/RH

2162-310-004-20

1617-244-004-00

SHAFT, KING PIN/V

BEARING/BALL

V707-140-062-00

V704-140-025-00

RING/SNAP

RING,SNAP/25 C

V781-160-000-4B

PLUG/SCREW/SEAL

S |TYPE OF MODEL
P I"PGa3H
C E16
* 2
e D
R D
R B —
R e —
* 2
g B
o B
e e
e D
* 2
R e —
g e
e e
e e
* 2
R D
R R
e e —
g B
* 2
e e
e D
R B —
R e —
* 2




70

FIG. 29 SHAFT (FRONT WHEEL) SYSTEM

2190-312 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-312-200-10

SHAFT,FRONT-WHEEL/8

2

V600-110-620-50

BEARING,RB/6205

V600-110-620-60

BEARING,RB/6206

2186-312-002-00

SEAL,OIL 305514

2190-312-001-00

COVER,FINAL/PG/8

2
2
2
2

2144-201-005-00

BOLT

! %[ k! kI %X X RO

12

3O OV i 100N =

V401-160-008-00

WASHER,SP/M 8

12




FIG.30 FRONT WHEEL SYSTEM i

2190-316 -0100,2186-317 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 {2190-316-200-10 [TIRE/650/90LH | *| ' | [ | | |
,,,,, 2 [2190-316-210-10 TIRE/650/90RH | *| * | | | | [
,,,,, 3 |V201-361-204-00 BOLTM12X40 . [*| 2| 0 | | |
,,,,, 4 |V304-260-012-00 NUTM12  [*| 2\ 0 0 L
5 |2186-317-001-00 |CAP * 2
6 [2168-317-003-10 |[COLLAR * 2




72

FIG. 31 FRAME SYSTEM

2190-320H-0100,2190-320I-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-320-310-10

FRAME/8H

1

2139-221-003-00

BOLT M10X30

V401-160-010-00

WASHER,SP/M10

V251-341-002-50

BOLT/STUD

V304-460-010-00

NUT/M10

2190-320-220-00

FRAME,CENTER/SH

V211-260-802-00

BOLT/S

Q0 ~3!0 OV > 1O IDN -

2186-320-330-00

PLATE

4132-303-004-00

PLATE,RUBBER/20X30X0

V211-360-802-00

BOLT/SP

2190-320-300-00

BRACKET,SEAT/UPPER

V211-260-802-00

BOLT/S

2186-534-013-00

PLATE

V211-360-802-00

BOLT/SP

V363-260-008-00

NUT/WASHER

2186-534-012-00

PLATE

V362-260-008-00

NUT/WASHER

V252-461-002-50

PLANTING/BT/9T

L EEE SR R JEE AR REE REE REE A AN EEE REE NEE BEE RN SEE AR AR 1ol Rl

[T S T B T T G Tt B T T N o L ) A N

2186-534-300-10

PLATE,HYDRAULIC LOCK




FIG. 32 SHAFT (REAR DRIVE) SYSTEM 73

2162-321 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E1s cC|L|P
,,,,, 1 |2162-321-200-40 SHAFT,REARDRIVE/V | *| 2 | | | | |
,,,,, 2 |2161-321-001-00 PINSTRAIGHT | *| 2| | [ | [
3 |V704-140-032-00 RING,SNAP/32 C * 2




74

FIG. 33 SHAFT (PLANTING) SYSTEM

2200-322 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2200-322-001-10

SHAFT,SEEDING/1200/

1

2200-322-003-00

COUPLING/32X44

V580-140-602-80

PIN,SPRING/6 X28 W

2200-322-007-00

RING,CUPLING/P

2200-322-005-00

BOOT,COUPLING/A

O (O 100N =

2200-322-006-00

BOOT,COUPLING/B

*| %! ®! k! % X[OAOW R

2
1
1
1
2




FIG. 34 FRAME (ROLLING) SYSTEM

2190-323 -0100

75

KEY PART CODE

DESCRIPTION

REMARKS

—

2190-323-200-00

2186-323-001-00

FRAME,ROLLING

V500-164-004-00

S |TYPE OF MODEL

P I"PGa3H

C E16

* 1
o T
o R S
ot ot
ot e

* 1
T e
o e
e .
e ot




76

FIG. 35 SHAFT (BRAKE) SYSTEM

2161-325 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2161-325-001-00

SHAFT

2

V600-110-600-40

BEARING,RB/6004

V704-140-020-00

RING,SNAP/20C

V705-140-042-00

RING,SNAP/42 C

V744-120-420-80

SEAL,OIL/TC20428

2161-325-002-00

ARM

2132-161-005-00

WASHER,PULLEY

Q0 ~3!0 OV > 1O IDN -

V211-260-802-00

BOLT/S

LN SEE I S MR I 2 (ol -

N NN DN DN NN




FIG. 36 CASE (REAR) SYSTEM

2190-330 -0100

77

KEY PART CODE

DESCRIPTION

—

2162-330-002-20

2174-330-006-00

CASE,REAR OUT/V

V401-160-008-00

V705-140-047-00

RING,SNAP/47 C

2161-330-004-00

2190-330-200-10

SEAL,OIL/SDD7/204

SHAFT,REAR WHEEL/8

V600-110-620-80

V781-160-000-4B

BEARING,RB/6208

PLUG/SCREW/SEAL

2142-307-002-00

WASHER

S |TYPE OF MODEL
P I"PGa3H
C E16
* 2
e R
o M S
e M e
x| 20
* 20
e e A
T oo
T G
e T
* 2
i M e R
o oo
T e
e e
* 2
i M oo
e M e R
i M e E—
e oo
* 2
o oo




78

FIG. 37 STEERING SYSTEM

2186-331 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-331-300-00

COLOUM/UPPER

1

1426-406-203-00

BUSH,COLUMN

2144-301-005-10

BUSH/19X35X20

2186-301-260-00

PLATE/1/32X83

2161-301-250-00

CAM

V201-360-801-60

BOLT/M8X16

V363-260-008-00

NUT/WASHER

Q0 ~3!0 OV > 1O IDN -

V401-160-008-00

WASHER,SP/M 8

2161-301-260-00

PEDAL

2161-735-006-00

PIN

2186-331-002-00

SPRING

2186-331-003-00

GRIP

2186-331-270-00

SHAFT

V211-260-802-50

BOLT/S

2161-331-400-10

STEERING/2/380 ASSY

2161-331-401-10

CAP/STEERING

V334-260-010-00

NUT/M10

V411-260-010-00

WASHER/M10

V500-162-002-00

PIN,SPLIT/2 X20

V401-160-010-00

WASHER,SP/M10

2161-331-001-00

ORNAMENT/I/STEERING

2186-331-310-20

COLUMN,LOWER

3631-127-002-10

BUSH,OILLESS/20

V211-260-802-50

BOLT/S

3650-201-006-00

PROTECTOR,ENGINE

2186-331-006-00

PLATE,RUBBER/20X25X0

2186-331-250-00

PLATE

V210-360-601-60

BOLT(SP)/M6X16

T N T S Y B N T T N T | T R = Y e e e B e R e R e e N e R I T I e e

V360-260-006-00

NUT/M6

LN EEE SR NI N 0 i AR JBE REE REE REE AR JEE REE REE NN NEE JEE B NEE ZEE REE R R BEE REE NEE N (@Na-N )




FIG. 38 PEDAL (BRAKE/CLUTCH) SYSTEM

79

T

25

49
52 o
2186-336A-0100
KEY PART CODE REMARKS
,,,,, 1 {2186-336-200-00 |
,,,,, 2 |V511-100-805-00 |
,,,,, 3 [3560-203-004-00 |
,,,,, 4 [3560-503-302-00 |
5 |V302-260-006-00
,,,,, 6 [2186-336-230-00 |
,,,,, 7 [2186-336-290-00 |
,,,,, 8 [2188-542-202-00 |
,,,,, 9 |[V120-364-000-80 |
10 [V211-260-802-50 [BOLT/S * 2
11 |2186-336-500-20 PEDALBRAKE/RH | *| i R O N A
12 12188-542-003-00 [SPACER,BRAKE SENSOR | * | i O I I O
13 |12186-537-110-00 SENSORASSY | *| i O I I O
14 |V411-260-003-00 WASHER/M3 | *| i I I O
15 |V401-160-003-00 WASHER,SP/M 3 * 2
16 [V111-163-001-20 SCREW/M3X12 [ *| 2| | | ||
17 12186-336-240-00 ARM | *| i O I O O
18 |V211-260-802-50 BOLT/S ~ |*| 2| | | | |
19 |V704-140-020-00 RING,SNAP/20C | *| i O I I O
20 [2186-336-007-00 |[SPRING * 2
21 |2186-336-250-10 LEVER,PARKING | *| i I I I T
22 |V411-260-008-00 WASHER,PL/ M8 | *| i O I I O
23 13908-170-020-00 [PINSSNAP/8 | *| i O I I O
24 |2186-336-002-00 SPRING | *| i I I O
25 |8841-536-018-00 [CAP * 1
26 |2186-336-370-00 ROD,BRAKEM | *| = i I T A O
27 |V411-260-008-00 WASHER,PL/M8 | *| i I I O
28 12161-336-280-10 ARM,BRAKE/COUNTER | * | S A N T O
29 |2186-336-360-20 ROD,BRAKE/TURN | *| = S A N T T
30 [2130-407-003-00 WASHER * 2




80 FIG. 38 PEDAL (BRAKE/CLUTCH) SYSTEM

1

25

9 52
1
2186-336A-0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION PG83H T|{O|R REMARKS
E16 cC|[L|P

31 |V304-260-008-00 INUT 4

32 {2144-337-230-00 PLATE

33 {1415-312-600-00 [YOKE,RH

34 |V304-260-008-00 NUT

35 1{1560-132-007-30 NUT/MS8

36 {2144-519-003-00 [PIN/10X64

37 [2161-222-003-00 [PIN,SNAP

38 [2186-336-003-00 [PIN/08X27

39 1[2161-735-006-00 |PIN

40 [2186-336-300-00 ARM

41 |2186-336-006-00 |[SPRING

42 12186-336-310-00 |ARM

43 |V211-260-802-50 BOLT/S

44 |2186-336-350-00 [LOCK

45 [1415-312-600-00 [YOKE,RH

46 |V304-260-008-00 NUT

47 12186-336-003-00 [PIN/08X27

48 12161-735-006-00 |PIN

49 12186-336-330-00 [LOCK

50 [2161-336-005-00 WASHER

51 |V500-163-001-50 |PIN,SPLIT/3 X15

LEEE N SR R S ZEE JIE EE REE REE REE B EE A NEE BEE NEE JEE REE R N N J e -R2l

i T N - T G Tt B T N e A e T« T ST TR TR T S )

52 |V411-260-010-00 WASHER/M10




FIG. 39 BUMPER SIDE FRAME SYSTEM 81

2162-340B-0100,2190-343E-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |2162-340-300-00 STAY,BUMPERWEIGHT | *| * | | | | |
,,,,, 2 |V211-360-802-50 BOLT/SP x| 8 | 0 0
,,,,, 3 .12200-340-200-10 FRAMEBUMPER/10 | *| Y| | |\ | |
,,,,, 4 |V201-361-002-50 BOLT/M10X25  [*| * | | | | [
5 |V401-160-010-00 WASHER,SP/M10 * 4
,,,,, 6 |2166-340-230-00 STAY,FRONTFRAME | *| 2 | | | | |
,,,,, 7.|V201-361-002-50 BOLT/M10X25 | *| ® | | | | |
,,,,, 8 |V401-160-010-00 WASHER,SPM10 [ *| ® | | | | |
,,,,, 9 |2190-340-001-10 BUMPERCENTER | *| ' | | j4L| |
10 [2190-340-004-00 PLATE,BUMPER * !
11 |V211-360-802-50 BOLT/SP | *| i R O N A
12 12186-340-002-10 BUMPER.LH | *| i O I I O
13 12186-340-003-10 BUMPER | *| i O I I O
14 |V211-360-802-50 BOLT/SP | *| S A N T O
15 |2186-343-260-20 [FRAME,STEP/LH * 1
16 |2186-343-270-20 [FRAMESTEP/RH | *| i I I I T
17 |V211-260-802-00 BOLT/S | *| S A A T T
18 |V211-360-802-50 BOLT/SP | *| ) I I A O I
19 13650-201-006-00 PROTECTOR,ENGINE | *| i O I I O
20 {1376-402-003-00 BAND,WIRE/140 * 1
21 |12190-343-200-20 [FRAMESIDE/8/LH | *| i I I I T
22 |12190-343-210-30 [FRAMESIDE/8RH | *| i O I O O
23 |V211-360-802-50 BOLT/SP | *| Y o
24 |V362-260-008-00 NUT/WASHER | *| S A N T O
25 |2186-343-550-20 BASE,VALVE * 1
26 |V211-360-802-50 BOLT/SP | *| i A T A O
27 |V362-260-008-00 NUT/WASHER | *| i O I I O
28 12190-343-600-10 [FRAME,OUTSIDE/8LH | * | O I -1
29 |12190-343-620-00 [FRAME,OUTSIDE/SRH | * | IO I -
30 |V211-360-802-50 [BOLT/SP * | 10




FIG. 39 BUMPER SIDE FRAME SYSTEM

82

REMARKS

2162-340B-0100,2190-343E-0100

O A

LoRn

~ =0

]

=

a

S

=

=

Q|

E%W48824

=2

=

7, 0-"NOIE BEE SRR SEE K 3

Z

= &

T W

A

=

22 .

=

= ©

a ="
PMMS,S
Sl bSH=
o H e
OWTO
oM wn M
ooclocoo
oN O oW

@ |oinivoix

o |mioiowio

S |Niviomo

O |poomo

H |oiwiwoiw¢io

w“n S S )

A |~oooim
100 OO o~
— O —i O
NP> >

M —ley ol i

S|




FIG. 40 OIL PRESSURE PUMP SYSTEM

83

6
2190-401H-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 /2190-401-200-00 PUMPGEAR/3.5-3 | *| * |\ | | |
,,,,, 2 |V211-260-802-50 BOLT/S  \*) Yo\ 4
,,,,, 3 |V728-102-005-50 O-RING x| Yo\
,,,,, 4 |2186-401-001-00 ADPTER/908G1/2  |*| * | | | | [
5 |V211-260-803-50 BOLT(S) M8X35 * 1
6 |V362-260-008-00 INUT/WASHER * 1




84

FIG. 41 CYLINDER SYSTEM

2190-407 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-407-200-30

CYLINDER/8

1

2162-407-001-00

STOPPER,PISTON

2162-407-201-30

PISTON/V

V724-124-304-80

PACKING/ROD

V793-148-540-60

SEAL/DUST

3O OV i 100N =

2161-407-001-00

PIN

! %[ X!k %k X RO

[T =N B Y S

V500-163-002-50

PIN,SPLIT/3 X25




2190-409E-0100

FIG. 42 PIPING SYSTEM(1/2)

85

s

KEY PART CODE

DESCRIPTION

*(O~w w»

REMARKS

—

2190-409-200-00

J061-116-025-00

TANK,OIL/PG83

CLAMP/WORM/16-25

5
6 |1V210-360-602-00

10 |[V720-102-401-50

BOLT/SP

11 |2175-402-210-00

BAND,WIRE/140

ADAPTER,SUCTION

ADPTER/G3/8XM14

PIPE,PUMP-SEPARATOR

30 13805-371-001-00

*
-




86

31~40-PLEASE SEE
PRECEDING PAGE

2190-409E-0100

FIG. 42 PIPING SYSTEM(2/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

moN

~ 7 Q

REMARKS

31

2186-409-037-00

ADPTER/R3/8XM16

2

32

3669-354-240-00

FILTER,OIL ASSY

33

3669-354-250-00

CARTRIDGE

34

V211-360-801-60

BOLT,SEMS (SP)

35

2186-409-059-00

STAY,FILTER

36

2144-501-011-10

BOLT/M6X16X16

37

V360-260-006-00

NUT/M6

38

V360-260-006-00

NUT/M6

39

V210-360-603-50

BOLT/SP

40

2186-409-015-10

PIPE,POWER STERRING

41

2186-409-014-10

PIPE/HST FILTER

42

3805-354-280-00

ADAPTOR/G3/8XM16ASSY

43

V720-112-401-40

O-RING/P14

44

2186-409-038-00

ADPTER/G1/2XM22

45

2186-409-017-10

PIPE,HST-RETURN

46

J061-116-025-00

CLAMP/WORM/16-25

47

2186-409-021-30

HOSE/950

48

2161-409-290-00

HOSE/730/H

49

3631-350-201-10

ADAPTER/4583

50

1376-402-003-00

BAND,WIRE/140

51

2186-409-023-00

HOSE/1800

52

J061-116-025-00

CLAMP/WORM/16-25

53

2186-436-006-00

ADAPTER

54

2186-409-025-00

HOSE

55

3768-185-022-10

ADAPTER(908/PUMP)

56

2161-409-023-10

PLUG/37

57

1427-501-006-00

PLUG

58

V720-102-401-40

O-RING/P14

59

V781-160-000-4B

PLUG/SCREW/SEAL

60

2161-439-006-00

PLATE/1R/18X77

LR SR R N IR R R REE EE JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE FEE REE I AR REE R NEE N (@Na-N )

L S e e e T i e T TR e B SV SV S A S R X YR S NC T N YRS B T N TR N T N A T I




31~40-PLEASE SEE
PRECEDING PAGE

60

FIG. 42 PIPING SYSTEM(2/2)

87

2190-409E-0100
S C |G
KEY PART CODE DESCRIPTION P | peaan T|O|R REMARKS
C E16 C|L|P
61 |V211-360-802-00 BOLT/SP | *| 2| | | | |
62 12190-409-220-10 PLATE,OILCOOLER | *| ) A N O O
63 |V211-260-801-60 BOLT,SEMS(§)M8X16  |*| * | | | | |
.64 12190-409-230-00 COOLEROIL | *| ) A I O O
65 |V211-260-801-60 BOLT,SEMS (S) M8X16 *| 2
66 [2190-409-008-10 HOSE/610  [*| T |
67 |J061-116-025-00 CLAMP/WORM/16-25 | *| * | | | [ |
68 (1342-402-006-00 BAND,WIRE/250 T 0




88

FIG. 43 CLAMP SYSTEM

/0

\\>ff/ 7

NG

Q) 1220

’/
I
I

Y

Q

2186-410A-0100,2186-410G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-410-002-00

CLAMP,PIPE/1T95

1

2186-410-008-00

CLAMP

1425-621-004-00

HOLDER/JE/9-9

W IN =

1560-666-004-00

BAND

* % ®! X O TR

2
1
2




FIG. 44 SPRING CASE SYSTEM 89

. 7
-~
-
41-1
2190-411 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g PE?gH 2 (L) l; REMARKS
,,,,, 1 |2186-411-210-10 HOLDERSPRING/6 | *| * | | | | |
,,,,, 2 |2174-407-001-10 COLLAR/28X34X27 [ *| ' | | | | |
,,,,, 3 |V401-160-010-00 WASHERSPM10 | *| * | | | ||
,,,,, 4 |V201-361-002-50 BOLT/M10X25 [*| Y| | | | [
5 [2142-101-005-00 WASHER * 1
,,,,, 6 |2161-411-210-00 HOLDER [ *| Y | 0 | |
,,,,, 7.12162-411-001-02 SPRING/HC206 | *| ''| | JaL| |
,,,,, 8 |2190-520-230-00 PLATE/AUTO-RETURN/8 | *| ' | | | | |
9 |V211-261-002-50 BOLT(S) M10X25 * 1




90

FIG. 45 MARKER OPERATING SYSTEM

2190-412 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2132-412-200-00

SOLENOID ASSY

1

2132-412-202-00

PLUNGER

2132-412-203-00

SPRING,PLUNGER

V211-260-801-60

BOLT,SEMS (S) M8X16

2144-620-010-30

BOX,SOLENOID

V210-260-601-60

BOLT/S

V720-102-401-20

O-RING/P12

Q0 ~3!0 OV > 1O IDN -

2161-543-220-00

HARNESS

2162-412-001-00

PLATE,MARKER WIRE/V

1560-116-008-30

PIN/6X16

V500-162-001-00

PIN,SPLIT/2 X10

2162-412-200-00

PLATE,MARKER OPERATE

V411-260-010-00

WASHER/M10

V500-163-001-50

PIN,SPLIT/3 X15

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

2161-412-210-00

ARM

2130-755-002-00

WASHER,STAND SPRING

V500-163-002-50

PIN,SPLIT/3 X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

LEEE JEE SR R S ZEE IE EE REE REE REE R EE A FEE BEE NEE JEE A 2 IR A e NNl

[ T I I i ot B T T N 1 T Tt TN B U T I )

V411-260-008-00

WASHER,PL/M 8




FIG. 46 LOWER LINK SYSTEM

91

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 /2190-414-200-00 LINKLOWERLH/8R | *| * |~ { | | |
,,,,, 2 |4106-102-028-00 WASHER | *| 2 | 0 |
,,,,, 3 |V211-260-802-00 BOLT/S x|\ 2\ N
,,,,, 4 |2190-414-210-00 LINKLOWERRH/8R | *| ' | | | | [
5 [2186-414-001-00 [PIN * 2
,,,,, 6 |V500-163-002-00 |PIN,SPLIT/3 X20 | *| 2 | | | | |
,,,,, 7 |V411-260-014-00 WASHERPLM14 | *| 2| | | | {
8 |V211-361-001-60 BOLT,SP/M10X16 * 1




92

FIG. 47 CASE (FEEDING DRIVE) SYSTEM(1/2)

(F TYPE)

50~60-PLEASE SEE NEXT PAGE

2190-418E-0100

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

~ 7 Q

REMARKS

2190-423-007-00

CASE,FEEDIND DRIVE/F

1

2186-423-051-00

CASE,FEEDIND DRIVE/F

V211-260-802-50

BOLT/S

V211-260-803-00

BOLT,SEMS

2161-603-006-00

PLUG,OIL 18/BRACK

2186-423-053-20

CLUTCH/FG/A

2186-423-054-20

CLUTCH/FG/B

Q0 ~3!0 OV > 1O IDN -

2186-423-056-10

WASHER/16X25X2

2186-422-018-00

SPRING/HC045

2186-422-024-00

WASHER/18X35X03

V704-140-016-00

RING,SNAP/16 C

2186-423-250-10

SHIFTER,FEEDING

V744-112-250-70

SEAL,OIL/TC12257

V705-140-025-00

RING,SNAP/25 C

2186-423-059-00

PLATE,ARM/F/FG

2186-423-061-10

LEVER,CLUTCH/FEED

8841-536-018-00

CAP

V210-260-601-60

BOLT/S

35660-503-302-00

WASHER,WIRE TENSION

2186-423-062-00

COLLAR/13X17X8

2186-423-064-00

WASHER/13X30X02

2190-423-003-00

GEAR/28/PLATING/80

2190-422-017-00

GEAR,SPUR23/45/E

2190-422-007-10

GEAR,SPUR/26/70

2186-422-004-10

GEAR,SPUR/30/80

2186-422-031-00

WASHER/23X34X03

2186-422-029-10

COLLAR/23X32X05

V600-110-620-30

BEARING,RB/6203

V744-117-350-70

SEAL/OIL

2190-423-055-00

SHAFT/F/P

LR SR R S IR R RN REE BEE JEE REE REE REE NEE JEE REE REE NN BEE R REE AR NEE REE AR AR NEE REE BEE N (@Na-N )

LT - T I e T N B e T e ) T e o T o Y = O Y Y Y Y e Y e e Y VI =Y I = VA~ YR T =




FIG. 47 CASE (FEEDING DRIVE) SYSTEM(1/2) 93
(F TYPE)

50~60-PLEASE SEE NEXT PAGE

N’Z‘ N/ Ve
/) N

Yy 2
o g yd - Vo ’ / /Q/

2190-418E-0100 =
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
31 |V600-110-600-40 BEARING,RB/6004 | *| e
82 |V744-120-350-70 |[SEAL,OIL/TC20357 | *| i O I I O
33 |V742-120-350-60 |[SEAL,OIL/VC20356 | *| i O I I O
34 |12186-423-052-20 ARM,FEEDINGDRIVE | * | i I I O
35 |[V211-560-802-50 BOLT,SEMS/M8X25 7T * !
36 12186-422-019-00 WASHER/17X27X03 | *| i O I I O
37 12186-422-016-40 |[CLUTCH,PLANTING Bl i O I I O
38 12190-423-002-00 |[SPRING/HCO54 | *| i O I I O
39 12190-423-005-00 WASHER/21X32X01 | *| i O I I O
40 [3659-203-204-10 BUSH/17X19X15 * 2
41 |2186-422-017-10 [PIN,SEEDING | *| i R O N A
42 |V744-115-250-70 |SEAL,OIL/TC15257 | *| i O I I O
43 |12186-422-012-50 [GEAR/16/PLATING/80 | * | i O I I O
44 |2186-422-075-00 |[GEAR/18/PLATING/75 | * | i O I I O
45 |2190-422-013-00 (GEAR/19/70PCS/E * 1
46 |2190-422-018-00 |[GEAR,23/45SEED/E | * | i I I I O
47 |2186-422-015-00SLEEVE [ *| | | | ||
48 12190-422-001-20 [SHAFT,PLANTING/G/83 | * | i R T N A
49 |V704-140-017-00 RING,SNAP17C | *| i O I I O
50 [2157-419-005-00 [PIN/05X28 * !
51 [V500-161-601-00 PINSPLIT/16X10 [ *| * | | | ||
52 |12186-422-009-20 HUB,CHANGE | *| i O I I O
53 |2186-422-008-10 KNOCK,CHANGE | *| i O I I O
54 12186-422-022-00 [SPRING/HCO15 | *| i I I O
55 |V744-112-250-70 [SEAL,OIL/TC12257 * 1
56 12186-422-210-10 [FORK,CHANGE | *| i O I I O
57 |V682-200-001-00BALL, | *| i O I I O
58 11302-225-003-00 |[SPRING,SHIFTER | *| i I O O
59 |8841-516-002-00 BOLT/M10X20/SUS | *| i O I I O
60 |V720-101-900-80 |O-RING/P 8 * !




94

FIG. 47 CASE (FEEDING DRIVE) SYSTEM(2/2)
(F TYPE)

2190-418E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

61

2190-422-200-10

LEVER,INTERVAL/FG8

1

62

2186-533-001-00

GRIP

63

2130-209-001-00

PIN,BRACKET

64

V500-163-002-00

PIN,SPLIT/3 X20

65

2186-422-025-00

BASE,LEVER/INTERVAL

66

V211-360-802-00

BOLT/SP

67

V362-260-008-00

NUT/WASHER

68

2190-422-021-00

PLATE, INTERVAL LABE

69

V211-260-802-00

BOLT/S

70

2186-421-032-00

JOINT/UNIVERSAL ASSY

71

V211-560-802-50

BOLT,SEMS/M8X25 7T

72

2190-423-330-20

SHAFT,PLANTING/PG8

73

2190-423-340-20

JOINT,SEEDING/83

74

2145-420-001-00

BOOT

75

V760-150-000-00

NIPPLE,GREASE

76

V411-260-006-00

WASHER / M6

% | %okl okl % k| ki ok %! X! k| k! X! X! X XIOTWWX

L I T S e e R ) R T T o T o VA 1 =R S U S




FIG. 48 CASE (FEEDING DRIVE) SYSTEM(1/2)
(EXCEPT F TYPE)

2190-422E-0100

KEY PART CODE

DESCRIPTION

*(O~ww»

—

2190-423-007-00

2161-603-006-00

CASE,FEEDIND DRIVE/F

PLUG,OIL 18/BRACK

2194-419-020-00

2186-422-004-10

PLUG/25X08

GEAR,SPUR/30/80

2186-422-031-00

V744-117-350-70

WASHER/23X34X03

SEAL/OIL

V742-120-350-60

3737-211-007-00

SEAL,OIL/VC20356

CAP/35

2186-422-019-00

3659-203-204-10

WASHER/17X27X03

BUSH/17X19X15

2186-422-017-10

2190-422-013-00

[PIN,SEEDING

GEAR/19/70PCS/E

*

Jury




96

FIG. 48 CASE (FEEDING DRIVE) SYSTEM(2/2)
(EXCEPT F TYPE)

31~34-PLEASE SEE PRECEDING PAGE

2190-422E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

2190-422-018-00

GEAR,23/45SEED/E

1

32

2186-422-015-00

SLEEVE

33

2190-422-001-20

SHAFT,PLANTING/G/83

34

V704-140-017-00

RING,SNAP/17 C

35

2157-419-005-00

PIN/05X28

36

V500-161-601-00

PIN,SPLIT/1.6X10

37

2186-422-009-20

HUB,CHANGE

38

2186-422-008-10

KNOCK,CHANGE

39

2186-422-022-00

SPRING/HCO015

40

V744-112-250-70

SEAL,OIL/TC12257

41

2186-422-210-10

FORK,CHANGE

42

V682-200-001-00

BALL

43

1302-225-003-00

SPRING,SHIFTER

44

8841-516-002-00

BOLT/M10X20/SUS

45

V720-101-900-80

O-RING/P 8

46

2186-422-230-00

LEVER,INTERVAL

47

2186-533-001-00

GRIP

48

2130-209-001-00

PIN,BRACKET

49

V500-163-002-00

PIN,SPLIT/3 X20

50

2186-422-025-00

BASE,LEVER/INTERVAL

51

V211-360-802-00

BOLT/SP

52

V362-260-008-00

NUT/WASHER

53

2186-422-240-10

PLATE,INTERVAL LABEL

54

V211-360-802-00

BOLT/SP

55

2186-421-032-00

JOINT/UNIVERSAL ASSY

56

V211-560-802-50

BOLT,SEMS/M8X25 7T

57

2190-423-330-20

SHAFT,PLANTING/PG8

58

2190-423-340-20

JOINT,SEEDING/83

59

2145-420-001-00

BOOT

60

V760-150-000-00

NIPPLE,GREASE

LR SR R N IR R R REE EE JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE FEE REE A AR REE R NEE N (@Na-N )

L T e s o T T T e | B e e e e = s e e B e T e T o T = VH = B S U ST




FIG. 48 CASE (FEEDING DRIVE) SYSTEM(2/2)
(EXCEPT F TYPE)

31~34-PLEASE SEE PRECEDI

NG PAGE

h4
2190-422E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | Ei6 clL|P
61 [V411-260-006-00 WASHER / M6 * 1




98

2190-435 -0100

FIG. 49 VALVE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

=oN
~ 7 Q

REMARKS

2161-435-001-00

ADJUSTER

1

V301-260-006-00

NUT/M 6

V211-260-802-50

BOLT/S

3768-185-022-10

ADAPTER(908/PUMP)

2149-812-030-00

BUTTON,FLAT/M6X30

3O OV i 100N =

V301-260-006-00

NUT/M 6

¥ %[ k! kI %k X X|OTWR

[T =N SRS Y R TR

K211-062-000-00

VALVE,CYLINDER/PGS8

FIG 139




FIG. 50 OIL PRESSURE ROLLING SYSTEM

2190-436 -0100

99

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 /2190-436-001-00 JOINT | *| t o 0
,,,,, 2 |2186-436-008-00ROD *) bty
,,,,, 3 |2144-117-002-00 NUTM8 /x| Lt} |
,,,,, 4 |V401-160-008-00 WASHERSPMS8 | *| ' | | | | [
5 |[K116-029-000-40 [CYLINDER/PG * ! FIG 138
,,,,, 6 |2186-436-007-00BOLT x| 20\
,,,,, 7 |V411-260-012-00 WASHER/M12 | *| 2| | | | |
,,,,, 8 |K233-007-000-10 VALVE,CONTROL | *| '\ | |\ | |
,,,,, 9 |K116-005-104-00PLUG [ *| 2| | | | |
10 |V720-102-401-20 [0-RING/P12 * 2
11 |K211-035-005-00 |[SPRING * 1




100

FIG. 51 POWER-ASSISTED STEERING SYSTEM

2190-440 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ Pea3H T|O|R REMARKS
C | FE16 C|L|P
1 ([2186-440-900-30 |[SHAFT,STERRING/LOWER | * 1
2 |V211-260-802-00 BOLT/S * 2
3 [2186-440-099-00 |ARM,STOPPER * 2
4 [2186-440-096-00 WASHER/26X44X1 * 8
5 [2190-440-200-00 |GENERATOR,TORQUE * ! FIG 144
6 |V211-260-803-00 BOLT,SEMS * 2
7 12186-440-098-10 PLATE,BASE * 1
8 |V211-260-804-00 [BOLT,SEMS * 2
9 (2186-440-003-10 [PLATE * 1
10 {2186-440-097-10 |[COLLAR/9X14X19 * 2




FIG. 52 UPPER LINK SYSTEM 101

r “\,/\“\ 5@ )

Y
L;)/////\
Y
O

~

’\b-‘-—):
83-1
2190-445E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |/2190-415-500-00 [LINK,UPPER/E12/8 | *| * | ~—{ | | |
,,,,, 2 |2186-415-003-10 PIN18X139 (x| Yo 40
,,,,, 3 12156-603-206-00 WASHER/19X30X03 | *| '\ |\ |\ | |
,,,,, 4 |V500-163-002-50 PINSPLIT/3 X25  |*| ' | | | | [
5 |V760-150-000-00 NIPPLE,GREASE * 1
,,,,, 6 |4144-406-009-00 WASHER  \*| Y 00
,,,,, 7.12186-415-100-10 PINLINK | *| Y\ o o
,,,,, 8 |2156-603-206-00 WASHER/19X30X03 | *| ' | | |\ | |
,,,,, 9 |V500-163-002-50 PINSPLIT/3 X25 [ *| ' | | | | |
10 {2162-415-250-10 PLATE * 2
11 [V211-260-802-00 [BOLT/S * 2




102 FIG. 53 BONNET SYSTEM

2186-501A-0100,2186-507 -0100

TYPE OF MODEL
PG83H

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

E16

2186-501-003-00

HOOD/M

1

2186-501-004-00

GRILLE,HOOD/M

3689-902-019-00

ORNAMENT/ISEKI

V350-160-005-00

NUT,SPEED

V350-160-004-00

NUT,SPEED/P4

2144-508-310-10

KNOB/38

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

©i00 =3O UM

2186-507-001-00

HOOD

2161-506-005-00

SCREW/TAPPING/6X16

[
=l =]

V411-260-006-00

WASHER / M6

| %! Kl ok %k %] X! X!k X X[OAW®R

DN A NN DN W R




FIG. 54 STEP SYSTEM 103

2190-508B-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2186-508-011-00 STEPMILH | *| * 4\ | |\
,,,,, 2 |2190-508-011-00 STEPM/ARH/8 [ *| ' | 0 0 |
,,,,, 3 12186-508-013-10 STEP,CENTERM | *| Y| |\ |\ | |
,,,,, 4 |2186-508-016-00 HOOK,STEP/NEOBLUE | *| ' | | | | |
5 [2161-508-013-00 [HOOK (STEP) * 4
,,,,, 6 |2186-508-008-00 HOOK | *| 2 | ||
,,,,, 7.|V360-260-006-00 NUTM6 | *| 2| | | | |
,,,,, 8 |V111-166-002-00 SCREWM6X20 | *| 2 | | | | |
,,,,, 9 |V411-260-006-00 WASHER/M6 | *| 2 | | | | |
10 |2186-508-014-00 MAT,STEP/M/LH * 1
11 |[2186-508-015-00 MAT,STEPMRH [ *| i R T N A
12 |2186-508-017-00 CLIPMAT/SUNSET | *| 2 | | | | |
13 12190-508-012-00 [STEP/OUTSIDEM | *| i O I I O
14 12190-508-013-00 STEP/OUTSIDEM | *| i O I I O
15 [2157-508-240-00 [PLATE/U/15X22 * 4
16 |V500-162-502-50 [PIN,SPLIT/2.5X25 | *| S I A e N
17 |2188-410-003-00 PACKING,SUCTION | *| ' | | | | |
18 |2190-508-210-11 STEP,EXTENSIOM | *]| 2 | | | 6G| |
19 14505-303-002-00 COLLAR/09X14X11 | *| S A N T O
20 [V211-360-803-50 [BOLT/SP * 8
21 |V362-260-008-00 NUT/WASHER | *| S I A e N




104

FIG. 55 PANEL (GUIDE) SYSTEM

2186-509A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

=oN
~ 7 Q

REMARKS

1

2186-509-002-00

PANNEL,GUIDE/6HG

1

2

2186-509-007-00

GUIDE,LEVER

* % x[OA®»

1

3

2151-250-003-00

NUT,SPEED/4

1




FIG. 56 STEP (REAR) SYSTEM (EXCEPT F TYPE)

105

2186-510B-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C E16 C|L|P
,,,,, 1 |2186-510-300-00 STEPREARM | *| * |\ | | |
,,,,, 2 |2186-510-301-00 CUSHION/A | *| “ | @ | |
,,,,, 3 12161-508-013-00 HOOK(TEP) | *| 2 | | | | |
,,,,, 4 |2186-510-007-00 MATSTEPREARM/L | *| * | | | | [
5 [2186-510-008-00 T ,STEP/REAR/M/R * !
,,,,, 6 |2186-508-017-00 CLIPMAT/SUNSET | *| S | | | | |
,,,,, 7.12186-510-200-00 FRAME | *| Y\ Rl |
,,,,, 8 |3737-112-006-00 BOLT/M8X20  |*| 2| | | | |
,,,,, 9 |V363-260-008-00 NUTYWASHER [ *| 2 | | | | | .
10 |V401-160-008-00 WASHER,SP/M 8 * 2
11 |V211-360-802-50 BOLT/SP | *| s I A T N
12 12186-422-270-10 [TUBE,INTERVALGUIDE | * | i O I I O
13 |V211-360-802-50 BOLT/SP | *| S R O T O
14 |V362-260-008-00 NUT/WASHER * 1




106 FIG. 57 STEP (REAR) SYSTEM (F TYPE)

2186-510G-0100

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

2186-510-006-00 STEP,REAR/GF/M 1

2157-508-240-00 PLATE/U/15X22

V500-162-502-50 [PIN,SPLIT/2.5X25

2186-510-240-20 [FRAME,REAR/GF 7F

3737-112-006-00 BOLT/M8X20

V401-160-008-00 WASHER,SP/M 8

2157-508-230-00 |[CLAMP

V200-260-601-20 BOLT/M 6X12

%kl ok k| % X! X! k! XKOATW®WR

NoRie-REN BRI R, BFRIVUR] LR
IS I Y YR CH X

V360-260-006-00 INUT/M6




FIG. 58 FOOT ACCELERATOR SYSTEM 107

2186-511 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 {2186-511-200-00 ACCEL,FOOT | *| ' | [ | | |
,,,,, 2 |V411-260-008-00 WASHERPLMS8 | *| ' | | | | [
,,,,, 3 |V500-163-001-50 [PINSPLIT/3 X15 | *| t | | | | |
4 |12186-511-001-00 |[SPRING *#| 1




108

FIG. 59 ENGINE COVER SYSTEM

2200-512 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

=oN
~ 7 Q

REMARKS

2200-512-002-20

COVER,ENGINE/10

1

2186-512-200-00

HINGE

V211-260-801-60

BOLT,SEMS (S) M8X16

2186-512-004-00

CUSHION

1675-601-002-00

HANDLE

2151-722-001-10

WASHER

2186-512-002-10

PLATE,LOCK COVER

Q0 ~3!0 OV > 1O IDN -

2186-512-003-00

SPRING

V401-160-008-00

WASHER,SP/M 8

V304-260-008-00

NUT

2144-735-006-00

WASHER

2162-512-300-00

DUCT,AIR

2162-512-003-00

DUCT,AIR/IN

V360-260-006-00

NUT/M6

V723-102-003-80

O-RING

LN A NI R IR REE BEE SRR REE NEE R NEE AR N JleNa-R

T N = T e T e T Y = VR S RSV T TR




FIG. 60 HOOK (WHEEL MARKER) SYSTEM 109

2186-513V-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E1s cC|L|P
,,,,, 1 |2186-513-002-00 HOOKMARKER | *| ' | | | |\
,,,,, 2 |2144-501-011-10 BOLT/M6X16X16 | *| ‘| | ¢ | [
3 |[V360-260-006-00 NUT/M6 * 1




110

FIG. 61 SEEDLING FRAME STAY SYSTEM

(@]

2190-514T-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

~ 7 Q

REMARKS

2190-514-350-00

STAY,SEEDING FRAME/T

2

Flcon

V211-260-802-00

BOLT/S

2

V362-260-008-00

NUT/WASHER

2

V211-261-002-50

BOLT(S) M10X25

—
o

2162-514-001-00

PIN/14X232

2798-102-002-00

SPRING

V500-164-002-50

PIN,SPLIT/4 X25

Q0 =30 OV > 1IN

V411-260-016-00

WASHER / M16

2161-514-220-00

PEDAL,FRAME COMP

V500-162-501-50

PIN,SPLIT/2.5X15

1518-406-006-00

COVER,PEDAL

V411-260-006-00

WASHER / M6

L REE JEE REE R NEE NI A B AR AR RN (oNa-N/)

D DN NN DN DN NN




111

FIG. 62 MIRROR SYSTEM

6 \

7

X
e

—68-2

C/

e
L

7
L

2186-515H-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PGa3H T|O|R REMARKS
C | Ei6 cC|L|P
,,,,, 1 |2186-515-001-00 STAYMIRROR ASSY  |*| ' | [ | | |
,,,,, 2 |V201-360-803-00 BOLT/M8X30 [ *| Y| | | | [
,,,,, 3 |V411-260-008-00 WASHERPL/M8 | *| 3| | | | |
,,,,, 4 |V304-460-008-00 NUT/M8  [*| 2| | | | [
5 |3533-306-001-00 [SPAC/MS8 * 1
,,,,, 6 |1541-621-210-00 MIRRORASSY [ *[ t [ [ [ |
,,,,, 7 /1600-619-212-00PIVOT x| Lo
,,,,, 8 |V362-260-008-00 NUT'WASHER | *| ‘| | [ ||
,,,,, 9 |2186-515-002-00 PLATEMIRROR | *| 1 | [ | | |~
10 |V211-360-802-50 BOLT/SP * 2
11 |V362-260-008-00 NUT/WASHER * 2




112

FIG. 63 SEAT SYSTEM

2186-517-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2161-517-300-10

SEAT

1

2186-517-200-20

BRACKET,SEAT

2144-516-001-00

PIN

3505-704-003-00

PIN,HAIR (10)

N

OU 1O IND =

V211-260-801-60

BOLT,SEMS (S) M8X16

*! %! %!k XOAWR




FIG. 64 AUTOMATIC TURN SYSTEM (F TYPE)

2190-520F-0100

113

KEY

PART CODE

DESCRIPTION

REMARKS

—

2186-520-210-00

2161-615-012-00

SPRING/HE071

3807-836-350-00

V411-260-003-00

SWITCH ASSY

2186-124-052-00

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
o e
ot S
o e ot
ot e
* 1
e S
o e
e R
o ot
* 1
ot R




114

FIG. 65 AUTOMATIC TURN SYSTEM
(EXCEPT F TYPE)

2186-520Q-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-520-210-00

ARM

1

V600-350-620-10

BEARING/BALL

V704-140-012-00

RING,SNAP/12 C

V704-140-022-00

RING,SNAP/22 C

2161-615-012-00

SPRING/HE071

2186-520-051-10

PLATE

2186-520-052-00

COVER,SWITCH/6

Q0 ~3!0 OV > 1O IDN -

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

3807-836-350-00

SWITCH ASSY

3807-836-400-00

ACTUATOR ASSY

V111-163-002-00

SCREW M3X20

V401-160-003-00

WASHER,SP/M 3

V411-260-003-00

WASHER/M3

2186-124-052-00

PLATE

LN EEE NI R AR REE REE SRR REE NEE EEE REE AR X JleNa-R

T N T T o I T e T VA VR o ISR U S




FIG. 66 CENTER MARKER SYSTEM

115

2186-524 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |2186-524-200-00 LAMP %) oo
,,,,, 2 |2161-524-203-00 GROMMET [ *| ' | 0 | |
,,,,, 3 |2182-524-204-10 BULB/12V8W | *| ‘| | | |
,,,,, 4 |2175-524-201-00 MASCOT,CENTER | *| * | | | | [
5 |V201-360-808-00 BOLT/M8X80 * !
,,,,, 6 |V304-260-008-00 NUT x| 20N\
,,,,, 7 |V411-260-008-00 WASHERPLMS8 | *| 2| | | | |
8 |3533-306-001-00 SPAC/MS8 * 1




116

71

12—

2190-525 -0100,2190-525M-0100

F TYPE

FIG. 67 SIDE MARKER SYSTEM

™
‘88

KEY PART CODE

DESCRIPTION

A= -

moN

~ 7 Q

REMARKS

2190-528-001-00

MARKER,SIDE/LH

2190-528-002-00

IMARKER,SIDE/RH

2186-528-200-00

PLATE

V363-260-008-00

NUT/WASHER

2186-528-004-00

SPRING

2186-528-003-00

MARKER

2186-528-007-00

CAP

Q0 ~3!0 OV > 1O IDN -

2175-528-008-20

BOSS,EXTENSION MARKE

9 [2186-528-244-00

RIVET

10 |12190-528-016-00

MARKER,SIDES/LH

11 |2190-528-017-00

MARKER,SIDES/RH

12 12200-525-006-00

IMARKER,SIDE/10

L EE JEE REE R NEE N A R A A R JeNa-R7

(ST B G T G 1R ST TR T




FIG. 68 SEEDLING FRAME SYSTEM

2190-529A-0100

117

KEY PART CODE

DESCRIPTION

—

2190-529-230-10

2144-501-011-10

FRAME,SEEDING/A/LH/8

BOLT/M6X16X16

3740-314-017-00

2161-513-451-00

WASHER,TENSION

HOOK,SEEDING PLATE/R

V360-260-006-00

2145-586-210-11

INUT/M6

STAY,FRAME SUPPORT

2161-513-051-10

2145-586-002-00

FRAME,SEEDLING

[PIN/6X42

1575-123-002-00

SPRING/HE130

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
o e
o P
% | 10 |
x| 0T
* 2
o oo
o oo
T G
o T
* 4
i M T
o e
o B
o B
* 6
i M B —
x| 36 |
x| 24 T
% | 12|
* 6
o B —
% | 12




118

2186-532 -0100

FIG. 69 HEAD LAMP SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-

532-

200-

00

LAMP,HEAD,LH ASSY

1

2161-

532-

202-

00

BULB/12V18W

2161-

532-

203-

00

SOCKET

2186-

532-

210-

00

LAMP,HEAD,RH ASSY

2161-

532-

202-

00

BULB/12V18W

2161-

532-

203-

00

SOCKET

! %[ %!k %k X X|OTWR

[ S T =

3O OV i 100N =

V210-

360-

601-

60

BOLT(SP)/M6X16




FIG. 70 OIL PRESSURE LEVER SYSTEM 119

(EXCEPT F TYPE)
oo 39-22
BN

2190-533A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |2186-533-550-30 CAMHYDRAULIC | *| * |~ { | | |
,,,,, 2 |2186-533-210-00 ARM * ) Yoo
,,,,, 3 |V411-260-010-00 WASHERM10 | *| ‘| | | ||
,,,,, 4 |3505-704-008-00 PINHAIR(@0) ~ [*| * | | | | [
5 [2161-615-012-00 [SPRING/HE071 * !
,,,,, 6 |2186-533-002-00 ROLLER | *| Y | 0 0 |
,,,,, 7 |V411-260-008-00 WASHERPLMS8 | *| 2| | | | |
,,,,, 8 |V500-163-001-50 PINSPLIT/3 X15 | *| % | | | | |
,,,,, 9 12190-533-500-20 LINK,PLANTING/SM [ *| ' | | | | |
10 [2190-533-003-00 ROLLER/08X17X15X * 1
11 |V411-260-008-00 WASHER,PL/ M8 | *| i R O N A
12 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| i O I I O
13 |3761-155-016-00 |[SPRING,HYD RETURN | * | i O I I O
14 |12186-533-051-10 LEVERHYDRAULIC/SUB | * | i O I I O
15 |2186-533-052-00 [CAP * 1
16 |2186-533-530-00 LEVER | *| i I I I O
17 12186-533-054-00CAP | *| i O I I O
18 12178-421-003-00PIN | *| i R T N A
19 |3505-704-008-00 PINNHAIR(10) | *| i O I I O
20 [3505-704-003-00 [PIN,HAIR (10) * !
21 |2186-533-270-10 ROD/HYDRAULIC | *| i I I I T
22 |11560-695-021-00 JOINT BALLMOSRH | *| i O I I O
23 |V304-260-008-00NUT | *] S A A T O
24 |13908-170-020-00 [PINSSNAP/8 | *| i I I O
25 |V401-160-008-00 WASHER,SP/M 8 * 1
26 |2186-533-260-00 PLATEMOTOR/Q/1200 | *| i O I I O
27 12190-533-530-00 [PIN/12X258 | * | i O I I O
28 |V211-360-802-00 BOLT/SP | *| S A N T T
29 |V363-260-010-00 NUTM1O0 | *| i O I I O
30 [2145-417-320-00 MOTER ASSY * 1




120

FIG. 70 OIL PRESSURE LEVER SYSTEM
(EXCEPT F.

2190-533A-0100

TYPE)
~ 39-22
\\\

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

V120-265-001-60

SCREW SENS/M5X16

3

32

1729-662-350-00

SENSOR/ANGLE/11 ASSY

33

V120-364-001-60

SCREW/SP

34

V411-260-004-00

WASHER,PL/M 4

35

V301-260-004-00

NUT/M4

36

2170-729-021-00

ARM

37

2186-533-540-10

GEAR

38

V411-260-012-00

WASHER /M12

39

7957-405-003-00

PIN,HAIR

40

2190-533-220-10

COVER,VALVE/PG8

41

V211-360-801-60

BOLT,SEMS (SP)

42

2190-533-210-10

LEVER/SUB LEVER

43

35605-704-003-00

PIN,HAIR (10)

44

2190-533-470-00

ARM, SUB LEVER

45

2186-533-052-00

CAP

46

V411-260-012-00

WASHER /M12

47

7957-405-003-00

PIN,HAIR

48

2186-533-670-10

PLATE/LINK BASE

49

V211-261-002-00

BOLT,SEMS

50

V211-360-802-00

BOLT/SP

LN B R N SR ZEE REE SRR REE NN EEE REE NEE FEE N EE REE AR NEE N JieRa-R%

L S e R e N s T T e T e - I e T e VAR = VR = VR =Y B YR NCH CTISY




FIG.71 OIL PRESSURE LEVER SYSTEM (F TYPE) 121

% - 39-22 13
4 /\ & A P -

2190-533G-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |2186-533-550-30 CAMHYDRAULIC | *| * |~ { | | |
,,,,, 2 |2186-533-210-00 ARM * ) Yoo
,,,,, 3 |V411-260-010-00 WASHERM10 | *| ‘| | | ||
,,,,, 4 |3505-704-008-00 PINHAIR(@0) ~ [*| * | | | | [
5 [2161-615-012-00 [SPRING/HE071 * !
,,,,, 6 |2186-533-002-00 ROLLER | *| Y | 0 0 |
,,,,, 7 |V411-260-008-00 WASHERPLMS8 | *| 2| | | | |
,,,,, 8 |V500-163-001-50 PINSPLIT/3 X15 | *| % | | | | |
,,,,, 9 12190-533-500-20 LINK,PLANTING/SM [ *| ' | | | | |
10 [2190-533-003-00 ROLLER/08X17X15X * 1
11 |V411-260-008-00 WASHER,PL/ M8 | *| i R O N A
12 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| i O I I O
13 |3761-155-016-00 |[SPRING,HYD RETURN | * | i O I I O
14 |12186-533-051-10 LEVERHYDRAULIC/SUB | * | i O I I O
15 |2186-533-052-00 [CAP * 1
16 |2186-533-530-00 LEVER | *| i I I I O
17 12186-533-054-00CAP | *| i O I I O
18 12178-421-003-00PIN | *| i R T N A
19 |3505-704-008-00 PINNHAIR(10) | *| i O I I O
20 [3505-704-003-00 [PIN,HAIR (10) * !
21 |2186-533-270-10 ROD/HYDRAULIC | *| i I I I T
22 |11560-695-021-00 JOINT BALLMOSRH | *| i O I I O
23 |V304-260-008-00NUT | *] S A A T O
24 |13908-170-020-00 [PINSSNAP/8 | *| i I I O
25 |V401-160-008-00 WASHER,SP/M 8 * 1
26 |2186-533-710-10 PLATEMOTOR/Q/F | *| i O I I O
27 12190-533-530-00 [PIN/12X258 | * | i O I I O
28 |V211-360-802-00 BOLT/SP | *| S A N T T
29 |V363-260-010-00 NUTM1O0 | *| i O I I O
30 [2145-417-320-00 MOTER ASSY * 1




122

FIG. 71 OIL PRESSURE LE\VER SYSTEM (F TYPE)

% - 39-22 13

2190-533G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

V120-265-001-60

SCREW SENS/M5X16

3

32

1729-662-350-00

SENSOR/ANGLE/11 ASSY

33

V120-364-001-60

SCREW/SP

34

V411-260-004-00

WASHER,PL/M 4

35

V301-260-004-00

NUT/M4

36

2170-729-021-00

ARM

37

2186-533-700-00

GEAR,MOTER/QF/120

38

V411-260-012-00

WASHER /M12

39

7957-405-003-00

PIN,HAIR

40

8842-408-410-10

COVER,VALVE/FG8

41

V211-360-801-60

BOLT,SEMS (SP)

42

8842-406-034-00

COVER,FEEDING LEVER

43

2186-508-017-00

CLIP,MAT/SUNSET

44

2190-533-210-10

LEVER/SUB LEVER

45

3505-704-003-00

PIN,HAIR (10)

46

2190-533-470-00

ARM, SUB LEVER

47

2186-533-052-00

CAP

48

V411-260-012-00

WASHER /M12

49

7957-405-003-00

PIN,HAIR

50

2186-533-670-10

PLATE/LINK BASE

51

V211-261-002-00

BOLT,SEMS

LR JEE SR R S ZEE IE BEE REE REE R BEE AR FEE BEE NEE EE Ak 2 IR R JleNa N2l

LT e B T T I o B Y e N T I VA S YR S U S YR = B N CHI TR

52

V211-360-802-00

BOLT/SP




FIG. 72 OIL PRESSURE SENSITIVITY LOCK SYSTEM 123

2186-534G-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PGa3A T|O|R REMARKS
C E16 C|L|P
,,,,, 1 |2186-534-200-10 ARM  p* ) Yo
,,,,, 2 |2151-722-001-10 WASHER | *| Y 0
,,,,, 3 12186-534-004-10 CABLEHYDUALIC | *| ' | | | | |
,,,,, 4 |2186-534-014-00 GUIDESENSORCABLE [ *| ' | | | | |
5 (2161-735-005-00 [PIN * 1
6 ([2161-615-012-00 [SPRING/HE071 * 1

,,,,, 8 |V200-360-602-50 BOLT x| Yo\
,,,,, 9 |V301-260-006-00 NUTM6 | *| Y| 40 |
10 {2130-725-006-00 WASHER * !
11 |V500-162-502-00 [PIN,SPLIT/2.5X20 | *| i R O N A
12 12186-534-011-00 |[CABLE.HYDRO,LOCK | *| i O I I O
13 |2161-785-005-00 PIN x| 2
14 |12186-534-320-00LINK | *| i O I I O
15 {2140-403-001-00 [PIN,PISTON * 1
16 [3505-704-003-00 PINNHATIR(10) | *] i I I I O
17 |2186-534-002-10LEVER | *| Y| | |
18 |12145-751-004-00GRIP | *| i R T N A
19 |V210-260-601-20 BOLTS | *| i O I I O
20 [2186-534-006-00 |CABLE * i
*

21 |V411-260-006-00 WASHER / M6




124

FIG. 73 OIL PRESSURE
SENSITIVITY LEVER SYSTEM

2186-535 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-535-210-10

LEVER

1

1444-507-003-00

GRIP,LEVER

2171-519-002-00

PIN

2171-519-001-00

SPRING

V500-162-501-50

PIN,SPLIT/2.5X15

2186-535-220-10

ARM

2144-117-002-00

NUT/MS8

Q0 ~3!0 OV > 1O IDN -

V411-260-008-00

WASHER,PL/M 8

35633-306-001-00

SPAC/MS8

2186-535-001-00

CABLE

2161-735-005-00

PIN

2161-735-006-00

PIN

2186-535-200-10

LINK

2186-535-230-00

HOLDER

V500-162-501-50

PIN,SPLIT/2.5X15

V500-162-502-00

PIN,SPLIT/2.5X20

2186-535-003-00

SPRING

%l k| ki %k %l %! k| k! k! X! X! k| %! X! X! ¥ XOAW®X

LY e R T e T o T e T Y I e T o VA - TS VAo B U U S

V411-260-010-00

WASHER/M10




FIG. 74 METER PANEL SYSTEM 125

=
i

FL
(<]

21
@
2186-536H-0100,2186-538 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2186-536-210-20 SWITCHSTARTER | *| * | ~{ | | |
,,,,, 2 |2186-536-211-00KEY *) Yoo
,,,,, 3 12186-536-212-00 NUT/RING | *| Y'\ o\ Lo
,,,,, 4 |2186-536-250-10 SWITCHTOGGLE6 [ *| ' | | | | [
5 |2186-536-253-00 RING(M12X18X1) * !
,,,,, 6 |2186-536-254-00 NUTM12X1.0) [ *| Y | ¢\ | | |
,,,,, 7.12186-536-255-00 COVER/SWITCH | *| ‘''| |\ |\ | |
,,,,, 8 |2186-506-001-00 PANNELHOODM | *| ‘| | |\ | |
,,,,, 9 |V120-366-001-60 SCREW x| 2 | 0 |
10 |V360-260-006-00 NUT/M6 * 2
11 |3801-271-200-00 [SWITCH,COMNINATION | * | i R O N A
12 12186-536-310-00 PANELMONITOR COMP | * | ‘ol | |FIG 141
13 12186-536-230-00 [SLANTDIALASSY | *| i O I I O
14 |12186-536-231-00KNOB | *| i O I I O
15 [2186-536-240-00 [SWITCH,TOGGLE,2 ASSY * 1
16 [2186-536-253-00 RING(M12X18X1) | *| i I I I O
17 |2186-536-254-00 NUTM12X1.0) | *| i O I I O
18 |12186-536-255-00 |COVER/SWITCH | *| i E OO N A
19 12186-536-242-00SCREW | * ] i A O O
20 |2186-916-054-00 LABEL/PANEL/LH/G * 1
21 |2161-537-250-00 HARNESS | *| i I I I
22 [2144-501-011-10 [BOLT/M6X16X16 [ *| * | | | ||
23 |12186-536-003-00|COVER | *| i O I I O
24 |2186-536-004-00|COVER | *| i O I I O
25 |V120-366-002-00 [SCREW,SEMS * 2
26 |2161-506-005-00 SCREW/TAPPING/6X16 | *| i I T A O
27 |11426-621-038-00 [CLAMP,HARNESS | *| e R N I
28 12183-536-001-00 GROMMET/32 | *| i I O O
29 [2186-526-001-00 [CAP * 1

*
-

30 [2186-546-210-00 SWITCH




126

FIG. 74 METER PANEL SYSTEM

2186-536H-0100,2186-538 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

moN

~ 7 Q

REMARKS

31

2186-546-211-00

BOOT,STOP

1

32

V401-160-008-00

WASHER,SP/M 8

33

V335-260-008-00

NUT

34

8836-502-203-00

HARNESS/SWGND

Y T




FIG. 75 HARNESS SYSTEM (F TYPE)

EURUREk
A 5
g
m/ﬂﬂ_ﬁ 9

2190-538F-0100

127

KEY

PART CODE

DESCRIPTION

—

1544-623-008-10

1376-402-003-00

HARNESS,WIRE/NO.8

BAND,WIRE/140

2190-537-002-00

V301-260-006-00

[PIN/L/80X210

8841-575-230-00

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
o T
i M e
i M g
* 1
o S
e S
e e
e ot
* 1
i M e
e oo
e oo
T oo




128

FIG. 76 HARNESS SYSTEM (EXCEPT F TYPE)

2190-538K-0100

LTE}

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

1544-623-008-10

HARNESS,WIRE/NO.8

1

2190-537-600-00

HARNESS/83/E16

1593-623-203-00

FUSE/32V20A

1560-664-264-00

FUSE,BLADE

1575-623-010-00

FUSE/32V10A

3650-262-202-00

DIODE/3.0A

2186-916-039-20

LABEL/FUSE/MAIN /

Q0 ~3!0 OV > 1O IDN -

2186-916-040-20

LABEL/FUSE/Q/K

3650-261-221-00

DIODE/1.5A-3P ASSY

1593-623-530-00

RELAY,5P ASSY

1672-690-212-00

CAP/FUSEBOX/5P

2502-623-203-00

CAP/FUSEBOX

3650-262-201-00

DIODE

3659-836-002-00

BRACKET,FUSE

V210-360-601-60

BOLT(SP)/M6X16

1376-402-003-00

BAND,WIRE/140

2190-537-002-00

PIN/L/80X210

2130-601-018-00

PIN,SNAP/6

V360-260-006-00

NUT/M6

V411-260-006-00

WASHER / M6

V301-260-006-00

NUT/M 6

8841-575-230-00

BUZZER,WARNING

V111-164-001-60

SCREW/M4X16

V301-260-004-00

NUT/M4

V411-260-004-00

WASHER,PL/M 4

V401-160-004-00

WASHER,SP/M 4

L ANE S R SEE NEE JEE BEE R SEE BEE AN REE AR REE REE NEE REE NEE EEE S AR AR NN R NEE N (@la -]

[ I T N T N T S Y B e Y e T -~ I S < o R o VA = B T YR S =YY B TR T TR




FIG. 77 HARNESS (PLANTING SECTION) SYSTEM

129

63
|
3
o | N e
o o o
]
2190-539 -0100,2186-540 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E1s cC|L|P
,,,,, 1 |12190-539-200-00 HARNESS/SEEDINGTANK | * | ' | | | | |
,,,,, 2 |V350-160-004-00 NUT,SPEED/P4 | *| | | | | |
,,,,, 3 |2162-539-230-10 HARNESS,SEEDINGTANK | *| 2 | | | | |
,,,,, 4 12190-539-210-00 HARNESS/WINKER | *| ' | | [ | [
5 [2186-540-001-00 |COUPLER * !




130

2186-541A-0100

FIG. 78 BATTERY SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-541-220-00

CABLE,PLUS/FD

1

1650-650-222-00

FUSE/SLOWBLOW

2186-541-211-00

LABEL/SLOW BLOW

2186-541-001-00

HARNESS

V363-260-008-00

NUT/WASHER

2186-541-300-00

BATTERY/34A19L/HB

3640-260-200-20

RUBBER,BATTERY

Q0 ~3!0 OV > 1O IDN -

3640-260-002-10

PLATE,BATTERY

LR SEE I N MR 2 2 (ol

[ e e T




FIG.79 SWITCH SYSTEM 131

2186-542 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2144-542-220-00 SWITCH,SAFETY ASSY |*| ' | [ | | |
,,,,, 2 |1491-623-222-00 NUT/M20  [*| 2| | | | [
,,,,, 3 |1491-623-223-00BOOCT x4}
4 11650-652-390-00 RELAY/FLASHER ASSY #| 1

5 [1716-680-290-00 RELAY/FLASHER ASSY *
6 |V210-360-601-60 BOLT(SP)/M6X16 *




132

FIG. 80 CONTROLLER SYSTEM

2190-545K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

moN

~ 7 Q

REMARKS

2190-545-800-20

CONTROLLER/83E16

1

2190-545-200-00

PLATE,CONTROLLER/83

V210-360-601-60

BOLT(SP)/M6X16

V210-360-602-50

BOLT/SP

2186-545-220-00

SWITCH(2/3) ASSY

2186-545-002-00

LABEL

2515-665-210-00

BUZZER

Q0 ~3!0 OV > 1O IDN -

V210-360-601-60

BOLT(SP)/M6X16

V360-260-006-00

NUT/M6

1650-658-270-00

RELAY/4P ASSY

3817-280-510-00

SENSOR,ANGLE

1588-651-322-10

ARM

8836-730-216-00

BOLT/M4X14/SUS

V411-700-004-00

WASHER

V401-700-004-00

WASHER/LOCK

1650-505-450-00

SENSOR/SLOPE ASSY

2190-916-005-00

LABEL/ROLLING/E16

2145-540-002-00

SPRING,STAY/SENSOR

V200-260-603-00

BOLT/M 6X30

V411-260-006-00

WASHER / M6

V401-160-006-00

WASHER,SP/M 6

V301-260-006-00

NUT/M 6

V210-260-601-20

BOLT/S

2161-618-012-00

NUT, KNOB/KG-N1/M6

V411-260-006-00

WASHER / M6

V401-160-006-00

WASHER,SP/M 6

2161-618-011-10

SHAFT/M6X109

35660-503-302-00

WASHER,WIRE TENSION

3560-203-004-00

SPRING,CONE

V301-260-006-00

NUT/M 6

LR SR R S R REE RN R BEE JEE REE REE REE NEE JEE EEE R NEE NEE JEE REE AR NEE REE AR AR NN MR I 1 (eRs A%

T S T N T S T B N e e T . T T o T YO e e B N T N T N T e e B T e e N T T T




FIG. 80 CONTROLLER SYSTEM
16

133

2190-545K-0100
S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [PGa3H T|{O|R REMARKS
C | Ei6 C|L|P
31 |2161-618-250-00 STAY,SENSOR/SLOAP | * | ' | | | | |
32 |V210-360-603-00 BOLT/SP | *| = S R O I O
33 |V360-260-006-00 INUT/M6 * 2




134 FIG. 81 CONTROLLER (VOICE) SYSTEM

(FRONT)

2

<>
i Le A
\./\\\\;\\;%// % 74_24
; it
e
B J
2186-546K-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ Paaan T|O|R REMARKS
C | E16 clL|p
1 |2186-546-400-00 |SPEAKER ASSY * 1
2 12500-310-006-00 BOLT/TAPPING/6X25 * 2
3 |2704-301-027-00 WASHER/NYLON * 2




2190-590J-0100

FIG. 82 SUB GUIDE SYSTEM

135

KEY

PART CODE

DESCRIPTION

REMARKS

—

2190-590-200-10

2162-513-310-00

FRAME,BAR/PG/LH

TUBE/FRAME

2130-407-003-00

2157-510-710-10

WASHER

REAR STEP

21567-5610-071-10

V362-260-008-

MAT,REAR STEP

NUT/WASHER

V201-260-802-

V211-360-802-50

BOLT/M 8X25

BOLT/SP

V362-260-008-00

NUT/WASHER

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
e P
i M T
ot e
* 2
o oo
o oo
o oo
o oo
* 2
i M T —
o P S
e e
o e
* 4
o 5t
s M it
i M T
T T
* 8
o T
T e
o M T
i M e R




136

FIG. 83 LIFT,ROLLING,CASE SYSTEM

2190-601 -0100,2162-602M-0100,2162-603 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-601-200-40

LIFT/PG8

1

2162-632-001-00

HUB/ROLLING

V600-150-600-60

BEARING,RB/6006SS

V600-110-600-60

BEARING,RB 6006

V744-130-520-80

SEAL,OIL/TC30528

V201-361-003-00

BOLT/M10X30

V401-160-010-00

WASHER,SP/M10

Q0 ~3!0 OV > 1O IDN -

V252-441-002-50

BOLT/STUD

V304-260-010-00

NUT

2120-340-003-00

SHIM,PLANTING A/0.1

2142-101-005-00

WASHER

V201-361-003-00

BOLT/M10X30

V401-160-010-00

WASHER,SP/M10

2162-603-001-20

CASE,PLANTING/8

2162-603-200-10

CASE,PLANTING/8 LH

2710-301-011-20

BUSH,TANK MOVING ROD

V522-100-801-80

PIN

V211-260-803-00

BOLT,SEMS

2161-603-210-00

COVER,PLANTING/RH AS

2710-301-011-20

BUSH,TANK MOVING ROD

2161-603-006-00

PLUG,OIL 18/BRACK

V211-260-802-50

BOLT/S

2162-603-002-00

COVER,PLANTING FRAME

V211-260-801-60

BOLT,SEMS (S) M8X16

L REE SEE EEE S AR REE REE R REE JEE EEE R NEE NEE JEE 2R BEE AR REE AR REE R NN RN @Na-R)

[T e S N B R T T Y I e e e e e T A N | T S e

V744-117-300-70

SEAL,OIL TC17307




FIG. 84 INPUT SYSTEM

137

2190-604E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 {2190-604-001-10 |SHAFT,INPUT/E12 | *| ' | [ | | |
,,,,, 2 |V600-110-630-30 BEARING,RB/6303 | *| 2 | | | | [
,,,,, 3 |V705-140-047-00 RINGSNAP/47C | *| Y | 0 L Ll
,,,,, 4 |V744-117-470-80 SEALOIL/TC17478  |*| ' | | | | [
5 |V704-140-017-00 RING,SNAP/17C * 2
,,,,, 6 [3750-251-023-00 KEY,DRIVESHAFT  |*| ' | | | | [
7 12144-604-002-10 GEAR,BEVEL/15T * 1




138 FIG. 85 SHAFT (PLANTER DRIVE) SYSTEM

2190-606C-0100

TYPE OF MODEL | 1
PG33H T
C

KEY PART CODE DESCRIPTION

=oN
~ 7 Q

REMARKS

E16

2162-606-001-00

SHAFT,PLAINTING ROD/

1

2162-606-200-00

SHAFT,PLAINTING ROD/

V600-110-620-30

BEARING,RB/6203

V500-162-502-50

PIN,SPLIT/2.5X25

V500-163-003-50

PIN,SPLIT/3 X35

2200-606-003-00

GEAR/SQ/PG10

4108-102-024-00

KEY

2161-606-003-00

WASHER

©i00 =3O UM

2144-604-002-10

GEAR,BEVEL/15T

2144-701-004-10

KEY/0.5X0.5X18

[
=l =]

V600-110-600-70

BEARING,RB/6007

| %! K kI %k %] X! X!k X X[(OAW®R

Lo T I o A T SRS B TR YR X1




FIG. 86 SLIDE SYSTEM 139

2190-607C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2161-607-005-00 |GEAR o\ *| oo
,,,,, 2 [2200-606-003-00 GEAR/SQ/PG10 [ *| Y|\ 40 |
,,,,, 3 14108-102-024-00KEY g+ Lo Qb
,,,,, 4 |2161-607-002-00 GEAR | *| Y | | o
5 [2161-607-003-00 |GEAR * 1
,,,,, 6 |2161-607-004-00GEAR *) ot oL
,,,,, 7.12186-607-005-00 SHAFT,SLIDE | *| ''\ |\ |\ | |
,,,,, 8 |2161-606-003-00 WASHER | *| Y\ o\ Lo
,,,,, 9 |2142-608-009-00 COLLAR | *| 8 | 0 ||
10 |2186-607-001-00 KNOCK * !
11 |2186-607-002-00 [SPRING,PLATE | *| i A O T A
12 |V600-110-620-10 BEARINGRB/6201 | *| 2 | | | | |
13 12161-607-008-10 GEARSPUR/28 | *| i O I I O
14 |12161-607-009-10 GEARSPUR/26 | *| i O I I O
15 [2161-607-011-10 |GEAR,SPUR/25 * 1
16 [2161-607-012-10 GEARSPUR/24  [*| | | | ||
17 [2161-607-210-00SLEEVE [ *| | | | ||
18 |8659-208-204-10 BUSH/A7X19X15 | *| 2| | | | |
19 12161-607-014-00BUSH | *| i O I I O
20 |V744-112-250-70 [SEAL,0IL/TC12257 * 1
21 |12186-607-210-00FORK | *| i I I I T
22 |12186-607-220-00 SHAFT | *| i O I I O
23 |V304-260-010-00NUT x|\ 2
24 |V500-163-001-50 [PIN,SPLIT/3 X15 | *| i I I O
25 [2190-607-250-00 LEVER/SIDE PASS/PGS8 * 1




140 FIG. 87 LEAD CAM SYSTEM

2186-608 -0100

TYPE OF MODEL
PG83H

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

E16

2186-608-001-00

CAM

1

2161-608-002-00

GEAR

V600-110-600-50

BEARING,RB/6005

V600-110-620-20

BEARING,RB/6202

V705-140-035-00

RING,CIRCLIP

V744-115-350-70

SEAL,OIL/TC15357

2161-608-003-20

METAL

2171-608-003-00

PAWL LEAD

©i00 =3O UM

2706-301-005-20

PLATE,LEAD PAWL

V210-260-601-60

BOLT/S

[
=l =]

2161-608-004-00

SHIM

| %! K kI %k %] X! X!k X X[(OAW®R

e I S T e R e | B e e




FIG. 88 SEEDLING TANK SLIDE BAR SYSTEM 141

2190-610 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 /2190-610-200-00 BAR/PG8 | *| oo 4 4
,,,,, 2 |2161-610-003-20 CAPSTOPPER [ *| 2 | | | | | .
,,,,, 3 12161-610-002-00 SEAL/OIL/TANK | *| 2 | | | | |
,,,,, 4 |2161-610-001-20 ARM | *| 2| | | ||
5 |V201-361-005-00 BOLT/M10X50 * 2
,,,,, 6 |V401-160-010-00 WASHER,SPM10 | *| 2 | | | | |
,,,,, 7 |V304-460-010-00 NUTM10 | *| 2 |\ ||
8 [2120-126-001-00 [PIN,WHEEL SET * 1




142

FIG. 89 SHAFT (PLANTING/CENTER) SYSTEM

2190-611K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-701-001-10

FRAME/SIDE/6

1

2162-611-001-10

FRAME,SIDE/8

2161-701-002-00

FRAME,SUPPORT

V522-100-801-80

PIN

V211-260-802-50

BOLT/S

V211-260-803-00

BOLT,SEMS

2144-702-002-10

SPROCKET,SHAFTCLUTCH

Q0 ~3!0 OV > 1O IDN -

2161-611-001-00

WASHER

2186-701-003-10

FINGER

2144-701-004-10

KEY/0.5X0.5X18

2143-613-002-00

SPRING HC020

V500-162-502-50

PIN,SPLIT/2.5X25

V710-140-024-00

RING/SNAP

2161-701-003-10

SPROCKET(18)

2161-701-004-10

CHAIN,ROLLER,74

2130-732-205-00

WASHER

2162-611-003-00

SEAL,OIL

2186-703-200-20

SHAFT,SEEDLING ARM

2144-701-008-00

TENSION,CHAIN/UP

2144-701-009-00

TENSION,CHAIN/DOWN

2161-701-005-00

COVER

2161-701-006-10

GASKET

V211-260-801-60

BOLT,SEMS (S) M8X16

2142-736-236-00

PLUG

2190-712-004-10

STOPPER,FLOAT/PG8

2190-712-005-10

STOPPER,FLOAT/PG8

2186-703-320-00

IMETAL/S/E16

V600-110-620-30

BEARING,RB/6203

WO R | = DN 00 DO D) DD DD ) | DD DD DD DD DD = DN 00| O 00 D

V740-117-300-60

SEAL,OIL/SC17306

V211-260-801-60

BOLT,SEMS (S) M8X16

LR SR R N IR R R REE BEE JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE NN ZEE IR AR R R NEE N (@Na-N )

Jury
N




FIG. 90 SEEDLING FEED CAM SYSTEM

143

2190-612 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 {2190-612-200-00 CAMAH | *| Y| | ||
,,,,, 2 [2190-612-210-00CAMRH  [*| Y| | | |
,,,,, 3 |2186-612-250-00 BEARING,SEEDING | *| ' | | [ ||
,,,,, 4 12161-612-002-00 BUSH/12X16X24 | *| Y\ L L L
5 12186-612-220-00 HOLDER * 1
,,,,, 6 [2161-612-002-00 BUSH/12X16X24 [ *[ * [ [ [ |
7 12190-612-220-10 BEARING/8 * 2




144

FIG. 91 DEPTH ADJUSTMENT SYSTEM

2190-613D-0100,2190-613F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-613-400-00

FRAME/S8E/LH

1

2190-613-410-00

FRAME/S8E/RH

V211-260-802-00

BOLT/S

V362-260-008-00

NUT/WASHER

2161-613-003-00

CAP

2190-613-210-00

LEVER/8 COMP

2190-613-001-00

SPRING/HT035

Q0 ~3!0 OV > 1O IDN -

2186-613-003-00

KNOB,LEVER

V500-163-002-50

PIN,SPLIT/3 X25

2161-613-001-00

HOLDER

V211-360-802-00

BOLT/SP

1376-402-003-00

BAND,WIRE/140

L EE JEE REE R NEE FEE A R BEE AR R 2 oNa-R)

Q) B B D DN W W =




FIG. 92 CENTER FLOAT SYSTEM

2190-614 -0100

14

l

7

W
<

91-1

13

145

KEY

PART CODE

DESCRIPTION

REMARKS

—

2172-614-002-00

2172-614-005-00

FLOAT,CENTER

FLOAT/LH

2172-614-006-00

V301-700-006-00

FLOAT/RH

2161-614-210-10

S |TYPE OF MODEL
P I"PGa3H

C E16

* 1

e e
e T
i M oo
ot e
* 1

o T
% | 12|
e e E—
e B —
* 2

i M T —
e e
e S




146

FIG. 93 FLOAT LINK SYSTEM

2190-635 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-614-200-10

PLATE

1

2186-614-230-10

HUB

V411-260-008-00

WASHER,PL/M 8

V401-160-008-00

WASHER,SP/M 8

2144-508-310-10

KNOB/38

2190-614-006-00

PLATE,LINK,RH

V211-260-802-00

BOLT/S

Q0 ~3!0 OV > 1O IDN -

2161-635-002-10

PLATE

2186-614-240-00

ARM

3656-223-011-00

PIN/10X113

3505-704-003-00

PIN,HAIR (10)

2186-614-007-00

LINK,FLOAT

1329-106-002-00

PIN,STAND

3908-170-020-00

PIN,SNAP/8

V500-162-501-50

PIN,SPLIT/2.5X15

2161-635-220-00

PLATE

V500-162-501-50

PIN,SPLIT/2.5X15

2161-615-014-00

SPRING,HE071

2161-615-012-00

SPRING/HE071

2186-614-220-10

ROD

V411-260-012-00

WASHER /M12

V500-163-001-50

PIN,SPLIT/3 X15

2140-403-001-00

PIN,PISTON

2190-614-210-10

PLATE,LINK/PG8/L

LR NI R S A REE REE REE REE JEE REE R NEE BEE NEE EEE NEE NEE REE N EE R N I JeNa-R'

T e T T N I e N e e T T ) e T e T T o VA = SV S U S T U S Y R S U

V211-260-802-00

BOLT/S




FIG. 94 BALANCE SPRING SYSTEM 147

\\\\<\\\
N

i
2190-637 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | El6 C|L|P
,,,,, 1 |2146-640-001-60 SPRING/HE232 | *| 2 | | | | |
,,,,, 2 |2161-618-002-10 SPRING/HE300 [ *| 2 | | | | |
,,,,, 3 12161-657-002-00 ROD/M8X90 | x| Y\ o\ L
,,,,, 4 |V304-260-008-00 NUT x| 4
5 [2170-617-002-00 ROD/M8X205 * 1
,,,,, 6 |V211-260-803-00 BOLT,SEMS | *| 2| |\ | | |
7 [2130-407-003-00 WASHER * 2




148

2190-639H-0100

FIG. 95 RAKE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-639-500-00

STAY,RAKE/LH

2

2190-639-540-00

STAY,RAKE/LH/INNER

2190-639-001-00

BAR,STOP/PG83H

1370-405-003-00

SPRING,PRESS/23

35660-503-302-00

WASHER,WIRE TENSION

V500-162-501-50

PIN,SPLIT/2.5X15

2190-639-510-00

STAY,RAKE/RH

Q0 ~3!0 OV > 1O IDN -

2190-639-550-00

STAY,RAKE/RH/INNER

2190-639-001-00

BAR,STOP/PG83H

1370-405-003-00

SPRING,PRESS/23

35660-503-302-00

WASHER,WIRE TENSION

V500-162-501-50

PIN,SPLIT/2.5X15

V211-360-802-00

BOLT/SP

V304-260-008-00

NUT

2190-639-520-00

RAKE/3

LN EEE SR R JEE REE REE R REE N EE EEE AR N I JeNa R

WO R 0 | ! W ) DD | W W o




FIG. 96 FRAME (SIDE) SYSTEM

2190-701K-0100

149

KEY PART CODE

DESCRIPTION

REMARKS

—

2186-701-001-10

2144-735-006-00

FRAME/SIDE/6

WASHER

2132-705-002-00

2144-701-004-10

CAP,SIDE FRAME

KEY/0.5X0.5X18

2143-613-002-00

V710-140-024-00

SPRING HC020

RING/SNAP

2144-701-008-00

V211-260-801-60

TENSION,CHAIN/UP

2142-736-236-00

S |TYPE OF MODEL
P I"PGa3H
C E16
* 2
o oo
e e
o M R E—
i e R
* 2
T oo
e ot
o T
T oo
* 2
ot e
o oo
o oo
o oo
* 2
i M oo
i M e R
i M e E—
T T
* 2
o oo
o oo




150

2190-702H-0100

FIG. 97 SIDE PIPE SYSTEM
(RH)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-702-200-00

PIPE,SIDE/83HST

2

V522-100-801-80

PIN

V211-260-802-50

BOLT/S

V211-260-803-50

BOLT(S) M8X35

V211-260-802-50

BOLT/S

O (O 100N =

2132-161-005-00

WASHER,PULLEY

*| %! ®! k! % X[OW R

wW| & B 0o




FIG. 98 SHAFT (PLANTING/SIDE) SYSTEM 151

2186-703E-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS

C | E16 C|L|P
,,,,, 1 |2186-703-200-20 SHAFT,SEEDLINGARM | *| 2 | [ | | |
,,,,, 2 |2186-708-320-00 METAL/S/E16 | *| | | | ||
,,,,, 3 |V600-110-620-30 BEARINGRB/6203 [ *| * | | | | |
77777 4 |V740-117-300-60 SEAL,OIL/SC17306 *| 4




152

FIG. 99 SUPPORT PIPE SYSTEM

(KEY7, 15 FOR EXCEPT F TYPE)
(KEY16~23 FOR F TYPE)

2190-704A-0100,2190-704T-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-704-500-20

FRAME,SEEDING TANK/8

1

2190-704-510-20

FRAME,SEEDING TANK/8

V211-260-802-00

BOLT/S

V211-260-802-50

BOLT/S

2190-704-220-10

FRAME,SEEDING TANK/C

2190-704-230-10

FRAME,SEEDING TANK/C

V201-260-803-50

BOLT/M 8X35

Q0 ~3!0 OV > 1O IDN -

V362-260-008-00

NUT/WASHER

2132-161-005-00

WASHER,PULLEY

2190-704-001-00

GROMMET/13X21X07

2190-704-520-00

MARKERHOOK/LH

2190-704-530-00

MARKERHOOK/RH

2190-704-580-00

GUIDE,CABLE/REAR

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

V211-360-803-00

BOLT/SP

V304-260-008-00

NUT

2190-704-002-00

HOCK/MARKER SHED/8T

2190-704-600-00

STAY,MARKER HOCKS83T/

2190-704-610-00

STAY,MARKER HOCKS83T/

V411-260-008-00

WASHER,PL/M 8

2197-704-002-00

SPRING/8

V304-260-008-00

NUT

LN SR I S IR 2 REn DA REE REE REE AR JEE EEE R NEE RN NEE EEE N JE X JleN.-R’

WO | = = DN 00 00 DD DD ! | R DN 00 00 | = DN oY




FIG.100 STAY (RIDGE CLUTCH) SYSTEM 153

2190-705A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2190-705-400-30 STAY,FRAME/SLH | *| * |~ { | | |
,,,,, 2 [2190-705-410-30 STAYFRAME/8RH [ *| ' | | | | | .
,,,,, 3 12130-802-011-10 ROLLER,SEEDLINGTANK |*| ® | | | | |
,,,,, 4 |2162-735-450-00 STAYJOINT [ *| ' | | | | [
5 |V304-260-010-00 NUT * 4
,,,,, 6 |V401-160-010-00 WASHER,SPM10 | *| S | |\ | | |
,,,,, 7.|V201-261-002-00 BOLT/M10X20 | *| 2| | | | |
,,,,, 8 |V411-260-010-00 WASHERM10 [ *| ¢ | | | |~~~
,,,,, 9 |2161-7835-410-30 LEVER | *| 2| | | | |
10 [2186-705-410-10 [LEVER * 2
11 [2145-751-004-00GRIP | *| ) I I A O
12 |V411-260-008-00 WASHER,PL/M8 | *| i A N T O
13 13908-170-020-00 [PINSSNAP/8 | *| i A N T T
14 |8838-741-004-00 PLATE | *| i A A T T
15 {2145-542-230-00 SWITCH,PUSH * 4
16 [2145-542-232-10BOOT | *| 4 | |
17 |V401-160-008-00 WASHER,SPMS8 | *| * | || | |
18 |V335-260-008-00NUT | *] i I I A O I
19 11560-666-004-00BAND | * ] i A N T O
20 |2161-705-300-20 |CABLE * 4
21 |V705-140-017-00 RING,SNAP/17C | *| i I T T O
22 |2161-7385-005-00PIN | *] S A N T O
23 |12161-735-052-10 PLATE | *| S I N T O
24 |2130-601-018-00 [PINSSNAP/6 | *| S I A T O
25 [2161-735-051-00 [SPRING * 4
26 |2186-705-001-00|COVER | *| i A N T O
27 12186-705-002-00 |[CABLE,SEEDLING BELT | * | | i A N T O
28 |V411-260-006-00 WASHER/M6 | *| i A N T O
29 |2161-785-005-00PIN | *] S A N T O
30 [2132-545-008-00 WIRE BAND(92) * 8




154

FIG.101 FRONT PLATE GUARD,MARKER SYSTEM

2190-707K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-707-250-00

BRACKET,GUARD/PG

2

2162-707-004-00

PIN,GUARD LOCK

V500-162-501-50

PIN,SPLIT/2.5X15

3104-631-001-00

NUT,KNOB/M08

V411-260-008-00

WASHER,PL/M 8

1370-405-003-00

SPRING,PRESS/23

2132-161-005-00

WASHER,PULLEY

Q0 ~3!0 OV > 1O IDN -

1421-621-038-00

BAND,WIRE/170

2162-707-230-20

GUARD,FRONT PLATE/EL

2162-707-240-20

GUARD,FRONT PLATE/ER

35626-704-001-00

CAP

2197-707-280-00

MARKER/CENTER/VA/LH

2197-707-290-00

MARKER/CENTER/VA/RH

2111-125-001-00

PIN

V500-163-001-50

PIN,SPLIT/3 X15

2186-707-005-00

SPRING/HE128

2161-737-004-00

CABLE,MARKER/6VR

2197-412-002-00

CABLE,MARKER

2163-526-001-10

MARKER/PGP

2186-707-007-00

MARKER,SPINNING/REAR

35660-503-302-00

WASHER,WIRE TENSION

2183-526-001-10

HUB,MARKER

2186-707-006-00

SPRING/HC029

2186-707-001-00

PIN,COTTER/2.5X15/SU

L EE SEE R S A REE REE R REE JEE EEE R SRR MR JEE N AR AR REE AR REE A NN RN eNa-N)

D) D DN DN O NN e DN R R D = DN = D DN DN DN G N NN

2171-505-005-00

BOLT/KNOB/M08X20




FIG.102 SEEDLING PICKING ADJUSTMENT SYSTEM
7

1

o

2190-708 -0100

155

KEY

PART CODE

DESCRIPTION

REMARKS

—

2190-708-200-00

V304-260-008-00

BRACKET/8 LH

2186-708-004-00

V211-260-802-00

BOLT/S

V362-260-008-00

2186-613-003-00

INUT/WASHER

2161-736-003-00

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
o e
o R g
i M e
i M g
* 1
e S
e .
o g
% | 10 |
* 2
i M e
e S
e S
o e
* 5
i M e
i M e
s M e




156

2190-709 -0100

FIG.103 BRACKET (GUIDE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190

-709-

210-

20

BRACKET,GUARD/8

1

2190

-709-

200-

10

GUIDE.PLANTING/8

2186

-709-

230-

30

GUIDE,PICKED-UP

V211

-360-

802-

00

BOLT/SP

V211

-260-

801-

60

BOLT,SEMS (S) M8X16

*| %! ®! k! % X[OW R

e S T

O (O 100N =

1376

-402-

003-

00

BAND,WIRE/140




FIG.104 FLOAT (SIDE) SYSTEM

157

2190-711E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |/2190-711-006-00 [FLOAT,SIDE/PG83 | *| 2 | | | | |
,,,,, 2 |2161-614-210-108TAY | *| 4| | | |
,,,,, 3 |V211-360-802-00 BOLT/SP | *| 8 |\ o\ o\
,,,,, 4 |2195-524-002-00 PIN/10X29 | *| * | | | | [
5 [3505-704-003-00 [PIN,HAIR (10) il
,,,,, 6 |2190-711-240-00 PLATE,LINKSUPPORT | *| 2 | | | | |
,,,,, 7.1V210-360-602-00 BOLT/SP x| 4\
,,,,, 8 12190-711-010-00 PLATELINK/FLOAT [ *| ' | | | | |
,,,,, 9 12190-711-011-00 [PLATELINK/FLOAT | *| ' | | | | [
10 |V411-260-008-00 WASHER,PL/M 8 * 2
11 |{2161-735-006-00 [PIN * |2




158

FIG.105 FLOAT (SIDE/INSIDE) SYSTEM

2190-712H-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | FE16 C|L|P
1 [2190-712-001-00 [FLOAT,L * 1
2 12190-712-002-00 [FLOAT,R * 1
3 |2144-519-003-00 [PIN/10X64 * 2
4 |3505-704-003-00 [PIN,HAIR (10) o
5 [2190-712-200-20 [STAY,FLOAT/REAR * !
6 [2190-712-230-20 [STAY,FLOAT/REAR/RH * !
7 |V211-360-802-00 BOLT/SP * 4
8 [2190-712-250-10 [PLATE,STOPPER * 2
9 [V201-260-804-50 BOLT/M 8X45 * 2
10 |V304-260-008-00 NUT * 2
11 |V201-260-803-50 BOLT/M 8X35 * 2
12 |V304-260-008-00 NUT * 2
13 |V210-260-601-60 BOLT/S * 4




FIG.106 ROTARY PLANTER (LH) SYSTEM

2190-738K-0100

159

KEY PART CODE

DESCRIPTION

REMARKS

—

2186-738-380-50

2186-738-003-10

ARM,ROTARY PLANTING/

GEAR,SUN,LH

V600-110-600-50

2186-738-092-20

BEARING,RB/6005

SHAFT/K/PLANTING ROD

2186-738-005-00

V600-110-600-20

GEAR PLANET

2186-738-061-00

2190-738-008-00

CAM,PUSH-OUT/LH/30/E

1376-220-001-00

3560-503-302-00

WASHER

WASHER,WIRE TENSION

V401-700-006-00

2144-736-001-00

WASHER/LOCK

WASHER/09X30X05

S |TYPE OF MODEL
P I"PGa3H
C E16
* 4
e P
R P —
% | 40 |
R T
* 4
g D
e e
e R
e R
* 8
Rt R
g e
e  —
e e
* 8
R R
R R
R T
g e
* 8
e R
e R
R R
R R
* 8
g  —
e T
e P
R P —




160 FIG.106 ROTARY PLANTER (LH) SYSTEM

2190-738K-0100

TYPE OF MODEL
PG83H

KEY PART CODE DESCRIPTION REMARKS

A= -
=oN
~ 7 Q

31 |[V401-160-008-00 WASHER,SP/M 8 4

S
P
C | Ei6
*
*

32 |V304-460-008-00 NUT/MS 4




FIG.107 ROTARY PLANTER (RH) SYSTEM

2190-739K-0100

161

KEY PART CODE

DESCRIPTION

—

2186-739-380-50

2186-739-003-10

ARM,ROTARY PLANTING/

GEAR,SUN,RH

V600-110-600-50

2186-738-092-20

BEARING,RB/6005

SHAFT/K/PLANTING ROD

2186-738-005-00

V600-110-600-20

GEAR PLANET

2186-738-061-00

2190-739-008-00

CAM,PUSH-OUT/RH/30/E

1376-220-001-00

3560-503-302-00

WASHER

WASHER,WIRE TENSION

V401-700-006-00

2144-736-001-00

WASHER/LOCK

WASHER/09X30X05

S |TYPE OF MODEL
P I"PGa3H
C E16
* 4
e P
R P —
% | 40 |
R T
* 4
g D
e e
e R
e R
* 8
Rt R
g e
e  —
e e
* 8
R R
R R
R T
g e
* 8
e R
e R
R R
R R
* 8
g  —
e T
e P
R P —




162 FIG.107 ROTARY PLANTER (RH) SYSTEM

2190-739K-0100

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION REMARKS

A= -
=oN
~ 7 Q

4

* OO~ ®»

31 |[V401-160-008-00 WASHER,SP/M 8

32 |V304-460-008-00 INUT/M8 4




FIG.108 SEEDLING TANK SYSTEM 163

55
53 1
14950
54
2190-801F-0100,2190-806 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E1s clL|P
1 ([2190-801-400-30 [TANK,SEEDING/8/E2 * 1

,,,,, 4 |V411-260-004-00 WASHERPLM4 | *| 2| | | | [
5 [2161-831-211-00 [PIN, TAPPING * |2
,,,,, 6 |2172-831-005-00 RIVET/STEM/3.2X [ *| “ | |\ | | | .
,,,,, 7.]2161-831-003-10 SLIDERPLATE®12) | *| ® | | | | {
,,,,, 8 |V210-360-602-00BOLT/SP o\ *| ¢ 1 o | o
,,,,, 9 |2161-834-012-00PLATE | */ 2| | | ||
10 {2161-834-007-00 PLATE * 2
11 |2162-831-002-00 ARM/SEEDINGTANK/8/O | *| * | | | | | .
12 |2161-831-001-10 ARM x| 2
13 |2190-801-002-00 ARM,SEEDINGTANK/81 | *| 2 | | | | |
14 |2162-831-033-00 PINKNOCKED | *| 2 | | | | |
15 {2161-831-004-00 PLATE * 2
16 |V211-360-802-50 BOLT/SP | *| | o\
17 |2162-831-003-00 PLATERAIL/OUTER | *| ¢ | | | | |
18 |2145-801-007-00PIN %] 20 ]
19 |2144-735-006-00 WASHER x| 2 | 0
20 {V401-160-008-00 WASHER,SP/M 8 * |2
21 |V304-260-008-00NUT x|\ 20
22 |[V411-260-010-00 WASHERM10 [ *| 2| | | | |
23 |2132-801-220-10 SWITCH  ASSY | *| % | | | | |
24 |V195-102-504-40 SCREW/TAPPING [ *| ® | | | ||
25 |V120-364-000-80 [SCREW/SP * 2
*

26 |V120-364-001-20 SCREW,SP/M4X12

30 [V411-260-004-00 WASHER,PL/M 4

*
-2}




164

FIG.108 SEEDLING TANK SYSTEM

‘, V- (,—/i‘!‘
R
T 7 7 A,

2190-801F-0100,2190-806 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

2161-831-007-00

PLATE

6

32

8842-735-006-00

HOLDER,CLUTCH CASE

33

V210-360-602-50

BOLT/SP

34

2161-831-005-10

PLATE,SEEDING TANK H

35

V210-260-601-60

BOLT/S

36

V360-260-006-00

NUT/M6

37

2190-801-340-30

TANK,SEEDING/GUIDE/L

38

2190-801-440-10

FENCE,GUIDE/RH/E-SUB

39

2161-831-211-00

PIN, TAPPING

40

V411-260-004-00

WASHER,PL/M 4

41

2172-831-005-00

RIVET/STEM/3.2X

42

2190-801-350-30

TANK,SEEDING/GUIDEE/

43

2190-801-460-10

FENCE,GUIDE/LH/E-SUB

44

2161-831-211-00

PIN, TAPPING

45

V411-260-004-00

WASHER,PL/M 4

46

2172-831-005-00

RIVET/STEM/3.2X

47

2162-831-250-00

NUT, HOLDER

48

V210-360-602-00

BOLT/SP

49

2162-831-350-00

ROD,JOINT/ARM

50

1381-301-001-00

KNOB,HANDLE

51

V304-260-010-00

NUT

52

V401-160-010-00

WASHER,SP/M10

53

V411-260-010-00

WASHER/M10

54

2162-831-370-00

PLATE,STOPPER

55

V210-360-602-00

BOLT/SP

56

2162-831-360-00

PIN,RAIL/LOWER/OUTER

57

2162-831-032-00

PIN/BEARING/FRONT PL

58

V210-360-602-00

BOLT/SP

59

V210-360-601-20

BOLT,SEMS

60

V600-150-600-00

BEARING

LR SN R S IR R R REE BEE JEE REE REE REE NEE JEE REE REE NN NEE NEE REE SEE JEE REE IR AR NEE REE NEE N (@Na-N )

Lo TR - T T T I T - T o T S T S T I T I L S -1~ ST L)




165

FIG.108 SEEDLING TANK SYSTEM

REMARKS

S |TYPE OF MODEL

(o IS B R BT o}

¥ ¥ ¥ jo (9

P
C

* % % % ix

® % % % lw

DESCRIPTION

PART CODE

00 CLAMP,HARNESS

O0PLATE |

00 SPRING/HC193
50 BOLT/S

00 RING,SNAP/10C
50 PIN,SPLIT/2.5X15

10PPIN

1426

10 SCREW/TAPPING

00 [PLATE/1R/13X280

00 WIREBAND(®92)

2190-801F-0100,2190-806 -0100

KEY

65
66 12161

61 |V704
62 12162
63 V500
64 12151

67 [V210-260
68 12132
69 12186-805-026

L1




166

FIG.109 WINKER SYSTEM

2190-802 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2132-544-200-00

LAMP/TURNSIGNAL ASSY

2

1444-621-242-00

BULB/12V 20W

V401-160-008-00

WASHER,SP/M 8

V304-260-008-00

NUT

2186-802-003-00

HARNESS

1416-600-057-10

REFLECTOR  ASSY

V360-260-005-00

NUT/M5

2190-802-200-00

STAY,WINKER/PG8C

©i00 =3O UM

V211-260-801-20

BOLT,SEMS (S) M8X12

%!k k| % X! X! k! XKOATW WP

N NN DN DN N NN




FIG.110 FRONT PLATE SYSTEM

167

2190-803K-0100

KEY PART CODE

DESCRIPTION

REMARKS

—

2162-833-200-20

2162-833-001-00

PLATE,FRONT/8

2162-803-009-00

2161-833-213-10

GUIDE

2161-833-232-10

35660-503-302-00

GUIDE,RH

WASHER,WIRE TENSION

2186-803-008-00

V210-260-602-00

COVER

BOLT/S

2162-803-006-00

V411-260-008-00

COLLAR/08X12

WASHER,PL/M 8

2162-803-240-00

2144-735-006-00

PLATE,GUIDE

WASHER

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
o R S
i M T
i M e R
* 2
o oo
o T
o e E—
o e E—
* 8
x| 16T
N 16 |
% | 16 |
% | 6 |
* 8
i M e —
e M e —
i M R
T e
* 4
o T
o oo
o R oo
i M e R
* 2
e oo
o oo
o oo
o R oo




168

FIG.110 FRONT PLATE SYSTEM

2190-803K-0100

S |tyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | Et16 c|L|P

31 |V304-460-008-00 NUT/M8 * 4

32 (2162-833-016-00 |[GRIP * 2

33 |2161-707-004-00 [CAP * 2

34 [3533-306-001-00 [SPAC/M8 * 2




FIG.111 SEEDLING HOLD SYSTEM 169

YR 14
3 & J
\‘ < >,

, /f .

38 RH)

4J8\ IR
2190-804K-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E1s clL|P
,,,,, 1 /2190-804-290-00 PLATE,SEEDING/83E16/ | *| 2 | | | | |
,,,,, 2 [2190-804-260-00 PLATE,SEEDING/8 | *| 3 | | | | |
,,,,, 3 |2162-803-005-00 COLLAR/08X12X010 | *| 2 | | | | |
,,,,, 4 13908-170-020-00 [PIN,SNAP/8 | x| 40
5 |[V301-260-006-00 NUT/M 6 * 2
6 [3256-702-004-00 BOLT,KNOB(MS6) * 2

10 |[V210-360-603-00 BOLT/SP * 4
11 |2161-834-013-10 |[STAY,SEEDLING UPPER | * | s I A e N
12 |V210-260-601-60 BOLT/S | *| i A O O
13 |V301-260-006-00 NUTM6 | *| i I N N
14 |V210-360-603-00 BOLT/SP | *| S I N O
15 {2161-834-005-20 HOLDER * 3
16 |V210-360-603-00 BOLT/SP | *| S I A e O
17 12186-804-006-00 PINLEVER | *| = S A N T O
18 12186-804-200-00 LEVER | *| i A N T T
19 |V710-140-006-00 RING,SNAP/6 E * 2

20 {2161-834-017-00 LEVER,RESISTANT BAR * 1
21 |2161-834-018-00 LEVER,RH * 1

22 |2161-834-006-00PIN | *] S A N T T

23 |V710-140-006-00 RING,SNAP/6E | *| S A N T T

24 |2161-834-011-00NOZZLE | *| ® | | | | |
25 |3528-710-007-00 RESISTER * 4

26 |12161-834-014-00HOSE | *| i A N T O

27 |2161-834-016-00BODY | * ] i A N T O

28 |V750-700-120-50 |CUP,OIL/12X5/16 | * | i A N T O
29 [2161-834-022-00 [TUBE * 4

30 12190-804-001-00 [PIN/83E16

*
-




170

FIG.111 SEEDLING HOLD SYSTEM

2190-804K-0100

at |
13
11

T

12—
e T7°
108-9—¢ 0

7%%@8

44
.

38 RH)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

2130-601-018-00

PIN,SNAP/6

4

32

2190-804-002-00

PIN/83E16

33

V411-260-006-00

WASHER / M6

34

2188-804-004-00

STOPPER,SEED/6/K

35

2162-834-220-00

HOLDER

36

V210-360-602-00

BOLT/SP

37

2190-804-240-10

HOLDER,GUIDE/LH/E

38

2190-804-250-10

HOLDER,GUIDE/RH/E

39

2162-834-240-10

HOLDER

40

2162-834-250-00

HOLDER/STAY/UPPER

41

2162-834-260-00

STAY

42

V210-360-601-60

BOLT(SP)/M6X16

43

2162-804-005-00

CUSHION

44

1416-509-007-00

PIN,HAIR/19

45

2162-834-008-00

LEVER/STICK/SL

46

2162-834-009-00

LEVER/STICK/8R

47

2162-834-006-00

PIN,LEVER

48

V710-140-006-00

RING,SNAP/ 6 E

%l k| ki ok %l X! k| k! k! X! X k| %! X! X! ¥ XOAW®X

D) B D[ DO R B DN DD DD D DN DD = NN




FIG.112 SEEDLING FEED SYSTEM 171

6@

24,
ﬁ 8 | H o, 12 ‘
e S 14 (6258 —3 43
Y, N 42
] g B
5% T24 e
49
44
45 | 1R
50 L 46
76 LA 74 .
66 75 N
L T
T vy 3 A
395, 1.1 30 69 1T
77 9738, T4 . 67
T4 o \
\ 3
2190-805H-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ paaa T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |2186-805-200-00 ARM,SEEDLINGCOMP | *| ' | | |\ | |
,,,,, 2 |2190-805-240-00 ARM,SEEDLING | *| ‘Y | | | |
,,,,, 3 12161-835-006-00 NAILRACHET | *| * | | | | |
,,,,, 4 12132-810-003-10 |[SPRINGRATCHET | *| 2 | | | | |
5 |2134-810-004-00 [SPRING,RATCHET RH * 2
,,,,, 6 |V500-162-501-50 [PIN,SPLIT/2.5X15 | *| 4 | | | | |
,,,,, 7 |V410-260-006-00 WASHERPL/M6 | *| 4 | | | |1
,,,,, 8 |2161-835-002-00 WHEELRATCHET35 | *| 2 | | | | |
,,,,, 9 |2161-835-003-00 BUSH x| 20
10 |V411-260-012-00 WASHER /M12 * 2
11 |V580-140-301-80 [PIN,SPRING/3 X18W | * | i R T O I
12 |2186-805-024-00 BELT,SEEDLING | *| | | | |\ |
13 {2186-805-004-20 ROLLER/SEEDLING * |16

15 [2190-805-015-00 [PLATE/RETURN STOPPER | * !
* 1

16 |2190-805-016-00 PLATE,PROTECT

20 [2161-835-022-00 |[SPRING,BELT/4 * |12
21 |2161-835-021-00 SPRING,BELT/S M

22 * 4

23 * 2

24 * 10

25 [2190-805-013-00 [SHAFT,SEEDLING * 2
26 |2190-805-014-00 SHAFT,SEEDLING | *| = i I T A O
27 12186-805-052-00 [SHAFT,SEEDLING | * | i I I O
28 12186-805-011-00 BUSH,SEEDLING | *| S A N T O
29 |2186-805-003-00 BUSH,SEEDLING | *| j ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

*

30 [2186-805-034-00 BUSH/SEEDLING/LONG




172

FIG.112 SEEDLING FEED SYSTEM

2190-805H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

2190-805-021-10

CLUTCH/COUNTER/8

4

32

2186-805-001-10

CLUTCH/SEEDLING/DRIV

33

2186-805-005-00

BUSH,SEEDING OUT

34

2190-805-023-00

CLUTCH

35

2190-805-024-00

CLUTCH

36

2190-805-017-00

BUSH,SEEDLING,FEED

37

2190-805-012-00

SPRING,HC030

38

2190-805-025-00

BOOT

39

8836-703-055-00

WASHER/M12X20X01

40

2190-805-330-00

PIN,CLUTCH

41

V710-140-006-00

RING,SNAP/ 6 E

D D N O DN NN

42

V200-260-603-00

BOLT/M 6X30

[
o

43

V200-260-602-50

BOLT/M 6X25

[}

44

V200-260-601-20

BOLT/M 6X12

'

45

V360-260-006-00

NUT/M6

V]
o

46

2190-805-310-10

STAY,SEEDING/8

47

2190-805-260-10

STAY,SEEDING/8/LH

48

2190-805-270-10

STAY,SEEDING/8/RH

49

2190-805-018-00

PLATE/SEEDLING TANK/

50

2190-805-019-00

PLATE,REINFORCE

51

V210-260-601-60

BOLT/S

52

2190-805-600-00

SHAFT,COUNTER/S8H/LH

53

2190-805-610-00

SHAFT,COUNTER/8H/RH

54

2190-805-620-00

ARM,COUNTER/H

55

2190-805-061-00

SPRING/HT018

56

V411-260-008-00

WASHER,PL/M 8

57

V500-163-001-50

PIN,SPLIT/3 X15

58

2172-835-023-00

CUSHION,SEEDING ARM

59

2186-805-210-00

HOLDER,COUNTER,6 COM

60

2190-805-250-00

HOLDER,COUNTER,8

LR SR R A IR R R REE AR JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE TN REE IR AR R R NEE N (@ Na-N )

e L SR N S S - N I Y S




FIG.112 SEEDLING FEED SYSTEM

2190-805H-0100

6@

173

KEY

PART CODE

DESCRIPTION

REMARKS

2172-835-006-00

V210-260-601-60

HOLDER

BOLT/S

V210-260-601-20

V500-163-001-50

BOLT/S

IPIN,SPLIT/3 X15

W543-260-602-00

2190-805-210-00

BOLT/WELD

ARM,CLUTCH,RH

2190-805-320-00

BEARING,SHAFT/PG8

S |TYPE OF MODEL
P I"PGa3H
C E16
* 2
T e
e T
i M oo
e M P —
* 5
e e
o e
o P
o P
* 2
i M e R
o oo
e oo
o oo
* 1
o T




174

FIG.113 LABEL (1)
1

3

0,2190-927K-0100

19

20

a—N

KEY

PART CODE

DESCRIPTION

2190-901K-0100,2190-920K-0100,2190-925F-0100,2190-925K-010
S

TYPE OF MODEL

PG83H
E16

1
T
C

C
o
L

~ 7 Q

REMARKS

2186-916-001-20

LABEL/CAUTION/CHECK/

2

2186-916-002-20

LABEL/CAUTION/BELT/

2186-916-003-10

LABEL/WARNING/BRAKE

2186-916-004-10

LABEL/CAUTION/DRIVE

2186-916-005-10

LABEL/WARNING

2186-916-007-10

LABEL/CAUTION/BATTER

2186-916-009-20

LABEL/WARNING/MUFFLE

Q0 ~3!0 OV > 1O IDN -

2186-916-010-20

LABEL/DANGER/NO FIRE

2186-916-023-10

LABEL/CAUTION/LEVER

2186-916-046-00

LABEL/WARNING/RADIAT

2190-901-085-00

LABEL/WARNING/ENGINE

2186-916-042-00

LABEL/WARNING/GAS/K

2186-916-043-00

LABEL/CAUTION/MARKER

2186-916-044-00

LABEL/WARNING

2186-916-045-00

LABEL/WARNING/SHAFT

2186-916-049-00

LABEL/MAIN CHANGE/H/

2186-916-050-00

LABEL/HST/Q/K

2190-926-001-00

LABEL(PLANT INTERVAL

2186-916-053-00

LABEL/INTERVAL/M/F/K

2186-916-056-00

LABEL/INTERVAIL/E16L

2186-912-091-00

LABEL/INTERVAIL/E16L

2190-916-009-00

LABEL/HOCK SHED/E

2190-916-008-00

LABEL/RIGHT/E16

2190-916-007-00

LABEL/LEFT/E16

ki %l Xl k| %k % %l % ok| %! Xl ki ki k| X! Kokl %! K| X! kI %k X O

LT e I N T Y B T e i e T | T o Y T N T e R e B e R e R e e B e T




36 (ENGINE)

)

FIG.114 LABEL (2) 175

10 129 26 93-24 ’ ) ) s
ISEK=
2/ LD CF
IRH  74-24 T . \ :
15
31 L*/‘ & %L
14
4 10 11 12 13 14 15 16 17
o 30 5®H \ B— 100-26 & 1 L
M@ ¥ 35 H
' 2

25 26 27 28 29 30

31
OW gy e BT

32

”7 34 F TYPD)

33 39 EXCEPT F TYPE) 35 36 37

Pld ”;,’~\ g '- i' 38
g O F—55-1 B él | i
25 L] é |i| g

2190-913A-0100,2190-913K-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 /2190-916-001-00 ORNAMENT/TYM/PG8 | *| * | | | | |
,,,,, 2 [2186-912-001-00 MOLDING/BONNET [ *| ' | | | | |
,,,,, 3 12186-912-002-00 MOLDING/BONNET | *| ''| |\ |\ | |
,,,,, 4 |2186-912-003-00 ORNAMENTASEKVLH [ *| ' | | | | |
5 [2186-912-004-00 ORNAMENT/ISEKI/RH * !
,,,,, 6 |2186-911-005-00 LABEL (x| Yo 0
,,,,, 7.12186-916-012-10 LABE/MAINSWICTH/K | *| ' | | | | |
,,,,, 8 |2186-912-005-00 MOLDING/TANK/L, | *| ‘Y | |\ |\ | |
,,,,, 9 |2186-912-006-00 MOLDING/TANK/R [ *| ' | |\ | | | .
10 [2186-916-013-10 [LABEL/MAIN CHANGE/K * 1
11 |2186-916-014-20 [LABEL/ADJUST/DEPTH/K | * | i R O N A
12 12186-916-015-20 [LABEL/SEEDING/K | *| i O I I O
13 12186-916-016-20 [LABEL/ADJUST/SLIDE | * | i O I I O
14 12186-916-017-20 LABEL/RIDGE-CLUCTH/K | * | S A N T O
15 {2186-916-018-20 LABEL/FRONT GUARD/ * 2
16 [2186-916-019-10 LABEL/OILK ~ [*| 4| | | ||
17 [1119-901-003-00 ORNAMENT/ASEKV180 [ *| * | | | [ |
18 12186-916-020-20 [LABEL/SENTIVITY/K | *| i R T N A
19 12186-916-021-10 LABEL/LOCKK | *| i O I I O
20 [2186-912-007-00 MOLDING/FRONT * 1
21 |2186-912-008-00 MOLDING/FRONT [ *| * [ [ [ [ [
22 12190-916-002-00 LABEL/ONE TOUCH DRAI | * | i O I I O
23 12190-916-006-00 LABEL/ENGINE/620/ | *| i O I I O
24 (2186-916-051-00 LABEL/CHECK/K  [*| * | | | [ |
25 [2186-916-037-10 LABEL/K * 1
26 [2190-916-004-00 LABEL/SEEDING TANK | *| i A T A O
27 12190-916-003-00 LABEL/SUBLEVER | *| i O I I O
28 12190-912-003-00 ORNAMENT/BONNET/H | * | S A N T O
29 |2186-916-058-00 ORNAMENT/TURN AROUND) * | S A N T T
30 [2190-912-024-00 (ORNAMENT/HST * 2




176 FIG.114 LABEL (2)

32 2 10 129 26 93-24 1 2 3 4
3 RH)
! 13 ISER /
o =\ 16 8 el
g e JORH  74-24 . 8 o
15
. 4
v, 14
4 15 16 17
7o 030 5@\ §T10026 | Q @ Lo L b o
: - 35
21 RH
B 75-2
% | 37-27 )
BN 76-2 18 19 2|0 2|1 22 23 24
A s | bs I~

37

M\@fIG-1U3 % 25 26 27 28 29 30 31 32
j@w% e Lol % Lol
LY 4-2 g wE= U g

93 ,«[
£ o7 34 EF TYPE)

33 39 (EXCEPT F TYPB) 35 36 37

1 g%ﬁ

L a2
o

N 19
) 24
(ENG INE) ,f/‘::\.—. >
2% 32 é,
7@5’ F g%55—1 .

25

2190-913A-0100,2190-913K-0100

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION REMARKS

A= -
=oN
~ 7 Q

31 ([2186-916-024-10 [LABEL/MUTE/K 1

32 12186-916-038-10 ORNAMENT/TYM

33 [2186-916-034-10 [LABEL/SLOW BLOW

34 ([2186-916-059-00 [LABEL/FUSE/MAIN /

35 [2186-916-040-20 LABEL/FUSE/Q/K

36 1[2186-916-032-20 LABEL/MANUAL/CLEANER

37 [2186-916-035-10 LABEL/BATTERY/K

38 [2186-916-036-20 LABEL/CHECK/K

%%k k| %k X! X! k! XOAW®R

T N T | B T T e VA =

39 [2186-916-039-20 LABEL/FUSE/MAIN /




FIG.115 TOOL

177

2190-971K-0100
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C E16 C|L|P
,,,,, 1 [2162-940-001-00 WRENCHPLUG | *| ' | [ | | |
77777 2 |2186-751-001-10 [FORK,PIECE,PG x| 16




178

FIG.116 GENERATOR SYSTEM (F TYPE)

| }\\
q )
(
h
" /4]
- e 4
e,
s
%
/st \
\

8842-101 -0100

SO g
INRNY

oy

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

8842-101-200-30

BRACKET,GENERATOR10

1

2182-104-052-00

BOLT/W3/8X32

V401-160-010-00

WASHER,SP/M10

V211-361-002-50

BOLT/SP

V363-260-010-00

NUT/M10

1376-402-003-00

BAND,WIRE/140

8841-101-300-00

GENERATOR

Q0 ~3!0 OV > 1O IDN -

V201-261-003-50

BOLT/M10X35

V411-260-010-00

WASHER/M10

V401-160-010-00

WASHER,SP/M10

8836-103-002-00

BOLT/M8X30

2144-735-006-00

WASHER

V401-160-008-00

WASHER,SP/M 8

8841-101-001-10

BELT/VA025/PF

8836-105-001-10

REGULATOR

V210-360-603-50

BOLT/SP

V360-260-006-00

NUT/M6

LR A EEE R NAE NI 2N AR AR RN N REE R NEE R leNa-R

[T | B S T T Y I = T R S = S S Y TR )




FIG.117 DRIVE SYSTEM (F TYPE)(1/3)

8842-408 -0100

179

KEY PART CODE

DESCRIPTION

—

8842-405-001-00

8842-405-003-00

BRACKET/LH

SHAFT,ROLLER CLUTCH

V600-110-600-40

8836-703-431-00

BEARING,RB/6004

CLUTCH,ROLLER/FC30

8836-703-013-00

8842-405-250-30

WASHER/30X40X01

HUB/CLUTCH/5/RH

8842-406-260-10

2145-770-014-00

HUB,CLUTCH/6/RH

RING, SNAP

V744-112-250-70

V600-110-620-00

SEAL,OIL/TC12257

BEARING,RB/6200

V744-115-300-70

8842-405-022-00

SEAL,OIL/TC15307

BUSH,ARM COUNTER/1

*

N




180

FIG.117 DRIVE SYSTEM (F TYPE)(2/3)
@ 117-15

8842-408 -0100

55

KEY31~33-PLEASE SEE PRECEDING PAGE

KEYB0-PLEASE SEE NEXT PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

35611-201-021-00

WASHER,BINDING

2

32

V411-700-010-00

WASHER

33

2188-208-015-00

PIN,COTTER/2.5X20/SU

34

8842-405-016-00

SHAFT,PIVOT/SUPPORT

35

8842-408-300-00

PIVOT/DRIVE/SRH

36

8842-408-310-00

PIVOT/DRIVE/SLH

37

V600-110-620-20

BEARING,RB/6202

38

V705-140-035-00

RING,CIRCLIP

39

V744-115-300-70

SEAL,OIL/TC15307

40

8842-405-032-00

BOLT/M8X16/SUS

41

V401-700-008-00

WASHER/LOCK

42

1415-120-025-00

WASHER

43

8842-405-021-00

SHAFT,PIVOT/SUPPORT

44

V744-117-300-70

SEAL,OIL TC17307

45

V744-117-350-70

SEAL/OIL

46

V600-110-600-30

BEARING,RB/6003

47

V744-115-350-70

SEAL,OIL/TC15357

48

8842-405-290-10

ARM,DRIVE

49

V744-117-300-70

SEAL,OIL TC17307

50

8842-405-032-00

BOLT/M8X16/SUS

51

V401-700-008-00

WASHER/LOCK

52

1415-120-025-00

WASHER

53

3737-211-007-00

CAP/35

54

8842-408-200-00

ROD,FEEDING DRIVE/83

55

8843-414-002-00

ROD/FEED CONNECTING

56

1560-695-021-00

JOINT BALL MOSRH

57

V304-260-008-00

NUT

58

V401-160-008-00

WASHER,SP/M 8

59

1560-695-022-00

JOINT BALL MOSLH

60

1560-132-007-30

NUT/MS8

LR SR R N IR R R REE AR JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE NN BEE IR AR REE R NEE N (@Na-N )

DD R OU DN o DD DN DN D DD e O ) e DN DD R e e e e R DD




FIG.117 DRIVE SYSTEM (F TYPE)(3/3) 181

KEY95-PLEASE SEE PRECEDING PAGE

8842-408 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
61 |8842-405-018-00 |[GUIDE,ADJUST | *| e
62 |8842-405-032-00 BOLT/M8X16/SUS | *| S A N T T
63 |V401-700-008-00 WASHER/LOCK | *| = S A N T O
64 |8836-703-055-00 WASHER/M12X20X01 | * | S A N T O
65 |V704-140-012-00 RING,SNAP/12 C * !
66 |8842-405-011-10 ROD/GUIDE/DIAL | *| i O I I O
67 |V411-260-012-00 WASHER/M12 | *| i O I I O
68 |V704-140-012-00 RING,SNAP/12C | *| i O I I O
69 |8842-405-013-00 NUTADJUST/F | *| i O I I O
70 |8843-404-007-00 HANDLE,ADJUST * 1
71 ]V111-705-001-20SCREW | *| i R O N A
72 |V401-700-005-00 WASHER/LOCK | *| i O I I O
73 |V411-700-005-00 WASHER | *| i O I I O
74 |18843-404-006-00 SPRING | *| i O I I O
75 |V111-704-001-00 [SCREW * 2
76 |V401-700-004-00 WASHER/LOCK | *| S I A e N
77 |V411-700-004-00 WASHER | *| 2| | | | |
78 |V301-700-004-00 NUT | *| 2 | ||
79 |8842-405-320-00 STAY,ADJUST/5 | *| i O I I O
80 |8842-405-028-00 BUSH/12X14X15 * !
81 |18842-408-008-00 PIVOT/DIAL/MO | *| i I I I O
82 |1V600-110-620-20 BEARING,RB/6202 | * | S A N T T
83 |V744-117-300-70 SEAL,OILTC17307 | *| S A N T O
84 |18842-405-032-00 BOLT/M8X16/SUS | *| S A N T T
85 |V401-700-008-00 WASHER/LOCK * 2
86 [1415-120-025-00 WASHER ok Z 777777777777777777777777777777777777777777777777777777777777777777777777777777
*
Bl - e ——
Bl - S —
90 [8842-405-017-00 |COVER * !




182

FIG.117 DRIVEggYSTEM (F TYPE)(3/3)
83 84

“Il

" g

8842-408 -0100

8581

KEY95-PLEASE SEE PRECEDING PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

91

V401-700-006-00

WASHER/LOCK

4

92

V200-700-601-20

BOLT

93

8842-406-600-00

PLATE,SPRING

94

V211-260-801-60

BOLT,SEMS (S) M8X16

95

2188-519-002-00

SPRING/HE040

96

8842-408-290-10

ARM,DRIVE/8

97

8842-408-320-00

TUBE,JOINT/8

98

8842-405-033-00

BOLT/M8X20/SUS

99

V401-700-008-00

WASHER/LOCK

100

8842-408-330-00

PLATE,SUPPORT/8

| %! Kl kI %k %] X! X! k! X X[(OAW®R

e Lt T - T Tt I N Y

101

V211-260-802-00

BOLT/S




FIG.118 AIR CHAMBER SYSTEM (F TYPE)

8842-508 -0100

183

KEY

PART CODE

DESCRIPTION

—

8842-508-003-10

V411-700-006-00

TUBE,EXHAUST/FG8

WASHER

V401-700-006-00

8842-505-006-00

WASHER/LOCK

CAP/20

8842-505-005-10

V401-700-006-00

STAY,PLATE/AIR CHARG

WASHER/LOCK

V411-700-006-00

8842-508-005-00

WASHER

BOOT,EXHAUST/L6

8842-505-013-00

BOOT,EXHAUST/L3

S |TYPE OF MODEL
P I"PGa3H

C E16

* 1

e e
o S
ot ot
i e e
* 1

e S
e S
e e
e ot
* 1

o M e
o oo
o T
e B
%* 6

o R B —
ot R
i e R
e S
* 1

e g
e S
o M ot




184

8842-518 -0100

FIG.119 DUCT (BLOW) SYSTEM (F TYPE)
N

1725 15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

8842-515-002-00

DUCT,EXHAUST

1

V200-700-601-60

BOLT

V411-700-006-00

WASHER

V401-700-006-00

WASHER/LOCK

V301-700-006-00

NUT

8842-515-015-00

CAP,DUCT/EXHAUST

8842-515-300-00

SEAT,TAKE OUT

Q0 ~3!0 OV > 1O IDN -

8842-515-260-10

BASE,EXHAUST

V200-700-601-60

BOLT

V401-700-006-00

WASHER/LOCK

8842-515-020-10

COUNTER,BLOWER CHANG

V500-162-501-50

PIN,SPLIT/2.5X15

8842-518-001-10

ROD,BLOW CHENGE/8

2161-735-006-00

PIN

8842-515-350-00

SUPPORT,EXHAUST LEVE

8842-515-351-00

BUSH/10X12X20

V411-700-010-00

WASHER

3560-503-302-00

WASHER,WIRE TENSION

V200-700-601-60

BOLT

V401-700-006-00

WASHER/LOCK

8842-515-013-00

LEVER,EXHAUST

8842-515-018-00

TUBE/08X10X17

8842-515-021-00

SPRING/HT008

2149-402-012-00

PIN/06X45

2161-735-005-00

PIN

2194-117-001-00

GRIP,AXLE

8842-515-005-10

PLATE,EXHAUST LEVER

8842-515-022-00

RING, SNAP

8842-515-360-00

ARM,BLOWER

8842-515-351-00

BUSH/10X12X20

LR SR R A IR R R REE AR JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE R BEE IR AR REE R NEE N (@Na-N )

L S S N e e T T e T o T o VL e e Y B e N L Y e Y I - T - T o VA o VAR =Y B TN TR T




FIG.119 DUCT (BLOW) SYSTEM (F TYPE) 185

©

—7

(

FIG. 117 A °‘
i

FI1G.123
8842-518 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PGa3H T|O|R REMARKS
C | Ei6 cC|L|P
81 [8842-515-003-00 [PLATE,EXHAUSTGUIDE | *| * | | | | |
.32 |V500-162-501-50 PIN,SPLIT/2.5X15 | *| A N O O
83 [8842-515-017-00 ROD/EXHAUSTLEVER  |*| * | | | [ |
.34 |18842-518-002-20 SHAFT,EXHUAST/FG8 | * | i A N O O
35 [8842-518-003-00 [SHAFT,EXHUAST/FG8 * 1
36 [8842-518-004-10 ARMEXHAUSTYLH [ *| * | | [ | [
87 |8842-518-220-30 LEVEREXHAUST/LH | *| ' | | | ||
38 ([8842-518-011-10 |CAP,LEVER/EXHAUST * 1

40 |[V201-700-801-60 [BOLT * 2
41 [V401-700-008-00 WASHERLOCK | *| = s I A e N
42 |V200-700-601-60BOLT | * ] i A O O
43 |V401-700-006-00 WASHER/LOCK | *| i I O
44 |V301-700-006-00NUT | * ] e R N I
45 [8842-518-007-00 SPRING/HT008 * 1
46 |1391-726-002-00 [PIN/6X30 | * | i I I I O
47 |8842-518-210-20 COVEREXHAUSTLH [ *| * | | | [ |
48 |8842-515-351-00 BUSH/10X12X20 | *| i E OO N A
49 |V411-700-010-00 WASHER | *| = i A O O
50 |[V500-162-502-00 [PIN,SPLIT/2.5X20 * !
51 [8842-515-011-00 GEAREXHAUST [ *| ® | | | ||
52 |8842-515-022-00 RING,SNAP | *| | |\ o
53 |8842-515-006-00 HOLDER,EXHAUST = | *| | S I N T O
54 |8842-515-022-00 RING,SNAP | * | S I A T O
55 |V200-700-601-20 [BOLT * 4
* 4

56 |V401-700-006-00 WASHER/LOCK




186

FIG.120 CLUTCH SYSTEM (F TYPE)

8842-528 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

8842-525-002-00

CABLE,FEEDING CLUCTH

1

V411-260-006-00

WASHER / M6

2161-735-005-00

PIN

8842-525-300-00

ARM,FEEDING CLUTCH/Q

V411-260-010-00

WASHER/M10

3505-704-003-00

PIN,HAIR (10)

2186-533-002-00

ROLLER

V411-260-008-00

WASHER,PL/M 8

©i00 =3O UM

V500-163-002-00

PIN,SPLIT/3 X20

%%k k| %k X! X! X XKOATWWR

e e DD = DN DN




FIG.121 HARNESS SENSOR SYSTEM (F TYPE)

187

gﬂm g»arju Iflnﬁél ~awveey O O "I:,l’,mlil'i
N RN
4 |
| 10
[T 1T ™
. — @
@? T %9(1) @ I—%R ORYIHAY/8) ASSYA
o & ‘ o 14
wrem g7 8
‘| ] 11
6 ‘r i 8 16
130 31
8842-538 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 clL|P
,,,,, 1 |8842-538-210-10 HARNESS/HOPPERSENSO | *| * | | | | |
,,,,, 2 |1376-402-003-00 BANDWIRE/140 [ *| ® | | | | |
,,,,, 3 121382-545-008-00 WIREBAND(92) | *| * | | | | |
,,,,, 4 |8842-538-230-10 HARNESS/FILLEDSENSO | *| ' | | | | |
5 [1376-402-003-00 BAND,WIRE/140 * 7
,,,,, 6 |8842-538-310-10 HARNESS/REGULATOR/8 | *| ' | | | | |
,,,,, 7.11614-690-202-00 FUSE/SLOWBLOW | *| 2 | | | | |
,,,,, 8 |8841-511-501-00 LABEL/SLOWBLOW | *| * | | | | |
,,,,, 9 |8836-515-240-00 RELAY/4P x| Yo o4
10 |V200-260-602-00 BOLT/M 6X20 * !
11 |[V360-260-006-00 NUTM6 | *| i R O N A
12 |18842-538-260-10 HARNESS/HOPPER SENSO | * | i O I I O
13 |8842-538-220-10 HARNESS/HOPPER SENSO | * | i O I I O
14 |8836-601-013-00 SENSORANGLE | *| i R I I
15 |8836-601-011-00 [SCREW,TAPPING * 8
16 |8836-601-008-10 HARNESS,STUFFED SENS | * | | S I A e N
17 |8836-601-012-10 COVERDITCHER | *| ® | | | | |
18 |11421-621-038-00 BAND,WIRE/170 | *| S I I A O
19 |vV200-700-501-00BOLT | *] i I O O
20 |V401-700-005-00 WASHER/LOCK * 8
21 |V111-703-001-60SCREW | *| ® | | | | |
22 |V411-700-003-00 WASHER | *| | o\
23 |V401-700-003-00 WASHER/LOCK | *| S I N T T
24 |V301-700-003-00NOT | *] S I N S O
25 |8842-535-250-10 SENSOR,HOPPPER * 4
26 |8841-565-300-10 CONTROLLER,FEEDING | *| i O I I O
27 |V200-700-602-50BOLT | * | i I I O
28 |V401-700-006-00 WASHER/LOCK | *| S A N T O
29 |V411-700-006-00 WASHER | *| S A N T T
30 [8842-535-300-10 [STAY,CONTROLLER * 1




188 FIG.121 HARNESS SENSOR SYSTEM (F TYPE)

oy ®

El 4
TDALF
1K UOTNOP/BL) ASSYA /,:tu
8 fh
—Ual

o
gﬂmm‘ - T
i Ui ® @
o o O O nmawew O O O 0
T W WUoUi%e U%e B

4

= UUTUT
I

- 2
YN

VN2 YRUISHS UK IRUICHS SRUICHS SRUICH7

m@m
e xyIeH (1) @ %X ORYIHLY/8) ASSYA
@ D)
o N4 | o
|| L | 11
6
8842-538 -0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION PG83H T|{O|R REMARKS
E16 cC|[L|P

31 |[V200-260-602-00 [BOLT/M 6X20 2

2

* % x[OA®»

32 |V360-260-006-00 NUT/M6

33 [1376-402-003-00 BAND,WIRE/140 !




FIG.122 WARNING BUZZER SYSTEM (F TYPE) 189

8841-577 -0100

S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8841-575-230-00 BUZZERWARNING | *| ‘| ~—{ | | |
,,,,, 2 |V111-164-001-60 SCREWM4X16 | *| 2| | | | [
,,,,, 3 |V301-260-004-00 NUTM4 | *| 2| o\ L
4 |V411-260-004-00 WASHER,PL/M 4 * 2




190

FIG.123 FRAME SYSTEM (F TYPE)

8842-608 -0100

y

129-34

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

~ 7 Q

REMARKS

8842-608-001-00

FRAME/8H

1

3747-172-012-00

CLAMP,HARNESS D

1421-621-038-00

BAND,WIRE/170

8842-605-002-20

STAY,GUIDE

V200-700-803-00

BOLT

V411-700-008-00

WASHER

V401-700-008-00

WASHER/LOCK

[o.REN R« RV B - NILR LR

1329-106-002-00

PIN,STAND

3908-170-020-00

PIN,SNAP/8

8836-508-001-00

HOOK

8836-506-005-00

SCREW, TAPPING/M3

V401-700-003-00

WASHER/LOCK

V301-700-003-00

NUT

8842-605-003-00

TUBE,HOPPER SUPPORT

8842-405-033-00

BOLT/M8X20/SUS

V401-700-008-00

WASHER/LOCK

V304-700-008-00

NUT

LR A EEE R NEE N I 2N AR AR RN N REE R NEE R JleNa-R

DO ] DD 00 00) 00| i ) ] 00 00| 0O B N




g(}.lz FRAME (FERTILIZER) SYSTEM (F TYPE) 191

¢ )
4
=)
A4
@ N

N

8842-618 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8842-618-250-00 [FRAME,SUPPORT/8C | *| * | | | | |
,,,,, 2 |V211-261-002-50 BOLT()M10X25 [ *| * | | | | |
,,,,, 3 |8842-405-033-00 BOLT/M8X20/SUS | *| 2 | | | | |
,,,,, 4 |V401-700-008-00 WASHERLOCK [ *| 2| | | | [
5 |V411-700-008-00 WASHER * 2
,,,,, 6 |8842-618-210-20 FRAMESUPPORT/8LH  |(*| ' | | | | |
,,,,, 7 |8842-618-220-20 FRAMESUPPORT/8RH | *| ' | | | | |
,,,,, 8 |8842-618-270-00 FRAMEFEED/LH/8 | *| ''| | \7f| |
,,,,, 9 |8842-618-280-00 FRAMEFEED/RH/8 [ *| ' | | \7F| |
10 |8842-405-033-00 BOLT/M8X20/SUS * | 12
11 |V401-700-008-00 WASHER/LOCK | *| 2 | | | | |
12 |8842-616-230-00 PLATE,AIR CHAMBER | *| i O I I O
13 |8842-405-032-00 BOLT/M8X16/SUS | *| i I O
14 |V401-700-008-00 WASHER/LOCK | *| i I N O
15 |V211-560-802-50 BOLT,SEMS/M8X25 7T * 6
16 |V362-260-008-00 NUT/WASHER | *| S I A e O
17 |18842-618-002-00 SEAT,FEED | *| i O I I O
18 |1376-402-003-00 BAND,WIRE/140 | *| i R T N A
19 18842-628-200-20 STAY,DUCT/REAR/8 | *| i O I I O
20 [8842-628-210-10 [STAY,DUCT/REAR/SLH * 1
21 |V200-700-601-60BOLT | *] S I A e O
22 |V401-700-006-00 WASHER/LOCK | *| S A N T T
23 |V301-700-006-00NUT | * ] S A N T O
24 |8842-615-005-00 [TUBE,FEED SEAT/RH | * | S A N T T
25 [8842-405-033-00 BOLT/M8X20/SUS * 2
26 |V401-700-008-00 WASHER/LOCK | *| i I T A O
27 |V304-700-008-00NUT | *] i I N O
28 11566-705-006-00 |CAP/O8 | * | S A N T O
29 |8842-618-001-00 PLATE | *| i O I I O
30 |8842-405-033-00 BOLT/M8X20/SUS * 2




192 gc.l FRAME (FERTILIZER) SYSTEM (F TYPE)
SESL

17N

10" s

8842-618 -0100

TYPE OF MODEL

1
PG83H T
E16 c

KEY PART CODE DESCRIPTION

=oN
~ 7 Q

REMARKS

31 [V401-700-008-00 WASHER/LOCK 2

32 |8842-618-260-00 SUPPORT,FRAME/8

33 |V211-260-802-50 BOLT/S

34 |[V211-361-002-50 [BOLT/SP

35 |V363-260-010-00 NUT/M10

36 |V200-700-601-60 BOLT

37 |V401-700-006-00 WASHER/LOCK

38 |V301-700-006-00 NUT

39 [8842-618-290-00 [SUPPORT,SIDE/8/LH

40 [8842-405-034-00 BOLT/M8X25/SUS

T B N T Y S R e e e T e

41 |V401-700-008-00 WASHER/LOCK

L EE JEE REE S NEE FEE A B S A RN (o Na-R/)

42 |V304-700-008-00 NUT




FIG.125 BLOWER SYSTEM (F TYPE)

8842-628 -0100

193

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8842-628-300-10 BLOWER/FG/B | *| * | | | |
,,,,, 2 |8843-624-220-00 FLANGEBLOWER/FG [ *| ' | | | | |
,,,,, 3 |8843-624-210-00 STAY,BLOWER/FG | *| ''| |\ |\ | |
,,,,, 4 |8836-701-230-10 PINLOCK [ *| Y| | | | [
5 |8836-701-004-00 [SPRING/HCO055 * !
,,,,, 6 |8843-624-004-00 JOINT,BLOWER [ *| ' | | | | | .
,,,,, 7 |V500-162-502-00 PINSPLIT/25X20 | *| ‘| | |\ | |
,,,,, 8 |J061-170-090-00 CLAMP/WORM/70-90 | *| ‘' | |\ |\ | |
,,,,, 9 |V301-700-006-00 NUT x| 2 0
10 [V401-700-006-00 WASHER/LOCK * 2
11 |V200-700-601-60BOLT | *| s I A T N
12 |8842-625-003-10 PINBLOWER | *| i O I I O
13 |V401-700-008-00 WASHER/LOCK | *| = i I O
14 |8842-405-033-00 BOLT/M8X20/SUS | *| e R N I
15 |8842-405-032-00 BOLT/M8X16/SUS * 1
16 |V401-700-008-00 WASHER/LOCK | *| i I I I O
17 |V411-700-006-00 WASHER | *| Y| | | ||
18 |8836-749-002-00 JOINT,BLOWER/8 | *| i R T N A
19 18842-625-001-00 JOINT,BLOWER | *| i O I I O
20 [8842-628-001-00 JOINT,FEED/DUCT * 1
21 |8842-628-002-00 HOSE,DUCT/8/LH | *| i I A e N
22 |V200-700-601-60BOLT | * | S A N T O
23 |V401-700-006-00 WASHER/LOCK | *| S I N T O
24 |V411-700-006-00 WASHER | *| * | | | | |
25 |V301-700-006-00 NUT * 2
26 |1376-402-003-00 BAND,WIRE/140 | *| i O I I O




194

FIG.126 CAPSULE SYSTEM (F TYPE)(1/3)

8842-708 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

8842-705-201-00

CAUPSULE,UPPER

4

8842-705-202-00

CAUPSULE,LOWER

4

8842-705-223-00

HOOK,COUPSULE

—
o

V200-700-601-60

BOLT

V401-700-006-00

WASHER/LOCK

V411-700-006-00

WASHER

8842-705-220-00

BRUSH

Q0 ~3!0 OV > 1O IDN -

8842-705-203-00

RING,BRUSH

8842-705-205-00

PACKING,CAPSULE/LOWE

8841-701-027-00

PIN/41

2145-770-214-00

RING, SNAP

8842-705-214-10

GEAR,SPUR/13

V744-120-300-70

SEAL,OIL/TC20307

8842-705-215-00

BUSH,GEAR

8842-705-216-00

WASHER/21X45X01

8842-705-204-00

PACKING,CAPSULE/UPPE

8842-705-217-00

ROLL

8842-705-224-00

WASHER/18X45X1

8842-705-218-00

BUSH/17X28X19

V744-115-300-70

SEAL,OIL/TC15307

8842-705-219-00

WASHER/16X25X0.4

8842-705-207-00

PLATE,COUPSULE

V401-700-004-00

WASHER/LOCK

V111-704-001-00

SCREW

8841-536-011-00

RING, SNAP

8842-705-208-00

BUSH,EXHAUST LEVER

8842-705-211-00

SHAFT,EXHAUST

8842-705-209-00

SHUTTER,EXHAUST

8842-705-213-00

SPRING/HT020/L

8842-705-024-00

GEAR,EXHAUST SHUTTER

LR SR R N IR R R REE BEE JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE NN BRI AR R R NEE N (@Na-N )

IR R R R 00 iR IR R R R R R 00 | R R R R R R R R R R R




FIG.126 CAPSULE SYSTEM (F TYPE)(2/3)

KEY31,32-PLEASE SEE PRECEDING PAGE

8842-708 -0100

195

KEY PART CODE

DESCRIPTION

2145-770-014-00

8842-705-223-00

RING, SNAP

V200-700-601-60

8842-705-203-00

RING,BRUSH

8842-705-205-00

V744-120-300-70

PACKING,CAPSULE/LOWE

SEAL,OIL/TC20307

8842-705-215-00

8842-705-224-00

BUSH,GEAR

WASHER/18X45X1

8842-705-218-00

V401-700-004-00

BUSH/17X28X19

WASHER/LOCK

V111-704-001-00

8842-705-209-00

SCREW

SHUTTER,EXHAUST

S |TYPE OF MODEL
P I"PGa3H
C E16
* 4
e P
R P —
R P
x| 16 |
* 4
g D
e .
e P
e P
* 4
Rt P
g D
e .
e .
* 4
R P —
R P
R R
g T
* 4
e P
e P —
R P
R P
* 4
g e
e T
e P
R P —




196

8842-708 -0100

FIG.126 CAPSULE SYSTEM (F TYPE)(3/3)

KEYB1~64-PLEASE SEE PRECEDING PAGE [%

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

61

8842-706-201-00

SPRING/HT020/R

4

62

8842-705-024-00

GEAR,EXHAUST SHUTTER

4

63

2145-770-014-00

RING, SNAP

4

64

8842-705-221-00

PLATE,COUPSULE/UPPER

4

65

V200-700-602-00

BOLT

16

66

V401-700-006-00

WASHER/LOCK

16

67

V411-700-006-00

WASHER

16

68

8842-708-001-00

SHAFT,FEED/SLH

1

69

8842-708-003-00

SHAFT,FEED/SRH

1

70

8842-705-004-20

GEAR,SPUR/11

8

71

8842-705-206-00

BUSH/22X25X20

16

72

8842-705-005-00

CLUTCH,FEEDING

73

8842-705-006-00

CLUTCH,FEEDING DRIVE

74

8842-705-027-00

HUB/12X19X05

75

8842-705-009-00

BUSH, FEEDING DRIVE

12

76

8842-705-029-00

SPRING/HC115

77

8842-515-022-00

RING, SNAP

78

8842-705-014-00

WASHER/13X30X0.4

79

2186-805-003-00

BUSH,SEEDLING

80

8842-705-002-00

SHAFT,GEAR

81

8842-705-013-00

COUPLING/10X25

82

8842-705-017-00

SPRING/HC100

83

8842-705-015-00

WASHER/23X30X0.4

84

8842-705-016-00

WASHER/19X30X0.4

ki okl Xl k| %k %kl %! k! k| k! X R ok k| %! X! k! k! %| X! X! k! ¥ X[OAW®R

Q) 00 B DN B 00 =




FI1G.127 HOPPER SYSTEM (F TYPE) 197

8842-718 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8842-718-350-10 [HOPPER/4 | *| 2| | | | |FIG 145
,,,,, 2 |8842-715-230-20 STAYHOPPER [ *| * | | | | | .
,,,,, 3 |V411-700-006-00 WASHER | *| % | o\ Lo
,,,,, 4 |V401-700-006-00 WASHERLOCK [ *| | | | | |
5 |V200-700-601-60 BOLT * | 16
,,,,, 6 |8842-605-004-10 PLATE,RUBBER/20X25X0 | *| * | | | | |
,,,,, 7 |8841-716-006-10 NET,HOPPER | *| ® | | | | {
,,,,, 8 |8841-716-310-00 STAY,SWICTH | *| ‘Y'|\ |\ |\ | |
,,,,, 9 |V200-700-601-60BOLT x| 2 00
10 [V401-700-006-00 WASHER/LOCK * 2
11 |V411-700-006-00 WASHER | *| s I A T N
12 |8841-565-002-00 LABEL/SWITCH | *| i O I I O
13 |8841-565-310-00 SWITCH.BLOWER | *| i O I I O
14 |8836-502-224-00 NUTHEXAGON | *| i O I I O
15 [8836-502-225-00 |[CAP,RUBBER * 1
* 1

16 [2186-536-230-00 SLANT DIAL ASSY




198

FIG.128

HOSE SYSTEM (F TYPE)

v

8842-728H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

8841-735-200-20

HOSE,FEEDING/PG5/CEN

8

8842-725-007-10

ROOT

8836-706-006-10

CLAMP,SPRING/4

8841-736-005-10

PIPE,FEEDING

8836-706-210-00

HOSE,COMPOST/LH COMP

8836-706-220-00

HOSE,COMPOST/RH COMP

8836-706-400-00

WEIGHT,HOSE

Q0 ~3!0 OV > 1O IDN -

8842-728-005-00

PIPE,FEED/FG8

V211-360-802-50

BOLT/SP

V362-260-008-00

NUT/WASHER

8836-758-001-00

E-CRIP/12

8842-725-004-10

JOINT,FEED

8842-725-001-00

JOINT,FEEDING/LH

8842-725-002-00

JOINT,FEEDING/MIDDLE

8842-725-003-00

JOINT,FEEDING/RH

8842-726-001-00

JOINT/6

8842-728-001-10

JOINT/8

8842-729-003-00

RING,STOPPER

V200-700-602-50

BOLT

V401-700-006-00

WASHER/LOCK

V411-700-006-00

WASHER

V301-700-006-00

NUT

8842-735-007-00

HOLDER,HOSE/FG

V211-360-802-50

BOLT/SP

L EE SO R SR AR REE REE REE REE JEE EEE R NEE BEE NEE EEE REE NEE AR JEE REE AR NN I JleRa R’

o DN DN D DN DN | = N D DD O DD DD 00 | B = 0o 00

V362-260-008-00

NUT/WASHER




FIG.129 FERTILIZING CLUTCH SYSTEM (F TYPE) 199

8842-738 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8842-735-200-30 BASECLUTCHALH | *| 2 | | | | |
,,,,, 2 |8842-735-210-30 BASE,CLUTCH/RH [ *| 2 | | | | |
,,,,, 3 |V200-700-602-00 BOLT x|
,,,,, 4 |V401-700-006-00 WASHERLOCK [ *| = /| | | | [
5 [2145-542-230-00 |SWITCH,PUSH * 4
,,,,, 6 |2145-542-232-10BOOT x4
,,,,, 7 |V401-160-008-00 WASHER,SPM8 | *| * | | |\ | |
,,,,, 8 |V335-260-008-00 NUT x| 4
,,,,, 9 |8842-735-005-00 PLATERIDGE-CLUTCH/F | *| * | | | | |
10 |8836-502-203-00 HARNESS/SWGND * 4
11 |8842-735-004-30 GUIDE,CABLE | *| s I A e N
12 |vV200-700-601-60BOLT | * ] i A O O
13 |V401-700-006-00 WASHER/LOCK | *| i I O
14 |V411-700-006-00 WASHER | *| = i I I O
15 |8842-735-220-10 LEVER,CLUTCH/LH * 2
16 |8842-735-230-10 LEVER,CLUTCH/RH | *| S I A e N
17 |8841-755-001-00 RING,SNAP | *| | | | | |
18 |12145-751-004-00GRIP | * ] i I I A O I
19 |8842-735-002-20 CABLE | *| i A N T O
20 |V705-140-017-00 RING,SNAP/17C * 4
21 |2161-735-005-00PIN | *] i I T T O
22 |V411-700-006-00 WASHER | *| S A A T O
23 |1376-402-003-00 BAND,WIRE/140 | * | S I N T T
24 |8842-735-053-10 |[CABLE,SEED TRAVELING | * | S A N T T
25 |8842-737-003-10 |CABLE,SEEDING/FG7 * 2
26 |12161-735-005-00PIN | *] i A N T O
27 |V411-700-006-00 WASHER | *| S A N T O
28 |8842-735-001-00 |GUIDE,FEED-CLUTCH | * | S I N S T
29 |8842-735-240-00 CLUTCH,FEEDING | *| S A N T T
30 |2145-770-015-00 BALL,STAINLESS * 8




200 FIG.129 FERTILIZING CLUTCH SYSTEM (F TYPE)

8842-738 -0100

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION REMARKS

A= -
=oN
~ 7 Q

31 |{2145-770-016-00 SPRING/HCO013 8

32 [8841-701-062-00 [PIN,COTTER/3X25/SUS 8

33 |[8842-405-033-00 BOLT/M8X20/SUS 6

34 |V200-700-803-00 BOLT 2

35 |V401-700-008-00 WASHER/LOCK 10

36 |[V411-700-008-00 WASHER

¥ % k! kI %k X X|OTWR

37 |V304-700-008-00 INUT




FIG.130 DITCHER SYSTEM (F TYPE)

8841-748B-0100

201

KEY

PART CODE

DESCRIPTION

REMARKS

—

8836-601-310-00

V200-700-803-00

DICTHER COMP

V401-700-008-00

8836-602-005-00

PLATE/LH

8836-602-006-00

V411-700-006-00

PLATE/RH

WASHER

V401-700-006-00

WASHER/LOCK

S |TYPE OF MODEL
P I"PGa3H
C E16
* 8
o e E—
e R e —
% | 16 |
i M e
* 8
o e
o e
o e E—
o e
* 3
ot R
e S
% | 16 |
x| 32 |
* 16
% | 16 |
i M e




202

FIG.131 LABEL,TOOL (F TYPE)

2190-908K-0100,8842-915A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2190-908-001-00

LABEL(FERTILIZE VOLU

1

2190-908-002-00

LABEL(FERTILIZE VOLU

2190-908-003-00

LABEL(DICHARGE/1/8E1

2190-908-004-00

LABEL(DICHARGE/2/8E1

8842-905-032-00

LABEL/COUPSULE/E16

8842-905-005-00

ORNAMENT/FG

8842-905-038-00

LABEL/EXHAUST LEVER

Q0 ~3!0 OV > 1O IDN -

8842-905-041-00

LABEL/CAUTION/HAND

8842-905-042-00

LABEL/CAUTION/HOPPER

8842-905-039-00

LABEL/CAUTION/FEEDER

1689-901-008-00

ORNAMENT/ISEKI

8842-905-033-00

LABEL/STOP

8842-905-043-00

LABEL/RIDGE-CLUCTH/O

8842-905-035-00

LABEL/FEED CONTROL/E

8842-905-034-00

LABEL/MANUAL

8842-905-044-00

LABEL/RIDGE-CLUCTH/F

8842-905-045-00

LABEL/ON/E16

8842-905-046-00

LABEL/OFF/E16

8842-905-036-00

LABEL/STOP LEVER/OFF

8842-905-037-00

LABEL/EXHAUST BRUSH/

8842-905-047-00

LABEL/SWITCH/E16

2190-908-005-00

LABEL(FERTILIZE/SE16

8842-919-002-10

BRUSH

LN SR I N IR 2 RO DA REE REE REE AR JEE EEE R NEE RN NEE EEE SR AR R JeNa-R)

e S I e i e T = T - T e o Y e L e B S e e e . | B Y e




FIG.132 SUB WHEEL (870/PG/OUT) SET
(F TYPE-OPTION)

8822-001 -0100

203

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 |8822-001-200-00 WHEEL/870/PG/OUT  |T| ' | [ | | |
,,,,, 2 |8822-087-300-10 EXTENSION | T| 2| | | | [
,,,,, 3 |V201-361-204-00 BOLTM12X40 . [T| 2| @ | | |
,,,,, 4 |V304-260-012-00 Mi2 Ty 20 e
5 |8822-037-500-00 [SUB WHEEL/870/PG T 2
,,,,, 6 |V201-261-003-50 BOLT/M10X35 [T | = [ [ | [ |
,,,,, 7 |V401-160-010-00 WASHER,SPM10 [T | =2 || | |
8 |V304-260-010-00 NUT T 12




FIG.133 SUB WHEEL (850/PG/OUT) SET
(F TYPE-OPTION)

8822-002 -0100

TYPE OF MODEL
PG83H

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

E16

8822-002-200-00

WHEEL/850/PG/OUT

1

8822-037-210-10

EXTENSION

2146-222-004-20

BOLT SET/M10X68

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

NUT

V500-163-002-00

PIN,SPLIT/3 X20

2161-226-220-20

WHEEL/850/L

o DN R DN NN

2161-226-230-20

WHEEL/850/R

©i00 =3O UM

V201-261-003-50

BOLT/M10X35

V401-160-010-00

WASHER,SP/M10

12

[
=l =]

V304-260-010-00

NUT

I ISR

12




FIG.134 SUB WHEEL (850K/PG/OUT) SET
(F TYPE-OPTION)

8822-003 -0100

205

KEY PART CODE

DESCRIPTION

REMARKS

—

8822-003-200-00

V304-260-010-00

WHEEL/850K/PG/OUT

V201-361-204-00

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER /M12




206

FIG.135 SUB WHEEL (870/PG/IN) SET
(F TYPE-OPTION)

8822-004 -0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | FE16 C|L|P
1 |8822-004-200-00 WHEEL/870/PG/IN T 1
2 |8822-037-500-00 [SUB WHEEL/870/PG T 2
3 |V201-361-204-00 BOLT/M12X40 T 2
4 |V304-260-012-00 NUT/M12 T 2




FIG.136 SUB WHEEL (850K/100/0UT) SET (OPTION) 207

8822-007 -0100

S I({C|G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C | E16 C|L|P
,,,,, 1 [8822-007-200-00 WHEEL/850K100/0U | T| * | [ | [ |
,,,,, 2 |8821-002-210-80 SHAFT.EXTENSION | T| 2 | | [ | [
,,,,, 3 12182-221-001-00PINWHEEL T} * | | [ | [
,,,,, 4 12161-222-008-00 PINSNAP T\ * | | ¢ | [
5 [8822-038-200-00 WHEEL,PUDDY/850 T| 2
,,,,, 6 |V201-261-003-50 BOLTM10X85  |T| 2 | | | | |
77777 7 |V401-160-010-00 WASHER,SP/M10 T| 12




208

FIG.137 FORK SYSTEM (OPTION)

2 (F TYPE)

3(F TYPB)

o E_F

6 (F TYPE)

2186-738W-0100,2186-738X-0100,2186-738Y-0100,2186-738Z-0100

S
XA

S

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

2186-738-055-00

CLEANER,FORK

1

2186-738-051-00

SET PLATE/NEEDLE

2186-738-052-10

NEEDLE,SEPARATION/PG

2186-738-051-00

SET PLATE/NEEDLE

2186-738-053-10

NEEDLE,WIDE/PG

O (O 100N =

2186-751-001-10

FORK,PIECE,PG

IR,

T e e




K116-029-000-4F

FIG.138 COMPONENT PARTS
FOR K116-029-000-40 ON Fig.50

209

KEY PART CODE

DESCRIPTION

REMARKS

—

K116-024-200-00

V720-112-401-40

SOLENOID SET

K116-024-006-10

K116-024-008-10

K116-032-100-00

V793-112-160-40

SEAL,DUST

V723-112-002-90

RING/O

"

S |TYPE OF MODEL
P I"PGa3H

C E16

* 2

o oo
o oo
i M oo
i M e R
* 2

o oo
o oo
o oo
e e
* 1

ot R
e oo
o oo
o oo
* 2

o R B E—
i  —




210

K211-062-000-0B

FIG.139 COMPONENT PARTS

FOR K211-062-000-00 ON Fig.49

@727

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

K211-035-017-00

SEAL,DUST

1

K211-032-003-00

PACKING/MY

K211-035-004-00

PLATE

K211-035-005-00

SPRING

K211-035-006-00

PLUG

V720-101-900-90

O-RING/P 9

K211-035-007-00

PLUG

Q0 ~3!0 OV > 1O IDN -

V720-102-401-20

O-RING/P12

V723-102-002-60

O-RING

V710-140-010-00

RING,SNAP/E10

K211-035-008-00

PLATE

K211-035-009-00

SPRING/MAIN

K211-035-010-10

COVER

V210-260-601-60

BOLT/S

V682-200-000-80

BALL

K110-001-106-00

SPRING

K211-035-011-00

PLUG/M10X1

V720-101-900-80

O-RING/P 8

K211-035-012-00

NEEDLE

V723-101-501-20

O-RING/S012

V301-260-006-00

NUT/M 6

K211-035-021-00

PIN

V720-101-900-50

O-RING/P 5

V710-140-006-00

RING,SNAP/ 6 E

K220-001-004-00

WASHER

V705-140-015-00

RING,SNAP/15 C

K116-003-003-00

SEAL,DUST

%l K| ko okl %l k| k! k! %! kil k| %k Nl X okl k| k! X! ki k! N| X! X! *! ¥ X[OAOW®R

[ B e R T e T T T T N B N N e ey B ey VI = I = NS R S e




FIG.140 COMPONENT PARTS
FOR K510-002-000-10 ON Fig.9

211

K510-002-000-1K

KEY

PART CODE

DESCRIPTION

—

K510-002-001-00

K510-001-007-00

METAL/SLIDE

K510-001-008-00

K510-002-012-00

PISTON

SHAFT,PUMP

K510-002-013-00

K510-001-016-00

SHAFT MOTER

INEEDLE

K510-001-017-00

K510-001-021-10

BUSH/95X100X22

SPRING/HC024

K510-001-022-00

K510-001-026-00

POPPET/RELIEF

GASKET

K510-001-029-00

V704-140-020-00

PLUG(G3/8)

RING,SNAP/20C

S |TYPE OF MODEL
P I"PGa3H
C E16
* 1
e e
R T
R .
R e
* 18
% | 8 |
e e
e e
e e
* 1
R e
g T
e B
e B
* 2
R D
x| 8 |
R e
g e
* 1
e T
e D
R B —
R .
* 2
g D
e T —
e D
R D




212

FIG.140 COMPONENT PARTS
FOR K510-002-000-10 ON Fig.9

K510-002-000-1K

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

A= -

moN

~ 7 Q

REMARKS

31

V705-140-047-00

RING,SNAP/47 C

2

32

V705-140-032-00

RING,SNAP/32 C

33

K510-001-030-00

SEAL/OIL

34

K510-001-031-00

SEAL/OIL

35

K510-001-032-00

SEAL/OIL

36

K510-002-033-00

CAP/32X7

37

K510-001-034-00

WASHER/25X30X1

38

V600-150-600-30

BEARING,RB/6003SS

39

V600-110-690-30

BEARING

40

V705-140-030-00

RING,SNAP/30 C

41

V704-140-017-00

RING,SNAP/17 C

42

K510-001-036-00

PIN,ST

43

V220-541-003-50

SCREW/SOCKET

LR BEE N S MR N 2 A A R R NI (@ e -N )

[ T O e Y e R I = T | T e T = VI




FIG.141 COMPONENT PARTS
FOR 2186-536-310-00 ON Fig.74

@ IO W

213

15 ) é; !
ﬂ |
13 14
e
2186-536-310-0B
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [PgaaH T|O|R REMARKS
C | El6 C|L|P
,,,,, 1 |2186-536-311-00 METER | *| ‘o o @ o\
,,,,, 2 2186536312'00E3:ASE Bl IR N I O O
,,,,, 3 12186-536-313-00 METERHOUR | *| '\ |\ |\ | |
,,,,, 4 |2186-536-314-00LENZ |+ | Y | |
5 [2186-536-315-00 [LENZ * 1

,,,,, 6 |2186-536-316-00/CAP *) ot oL
,,,,, 7.12186-536-317-00 LAMP x|t
,,,,, 8 |2186-536-318-00 GLASS |\ x Yo
,,,,, 9 |2186-536-319-00 BRACKET | *| ' | 0 0 |

10 {[2186-536-321-00 SCREW * 8
11 |2186-536-322-00 SCREW x| 2 0
12 12186-536-323-00SCREW | * ] S ISR O N O
13 |8650-270-214-00BULB x| Mo
14 |1560-658-282-40 SOCKET | *| Y | o\ o

15 [2161-506-328-00 SCREW * 8




214 FIG.142 COMPONENT PARTS
FOR 2186-738-410-20 ON Fig.106

2186-738-410-2C

TYPE OF MODEL

PG83H
E16

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

2186-738-033-20 [FINGER/13/G

2186-740-210-10 [FORK,SEEDING ARM/E

V200-700-601-60 BOLT

2186-738-021-40 ROD,PLANTING/LH

2186-738-022-00 [COVER,PLANTING ARM/L

V120-365-001-60 SCREW/SP

2186-738-023-00 |GASKET

Q0 ~3!0 OV > 1O IDN -

2186-738-038-10 |[CAP/10

9 [V401-700-006-00 WASHER/LOCK

10 [V301-700-006-00 INUT

11 |[2186-738-096-00 BOLT/M6X40/SUS

12 |2186-738-059-00 BOLT/M8X20/SP/S

13 [2186-738-094-00 HUB,LH

14 |2186-738-048-10 SEAL,DUST

15 {2186-738-047-10 SEAL,GREASE

16 |2186-740-024-10 BUSH/08X12X32X

17 |2186-740-034-00 INUT,SEEDING FORK

18 {2186-740-031-20 BOSS,PLANTING FORK

19 |2186-740-029-00 |CUSHION,ARM

20 |2186-740-028-00 ARM,PUSH-OUT/E16/LH

21 [2186-738-026-00 SPRING/HC067

22 [2186-738-039-00 SPRING/HC067

23 |V523-100-300-80 [PIN

24 [2186-738-037-00 O RING

25 [2186-738-027-20 [PIN,PUSH OUT

26 |V720-102-401-20 |O-RING/P12

27 12186-738-035-10 [SEAL,OIL 30X40X8

LN SR AN R NEE J0E 20E DA REE REE R REE BB REE REE REE REE NEE RN MR S REE AR REE REE AR R ) [eNa-R
=
(=2

Qo) 0o, 00| Qo Qo Qo Qo) Oof 0o 0o Qo Qo OQof 0o 0o o

28 [2186-740-035-00 [CUSHION,FORK




FIG.143 COMPONENT PARTS 215
FOR 2186-739-410-20 ON Fig.107

2
2186-739-410-2C
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ PGa3H T|O|R REMARKS
C E16 C|L|P
,,,,, 1 |2186-738-033-20 [FINGER/13/G | *| S8 |~ \ | | |
,,,,, 2 |2186-740-210-10 FORK,SEEDINGARM/E | *| & | | | | |
,,,,, 3 |V200-700-601-60 BOLT x| 8\
,,,,, 4 |2186-739-021-40 ROD,PLANTINGKRH | *| ® | | | | [
5 [2186-739-022-00 PLANTING ARM,COVERR | * 8
,,,,, 6 |V120-365-001-60 SCREW/SP | *| ® | |\ | | |
,,,,, 7.|2186-738-023-00 |GASKET o\ *| % 1 o
,,,,, 8 |2186-738-038-10CAP/10 x| 8 0
,,,,, 9 |V401-700-006-00 WASHER/LOCK [ *| & | |\ | | | .
10 |[V301-700-006-00 NUT * 8
11 |2186-738-096-00 BOLT/M6X40/SUS | *| | S I A e O
12 |2186-738-059-00 BOLT/M8X20/SP/S | *| | | | | |
13 12186-739-094-00 HUBRH | *| i I I
14 |12186-738-048-10 SEALDUST | *| i R I I
15 [2186-738-047-10 SEAL,GREASE * 8
16 |2186-740-024-10 BUSH/08X12X32X | *| | S I A e N
17 12186-740-034-00 NUT,SEEDING FORK | * | S I N T T
18 |2186-740-031-20 BOSS,PLANTINGFORK  |*| ® | | | | |
19 12186-740-029-00 [CUSHION,ARM | * | i I O O
20 [2186-741-028-00 |ARM,PUSH-OUT/E16/RH * 8
21 |2186-738-026-00 |[SPRING/HCO67 | *| S I A e N
22 |2186-738-039-00 |[SPRING/HCO67 | *| S A N T T
23 |V523-100-300-80PIN | *] S I N T T
24 |2186-738-0837-00ORING | *| S I N T T
25 [2186-738-027-20 [PIN,PUSH OUT * 8
26 |V720-102-401-20 O-RING/P12 | *| i N T A O
27 [2186-738-035-10 [SEAL,OIL 30X40X8 * 8

28 [2186-740-035-00 [CUSHION,FORK * 8




216

2190-440-200-0

‘ 23
.\% ] -

S

FI1G.144 COMPONENT PARTS
FOR 2190-440-200-00 ON Fig.5

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION PG83H

E16

A= -

moN

~ 7 Q

REMARKS

2175-440-310-00

GEAR BOX 1

2175-440-312-00

PACKING

2175-440-313-00

PLATE

2175-440-314-00

RING,SNAP

2175-440-301-00

O-RING

2175-440-302-00

O-RING

2190-440-210-00

RACK ASSY

Q0 ~3!0 OV > 1O IDN -

2175-440-303-00

O-RING

2175-440-304-00

SEAL,SLIPPER

2175-440-305-00

CAP

2175-440-306-00

O-RING

2175-440-307-00

RING,WIRE

2175-440-330-00

HOUSING,VALVE

1690-407-342-00

SEAL/OIL

2175-440-332-00

BEARING,ROLLER

1690-407-335-00

SEAL/SLIPPER

1690-407-332-00

SEAL/SLIPPER

1690-407-333-00

RING/SNAP

1690-407-331-00

SEAL/SLIPPER

2175-440-308-00

BOLT,WASHER

1513-408-217-00

POPPET

2175-440-309-00

SPRING

1550-408-324-00

O-RING

1550-408-325-00

BOLT

1550-408-326-00

NUT

2175-440-361-00

CAP

2175-440-362-00

O-RING

2175-440-363-00

RING,WIRE

2175-440-364-00

PLUG

2175-440-340-00

LR SR R S IR R R REE BEE JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE FEE REE IR A A R MR (eNs-A%

LT - T I e B T L = T =~ S e R e R e B e R e R e e B e T T T e I T o T = YR =

PINION




FIG.144 COMPONENT PARTS
FOR 2190-440-200-00 ON Fig.5

217

~.
O—18

19

194

2190-440-200-0
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P PGS3H T|O|R REMARKS
C | Ei6 clL|P
31 |2175-440-350-00 SEALKIT * 1




218

FIG.145 COMPONENT PARTS
FOR 8842-718-350-10 ON Fig.127

8842-718-350-1B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PG83H
E16

~ 7 Q

REMARKS

8842-718-212-10

HOPPER/2/RH

8842-718-301-10

HOPPER/2/LH/83

8842-718-220-00

CAP,HOPPER/4

8841-718-001-10

SEAT,HOPPER/4

2145-771-203-10

PLATE

8841-716-230-10

HOOK

8836-730-209-00

RIVET/BLIND/O

Q0 ~3!0 OV > 1O IDN -

8831-302-201-00

PLATE,BUTTERFLY

8836-730-221-00

WASHER/LOCK

V111-704-002-00

SCREW

8841-716-017-00

PLATE,HOPPER/LH

8841-716-018-00

PLATE,HOPPER/RH

V411-700-004-00

WASHER

V411-700-004-00

WASHER

8841-716-009-00

PIN/+

8841-716-214-00

TAPE,ACRYLIC FORM

8841-716-001-00

HOOK,CAP

V401-700-004-00

WASHER/LOCK

V301-700-004-00

NUT

8841-718-002-00

CABLE,HOPPER

V111-704-001-60

SCREW

8842-715-222-00

CAP,HOPPER/SIDE

8841-716-002-00

HOOK,HOPPER

8836-730-215-00

RIVET/BLIND/O

DO, B R W | R 000 000 D DD 00

2145-771-203-10

PLATE

8836-730-215-00

RIVET/BLIND/O

Jary
(3

2145-771-203-10

PLATE

Jury
DO

V411-700-003-00

WASHER

oy
[

V411-700-004-00

WASHER

-
[}

V401-700-004-00

WASHER/LOCK

LR SR R S JEE REE RN REE BEE JEE REE REE REE NEE JEE EEE NEE JEE REE AR REE AR NEE REE MR BEE NEE EEE MR N (@Na-N )

o]




8842-718-350-1B

FIG.145 COMPONENT PARTS
FOR 8842-718-350-10 ON Fig.127

219

KEY PART CODE

V301-700-004-00

V401-700-004-00

V301-700-004-00

8841-716-019-00

V111-704-001-20

8841-701-044-00

CAP,BRUSH

V111-164-001-20

8842-715-002-00

SCREW/M4X12

GASKET/HOPPER/PG

8842-715-001-00

GUIDE,HOPPER/FG

S |TYPE OF MODEL
P I"PGa3H
C E16
* 12
o e E—
o S T
i M e
i M e —
* 2
e oo
o oo
o oo
T e
* 8
i M e E—
N 16 |
o .
o e
* 4
% | 12|
i M .
i M .
e e
* 8




220

WIRING DIAGRAM (8Q) (1)

L oL

BER (AT7Y3>) RRK

Ea=ZRy IR

108 A—5/ G = Q‘J?@
108 SN/I—7 12V32A
2PE3~XRY TR
XAy FIVI—> 10 N
[__JenTicfstle S B
OFF o= 208 gaelg
ON o0
START| O OO
BNe 8 25 N R
il D{ i D)
o< (T N I~z < {2}
o =3 - 1= =
< N
1=
18-YL
Ay RTIE 1-8
T :IZZ—QBY
T=IFrA1vF  \
3-28W
Z7a
BRI
FryISW
L&-0 ozmsw
E-)
s -z
7% :
v ? FryISW

Tl bl |
SLBRBREERE [
ERREELERE [
B sga¥§§ o
TSP I = o
| LTI
o ordenSe
81-GR
46-Sh
35 *17{5—& A0-RW
o i’} 50-0rl L
A &) K e
gD (1, 2) — 100-WE -
BEEE) (3, 4) | ¢ e
BrgaD . 6) — 18281 -
N 13-]
e A e
ErEzn 7.8 | L& 19558
21-YG
i
o ﬁ\e AR
5-YR
I 40~RW
[=1:] &) 18A-YL
121-GR
YTIAVFzvT | I 2am
A 3
g feo s
A18% =~ ® 1218
EISYFR 10 WL
[LRDTYRDXTBY W |LB[YLGRIR D<THBTRY]
>:=250_G
EYIIRIVN
SggvA @
- 15-L S—
1-8
AyRTIIE 18-YL
i ]
REREE NES /8 53 BISRE RIS
o] bl | @]~ i o5 [&[clo ol |5
Eéag B L; =[> %|m| gﬂ
g 65-Gr 1B-B
o I—‘:'< 17 T M1
| LETTTT ]
61-LaB - 1B-B
O-U»IA I——DQ———G“'E’Y 18-8 ]_ | r e
- [l B el
REMETAVL J[WwORIyF N IPyIAR -~ —MUL—




221

DIy TRy F

Sb

®
L

.

Vit
UZIRAyF

BEPRTVF

M

Le

TR @)
N—N /TR B

4040404

?

Q@ ©
.
_M _

I
— |

RIBR

BISYFATYF

ELLEE j

=<
g
1<t

)

B

>z
15-L

7-WR
1-B
86-BW
77-LeW
75-LW
W
69-0rW

86-BW

81-Ls

| X

VaIN—RA

L]V |GrlW]|B

=
=]

L

Y |G

BIAR

-{1wW0

RjOr

i

-1 56-Br¥.

LLTTTTITT]

DR )

gl

Br
®

ERB—EX

&
o
2
M O]

WIS

ARE MR

.25W

ORFEERRT (SEKLCER)

Bi

EI/RIWT BIV/TRIWT

Io9Y (FDS0 D)
O,
®

Nl
oo
jf
M
Q-u»7ezy

RL[LRIY
VAIFIvH

.550aLTD

(BBF2It— \ RE \ KE

) BL, RESREAOGOE

0

]
Nl
107 |PB
MEI
GB

1-B
21-YG

Ea-TAY-T

ERI—ISHT

AT Lye

8 9—Ear77

2[X—ON

F1A-K

1
5

WIRING DIAGRAM (8Q) (2)

E3—-X

AO0—70-

250-G

I
i
«

IR0y A
e
‘2
LI~

-5

M T I T T IT
T TP T T T T T T T T T T T
3
=
A

VIR
oz
£

a>~0

[2A i =l 0] Py

BIL—




222 WIRING DIAGRAM (F/8) (1)

OBRERRT (BEKLC 28
Bl:87-1.25W S

I>YY (FD501) ORF>I— \ K& \ B8
) 8L, BRARBADSDR
0.550553

©

@

- Ny ~
12V32A T
o
<
777J7F]; 25-5v |
A0—Z0- 5 o) e
Ea-x {[W w
[IR] 113 100
B 5
26-2w 1
1 [} o
A 26-2W L¥al—9
P = 36-RL
1001-2B 1
{1oo1-28 tj
=
2 i
1
(01
@ AL AL
|
(R B B R
36-RL 1 1.36~-RL
32-5R —132-5R
1001-58 |~ 1001-58
Ll
=
(=]
|
a
e
—
36-RL —
100-WR__ |
< 101-LsR__—1 101-L&R
~ 102-BrR__|—{ 102-BrR
[« 13-1LB H13-LB
Y 113-RW__ || 113-RW
~ 35-LR I 35-LR
o 73-YB - 73-YB
+ 70-Br [ 70-Br
= 64-WB - 64-wB
T1-WL H 11-wL
103-GB + 103-GB

95-1LW 1 95-LW
99-WY {3@«*

94-y rT1.94-Y
96-G 966G
97-L HTez-L
98-Br I-—{e8-Br
117-le ] 117-Le
118-W ——118-w
1001-B__ - 1001-B

S1-Z1L}
M-811
8-1001

x BREEEOE Y




223

70089

ZODRAvF

]
]
]

5 E;
N S .
T =

36-RL

[WR[B [RL]
110-WR
[vale JAL

111-YR

1001
36-RL

11 I []
HI |
HH |
- 1
—
ﬂE% BERDHRUDL
EE A
T Y|
_E ! —| JOUE-IBIL-
“ﬁﬁj
L

L . |
T 1
'_
0

1001-8B
36-RL
1001
36-RL
93-5W

35-LA 7T 135-LR
37-P
114-YL
115-RW
116-WL
36-RL

[GRIE [}
112-GR
EEHEN
105-GW.
-B
[T
116-WL
115-RW
114-YL
LR{RL|P
37-P
36-RL F:
35-LR
[ ]
ﬂu
1001-B 1
32-5R I
S5W
37-P
_
-5B
-
G
[

36-RL 36-RL 36-RL

1001-8B 1001-8B 1001-B 1001i-B

111-YR 111-YR 111-YR 111-YR

110-WR 110-WR 110-WR 110-WR

Sb

P

Le

wi|B
=|

WIRING DIAGRAM (F/8) (2)

%\ X

L|V|Gr

=
=]

®

=

Rjor|Y |G

N

J>~0-Z (ZE)
I A O
T T T T T T T T T T 1]

Br
ES

ERE—EX

=

105-GW
112-GR

G
2
T

LLTT LTI T ]

%

YR

WLIP |GWIGR

[[YL]RL[B TWR

1

RE
GRIGH[ PIWLE

RW|LR

112-GR

105-GW
110-WR
111-YR
1001-8
116-WL
115~-RW
114-YL
37-P
1001-B
118-W
t17-Ls
98-Br
97-L
96-G
94-Y
99-WY
95-LW
103-GB
64-wB
70-Br
73-YB
113-RW
13-1B
102-BrR

101-L&R

100-WR

36-RL

106-BL .

1

EISvFIAI0TF

T

I D N I

11=WL
1001-B

1O6-BL




224

Numerical Index

5291-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5110-042-107-XX 1 1 5130-702-098-XX 5 8 5160-312-066-XX 8 11
5110-082-139-XX 1 2 5130-812-108-XX | 11 2 5160-352-053-XX 8 12
5110-086-033-XX 1 3 5130-912-068-XX | 11 3 5160-352-058-XX 8 13
5110-092-024-XX 8 1 5130-B05-20X-XX 6 23 5160-412-249-XX 8 14
5110-092-566-XX 4 1 5130-B06-12X-XX 4 16 5160-412-259-XX 8 15
5110-092-766-XX 6 1 6 24 5160-602-201-XX 8 16
5110-092-769-XX 8 2 5130-B06-14X-XX 6 25 5160-732-098-XX | 11 6
5110-093-028-XX 1 4 5130-B06-16X-XX 5 31 5160-732-222-XX 8 17
5110-112-253-XX 9 1 7 25 5161-152-090-XX 4 5
5110-112-254-XX 9 2 5130-B06-20X-XX 8 42 5161-262-146-XX 1 12
5110-121-084-XX 5 1 5130-B06-25X-XX 1 29 5161-262-237-XX 8 18
5110-132-161-XX 9 3 5130-B06-30X-XX 7 26 5161-422-069-XX 5 12
5110-132-207-XX 9 4 5130-B06-45X-XX 8 43 5161-462-186-XX | 11 7
5110-222-056-XX 1 5 5130-B08-16X-XX 1 30 5161-462-235-XX | 11 8
5110-222-068-XX 1 6 5 32 5161-542-053-XX 4 6
5110-472-057-9H 9 5 5130-B08-30X-XX | 11 19 5161-542-054-XX 4 7
5110-482-039-XX 5 2 5130-C08-12X-XX 1 31 5161-712-075-XX 7 4
5110-532-068-9H 5 3 5130-G06-20X-XX | 5 33 5161-712-097-XX 7 5
5110-532-069-9H 5 4 6 26 5180-772-094-XX 9 8
5110-532-070-XX 7 1 5130-G08-65X-XX 1 32 5187-B05-20X-XX 9 13
5110-602-079-XX 9 6 5130-T06-45X-XX 5 34 5210-392-059-XX | 11 9
5110-602-084-XX 5 5 5130-T06-65X-XX 5 35 5210-402-052-XX | 11 10
5110-602-087-XX 8 3 5130-T06-75X-XX 5 36 5210-662-070-XX 6 2
5110-602-088-XX 8 4 5130-T08-60X-XX 1 33 5210-802-054-XX | 11 11
5110-602-089-XX 1 7 5130-T08-70X-XX 5 37 5211-192-160-XX 6 3
5110-602-332-XX 1 8 5131-072-097-XX 5 9 5211-212-094-XX 6 4
5110-602-449-XX 1 9 5131-072-099-XX 4 2 5211-302-060-XX 6 5
5110-602-450-XX 5 6 5131-162-057-XX 3 9 5211-632-101-XX | 11 12
5110-602-451-XX 5 7 5131-682-131-XX | 11 4 5211-882-009-XX 8 19
5110-612-118-XX 9 7 5131-832-419-XX 4 3 5211-932-188-XX 6 6
5110-612-119-XX 8 5 5132-362-163-XX 7 2 5214-B04-14X-XX 8 44
5110-652-118-XX | 11 1 5132-362-164-XX 7 3 5214-B05-10X-XX 6 27
5120-042-115-XX | 8 1 | 5132-516-068-XX | 2 6 | 5214-B0512X-XX | 4 17
5120-052-093-XX 3 2 5132-516-069-XX 2 7 5215-120-329-HX 1 13
5120-092-067-XX 3 3 5132-712-054-XX 1 10 5225-B04-14X-XX 6 28
5120-112-056-XX 3 4 5140-242-113-XX 4 4 5260-312-058-XX 6 7
5120-162-056-XX 3 5 5140-242-205-XX | 11 5 5260-312-060-XX 6 8
5120-202-059-XX 3 6 5140-242-292-XX 1 11 5270-102-122-XX | 11 13
5120-322-064-XX 3 7 5140-372-130-XX 5 10 5270-102-181-XX 6 9
5120-442-239-XX 3 8 5140-912-102-XX 5 11 5270-102-234-XX 6 10
5130-012-136-XX 2 1 5150-032-851-XX 8 6 5270-342-058-XX 6 11
5130-021-013-XX 2 2 5160-142-075-XX 8 7 5311-B06-00X-XX 7 27
5130-086-025-XX 2 3 5160-202-140-XX 8 8 5311-G06-00X-XX | 9 14
5130-256-008-XX 2 4 5160-252-005-XX 8 9 5312-B05-00X-XX 7 28
5130-292-109-XX 2 5 5160-302-067-XX 8 10 5315-B10-00X-XX | 10 10




Numerical Index

5291-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5317-B08-00X-XX | 11 20 5590-412-084-XX 5 20 5920-420-14X-XX 4 12
5320-852-097-XX | 11 14 5590-512-112-XX 2 9 5 25
5390-032-088-XX 7 6 5590-512-113-XX 5 21 5920-431-037-XX 1 19
5390-612-062-XX 5 13 5590-512-114-XX 4 11 5920-432-006-XX 8 34
5390-622-051-XX 5 14 5590-712-079-XX 1 16 5920-432-227-XX 1 20
5390-762-053-XX 8 20 5590-712-119-XX | 10 4 5920-492-109-XX 3 14
5391-082-057-XX 3 10 5590-762-081-XX 8 25 5920-492-110-XX 1 21
5391-292-091-XX 7 7 5592-562-057-XX 5 22 5920-492-111-XX 5 26
5410-B10-00X-XX | 10 11 5593-362-052-XX 5 23 5920-492-255-XX 1 22
5411-B06-00X-XX 7 29 5600-A13-00X-XX 4 18 5920-552-086-XX 4 13
5420-362-060-XX 7 8 5670-B15-07X-XX 5 39 5920-552-148-XX 8 35
5430-560-03X-XX 8 21 5670-B20-10X-XX 1 34 5920-592-011-XX 6 19
5430-782-055-XX 5 15 5670-B20-11X-XX 4 19 5920-632-432-XX 8 36
5461-F06-00X-XX 9 15 5701-Q05-100-0X 8 45 5920-642-137-XX 8 37
5461-F08-00X-XX | 11 21 5920-022-087-XX 7 12 5920-662-099-XX 4 14
5480-J12-00X-XX 3 15 5920-022-254-XX 8 26 5920-702-112-XX 6 20
5490-156-268-XX 1 14 5920-022-269-XX 7 13 5920-721-195-XX 6 21
5490-191-055-XX | 10 1 5920-022-277-XX | 11 15 5920-721-237-XX 6 22
5490-402-065-XX | 10 2 5920-042-142-XX 1 17 5920-812-009-XX 8 38
5490-442-066-XX 5 16 5920-091-109-XX 3 12 5920-812-077-XX 8 39
5490-542-056-XX 5 17 5920-092-080-XX 8 27 5920-932-002-XX 8 41
5490-631-056-XX 5 18 5920-092-081-XX 8 28 5921-102-051-XX | 13 1
5490-652-071-XX 4 8 5920-092-273-XX 6 14 5921-412-110-XX 1 23
5490-652-072-XX 4 9 5920-092-308-XX 1 18 5921-431-336-XX 9 11
5490-692-407-XX 9 9 5920-092-322-XX 9 10 5921-432-010-XX 1 24
5490-782-082-XX 3 11 5920-092-381-XX 7 14 5921-432-135-XX 7 17
5490-852-054-XX 5 19 5920-151-137-XX 3 13 5921-432-148-XX 7 18
5491-032-162-XX 7 9 5920-151-339-XX 7 15 5921-442-052-XX 7 19
5491-102-093-XX 7 10 5920-152-146-XX | 11 16 5921-452-056-XX 7 20
5491-132-178-XX 7 11 5920-152-147-XX | 11 17 5921-452-125-XX 7 21
5491-192-130-XX 2 8 5920-152-167-XX 6 15 5921-452-132-XX 4 15
5491-202-299-XX 1 15 5920-222-231-XX 8 29 5921-502-230-XX 5 27
5491-212-247-XX | 8 22 | 5920-222-245-XX | 6 16 | 5921-502-231-XX | 5 28
5491-212-248-XX 8 23 5920-272-003-XX 8 30 5921-502-255-XX 5 29
5491-232-083-XX 8 24 5920-272-004-XX 8 31 5921-502-285-XX 9 12
5510-232-166-XX | 10 3 5920-272-025-XX 8 32 5921-512-067-XX 1 25
5510-A51-00X-XX 6 29 5920-332-067-XX 8 33 5921-512-068-XX 8 40
5520-052-122-XX 4 10 5920-332-081-XX | 11 18 5921-512-123-XX 1 26
5551-A03-14X-XX 5 38 5920-360-21X-XX 2 10 5921-530-009-XX 7 22
5551-A04-08X-XX 2 14 5920-372-001-XX | 10 5 5921-532-054-XX 2 12
5560-312-419-XX | 12 1 5920-372-006-XX 6 17 2 13
5560-332-060-XX | 12 2 5920-372-082-XX 5 24 5921-702-002-XX 1 27
5560-802-080-XX | 12 3 5920-372-113-XX | 10 6 5921-702-042-XX | 10 7
5590-262-066-XX 6 12 5920-372-208-XX 6 18 5921-902-139-XX | 10
5590-312-121-XX 6 13 5920-382-103-XX 2 11 5921-912-055-XX | 10 9

225



226

Numerical Index

5291-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5921-922-054-XX 1 28
5922-002-035-XX 7 23
5922-002-036-XX 7 16
5922-002-044-XX 5 30
5922-002-091-XX 7 24




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1119-901-003-00 |114 17 1426-406-203-00 37 2 1564-621-030-00 22 5
1302-225-003-00 47 58 1426-621-038-00 74 27 1566-705-006-00 82 12

48 43 108 65 124 28
1326-401-007-00 21 8 1427-301-005-00 15 5 1575-123-002-00 68 21
1329-106-002-00 6 15 17 5 1575-623-010-00 76 5
93 13 1427-432-003-00 15 4 1588-651-322-10 80 12
123 8 17 4 1593-623-203-00 76 3
1337-721-002-00 9 22 1427-432-005-00 15 7 1593-623-530-00 76 10
1342-402-006-00 42 68 17 7 1600-619-212-00 62 7
1370-405-003-00 95 4 1427-501-006-00 42 57 1614-690-202-00 |121 7
95 10 1444-116-006-00 7 17 1617-244-004-00 28 20
101 6 1444-116-007-00 7 16 28 22
1376-220-001-00 |106 21 1444-507-003-00 73 2 1650-111-230-20 4 27
107 21 1444-621-242-00 | 109 2 1650-253-003-00 19 15
1376-402-003-00 39 20 1491-623-222-00 79 2 1650-259-010-00 20 3
42 15 1491-623-223-00 79 3 1650-505-450-00 80 16
42 50 1513-408-217-00 |144 21 1650-650-222-00 78 2
75 5 1518-406-006-00 61 11 1650-652-390-00 79 4
76 16 1541-621-210-00 62 6 1650-658-270-00 80 10
91 12 1544-623-008-10 75 1 1672-690-212-00 76 11
103 6 76 1 1675-601-002-00 59 5
116 6 1550-408-324-00 |144 23 1689-901-008-00 |131 11
121 2 1550-408-325-00 [144 24 1690-407-331-00 |144 19
121 5 1550-408-326-00 |144 25 1690-407-332-00 |144 17
121 33 1560-116-008-30 45 10 1690-407-333-00 |144 18
124 18 1560-132-007-30 6 13 1690-407-335-00 |144 16
125 26 7 28 1690-407-342-00 |144 14
129 23 7 34 1716-680-290-00 79 5
1381-301-001-00 |108 50 38 35 1729-662-350-00 70 32
1391-726-002-00 |119 46 117 60 71 32
1415-120-025-00 |117 42 1560-407-220-00 42 8 1740-680-530-00 79 7
117 52 1560-658-282-40 [141 14 2100-502-200-00 4 28
117 86 1560-664-264-00 76 4 2111-125-001-00 [101 14
1415-312-600-00 38 33 1560-666-004-00 43 4 2120-126-001-00 88 8
38 45 100 19 2120-340-003-00 83 10
1416-509-007-00 |111 44 1560-695-021-00 6 9 2130-209-001-00 47 63
1416-600-057-10 |109 6 7 24 48 48
1416-621-037-00 4 7 7 30 2130-407-003-00 13 8
1421-621-038-00 1 20 70 22 14 7
101 8 71 22 26 5
121 18 117 56 38 30
123 3 1560-695-022-00 6 10 82 6
1422-181-024-00 82 4 7 25 94 7
82 9 7 31 2130-601-018-00 11 7
1425-621-004-00 43 3 117 59 21 9

227



228

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2130-601-018-00 75 7 2142-101-005-00 83 11 2144-620-010-30 45 5
76 18 2142-307-002-00 36 21 2144-701-004-10 85 10

100 24 2142-608-009-00 86 9 89 10

111 31 2142-736-203-10 [106 29 96 10

2130-725-006-00 72 10 107 29 2144-701-008-00 89 19
2130-732-205-00 89 16 2142-736-214-00 |106 8 96 16
2130-755-002-00 8 3 107 8 2144-701-009-00 89 20
45 18 2142-736-224-00 24 14 96 17

2130-802-011-10 |100 3 106 7 2144-702-002-10 89 7
2132-122-201-00 8 12 107 7 96 7
2132-122-203-00 8 18 2142-736-236-00 89 24 2144-735-006-00 9 29
2132-122-204-00 8 15 96 21 59 11
2132-122-205-00 8 16 2142-736-271-00 |[106 13 96 5
2132-122-206-00 8 17 107 13 108 19
2132-122-207-00 8 14 2143-613-002-00 89 11 110 30
2132-122-220-00 8 10 96 11 116 12
2132-161-005-00 35 7 2144-117-002-00 50 3 2144-736-001-00 [106 30
82 25 73 7 107 30

97 6 2144-128-002-00 8 22 2145-129-200-40 8 9

99 9 2144-201-005-00 29 6 2145-310-005-10 28 3

101 7 2144-208-005-00 15 6 2145-310-007-00 36 8

2132-221-001-00 |136 3 17 6 2145-333-001-00 17 15
2132-308-004-00 15 2 2144-301-005-10 37 3 2145-333-002-00 17 16
2132-412-200-00 45 1 2144-308-002-10 17 2 2145-335-245-00 16 7
2132-412-202-00 45 2 2144-310-005-00 28 11 2145-417-320-00 70 30
2132-412-203-00 45 3 2144-337-007-00 3 8 71 30
2132-524-204-10 66 3 9 35 2145-420-001-00 47 74
2132-544-200-00 |109 1 2144-337-230-00 38 32 48 59
2132-545-008-00 |[100 30 2144-419-020-00 |110 17 2145-540-002-00 80 18
108 68 2144-501-011-10 6 6 2145-542-230-00 [100 15

121 3 42 36 129 5

2132-705-002-00 96 6 60 2145-542-232-10 [100 16
2132-801-220-10 [108 23 68 129 6
2132-810-003-10 |112 4 68 17 2145-586-002-00 68 20
2134-208-002-00 15 3 74 22 2145-586-200-11 68 14
2134-810-004-00 |112 5 2144-508-310-10 53 6 2145-586-210-11 68 15
2139-221-003-00 3 3 93 5 2145-586-220-01 68 22
31 2 2144-513-007-00 68 3 2145-751-004-00 72 18

34 7 2144-516-001-00 63 3 100 11

2139-505-002-00 1 11 92 13 129 18
2139-807-005-00 [102 17 2144-519-003-00 38 36 2145-770-014-00 [117 20
2140-403-001-00 72 15 105 3 126 31
93 23 2144-542-220-00 79 1 126 63

2142-101-005-00 3 2 2144-604-002-10 84 7 2145-770-015-00 129 30
44 5 85 9 2145-770-016-00 [129 31




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2145-770-214-00 [126 11 2161-206-003-30 15 14 2161-409-290-00 42 48
126 43 2161-206-004-00 15 15 2161-411-210-00 44 6
2145-771-203-10 |145 5 2161-206-005-10 15 16 2161-412-210-00 45 17
145 25 2161-206-006-00 15 18 2161-435-001-00 49 1
145 27 2161-206-007-00 15 10 2161-435-002-00 42 19
2145-801-007-00 |[108 18 17 10 2161-439-006-00 42 60
2146-222-004-20 |133 3 2161-207-001-10 16 10 2161-506-005-00 53 10
2146-640-001-60 94 1 2161-207-002-10 16 1 74 26
2149-402-012-00 [119 24 2161-208-002-10 17 13 2161-506-328-00 [141 15
2149-812-030-00 49 5 2161-208-003-00 17 14 2161-508-013-00 54 5
2151-250-003-00 55 3 2161-208-004-00 17 3 56 3
2151-420-008-00 [108 64 2161-211-003-00 19 17 2161-513-051-10 68 4
2151-603-003-00 9 21 21 2 68 16
2151-722-001-10 59 6 2161-211-200-00 19 12 2161-513-441-00 68 8
72 2 2161-212-004-00 20 8 2161-513-451-00 68 10
2156-603-206-00 52 3 2161-214-002-00 21 11 2161-513-600-31 68 13
52 8 2161-214-003-00 20 11 2161-514-220-00 61 9
2157-201-004-10 12 6 21 7 2161-517-300-10 63 1
36 19 22 3 2161-524-203-00 66 2
2157-419-005-00 47 50 2161-214-200-00 21 5 2161-532-202-00 69 2
48 35 2161-222-003-00 38 37 69 5
2157-508-230-00 39 31 136 4 2161-532-203-00 69 3
57 7 2161-226-220-20 |133 7 69 6
110 19 2161-226-230-20 |133 8 2161-535-001-00 6 5
2157-508-240-00 54 15 2161-301-250-00 37 5 2161-537-250-00 74 21
57 2 2161-301-260-00 37 9 2161-543-220-00 45 8
2157-510-071-10 82 11 2161-302-004-00 19 13 2161-603-006-00 47 5
2157-510-710-10 82 10 24 8 48 5
2157-701-014-00 34 10 2161-302-005-00 24 2 83 21
2157-710-006-00 21 12 2161-302-200-00 24 5 2161-603-210-00 83 19
2161-103-001-00 2 2 2161-302-210-40 24 9 2161-606-003-00 85 8
2161-105-006-30 3 10 2161-308-002-00 27 3 86 8
2161-105-007-00 7 44 2161-321-001-00 32 2 2161-607-002-00 86 4
2161-105-200-20 3 18 2161-323-001-10 34 3 2161-607-003-00 86 5
2161-117-220-10 11 8 2161-325-001-00 35 1 2161-607-004-00 86 6
2161-123-002-40 7 6 2161-325-002-00 35 6 2161-607-005-00 86 1
2161-124-054-00 6 2 2161-330-003-00 36 7 2161-607-008-10 86 13
2161-129-002-00 8 24 2161-330-004-00 36 11 2161-607-009-10 86 14
2161-129-021-20 8 1 2161-331-001-00 37 21 2161-607-011-10 86 15
2161-129-022-00 8 19 2161-331-400-10 37 15 2161-607-012-10 86 16
2161-129-210-10 8 25 2161-331-401-10 37 16 2161-607-014-00 86 19
2161-131-027-00 9 37 2161-336-005-00 38 50 2161-607-210-00 86 17
2161-135-300-00 10 1 2161-336-280-10 38 28 2161-608-002-00 87
2161-201-001-00 42 4 2161-407-001-00 41 6 2161-608-003-20 87
2161-206-002-30 15 13 2161-409-023-10 42 56 2161-608-004-00 28 18

229



230

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2161-608-004-00 87 11 2161-735-005-00 [119 25 2161-835-006-00 |112 3
2161-610-001-20 88 4 120 3 2161-835-015-00 |112 63
2161-610-002-00 88 3 129 21 2161-835-019-00 [112 14
2161-610-003-20 88 2 129 26 2161-835-021-00 [112 21
2161-611-001-00 89 8 2161-735-006-00 37 10 2161-835-022-00 [112 20

96 8 38 39 2161-835-024-00 [112 64

2161-612-002-00 90 4 38 48 2161-835-025-00 [112 18

90 6 73 12 2161-835-028-00 |[112 62

2161-613-001-00 91 10 104 11 2161-875-002-00 [112 19

2161-613-003-00 91 5 119 14 2162-101-011-00 1 10

2161-614-210-10 92 11 2161-735-051-00 |[100 25 2162-105-001-00 3 19

104 2 2161-735-052-10 |[100 23 5 12

2161-615-012-00 64 5 2161-735-410-30 |100 9 2162-110-300-00 4 2
65 5 2161-736-003-00 |102 16 2162-111-002-00 4

70 5 2161-737-004-00 |[101 17 2162-111-003-10 4 22

71 5 2161-738-611-00 |[106 17 2162-111-005-00 4 18

72 6 2161-739-611-00 |[107 17 2162-111-006-00 4 19

93 19 2161-831-001-10 |108 12 2162-111-009-00 1 7

2161-615-014-00 93 18 2161-831-003-10 |108 7 2162-112-001-10 5 3

2161-618-002-10 94 2 2161-831-004-00 [108 15 2162-112-004-30 5 5

2161-618-011-10 80 27 2161-831-005-10 |108 34 2162-112-005-10 5 11

2161-618-012-00 80 24 2161-831-007-00 [108 31 2162-112-200-00 5 1

2161-618-250-00 80 31 108 66 2162-124-210-00 7 29

2161-635-002-10 93 8 2161-831-211-00 |108 5 2162-207-210-40 16 4

2161-635-220-00 93 16 108 29 2162-310-001-10 28 1

2161-657-002-00 94 3 108 39 2162-310-002-10 28 14

2161-701-002-00 89 3 108 44 2162-310-003-10 28 15

96 2 2161-833-213-10 |[110 10 2162-310-004-20 28 16

2161-701-003-10 89 14 2161-833-232-10 110 11 2162-310-006-00 28 12

96 13 2161-834-001-10 |[111 9 2162-310-007-10 28 6

2161-701-004-10 89 15 2161-834-002-00 |111 7 2162-321-200-40 32 1

96 14 2161-834-003-10 |111 8 2162-330-002-20 36 1

2161-701-005-00 89 21 2161-834-005-20 |[111 15 2162-330-005-40 36 2

96 18 2161-834-006-00 [111 22 2162-330-006-40 36 3

2161-701-006-10 89 22 2161-834-007-00 |[108 10 2162-330-007-00 36 18

96 19 2161-834-011-00 |111 24 2162-330-200-20 36 12

2161-705-300-20 |[100 20 2161-834-012-00 |108 9 2162-340-300-00 39 1

2161-707-004-00 |[110 33 2161-834-013-10 |111 11 2162-407-001-00 41 2

2161-708-005-00 |102 9 2161-834-014-00 |111 26 2162-407-201-30 41 3

2161-735-005-00 72 5 2161-834-016-00 |111 27 2162-411-001-02 44 7

72 13 2161-834-017-00 |111 20 2162-412-001-00 45 9

72 22 2161-834-018-00 |111 21 2162-412-200-00 45 12

73 11 2161-834-022-00 [111 29 2162-415-250-10 52 10

100 22 2161-835-002-00 |[112 8 2162-512-003-00 59 13

100 29 2161-835-003-00 |[112 9 2162-512-300-00 59 12




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2162-513-310-00 82 5 2162-940-001-00 |115 1 2175-440-340-00 [144 30
2162-514-001-00 61 5 2163-202-011-00 14 2175-440-350-00 |144 31
2162-539-230-10 77 3 14 11 2175-440-361-00 [144 26
2162-603-001-20 83 14 14 13 2175-440-362-00 |144 27
2162-603-002-00 83 23 2163-526-001-10 |101 19 2175-440-363-00 |144 28
2162-603-200-10 83 15 2166-308-001-10 27 1 2175-440-364-00 [144 29
2162-606-001-00 85 1 2166-340-230-00 39 6 2175-524-201-00 66 4
2162-606-200-00 85 2 2168-317-003-10 30 6 2175-528-008-20 67 8
2162-611-001-10 89 2 2170-617-002-00 94 5 2178-421-003-00 70 18
2162-611-003-00 89 17 2170-729-021-00 70 36 71 18
2162-632-001-00 83 2 71 36 2179-501-011-00 1 14
2162-707-004-00 |101 2 2171-505-005-00 [101 25 2182-104-052-00 [116 2
2162-707-230-20 |101 9 2171-519-001-00 73 4 2183-526-001-10 [101 22
2162-707-240-20 |[101 10 2171-519-002-00 73 3 2183-536-001-00 74 28
2162-735-450-00 |100 4 2171-608-003-00 87 8 2186-101-004-00 1 18
2162-801-009-10 |108 62 2171-736-003-20 102 13 2186-101-005-00 1 19
2162-803-005-00 [110 22 2172-614-002-00 92 1 2186-101-310-20 1 8

111 3 2172-614-005-00 92 5 2186-101-320-00 1 15
2162-803-006-00 |[110 21 2172-614-006-00 92 6 2186-101-503-00 1 4
2162-803-009-00 |110 6 2172-831-005-00 |108 6 2186-111-002-00 4 32
2162-803-013-00 [110 27 108 41 2186-111-005-00 4 17
2162-803-240-00 [110 26 108 46 2186-111-310-10 4 25
2162-804-005-00 [111 43 2172-835-006-00 [112 61 2186-111-500-00 4 37
2162-831-002-00 |[108 11 2172-835-023-00 |112 58 2186-117-002-10 11 6
2162-831-003-00 [108 17 2174-111-002-00 4 21 2186-123-004-00 6 7
2162-831-004-00 [108 27 2174-330-006-00 36 5 2186-123-230-00 6 8
2162-831-032-00 |[108 57 2174-407-001-10 44 2 2186-123-240-20 6 1
2162-831-033-00 |[108 14 2175-402-210-00 42 11 2186-123-280-00 6 14
2162-831-250-00 |[108 47 2175-409-011-00 42 14 2186-124-052-00 7 20
2162-831-350-00 |[108 49 2175-409-051-10 42 16 64 11
2162-831-360-00 |[108 56 2175-440-301-00 |144 5 65 15
2162-831-370-00 [108 54 2175-440-302-00 |144 6 2186-124-056-00 7 41
2162-833-001-00 |110 5 2175-440-303-00 |144 8 2186-124-057-10 7 12
2162-833-003-00 |110 4 2175-440-304-00 |144 9 2186-124-063-00 7 15
2162-833-016-00 |[110 32 2175-440-305-00 [144 10 2186-124-064-00 7 18
2162-833-200-20 |110 1 2175-440-306-00 |144 11 2186-124-510-10 7 9
2162-833-210-10 |110 2 2175-440-307-00 |144 12 2186-124-540-00 7 23
2162-833-220-10 |110 3 2175-440-308-00 |144 20 2186-124-550-20 7 10
2162-834-006-00 |[111 47 2175-440-309-00 |144 22 2186-129-001-00 8 21
2162-834-008-00 |[111 45 2175-440-310-00 |144 1 2186-131-052-00 9 27
2162-834-009-00 |[111 46 2175-440-312-00 |144 2 2186-131-530-10 9 32
2162-834-220-00 |[111 35 2175-440-313-00 |144 3 2186-137-002-00 11 5
2162-834-240-10 [111 39 2175-440-314-00 |144 4 2186-137-200-00 11 1
2162-834-250-00 |[111 40 2175-440-330-00 [144 13 2186-201-200-00 12 3
2162-834-260-00 |111 41 2175-440-332-00 [144 15 2186-201-202-00 12 4

231



232

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2186-201-210-00 12 1 2186-336-200-00 38 1 2186-422-004-10 47 25
2186-202-050-00 13 6 2186-336-230-00 38 6 48 10
2186-202-051-00 13 1 2186-336-240-00 38 17 2186-422-008-10 47 53
2186-203-001-00 14 1 2186-336-250-10 38 21 48 38
2186-203-003-00 14 4 2186-336-290-00 38 7 2186-422-009-20 47 52
2186-203-004-00 14 5 2186-336-300-00 38 40 48 37
2186-203-050-00 14 6 2186-336-310-00 38 42 2186-422-012-50 47 43
2186-204-200-10 14 10 2186-336-330-00 38 49 48 28
2186-206-004-10 15 1 2186-336-350-00 38 44 2186-422-015-00 47 47
2186-207-222-00 16 9 2186-336-360-20 38 29 48 32
2186-207-224-00 16 8 2186-336-370-00 38 26 2186-422-016-40 47 37
2186-208-001-00 17 1 2186-336-500-20 38 11 48 22
2186-209-500-00 14 14 2186-340-002-10 39 12 2186-422-017-10 47 41
2186-210-510-00 18 1 2186-340-003-10 39 13 48 26
2186-211-001-00 19 1 2186-343-260-20 39 15 2186-422-018-00 47 9
2186-212-001-00 20 1 2186-343-270-20 39 16 48 23
2186-212-002-00 20 2 2186-343-550-20 39 25 2186-422-019-00 47 36
2186-212-006-00 20 7 2186-401-001-00 40 4 48 21
2186-212-200-00 20 5 2186-409-006-00 42 29 2186-422-022-00 47 54
2186-213-230-20 21 4 2186-409-009-20 42 23 48 39
2186-215-200-00 22 1 2186-409-014-10 42 41 2186-422-024-00 47 10
2186-215-210-10 22 4 2186-409-015-10 42 40 2186-422-025-00 47 65
2186-301-260-00 37 4 2186-409-016-10 42 25 48 50
2186-302-001-10 24 1 2186-409-017-10 42 45 2186-422-029-10 47 27
2186-302-002-10 24 15 2186-409-018-00 42 21 48 12
2186-302-003-00 24 19 2186-409-021-30 42 47 2186-422-031-00 47 26
2186-302-220-00 24 10 2186-409-023-00 42 51 48 11
2186-303-270-00 25 1 2186-409-025-00 42 54 2186-422-032-00 48 13
2186-304-250-10 26 1 2186-409-033-00 42 27 2186-422-075-00 47 44
2186-312-002-00 29 4 2186-409-034-00 42 24 48 29
2186-317-001-00 30 5 2186-409-035-00 42 20 2186-422-210-10 47 56
2186-320-330-00 31 8 42 28 48 41
2186-323-001-00 34 5 2186-409-036-00 42 26 2186-422-230-00 48 46
2186-331-002-00 37 11 2186-409-037-00 42 31 2186-422-240-10 48 53
2186-331-003-00 37 12 2186-409-038-00 42 44 2186-422-270-10 56 12
2186-331-006-00 37 26 2186-409-059-00 42 35 2186-423-051-00 47 2
2186-331-250-00 37 27 2186-409-210-10 42 17 48 2
2186-331-270-00 37 13 2186-410-002-00 43 1 2186-423-052-20 47 34
2186-331-300-00 37 1 2186-410-008-00 43 2 2186-423-053-20 47 6
2186-331-310-20 37 22 2186-411-210-10 44 1 2186-423-054-20 47 7
2186-336-002-00 38 24 2186-414-001-00 46 5 2186-423-056-10 47 8
2186-336-003-00 38 38 2186-415-003-10 52 2 2186-423-059-00 47 15

38 47 2186-415-100-10 52 7 2186-423-061-10 47 16
2186-336-006-00 38 41 2186-421-032-00 47 170 2186-423-062-00 47 20
2186-336-007-00 38 20 48 55 2186-423-064-00 47 21




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2186-423-250-10 47 12 2186-520-210-00 65 1 2186-534-300-10 31 19
2186-436-006-00 42 53 2186-524-200-00 66 1 2186-534-310-10 72 7
2186-436-007-00 50 6 2186-526-001-00 74 29 2186-534-320-00 72 14
2186-436-008-00 50 2 2186-528-003-00 67 6 2186-535-001-00 73 10
2186-440-003-10 51 9 2186-528-004-00 67 5 2186-535-003-00 73 17
2186-440-096-00 51 4 2186-528-007-00 67 7 2186-535-200-10 73 13
2186-440-097-10 51 10 2186-528-200-00 67 3 2186-535-210-10 73 1
2186-440-098-10 51 7 2186-528-244-00 67 9 2186-535-220-10 73 6
2186-440-099-00 51 3 2186-532-200-00 69 1 2186-535-230-00 73 14
2186-440-900-30 51 1 2186-532-210-00 69 4 2186-536-003-00 74 23
2186-501-003-00 53 1 2186-533-001-00 47 62 2186-536-004-00 74 24
2186-501-004-00 53 2 48 47 2186-536-210-20 74 1
2186-506-001-00 74 8 2186-533-002-00 70 6 2186-536-211-00 74 2
2186-507-001-00 53 9 71 6 2186-536-212-00 74 3
2186-508-008-00 54 6 120 7 2186-536-230-00 74 13
2186-508-011-00 54 1 2186-533-051-10 70 14 127 16
2186-508-013-10 54 3 71 14 2186-536-231-00 74 14
2186-508-014-00 54 10 2186-533-052-00 70 15 127 17
2186-508-015-00 54 11 70 45 2186-536-240-00 74 15
2186-508-016-00 54 4 71 15 2186-536-242-00 74 19
2186-508-017-00 54 12 71 47 2186-536-250-10 74 4

56 6 2186-533-054-00 70 17 2186-536-253-00 74 5

71 43 71 17 74 16
2186-509-002-00 55 1 2186-533-210-00 70 2 2186-536-254-00 74 6
2186-509-007-00 55 2 71 2 74 17
2186-510-006-00 57 1 2186-533-260-00 70 26 2186-536-255-00 74 7
2186-510-007-00 56 4 2186-533-270-10 70 21 74 18
2186-510-008-00 56 5 71 21 2186-536-310-00 74 12
2186-510-200-00 56 7 2186-533-530-00 70 16 2186-536-311-00 |141 1
2186-510-240-20 57 4 71 16 2186-536-312-00 |141 2
2186-510-300-00 56 1 2186-533-540-10 70 37 2186-536-313-00 |141 3
2186-510-301-00 56 2 2186-533-550-30 70 2186-536-314-00 |141 4
2186-511-001-00 58 4 71 2186-536-315-00 |141 5
2186-511-200-00 58 1 2186-533-670-10 70 48 2186-536-316-00 |141 6
2186-512-002-10 59 7 71 50 2186-536-317-00 |141 7
2186-512-003-00 59 8 2186-533-700-00 71 37 2186-536-318-00 |141 8
2186-512-004-00 59 4 2186-533-710-10 71 26 2186-536-319-00 |141 9
2186-512-200-00 59 2 2186-534-002-10 7217 2186-536-321-00 [141 10
2186-513-002-00 60 1 2186-534-004-10 72 3 2186-536-322-00 [141 11
2186-515-001-00 62 1 2186-534-006-00 72 20 2186-536-323-00 |141 12
2186-515-002-00 62 9 2186-534-011-00 72 12 2186-537-110-00 38 13
2186-517-200-20 63 2 2186-534-012-00 31 16 2186-540-001-00 77 5
2186-520-051-10 65 6 2186-534-013-00 31 13 2186-541-001-00 78 4
2186-520-052-00 65 7 2186-534-014-00 72 4 2186-541-211-00 78 3
2186-520-210-00 64 1 2186-534-200-10 72 1 2186-541-220-00 78 1

233



234

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2186-541-300-00 78 6 2186-738-004-00 |107 9 2186-738-093-20 |107 22
2186-545-002-00 80 6 2186-738-005-00 [106 11 2186-738-094-00 [142 13
2186-545-220-00 80 5 107 11 2186-738-095-00 |106 3
2186-545-330-00 7 19 2186-738-007-00 [106 12 2186-738-096-00 [142 11
2186-546-210-00 74 30 107 12 143 11
2186-546-211-00 74 31 2186-738-021-40 |142 4 2186-738-380-50 |106 1
2186-546-400-00 81 1 2186-738-022-00 |142 5 2186-738-410-20 |106 23
2186-607-001-00 86 10 2186-738-023-00 |142 7 2186-738-920-10 |106 2
2186-607-002-00 86 11 143 7 2186-739-003-10 |107 5
2186-607-005-00 86 7 2186-738-026-00 [142 21 2186-739-021-40 |143 4
2186-607-210-00 86 21 143 21 2186-739-022-00 |143 5
2186-607-220-00 86 22 2186-738-027-20 [142 25 2186-739-094-00 |143 13
2186-608-001-00 87 1 143 25 2186-739-095-00 |107 3
2186-612-220-00 90 5 2186-738-033-20 |142 2186-739-380-50 |107 1
2186-612-250-00 90 143 2186-739-410-20 |107 23
2186-613-003-00 91 8 2186-738-034-10 |106 24 2186-739-920-10 |107 2

102 15 107 24 2186-740-024-10 [142 16

2186-614-005-00 92 2 2186-738-035-10 |142 27 143 16
2186-614-007-00 93 12 143 27 2186-740-028-00 [142 20
2186-614-200-10 93 1 2186-738-037-00 |142 24 2186-740-029-00 [142 19
2186-614-220-10 93 20 143 24 143 19
2186-614-230-10 93 2 2186-738-038-10 |[106 19 2186-740-031-20 [142 18
2186-614-240-00 93 9 107 19 143 18
2186-701-001-10 89 1 142 8 2186-740-034-00 [142 17
96 1 143 8 143 17

2186-701-003-10 89 9 2186-738-039-00 [142 22 2186-740-035-00 [142 28
96 9 143 22 143 28

2186-703-200-20 89 18 2186-738-047-10 [142 15 2186-740-210-10 |142 2
98 1 143 15 143 2

2186-703-320-00 89 27 2186-738-048-10 |142 14 2186-741-028-00 [143 20
98 2 143 14 | 2186-751-001-10 [115 2

2186-705-001-00 [100 26 2186-738-051-00 |137 2 137 6
2186-705-002-00 |[100 27 137 4 2186-801-001-00 |[108 28
2186-705-410-10 |[100 10 2186-738-052-10 |137 3 2186-802-003-00 |109 5
2186-707-001-00 |[101 24 2186-738-053-10 |137 5 2186-803-002-00 |110 8
2186-707-005-00 |[101 16 2186-738-055-00 |137 1 2186-803-003-00 |110 9
2186-707-006-00 |101 23 2186-738-058-10 |106 18 2186-803-008-00 [110 16
2186-707-007-00 |[101 20 107 18 2186-804-006-00 |111 17
2186-708-004-00 |102 6 2186-738-059-00 [142 12 2186-804-200-00 [111 18
2186-708-005-00 |102 7 143 12 2186-805-001-10 (112 32
2186-708-006-00 |102 8 2186-738-061-00 |106 16 2186-805-003-00 [112 29
2186-708-210-00 |[102 12 107 16 126 79
2186-709-230-30 |103 3 2186-738-092-20 [106 10 2186-805-004-20 [112 13
2186-738-003-10 |106 5 107 10 2186-805-005-00 [112 33
2186-738-004-00 |106 9 2186-738-093-20 [106 22 2186-805-007-10 |112 22




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2186-805-008-00 [112 24 2186-916-036-20 |114 38 2190-131-004-00 9 12
2186-805-011-00 [112 28 2186-916-037-10 |114 25 2190-131-006-00 9 16
2186-805-019-00 |[112 67 2186-916-038-10 |114 32 2190-131-007-00 9 26
2186-805-020-00 [112 68 2186-916-039-20 76 7 2190-131-500-00 9 5
2186-805-024-00 (112 12 114 39 2190-131-530-00 9 14
2186-805-026-00 [108 69 2186-916-040-20 76 8 2190-205-200-00 14 12
2186-805-034-00 [112 30 114 35 2190-210-015-10 18 4
2186-805-039-00 [112 23 2186-916-042-00 [113 12 2190-210-031-00 18 2
2186-805-052-00 [112 27 2186-916-043-00 [113 13 2190-210-260-20 18 5
2186-805-200-00 |112 1 2186-916-044-00 |113 14 2190-211-008-00 19 5
2186-805-210-00 [112 59 2186-916-045-00 [113 15 2190-211-011-20 18 6
2186-806-001-00 |108 71 2186-916-046-00 [113 10 2190-211-012-20 19 6
2186-911-005-00 [114 6 2186-916-049-00 |113 16 2190-226-220-20 23 1
2186-912-001-00 (114 2 2186-916-050-00 |113 17 2190-226-230-20 23 2
2186-912-002-00 [114 3 2186-916-051-00 |114 24 2190-310-001-10 28 17
2186-912-003-00 [114 4 2186-916-053-00 [113 19 2190-310-003-00 28 9
2186-912-004-00 |[114 5 2186-916-054-00 74 20 2190-310-004-00 28 23
2186-912-005-00 (114 8 2186-916-056-00 [113 20 2190-312-001-00 29 5
2186-912-006-00 [114 9 2186-916-058-00 [114 29 2190-312-200-10 29 1
2186-912-007-00 [114 20 2186-916-059-00 (114 34 2190-316-200-10 30 1
2186-912-008-00 |114 21 2186-971-008-00 |[115 3 2190-316-210-10 30 2
2186-912-091-00 [113 21 2188-208-015-00 |117 33 2190-320-220-00 31 6
2186-916-001-20 |[113 1 2188-410-003-00 54 17 2190-320-300-00 31 11
2186-916-002-20 |113 2 2188-519-002-00 |117 95 2190-320-310-10 31 1
2186-916-003-10 [113 3 2188-542-003-00 38 12 2190-323-200-00 34 1
2186-916-004-10 |113 4 2188-542-202-00 38 8 2190-330-200-10 36 15
2186-916-005-10 |113 5 2188-804-004-00 |111 34 2190-340-001-10 39 9
2186-916-007-10 |113 6 2190-105-001-00 3 17 2190-340-004-00 39 10
2186-916-009-20 |113 7 2190-105-051-00 3 11 2190-343-200-20 39 21
2186-916-010-20 |113 8 2190-111-001-00 4 5 2190-343-210-30 39 22
2186-916-012-10 (114 7 2190-111-002-00 4 6 2190-343-220-00 39 34
2186-916-013-10 [114 10 2190-111-004-00 4 12 2190-343-600-10 39 28
2186-916-014-20 [114 11 2190-111-005-00 4 16 2190-343-620-00 39 29
2186-916-015-20 |114 12 2190-111-006-00 4 35 2190-401-200-00 40 1
2186-916-016-20 [114 13 2190-111-007-00 4 20 2190-407-200-30 41 1
2186-916-017-20 [114 14 2190-111-008-00 4 31 2190-409-008-10 42 66
2186-916-018-20 [114 15 2190-111-200-00 4 14 2190-409-200-00 42 1
2186-916-019-10 [114 16 2190-124-200-00 7 1 2190-409-220-10 42 62
2186-916-020-20 [114 18 2190-124-220-10 7 2190-409-230-00 42 64
2186-916-021-10 [114 19 2190-124-300-00 7 36 2190-414-200-00 46 1
2186-916-023-10 [113 9 2190-124-500-00 7 4 2190-414-210-00 46 4
2186-916-024-10 [114 31 2190-124-600-00 7 35 2190-415-500-00 52 1
2186-916-032-20 [114 36 2190-131-001-10 9 20 2190-422-001-20 47 48
2186-916-034-10 [114 33 2190-131-002-20 9 9 48 33
2186-916-035-10 [114 37 2190-131-003-10 9 10 2190-422-007-10 47 24

235



236

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2190-422-007-10 48 8 2190-533-500-20 70 9 2190-704-530-00 99 12
2190-422-013-00 47 45 71 9 2190-704-580-00 99 13

48 30 2190-533-530-00 70 27 2190-704-600-00 99 19
2190-422-017-00 47 23 71 27 2190-704-610-00 99 20

48 7 2190-537-002-00 75 6 2190-705-400-30 |100 1
2190-422-018-00 47 46 76 17 2190-705-410-30 |100 2

48 31 2190-537-600-00 76 2 2190-707-250-00 |101 1
2190-422-021-00 47 68 2190-537-610-00 75 2 2190-708-200-00 |102 1
2190-422-200-10 47 61 2190-539-200-00 77 1 2190-708-210-00 |102 2
2190-423-002-00 47 38 2190-539-210-00 77 4 2190-709-200-10 |103 2
2190-423-003-00 47 22 2190-545-200-00 80 2 2190-709-210-20 |103 1

48 9 2190-545-800-20 80 1 2190-711-006-00 |104 1
2190-423-005-00 47 39 2190-590-001-00 82 13 2190-711-010-00 |104 8

48 24 2190-590-002-00 82 22 2190-711-011-00 |104 9
2190-423-006-00 48 17 2190-590-200-10 82 1 2190-711-240-00 |104 6
2190-423-007-00 47 2190-590-210-10 82 2 2190-712-001-00 |105 1

48 2190-590-220-00 82 19 2190-712-002-00 |105 2
2190-423-055-00 47 30 2190-601-200-40 83 2190-712-004-10 89 25
2190-423-330-20 47 72 2190-604-001-10 84 2190-712-005-10 89 26

48 57 2190-607-250-00 86 25 2190-712-200-20 |105 5
2190-423-340-20 47 73 2190-610-200-00 88 1 2190-712-230-20 |105 6

48 58 2190-612-200-00 90 1 2190-712-250-10 |105 8
2190-436-001-00 50 1 2190-612-210-00 90 2 2190-738-008-00 [106 20
2190-440-200-00 51 5 2190-612-220-10 90 7 2190-739-008-00 |[107 20
2190-440-210-00 |144 7 2190-613-001-00 91 7 2190-801-002-00 |108 13
2190-508-011-00 54 2 2190-613-210-00 91 6 2190-801-340-30 [108 37
2190-508-012-00 54 13 2190-613-400-00 91 1 2190-801-350-30 |108 42
2190-508-013-00 54 14 2190-613-410-00 91 2 2190-801-400-30 |108 1
2190-508-210-11 54 18 2190-614-006-00 93 6 2190-801-410-20 |108 2
2190-514-350-00 61 1 2190-614-210-10 93 24 2190-801-420-20 [108 3
2190-520-001-00 64 12 2190-639-001-00 95 3 2190-801-440-10 |[108 38
2190-520-230-00 44 8 95 9 2190-801-460-10 |108 43
2190-528-001-00 67 1 2190-639-500-00 95 1 2190-802-200-00 |109 8
2190-528-002-00 67 2 2190-639-510-00 95 7 2190-804-001-00 [111 30
2190-528-016-00 67 10 2190-639-520-00 95 15 2190-804-002-00 |111 32
2190-528-017-00 67 11 2190-639-540-00 95 2 2190-804-240-10 |111 37
2190-529-230-10 68 1 2190-639-550-00 95 8 2190-804-250-10 |111 38
2190-529-240-10 68 2 2190-702-200-00 97 1 2190-804-260-00 |111 2
2190-533-003-00 70 10 2190-704-001-00 99 10 2190-804-290-00 |111 1

71 10 2190-704-002-00 99 18 2190-805-001-10 |112 17
2190-533-210-10 70 42 2190-704-220-10 99 5 2190-805-012-00 [112 37

71 44 2190-704-230-10 99 6 2190-805-013-00 |112 25
2190-533-220-10 70 40 2190-704-500-20 99 1 2190-805-014-00 [112 26
2190-533-470-00 70 44 2190-704-510-20 99 2 2190-805-015-00 |112 15

71 46 2190-704-520-00 99 11 2190-805-016-00 [112 16




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2190-805-017-00 [112 36 2197-704-002-00 99 22 3505-704-003-00 72 16
2190-805-018-00 [112 49 2197-707-280-00 |[101 12 92 14
2190-805-019-00 |[112 50 2197-707-290-00 |101 13 93 11
2190-805-021-10 [112 31 2200-101-501-00 1 1 104 5
2190-805-023-00 [112 34 2200-101-502-00 1 2 105 4
2190-805-024-00 [112 35 2200-103-210-00 2 1 120 6
2190-805-025-00 [112 38 2200-105-001-00 3 1 3511-201-021-00 |117 31
2190-805-061-00 [112 55 2200-105-230-10 3 5 3526-704-001-00 |101 11
2190-805-062-00 [112 73 2200-112-210-00 5 4 3528-710-007-00 |111 25
2190-805-200-00 [112 74 2200-212-001-00 20 9 3533-306-001-00 11 4
2190-805-210-00 [112 75 2200-322-001-10 33 1 62 5
2190-805-240-00 |[112 2 2200-322-003-00 33 2 66 8
2190-805-250-00 [112 60 2200-322-005-00 33 5 73 9
2190-805-260-10 |[112 47 2200-322-006-00 33 6 110 34
2190-805-270-10 [112 48 2200-322-007-00 33 4 3555-403-009-00 12 2
2190-805-310-10 [112 46 2200-340-200-10 39 3 3560-203-004-00 38 3
2190-805-320-00 [112 76 2200-512-002-20 59 1 80 29
2190-805-330-00 [112 40 2200-525-006-00 67 12 3560-503-302-00 5 9
2190-805-600-00 |112 52 2200-606-003-00 85 6 38 4
2190-805-610-00 [112 53 86 2 47 19
2190-805-620-00 [112 54 2500-310-006-00 81 2 80 28
2190-901-085-00 |113 11 2502-623-203-00 76 12 95 5
2190-908-001-00 |[131 1 2512-205-212-00 8 11 95 11
2190-908-002-00 |131 2 2512-205-214-00 8 13 101 21
2190-908-003-00 |[131 3 2515-665-210-00 80 7 106 25
2190-908-004-00 |131 4 2704-301-027-00 81 3 107 25
2190-908-005-00 |131 22 2706-301-005-20 87 9 110 15
2190-912-003-00 [114 28 2706-501-003-00 4 29 110 18
2190-912-024-00 [114 30 2706-501-004-00 4 30 119 18
2190-916-001-00 |114 1 2710-301-011-20 83 16 3621-211-002-00 3 6
2190-916-002-00 |114 22 83 20 9 33
2190-916-003-00 |[114 27 2798-102-002-00 61 6 3625-151-001-00 8 5
2190-916-004-00 [114 26 3104-631-001-00 |101 4 3625-540-004-00 20 10
2190-916-005-00 80 17 3207-301-016-00 3 14 3625-570-209-00 5 10
2190-916-006-00 [114 23 3256-702-004-00 |111 6 3625-701-003-00 15 20
2190-916-007-00 [113 24 3505-704-003-00 7 13 3631-127-002-10 37 23
2190-916-008-00 [113 23 63 4 3631-350-201-10 42 49
2190-916-009-00 |113 22 70 4 3640-260-002-10 78 8
2190-926-001-00 [113 18 70 19 3640-260-200-20 78 7
2194-117-001-00 [119 26 70 20 3650-106-006-00 9 6
2194-321-001-00 32 4 70 43 3650-109-207-00 16 6
2194-419-020-00 21 3 71 4 3650-201-006-00 37 25

48 6 71 19 39 19
2195-524-002-00 |104 4 71 20 3650-261-221-00 76 9
2197-412-002-00 |[101 18 71 45 3650-262-201-00 76 13

237



238

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3650-262-202-00 76 6 3908-170-020-00 71 24 8836-515-240-00 |121 9
3650-270-214-00 |141 13 93 14 8836-601-006-00 [130 12
3656-223-011-00 93 10 100 13 8836-601-007-00 |130 13
3659-203-204-10 47 40 111 4 8836-601-008-10 [121 16

48 25 123 9 8836-601-009-00 |130 2

86 18 4106-102-028-00 1 13 8836-601-011-00 |[121 15

3659-836-002-00 75 3 46 2 8836-601-012-10 |121 17
76 14 4108-102-024-00 85 7 8836-601-013-00 [121 14

3669-354-240-00 42 32 86 3 8836-601-015-00 |130 3
3669-354-250-00 42 33 117 14 8836-601-310-00 |130 1
3689-902-019-00 53 3 117 19 8836-602-005-00 [130 10
3737-112-006-00 56 8 4132-303-004-00 31 9 8836-602-006-00 |[130 11
57 5 4135-404-001-00 7 37 8836-701-004-00 |125 5

96 22 4144-406-009-00 52 6 8836-701-230-10 |125 4

3737-211-007-00 26 8 4335-512-004-00 |130 9 8836-703-013-00 |117 11
48 20 4505-107-001-00 42 3 8836-703-055-00 [112 39

117 53 4505-303-002-00 54 19 117 64

117 87 7957-405-003-00 70 39 8836-703-431-00 |117 10

3740-111-044-10 28 24 70 47 8836-706-006-10 |128 3
3740-162-005-00 92 8 71 39 8836-706-210-00 |128 5
3740-314-017-00 68 6 71 49 8836-706-220-00 |128 6
3747-172-012-00 |123 2 8821-001-200-10 [134 12 8836-706-400-00 |128 7
3750-231-013-00 8 20 8821-001-210-10 |134 13 8836-730-209-00 |145 7
106 28 8821-002-210-80 |136 2 8836-730-215-00 |145 24

107 28 8822-001-200-00 |132 1 145 26

3750-251-023-00 84 6 8822-002-200-00 |133 1 8836-730-216-00 80 13
3761-155-016-00 70 13 8822-003-200-00 |134 1 145 33
71 13 8822-004-200-00 |135 1 8836-730-221-00 |145 9

3768-185-022-10 42 b5 8822-007-200-00 |136 1 8836-749-002-00 |[125 18
49 4 8822-037-210-10 |133 2 8836-758-001-00 |[128 11

3801-271-200-00 74 11 8822-037-230-00 |134 8 8838-741-004-00 |[100 14
3805-354-280-00 42 42 8822-037-300-10 [132 2 8841-101-001-10 |116 14
3805-371-001-00 42 22 134 2 8841-101-300-00 |[116 7
42 30 8822-037-500-00 |132 5 8841-511-501-00 |121 8

3807-836-350-00 64 6 135 2 8841-516-002-00 47 59
65 10 8822-038-200-00 |136 5 48 44

3807-836-400-00 64 7 8831-302-201-00 |145 8 8841-536-011-00 |[126 25
656 11 8836-103-002-00 (116 11 126 57

3817-280-510-00 80 11 8836-105-001-10 [116 15 8841-536-018-00 38 25
3908-170-020-00 4 11 8836-502-203-00 74 34 47 17
6 16 129 10 8841-565-002-00 |[127 12

21 10 8836-502-224-00 |127 14 8841-565-300-10 [121 26

38 23 8836-502-225-00 |[127 15 8841-565-310-00 |[127 13

58 5 8836-506-005-00 [123 11 8841-575-230-00 75 11

70 24 8836-508-001-00 [123 10 76 22




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
8841-575-230-00 |122 1 8842-405-032-00 |117 40 8842-508-007-00 [118 24
8841-701-027-00 [126 10 117 50 8842-515-002-00 |[119 1

126 42 117 62 8842-515-003-00 |[119 31
8841-701-044-00 |145 45 117 84 8842-515-005-10 [119 27
8841-701-045-00 60 4 124 13 8842-515-006-00 |119 53
8841-701-062-00 [129 32 125 15 8842-515-011-00 |119 51
8841-716-001-00 |145 17 8842-405-033-00 |117 3 8842-515-013-00 |[119 21
8841-716-002-00 |145 23 117 98 8842-515-015-00 |[119 6
8841-716-005-10 |145 38 123 15 8842-515-017-00 [119 33
8841-716-006-10 |127 7 124 3 8842-515-018-00 (119 22
8841-716-007-10 |145 37 124 10 8842-515-020-10 |119 11
8841-716-009-00 |145 15 124 25 8842-515-021-00 [119 23
8841-716-011-00 |145 32 124 30 8842-515-022-00 [119 28
8841-716-013-00 |145 39 125 14 119 52
8841-716-017-00 |145 11 129 33 119 54
8841-716-018-00 |145 12 8842-405-034-00 [124 40 126 77
8841-716-019-00 |145 40 8842-405-250-30 |[117 15 8842-515-210-00 [118 4
8841-716-214-00 |145 16 8842-405-260-00 |117 24 8842-515-260-10 |119 8
8841-716-230-10 |145 6 8842-405-290-10 |117 48 8842-515-300-00 |[119 7
8841-716-310-00 |127 8 8842-405-320-00 |117 79 8842-515-350-00 [119 15
8841-718-001-10 |145 4 8842-405-380-00 |[117 27 8842-515-351-00 [119 16
8841-718-002-00 |[145 20 8842-406-034-00 71 42 119 30
8841-735-200-20 [128 1 8842-406-260-10 |117 16 119 48
8841-736-005-10 |128 4 8842-406-600-00 [117 93 8842-515-360-00 [119 29
8841-746-007-00 [130 18 8842-408-008-00 |[117 81 8842-518-001-10 [119 13
8841-755-001-00 [129 17 8842-408-200-00 |117 54 8842-518-002-20 [119 34
8842-101-200-30 (116 1 8842-408-290-10 |117 96 8842-518-003-00 [119 35
8842-405-001-00 |117 1 8842-408-300-00 [117 35 8842-518-004-10 [119 36
8842-405-002-00 |[117 2 8842-408-310-00 |117 36 8842-518-007-00 [119 45
8842-405-003-00 |[117 5 8842-408-320-00 |[117 97 8842-518-009-10 [119 39
8842-405-004-00 |117 8 8842-408-330-00 |117 100 8842-518-011-10 [119 38
8842-405-005-00 |[117 17 8842-408-410-10 71 40 8842-518-210-20 |[119 47
8842-405-006-00 [117 18 8842-505-001-20 |118 8 8842-518-220-30 [119 37
8842-405-009-00 [117 28 8842-505-002-00 |118 2 8842-525-002-00 |120 1
8842-405-011-10 |117 66 8842-505-004-00 |118 9 8842-525-300-00 |120 4
8842-405-012-40 |117 88 8842-505-005-10 (118 11 8842-535-250-10 [121 25
8842-405-013-00 |[117 69 8842-505-006-00 [118 10 8842-535-300-10 [121 30
8842-405-016-00 |117 34 8842-505-007-00 |118 3 8842-538-210-10 |121 1
8842-405-017-00 [117 90 8842-505-011-00 [118 19 8842-538-220-10 [121 13
8842-405-018-00 |117 61 8842-505-013-00 [118 21 8842-538-230-10 |121 4
8842-405-019-00 |[117 29 8842-505-015-00 [118 23 8842-538-260-10 [121 12
8842-405-021-00 |[117 43 8842-505-019-00 |118 18 8842-538-310-10 |121 6
8842-405-022-00 [117 30 8842-508-003-10 |118 1 8842-605-002-20 |123 4
8842-405-028-00 [117 80 8842-508-005-00 [118 20 8842-605-003-00 [123 14
8842-405-029-00 |[117 9 8842-508-006-00 [118 22 8842-605-004-10 |127 6

239



240

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
8842-608-001-00 |123 1 8842-705-207-00 |126 54 8842-728-001-10 [128 17
8842-615-005-00 [124 24 8842-705-208-00 |126 26 8842-728-005-00 |128 8
8842-616-230-00 |124 12 126 58 8842-729-003-00 |128 18
8842-618-001-00 [124 29 8842-705-209-00 |126 28 8842-735-001-00 [129 28
8842-618-002-00 |124 17 126 60 8842-735-002-20 |129 19
8842-618-210-20 |[124 6 8842-705-211-00 [126 27 8842-735-004-30 |[129 11
8842-618-220-20 (124 7 126 59 8842-735-005-00 |129 9
8842-618-250-00 |124 1 8842-705-213-00 [126 29 8842-735-006-00 [108 32
8842-618-260-00 |[124 32 8842-705-214-10 [126 12 8842-735-007-00 |128 23
8842-618-270-00 |124 8 126 44 8842-735-053-10 [129 24
8842-618-280-00 |[124 9 8842-705-215-00 |126 14 8842-735-200-30 |[129 1
8842-618-290-00 [124 39 126 46 8842-735-210-30 |129 2
8842-625-001-00 [125 19 8842-705-216-00 [126 15 8842-735-220-10 [129 15
8842-625-003-10 |[125 12 126 47 8842-735-230-10 |129 16
8842-628-001-00 [125 20 8842-705-217-00 [126 17 8842-735-240-00 [129 29
8842-628-002-00 |[125 21 126 49 8842-737-003-10 [129 25
8842-628-200-20 [124 19 8842-705-218-00 [126 19 8842-905-005-00 |[131 6
8842-628-210-10 |124 20 126 51 8842-905-032-00 |131 5
8842-628-300-10 |125 1 8842-705-219-00 [126 21 8842-905-033-00 |[131 12
8842-705-002-00 [126 80 126 53 8842-905-034-00 (131 15
8842-705-004-20 [126 70 8842-705-220-00 |126 7 8842-905-035-00 [131 14
8842-705-005-00 |[126 72 126 39 8842-905-036-00 [131 19
8842-705-006-00 [126 73 8842-705-221-00 [126 32 8842-905-037-00 [131 20
8842-705-009-00 [126 75 126 64 8842-905-038-00 |[131 7
8842-705-013-00 |126 81 8842-705-223-00 |126 3 8842-905-039-00 [131 10
8842-705-014-00 [126 78 126 35 8842-905-041-00 |[131 8
8842-705-015-00 [126 83 8842-705-224-00 |126 18 8842-905-042-00 |[131 9
8842-705-016-00 [126 84 126 50 8842-905-043-00 |[131 13
8842-705-017-00 |126 82 8842-706-201-00 [126 61 8842-905-044-00 [131 16
8842-705-024-00 [126 30 8842-708-001-00 |126 68 8842-905-045-00 [131 17

126 62 8842-708-003-00 [126 69 8842-905-046-00 [131 18
8842-705-027-00 [126 74 8842-715-001-00 |[145 51 8842-905-047-00 |[131 21
8842-705-029-00 [126 76 8842-715-002-00 |145 50 8842-919-002-10 [131 23
8842-705-201-00 |126 1 8842-715-222-00 |145 22 8843-404-006-00 |[117 74
126 33 8842-715-230-20 |127 2 8843-404-007-00 |[117 70
8842-705-202-00 |126 2 8842-718-212-10 |145 1 8843-414-002-00 |[117 55
126 34 8842-718-220-00 |145 3 8843-514-005-00 [118 12
8842-705-203-00 |126 8 8842-718-301-10 |145 2 8843-624-004-00 |125 6
126 40 8842-718-350-10 |127 1 8843-624-210-00 |125 3
8842-705-204-00 [126 16 8842-725-001-00 [128 13 8843-624-220-00 |125 2
126 48 8842-725-002-00 |128 14 J061-116-025-00 42 5
8842-705-205-00 |126 9 8842-725-003-00 [128 15 42 46
126 41 8842-725-004-10 [128 12 42 52
8842-705-206-00 |126 71 8842-725-007-10 |128 2 42 67
8842-705-207-00 |[126 22 8842-726-001-00 |128 16 J061-120-032-00 1 3




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
J061-120-032-00 42 18 K510-001-011-00 |140 9 V112-706-002-00 |110 12
J061-123-035-00 4 13 K510-001-015-00 {140 13 V120-265-001-60 | 70 31
J061-132-050-00 4 33 K510-001-016-00 |[140 15 71 31
J061-170-090-00 |125 8 K510-001-017-00 [140 16 V120-364-000-80 | 38 9
J062-111-120-00 1 5 K510-001-018-00 140 17 108 25
J062-119-126-00 4 23 K510-001-019-00 [140 18 V120-364-001-20 |108 26
J062-126-134-00 4 24 K510-001-020-00 {140 19 V120-364-001-60 | 70 33

4 36 K510-001-021-10 {140 20 71 33

K110-001-106-00 {139 16 K510-001-022-00 |140 21 V120-365-001-60 | 142 6
K116-003-003-00 {139 27 K510-001-025-00 |[140 23 143 6
K116-005-104-00 | 50 9 K510-001-026-00 [140 25 V120-366-001-20 7 3
K116-024-003-00 |138 2 K510-001-029-00 [140 26 V120-366-001-60 | 74 9
K116-024-004-00 |138 3 K510-001-030-00 {140 33 V120-366-002-00 | 74 25
K116-024-005-00 |138 4 K510-001-031-00 |[140 34 V120-366-002-50 |106 4
K116-024-006-10 |138 6 K510-001-032-00 [140 35 107 4
K116-024-007-00 |138 9 K510-001-034-00 |[140 37 V195-102-504-40 |108 24
K116-024-008-10 {138 10 K510-001-036-00 |[140 42 V195-164-016-10 |108 70
K116-024-200-00 |138 1 K510-002-000-10 9 2 V200-260-601-00 9 19
K116-029-000-40 | 50 5 K510-002-001-00 |140 1 V200-260-601-20 | 39 32
K116-029-003-00 |138 12 K510-002-004-10 |140 2 57 8
K116-029-300-00 {138 13 K510-002-012-00 {140 10 112 44
K116-032-100-00 138 11 K510-002-013-00 |140 11 V200-260-602-00 |121 10
K211-032-003-00 |139 2 K510-002-014-00 [140 12 121 31
K211-035-004-00 |139 3 K510-002-023-00 |[140 22 V200-260-602-50 |112 43
K211-035-005-00 | 50 11 K510-002-033-00 [140 36 V200-260-603-00 | 80 19
139 4 V111-163-001-20 | 38 16 112 42

K211-035-006-00 |139 5 V111-163-001-60 7 21 V200-360-602-50 | 72 8
K211-035-007-00 |139 7 V111-163-002-00 | 64 8 V200-700-501-00 |121 19
K211-035-008-00 [139 11 65 12 V200-700-601-20 5 7
K211-035-009-00 |139 12 V111-164-001-20 |145 46 117 92
K211-035-010-10 139 13 V111-164-001-60 | 75 12 119 55
K211-035-011-00 {139 17 76 23 V200-700-601-60 5 6
K211-035-012-00 {139 19 122 2 119 2
K211-035-017-00 |139 1 V111-166-002-00 | 54 8 119 9
K211-035-021-00 |139 22 V111-168-003-50 | 82 7 119 19
K211-062-000-00 | 49 7 V111-703-001-60 |121 21 119 42
K220-001-004-00 {139 25 V111-704-001-00 |117 75 124 21
K233-007-000-10 | 50 8 126 24 124 36
K275-001-003-00 |[140 27 126 56 125 11
K510-001-005-00 |140 3 V111-704-001-20 |145 41 125 22
K510-001-006-00 |140 4 V111-704-001-60 |145 21 126 4
K510-001-007-00 |140 5 V111-704-002-00 |145 10 126 36
K510-001-008-00 |140 6 V111-705-001-20 |117 71 127 5
K510-001-009-00 |140 7 V111-706-002-00 | 92 7 127 9
K510-001-010-00 |140 8 V112-706-001-60 |130 4 129 12

241



242

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V200-700-601-60 |130 14 V201-361-204-00 | 23 3 V210-360-603-00 |111 16
142 3 30 3 V210-360-603-50 | 42 39

143 3 132 3 116 16

V200-700-602-00 |118 14 134 6 V210-560-603-00 |138 17
126 65 135 3 V211-260-801-20 | 109 9

129 3 V201-700-801-60 |119 40 V211-260-801-60 9 11

V200-700-602-50 |121 27 V210-260-601-20 | 68 19 9 13
128 19 72 19 42 63

V200-700-803-00 |123 5 80 23 42 65
129 34 112 66 45 4

130 5 V210-260-601-60 | 45 6 59 3

V201-260-801-20 3 13 47 18 63 5
V201-260-801-80 19 3 87 10 83 24
V201-260-802-00 |102 3 105 13 89 23
V201-260-802-50 | 82 16 108 35 89 30
V201-260-803-00 8 26 111 12 96 20
110 23 112 51 98 5

V201-260-803-50 | 99 7 112 65 103 5
105 11 139 14 117 94

V201-260-804-50 |105 9 V210-260-602-00 |110 20 V211-260-802-00 7 5
V201-260-806-00 7 7 112 77 7 11
V201-261-002-00 | 100 7 V210-260-602-50 |108 67 9 15
V201-261-003-50 |116 8 V210-360-601-20 |108 59 31 7
132 6 V210-360-601-60 4 38 31 12

133 9 37 28 35 8

134 3 42 12 39 17

136 6 69 7 46 3

V201-261-016-00 9 1 75 4 47 69
V201-261-202-50 |134 9 76 15 51 2
V201-360-801-60 | 37 6 79 6 52 11
V201-360-801-6B | 26 6 80 3 61 2
V201-360-802-50 15 11 80 8 68 7
17 11 111 42 91 3

V201-360-802-5B | 13 7 V210-360-602-00 | 42 6 93 7
14 8 104 7 93 25

V201-360-803-00 | 24 16 108 8 99 3
62 2 108 48 102 10

V201-360-805-00 9 28 108 55 117 89
V201-360-808-00 | 66 5 108 58 117 101
V201-361-002-50 | 39 4 111 36 V211-260-802-50 16 13
39 7 V210-360-602-50 | 80 4 37 14

44 4 108 33 37 24

V201-361-003-00 | 83 6 V210-360-603-00 | 80 32 38 10
83 12 111 10 38 18

V201-361-005-00 | 88 5 111 14 38 43




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-260-802-50 | 40 2 V211-360-802-00 | 48 51 V211-560-804-00 12 5
47 3 48 54 V211-561-003-50 | 27 2

48 3 65 8 28 13

49 3 70 28 V220-541-003-50 |140 43

83 22 70 50 V251-260-802-50 |110 29

89 5 71 28 V251-341-002-50 | 31 4

96 4 71 52 V252-441-002-50 | 83 8

97 3 82 14 V252-461-002-50 | 31 18

97 5 91 11 V301-260-004-00 4 3

99 4 92 3 4 8

102 18 92 12 70 35

124 33 95 13 71 35

V211-260-803-00 | 47 4 99 14 75 13
48 4 103 4 76 24

51 6 104 3 122 3

83 18 105 7 V301-260-006-00 7 38

89 6 V211-360-802-50 1 6 49 2

94 6 1 9 49 6

V211-260-803-50 3 15 9 8 68 18
19 2 39 2 72 9

40 5 39 11 75 10

97 4 39 14 76 21

V211-260-804-00 | 51 8 39 18 80 22
102 19 39 23 80 30

V211-261-002-00 | 70 49 39 26 111 5
71 51 39 30 111 13

V211-261-002-50 | 44 9 39 35 139 21
61 4 56 11 V301-700-003-00 |121 24

124 2 56 13 123 13

V211-360-801-60 | 42 34 62 10 V301-700-004-00 |117 78
70 41 82 3 145 19

71 41 82 20 145 31

V211-360-802-00 1 16 82 23 145 36
4 26 108 16 145 44

4 34 128 9 145 49

5 128 24 V301-700-006-00 5 15

9 V211-360-803-00 | 99 16 92 10

10 V211-360-803-50 | 54 20 106 27

30 V211-361-001-60 | 46 8 107 27

31 10 V211-361-002-50 | 116 4 110 14

31 14 124 34 118 7

36 22 V211-560-802-50 | 47 35 118 17

42 2 47 71 119 5

42 61 48 56 119 44

47 66 124 15 119 57

243



244

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V301-700-006-00 |124 23 V304-260-010-00 |136 8 V360-260-006-00 | 76 19
124 38 V304-260-012-00 | 23 4 80 9

125 9 30 4 80 33

1256 25 132 4 108 36

128 22 134 7 112 45

130 17 135 4 116 17

142 10 V304-460-008-00 9 31 121 11

143 10 27 5 121 32
V302-260-006-00 | 38 5 62 4 V362-260-008-00 12
112 72 106 32 17
V304-260-008-00 6 12 107 32 4 15
7 8 110 31 31 17

7 27 V304-460-010-00 | 31 5 39 24

7 33 88 7 39 27

8 27 V304-700-008-00 |123 17 40 6

11 2 124 27 47 67

24 17 124 42 48 52

38 31 129 37 54 21

38 34 130 8 56 14

38 46 V327-261-110-00 9 25 61 3

45 20 V328-261-212-00 8 7 62 8

59 10 V334-260-010-00 | 37 17 62 11

66 6 V335-260-008-00 | 74 33 65 9

70 23 100 18 82 8

71 23 129 8 82 15

82 17 V335-260-010-00 | 25 2 82 21

94 4 V335-260-012-00 | 11 10 82 24

95 14 V350-160-004-00 | 53 5 91 4

99 17 77 2 99 8

99 23 V350-160-005-00 | 53 4 99 15

102 5 V360-260-005-00 | 109 7 102 11

105 10 V360-260-006-00 | 37 29 124 16

1056 12 39 33 128 10

108 21 42 7 128 25

109 4 42 37 V363-260-008-00 6 11

117 57 42 38 31 15
V304-260-010-00 2 4 54 7 37 7
83 9 57 9 56 9

86 23 59 14 67 4

100 5 60 3 78 5

108 51 68 9 92 4

132 8 68 11 94 8

133 5 68 12 V363-260-010-00 | 44 10

133 11 74 10 70 29

134 5 75 8 71 29




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V363-260-010-00 |116 5 V401-160-008-00 |117 58 V401-700-006-00 8
124 35 129 7 16

V401-160-003-00 7 22 V401-160-010-00 2 3 92 9
38 15 3 4 106 26

64 9 3 20 107 26

65 13 5 13 110 13

V401-160-004-00 4 4 9 3 117 91
4 9 9 23 118 6

75 15 24 21 118 15

76 26 25 4 119 4

122 5 31 3 119 10

V401-160-006-00 9 18 34 8 119 20
80 21 37 20 119 43

80 26 39 5 119 56

V401-160-008-00 7 26 39 8 121 28
7 32 44 3 124 22

9 30 83 7 124 37

13 9 83 13 125 10

14 9 88 6 125 23

24 3 100 6 126 5

24 18 108 52 126 37

26 7 116 3 126 66

27 4 116 10 127 4

29 7 132 7 127 10

36 6 133 4 128 20

37 8 133 10 129 4

45 21 134 4 129 13

50 4 136 7 130 16

53 7 V401-160-012-00 8 6 142 9

56 10 11 9 143 9

57 6 134 10 V401-700-008-00 |117 4

59 9 V401-160-020-00 | 34 4 117 41

70 25 V401-700-003-00 |121 23 117 51

71 25 123 12 117 63

74 32 V401-700-004-00 | 80 15 117 85

93 4 117 76 117 99

9% 23 126 23 119 41

100 17 126 55 123 7

102 4 145 18 123 16

106 31 145 30 124 4

107 31 145 35 124 11

108 20 145 43 124 14

109 3 145 48 124 26

110 24 V401-700-005-00 |117 72 124 31

116 13 121 20 124 41

245



246

Numerical Index 9190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-700-008-00 |125 13 V411-260-008-00 | 71 11 V411-700-004-00 |145 13
125 16 73 8 145 14

129 35 82 18 145 29

130 6 93 3 145 34

V401-700-010-00 |118 13 99 21 145 42
V410-260-006-00 |112 7 100 12 145 47
V411-260-003-00 | 38 14 101 5 V411-700-005-00 |117 73
64 10 104 10 V411-700-006-00 |118 5

65 14 110 25 118 16

V411-260-004-00 | 70 34 112 56 119 3
71 34 112 69 121 29

75 14 120 8 126 17

76 25 V411-260-010-00 2 5 125 24

108 4 3 21 126 6

108 30 5 14 126 38

108 40 7 14 126 67

108 45 7 39 127 3

122 4 37 18 127 11

V411-260-006-00 9 17 38 52 128 21
47 176 45 13 129 14

48 61 70 3 129 22

53 11 71 3 129 27

54 9 73 18 130 15

61 12 100 8 V411-700-008-00 |123 6

72 21 108 22 124 5

75 9 108 53 129 36

76 20 116 9 130 7

80 20 120 5 V411-700-010-00 |117 32

80 25 V411-260-012-00 | 45 15 119 17

100 28 50 7 119 49

111 33 70 38 V500-161-601-00 | 47 51

120 2 70 46 48 36

V411-260-008-00 4 10 71 38 V500-162-001-00 | 45 11
7 42 71 48 V500-162-001-50 | 68 23

11 3 93 21 V500-162-002-00 | 37 19

38 22 112 10 V500-162-501-50 7 40

38 27 117 67 7 43

45 22 134 11 61 10

53 8 V411-260-014-00 6 3 73 5

58 2 46 7 73 15

62 3 V411-260-016-00 | 61 8 93 15

66 7 V411-700-003-00 |121 22 93 17

70 7 145 28 95 6

70 11 V411-700-004-00 | 80 14 95 12

71 7 117 77 101 3




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V500-162-501-50 |108 63 V500-163-003-50 | 85 5 V600-110-620-20 14 15
112 6 V500-164-002-50 | 61 7 18 3

119 12 V500-164-004-00 | 34 6 18 7

119 32 V511-100-805-00 | 38 2 24 6

V500-162-502-00 3 9 V522-100-801-60 | 15 8 24 11
72 11 17 8 26 2

73 16 V522-100-801-80 3 16 87 4

110 28 9 4 117 37

119 50 12 8 117 82

125 7 24 4 V600-110-620-30 | 24 12

V500-162-502-50 9 24 28 2 47 28
25 3 36 4 48 14

54 16 83 17 85 3

57 3 89 4 89 28

85 4 96 3 98 3

89 12 97 2 V600-110-620-40 13 2

96 12 V522-100-803-20 15 9 14 3

V500-163-001-50 | 38 51 16 12 16 5
45 14 17 9 19 7

58 3 V522-100-804-00 | 20 6 36 9

70 8 V523-100-300-80 |142 23 140 14

71 8 143 23 V600-110-620-50 13 3

86 24 V580-140-301-80 |112 11 15 17

88 9 V580-140-401-60 |110 7 24 13

93 22 V580-140-602-80 | 33 3 28 4

101 15 V600-110-600-20 |106 15 29 2

112 57 107 15 V600-110-620-60 | 29 3

112 70 V600-110-600-30 |117 46 V600-110-620-70 | 36 17

V500-163-002-00 6 4 V600-110-600-40 | 35 2 V600-110-620-80 | 36 16
9 36 47 31 V600-110-630-00 |106 14

45 16 48 18 107 14

46 6 117 6 V600-110-630-30 | 36 13

47 64 V600-110-600-50 | 24 7 84 2

48 49 87 3 V600-110-630-40 | 36 14

70 12 106 6 V600-110-630-50 16 2

71 12 107 6 28 19

120 9 V600-110-600-60 | 83 4 V600-110-690-30 |140 39

133 6 V600-110-600-70 | 85 11 V600-150-600-00 |108 60

V500-163-002-50 8 8 V600-110-600-80 | 15 12 V600-150-600-30 |140 38
41 7 17 12 V600-150-600-50 8 23

45 19 V600-110-600-90 | 28 8 V600-150-600-60 | 83 3

52 4 V600-110-620-00 |117 25 V600-150-620-40 8 2

52 9 V600-110-620-10 18 8 V600-350-620-10 | 24 20

91 9 86 12 64 2

102 14 117 22 65 2

247



248

Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V682-200-000-80 |138 8 V705-140-052-00 | 15 19 V740-117-300-60 | 89 29
139 15 28 5 98 4

V682-200-001-00 19 14 V706-140-045-00 | 28 7 V742-120-350-60 | 47 33
20 4 V707-140-062-00 | 16 3 48 16

47 57 28 21 V744-112-250-70 | 47 13

48 42 V707-140-075-00 | 28 10 47 55

V704-140-010-00 |108 61 V710-140-006-00 |111 19 48 40
V704-140-012-00 | 64 3 111 23 86 20
65 3 111 48 117 21

117 65 112 41 V744-115-250-70 | 47 42

117 68 139 24 48 27

V704-140-015-00 3 7 V710-140-010-00 |139 10 V744-115-300-70 |117 23
9 34 V710-140-024-00 | 89 13 117 26

V704-140-016-00 | 47 11 96 15 117 39
V704-140-017-00 | 47 49 V720-101-900-50 |139 23 126 20
48 34 V720-101-900-80 | 19 4 126 52

84 5 47 60 V744-115-350-70 | 87 6

140 41 48 45 117 47

V704-140-018-00 19 8 139 18 V744-117-300-70 | 83 25
V704-140-020-00 19 11 V720-101-900-90 |139 6 117 44
35 3 V720-101-901-00 | 19 16 117 49

38 19 21 1 117 83

140 30 V720-102-401-20 | 45 7 V744-117-350-70 | 47 29

V704-140-022-00 | 64 4 50 10 48 15
65 4 139 8 117 45

V704-140-025-00 | 28 25 142 26 V744-117-470-80 | 84 4
V704-140-030-00 |117 12 143 26 V744-120-300-70 |126 13
V704-140-032-00 | 32 3 V720-102-401-40 | 42 58 126 45
V705-140-015-00 |139 26 V720-102-401-50 | 42 10 V744-120-350-70 | 21 6
V705-140-017-00 |100 21 V720-103-503-10 | 42 9 26 4
129 20 V720-103-504-10 |140 24 47 32

V705-140-025-00 | 47 14 V720-103-504-20 3 12 48 19
V705-140-030-00 17 17 V720-103-504-50 | 34 2 V744-120-420-80 16 11
140 40 V720-111-900-90 |138 7 35 5

V705-140-032-00 |140 32 V720-112-401-10 |140 29 V744-120-470-70 19 10
V705-140-035-00 | 26 3 V720-112-401-40 | 42 43 V744-125-350-70 | 22 2
87 5 138 5 V744-125-420-80 | 117 7

117 38 140 28 V744-125-521-00 13 5

V705-140-042-00 | 35 4 V723-101-501-20 139 20 V744-130-420-80 |117 13
V705-140-047-00 8 4 V723-102-002-60 |139 9 V744-130-520-80 | 83 5
19 9 V723-102-003-80 | 59 15 V750-700-120-50 |111 28

36 10 V723-102-005-50 | 40 3 V760-150-000-00 | 34 9

84 3 V723-112-002-90 |138 16 47 75

140 31 V724-122-901-20 |138 14 48 60

V705-140-052-00 13 4 V724-124-304-80 | 41 4 52 5




Numerical Index

2190-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

V780-140-000-1T |138 18
V781-160-000-4B | 28 26

36 20

42 13

42 59
V781-160-000-6B | 12 7
V793-112-160-40 |138 15
V793-148-540-60 | 41 5
W543-260-602-00 |112 71

249



250

Alpabetical Index

5291-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ARM—-GOVERNOR 7 9 BOLT/M8X30 11 19 COVER—CRANKCASE 1 14
ARM=PIVOT 7 6 BRACKET 5 3 COVER-PUMP 5 12
ARM—-ROCKER 3 5 5 4 CRANKCASE-COMP 1 15
ARMATURE 11 11 7 1 CRANKSHAFT ASSY 2 8
ASSISTER 9 8 9 5 | ELEMENT, AIR FILTER 9 4
BALL-STEEL 4 18 BRACKET, COOLINF FAN 5 2 ELEMENT, AIR-FILTER 9 3
BAND 6 21 BREATHER-BRAKE 8 21 FAN, COOLING 5 20

6 22 BRUSH 11 9 FILTER OIL 4 8

BEARING-PLATE 1 23 CAMSHAFT, VALVE 3 8 FILTER, FUEL 10 1
BOLT 1 925 |cap 5 1 | FILTER-OIL 4 9
5 29 11 1 | FLOAT 8 11

7 12 CAP, OILFILLER 4 5 FLYWHEEL-ASSY 6 6

7 13 CAP, SPARK PLUG 6 5 GASKET 1 8

8 40 CAP—ASSY-PRESSURE 5 19 8 1

9 12 | CARBURETOR-ASSY 8 6 8 92

11 15 CASE-AIR FILTER 9 1 8 5

BOLT, 6X12 7 22 9 2 9 7
BOLT, 6X20 5 28 CASE-PUMP 5 23 GASKET, 16X24X1 6 1
BOLT, 6X40 5 927 | CASE-ROCKER 1 5 | GASKET, 8. 2X12X1 1 4
BOLT, 7X35. 2 2 192 1 6 | GASKET, BREATHER, COVE | 1 7
2 13 CHAMBER-FLOAT 8 8 GASKET, CRANKCASE COV 1 9

BOLT, 8X110 8 26 CLAMP 1 27 GASKET, DRAIN PLUG 4 1
BOLT, 8X45 1 26 6 17 GASKET, HEAD 1 1
BOLT-FLANGED 1 929 6 18 | GASKET, INTAKE MANTFO | 8§ 3
1 31 10 5 8 4

1 32 10 GASKET, MUFFLER 9 6

1 33 10 7 GASKET, PUMP CASE 5 6

5 33 CLIP 5 24 GASKET, PUMP COVER 5 7

5 34 |COIL, CHARGING 6 13 | GASKET, THERMOSTAT CO | 5 5

5 35 |COIL, HOUSING 6 192 |cAucE 4 10

5 36 COIL, IGNITION 6 4 GEAR-SPUR 2 9

5 37 |COLLAR 1 24 4 11

6 23 7 18 5 21

6 25 8 30 | GOVERNOR-ASSY 710

6 26 8 31 |GUIDE, COOLING FAN 5 8

7 26 8 32 | HARNESS 6 7

8 42 9 11 6 8

8 43 COLLAR, 6X13X2. 3 7 17 HEAD, CYLINDER 1 2

BOLT/5X20 9 13 |COLLET 3 4 | HEAD, CYLINDER  COMP | 1 3
BOLT/M6X12 4 16 | COVER 1 11 | HOLDER 11 3
6 24 5 11 HOLDER-MAIN JET 8 24

BOLT/M6X16 5 31 11 5 HOSE-COOLING 5 14
7 25 COVER, OIL PUMP 4 4 IGNITOR 6 3

BOLT/M8X16 1 30 |COVER-ASSY 11 7 | IMPELLER 5 92
5 32 11 8 | INSULATOR 8 17




Alpabetical Index

5291-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
INSULATOR 11 6 PIPE, OIL GAUGE 1 13 SEAL-OIL 3 14
JET-AIR #1.1 8 13 PIPE-INTAKE 8 16 SEAL-OIL, VC 8X12X2. 5 1 22
JET-AIR #1.6 8 12 PISTON 2 5 SHAFT 5 9
JET-MAIN, #17. 5 8 36 PISTON, ENGINE 2 1 SHAFT, CRANK 11 2
JET-PILOT, #52. 5 8 37 PLATE 1 10 SHAFT, OIL PUMP 4 2
JOINT 1 16 4 3 SHAFT-CARBURETOR 8 14

10 4 | PLUG 6 20 8 15

KEY 2 11 PLUG, DRAIN 4 14 SHAFT-ROCKER 3 6
6 29 |PUMP, FUEL 10 9 | SLEAVE 7 8

LABEL 19 1 | PUMP-WATER 5 16 | SOLENOID ASSY| 8 19
LABEL-BRAND 12 3 PUSHROD 3 9 SPRING 3 11
LABEL-MANUAL 12 2 RADIATOR ASSY 5 13 4 15
LEVER 11 4 REGULATOR, VOLTAGE 6 2 7 19
LEVER-COMP 7 2 RELAY 6 11 7 20
7 3 | RESERVOIR 5 15 7 91

LIMITER 8 20 RETAINER, SPRING 3 10 8 38
LINK 7 4 RETAINER, VALVE SPRIN 3 3 8 39
7 5 RING PISTON SET 2 4 SPRING BRUSH 11 10

MANTFOLD-TNTAKE 8 95 |RING SET 92 3 | SPRING-GOVERNOR 7 7
MUFFLER—-ASSY 9 9 RING SNAP/S12 3 15 STARTER, ELECTRIC 11 12
NOZZLE-MAIN 8 22 RING, SNAP 8 33 STOPPER 11 14
8 23 RING, SNAP 11 18 STUD 1 17

NUT 3 13 RING-0 4 13 SWITCH 6 9
6 15 | RING-SNAP 2 10 6 10

7 15 | ROD-ASSY-CONNECTING 9 6 11 13

7 28 2 7 | TAP-ASSY 10 3

11 16 ROTOR, PUMP 4 7 TAPPET 3 7

11 17 ROTOR-PUMP, IN 4 6 THERMOSTAT 5 17

NUT-HEX 9 14 SCREEN, RADIATOR 5 10 TOOL-WRENCH, 19X21 13 1
NUT/HEX 10 10 | SCREW 1 18 |TUBE 1 928
NUT/M6 7 27 3 12 8 45
NUT/M8 11 20 8 27 TUBE 5. 8X10. 8X140 10 8
0 RING 5 39 8 28 TUBE 5X10X700 10 9
0 RING, 10MM 1 34 8 44 | TUBE, 5X6X75 6 19
0 RING, 11MM 4 19 9 10 |VALVE 1 12
0-RONG 8 35 SCREW M5X12 4 17 8 18
PANEL—-COMP—CONTROL 7 11 SCREW, 5X30 7 14 VALVE, EXHAUST 3 2
PIN 1 19 SCREW, 6X25 6 14 VALVE, FLOAT 8 10
1 20 | SCREW, PAN+- 6 97 | VALVE-INTAKE 3 1

4 12 SCREW-PAN-WSP-CROS 6 28 VALVE-THROTTLE #100 8 9

5 25 SCREW-PILOT AIR 8 7 WASHER 5 30

8 34 |SEAL 8 41 6 16

PIN-DOWEL 2 14 SEAL, OIL/IS 10X20 5 26 7 16
5 38 |SEAL, OIL/ISD34X5 1 21 7 23

PIN-PISTON 2 2 SEAL-MECHANICAL 5 18 8 29

251



252

Alpabetical Index

5291-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, 6X28X1. 6 7 24
WASHER, SP/M8 11 21
WASHER/M10 10 11
WASHER /M6 7 29




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ACCEL, FOOT 58 1 ARM, CLUTCH, RH 112 75 BAND, WIRE/140 116 6
ACTUATOR ASSY | 64 7 ARM, COUNTER/5 117 27 121 2

65 11 ARM, COUNTER/83H 7 35 121 5

ADAPTER 42 929 | ARM, COUNTER/H 112 54 121 33
42 24 | ARM, COUNTER/L 117 28 124 18

42 26 | ARM, DRIVE 117 48 125 26

42 30 | ARM, DRIVE/8 117 96 129 23

42 53 ARM, EXHAUST/LH 119 36 BAND, WIRE/170 1 20

ADAPTER(1/4) RETURN | 42 19 | ARM, FEEDING CLUTCH/Q | 120 4 101 8
ADAPTER (90" /PUMP) 42 55 | ARM, FEEDING DRIVE 47 34 121 18
49 4 ARM, PITTMAN/6/M 24 15 123 3

ADAPTER, SUCTION 42 16 ARM, PLANTING/K/LH 106 23 BAND, WIRE/250 42 68
ADAPTER/ 45 42 49 ARM, PLANTING/K/RH 107 23 BAR, STOP/PG83H 95 3
ADAPTOR/G3/8XM16ASSY | 42 42 ARM, PLATE/14X31 130 3 95 9
ADJUSTER 49 1 | ARM, PUSH-OUT/E16/LH |142 20 | BAR/PG8 88 1
ADPTER/90" G1/2 40 4 ARM, PUSH-OUT/E16/RH | 143 20 BASE, CLUTCH/LH 129 1
ADPTER/G1/2XM22 42 44 ARM, ROLLER/PG83 7 36 BASE, CLUTCH/RH 129 2
ADPTER/G3/8XM14 42 20 ARM, ROTARY PLANTING/ | 106 BASE, ENGINE/PG10 2 1
49 28 107 BASE, EXHAUST 119 8

ADPTER/R3/8XM16 49 31 ARM, SEEDING TANK/8/1 | 108 13 BASE, HST/PG8 3 11
ARM 8 25 ARM, SEEDLING 112 2 BASE, LEVER/ INTERVAL 47 65
35 6 112 67 48 50

38 17 ARM, SEEDLING COMP 112 1 BASE, VALVE 39 25

38 40 | ARM, STOPPER 51 3 | BATTERY/34A19L/HB 78 6

38 42 | ARM, TENSION/10 3 5 | BEARING 14 9

45 17 | ARM, TENSTON/HG 9 32 14 11

64 1 ARM, TRUNNTON 9 27 14 13

65 1 | ARM/ 140 12 106 14

70 9 | ARM/SEEDING TANK/8/0 |108 11 107 14

70 36 |BALL 19 14 108 60

71 2 20 4 140 39

71 36 47 57 BEARING, RB 6006 83 4

72 1 48 42 BEARING, RB/6002 106 15

73 6 138 8 107 15

80 12 139 15 | BEARING, RB/6003 117 46

88 4 BALL, STAINLESS 129 30 BEARING, RB/6003SS 140 38

93 9 BAND 43 4 BEARING, RB/6004 35 2

108 12 100 19 47 31

ARM LH 106 17 BAND, WIRE/140 39 20 48 18
107 17 42 15 117 6

ARM, SUB LEVER 70 44 42 50 BEARING, RB/6005 24 7
71 46 75 5 87 3

ARM, BLOWER 119 29 76 16 106 6
ARM, BRAKE/COUNTER 38 28 91 12 107 6
ARM, CLUTCH, LH 112 74 103 6 BEARING, RB/6005SS 8 23

253



254

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING, RB/6006SS 83 3 BEARING, SEEDING 90 3 BOLT 126 36
BEARING, RB/6007 85 11 BEARING, SHAFT/PG8 112 76 126 65
BEARING, RB/6008 15 12 BEARING/8 90 7 127 5

17 12 BEARING/BALL 24 20 127 9

BEARING, RB/6009 28 8 28 20 128 19
BEARING, RB/6200 117 25 28 22 129 3
BEARING, RB/6201 18 8 64 2 129 12
86 12 65 2 129 34

117 22 | BEARING/THRUST 140 13 130 5

BEARING, RB/6202 14 15 | BELT, SEEDLING 112 12 130 14
18 3 BELT/VA025/PF 116 14 142 3

18 7 | BELT/VB040 9 26 143 3

24 6 BELT/VB045/H-PX 3 17 144 24

24 11 BLOCK, PORT 140 2 BOLT M10X30 3 3

26 2 | BLOCK/CYLINDER 140 3 31 2

87 4 BLOCKER, OIL 20 9 34 7

117 37 BLOWER/FG/B 125 1 BOLT SET/M10X68 133 3

117 82 | BODY 111 27 | BOLT(S) M10X25 44 9

BEARING, RB/6203 924 12 |BOLT 5 6 61 4
47 28 5 7 124 2

48 14 19 17 | BOLT(S) M8X35 3 15

85 3 21 2 19 2

89 28 24 2 40 5

98 3 27 3 97 4

BEARING, RB/6204 13 2 29 6 | BOLT(S)7 12 5
14 3 36 5 | BOLT(SP) /M6X16 4 38

16 5 50 6 37 28

19 7 72 8 42 12

36 9 117 92 69 7

140 14 118 12 75 4

BEARING, RB/6204SS 8 2 118 14 76 15
BEARING, RB/6205 13 3 119 2 79 6
15 17 119 9 80 3

24 13 119 19 80 8

28 4 119 40 111 42

29 2 119 42 BOLT, ADJUST 7 37

BEARING, RB/6206 29 3 119 55 BOLT, KNOB (M6) 111 6
BEARING, RB/6207 36 17 121 19 BOLT, SEMS 47 4
BEARING, RB/6208 36 16 121 27 48 4
BEARING, RB/6303 36 13 123 5 51 6
84 2 124 21 51 8

BEARING, RB/6304 36 14 124 36 70 49
BEARING, RB/6305 16 2 125 11 71 51
28 19 125 22 83 18

BEARING, ROLLER 144 15 126 4 89 6




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SEMS 94 6 BOLT/M 8X35 99 7 BOLT/M8X20 56 8
102 19 105 11 57 5

108 59 BOLT/M 8X45 105 9 96 22

BOLT, SEMS ~ (SP) 49 34 BOLT/M 8X60 7 7 BOLT/M8X20/SP/S 142 12
70 41 | BOLT/M10X160 9 1 143 12

71 41 BOLT/M10X20 100 7 BOLT/M8X20/SUS 117 3

BOLT, SEMS (S) M8X12 |109 9 BOLT/M10X20/SUS 47 59 117 98
BOLT, SEMS (S) M8X16 9 11 48 44 123 15
9 13 BOLT/M10X24 24 19 124 3

42 63 | BOLT/M10X25 39 4 124 10

42 65 39 7 124 25

45 4 44 4 124 30

59 3 BOLT/M10X30 83 6 125 14

63 5 83 12 129 33

83 924 | BOLT/M10X35 116 8 | BOLT/M8X25/SUS 124 40

89 23 132 6 BOLT/M8X30 24 16

89 30 133 9 62 2

9% 20 134 3 116 11

98 5 136 6 | BOLT/M8X50 9 28

103 5 | BOLT/M10X50 88 5 | BOLT/M8X80 66 5

117 94 BOLT/M12X25 134 9 BOLT/S 7 5

BOLT, SEMS/M8X25 7T 47 35 BOLT/M12X40 23 3 7 11
47 71 30 3 9 15

48 56 132 3 9 37

124 15 134 6 16 13

BOLT, SP/M10X16 46 8 135 3 27 2
BOLT, WASHER 144 20 BOLT/M4X14/SUS 80 13 28 13
BOLT/KNOB/M08X20 101 25 145 33 31 7
BOLT/M 6X10 9 19 BOLT/M4X20/SUS 145 32 31 12
BOLT/M 6X12 39 32 | BOLT/M4X25/SUS 145 39 35 8
57 8 BOLT/M6X16X16 6 6 37 14

112 44 42 36 37 24

BOLT/M 6X20 121 10 60 2 38 10
121 31 68 5 38 18

BOLT/M 6X25 112 43 68 17 38 43
BOLT/M 6X30 80 19 74 22 39 17
112 42 BOLT/M6X40/SUS 142 11 40 2

BOLT/M 8X12 3 13 143 11 45 6
BOLT/M 8X18 19 3 BOLT/M8X16 37 6 46 3
BOLT/M 8X20 102 3 | BOLT/M8X16/SUS 117 40 47 3
BOLT/M 8X25 15 11 117 50 47 18
17 11 117 62 47 69

82 16 117 84 48 3

BOLT/M 8X30 8 26 124 13 49 3
110 23 125 15 51 2




256

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/S 52 11 BOLT/SP 30 7 BOLT/SP 108 16
61 2 31 10 108 33
68 7 31 14 108 48
68 19 36 22 108 55
72 19 39 2 108 58
80 23 39 11 111 10
83 22 39 14 111 14
87 10 39 18 111 16
89 5 39 23 111 36
91 3 39 26 116 4
93 7 39 30 116 16
93 25 39 35 124 34
96 4 42 2 128 9
97 3 42 6 128 24
97 5 42 39 |BOLT/STUD 31 4
99 3 42 61 83 8
99 4 47 66 BOLT/TAPPING/6X25 81 2
102 10 48 51 | BOLT/UNC3/8X22 3 19
102 18 48 54 5 12
105 13 54 20 |BOLT/W3/8X32 116 2
108 35 56 11 | BOLT/WELD 112 71
108 67 56 13 | BOOT 47 74
110 20 62 10 48 59
111 12 65 8 79 3
112 51 70 28 100 16
112 65 70 50 112 38
112 66 71 28 129 6
112 77 71 52 BOOT, SHIFTER 20 7
117 89 80 4 | BOOT, COUPLING/A 33 5
117 101 80 32 | BOOT, COUPLING/B 33 6
124 33 82 3 BOOT, DRIVE SHAFT 32 4
138 17 82 14 | BOOT, EXHAUST/L1 118 19
139 14 82 20 BOOT, EXHAUST/L3 118 21
BOLT/SEAL 13 7 82 23 118 22
14 8 91 11 | BOOT, EXHAUST/L4 118 24
26 6 92 3 BOOT, EXHAUST/L5 118 23
BOLT/SP 1 6 92 12 BOOT, EXHAUST/L6 118 20
1 9 95 13 | BOOT, STOP 74 31

1 16 99 14 | BOSS, EXTENSION MARKE | @7 )

4 926 99 16 |BOSS,PLANTING FORK |142 18
4 34 103 4 143 18

5 2 104 3 BOX, SOLENOID 45 5

9 7 104 7 | BRACKET 141 9

9 ) 105 7 | BRACKET, SPRING 8 15
10 2 108 8 | BRACKET, FUEL/8 4 14




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BRACKET, FUSE 75 3 BUSH, TANK MOVING ROD | 83 20 CAM 106 12
76 14 | BUSH/08X12X32X 142 16 107 12

BRACKET, GENERATOR10 |116 1 143 16 CAM, HYDRAULIC 70 1
BRACKET, GUARD/8 103 1 | BUSH/10X12X20 119 16 71 1
BRACKET, GUARD/PG 101 1 119 30 | CAM,PUSH-OUT/LH/30/E |106 20
BRACKET, SEAT 63 2 119 48 CAM, PUSH-OUT/RH/30/E | 107 20
BRACKET, SEAT/UPPER 31 11 BUSH/12X14X15 117 80 CAM/LH 90 1
BRACKET/8 LH 102 1 BUSH/12X16X24 90 4 CAM/RH 90 2
BRACKET/8 RH 102 2 90 6 |CAP 30 5
BRACKET/HST/PG83 9 5 | BUSH/12X20X17 112 62 38 25
BRACKET/J 82 19 BUSH/15X17X15 9 6 47 17
BRACKET/LH 117 1 BUSH/17X19X15 47 40 60 4
BRACKET/RH 117 2 48 25 67 7
BREATHER, TANK CAP 4 29 86 18 70 15
BRUSH 126 7 | BUSH/17X28X19 126 19 70 17
126 39 126 51 70 45

131 23 | BUSH/19X35X20 37 3 71 15

BULB 141 13 BUSH/22X25X20 126 71 71 17
BULB/12V 20W 109 9 | BUSH/68X71X14 140 17 71 47
BULB/12V18W 69 9 | BUSH/95X100X22 140 16 74 29
69 5 | BUSH/SEEDLING/LONG |112 30 82 4

BULB/12V8W 66 3 BUTTON, FLAT/M6X30 49 82 9
BUMPER 39 13 BUZZER 80 91 5
BUMPER, CENTER 39 9 | BUZZER, WARNING 75 11 101 11
BUMPER, LH 39 12 76 22 110 33
BUSH 12 4 122 1 141 6
86 19 CABLE 21 11 144 10

112 9 72 20 144 26

112 68 73 10 | CAP (G55) ASSY 4 28

BUSH, FEEDING DRIVE |126 75 100 20 | CAP, BLANK/30 20 10
BUSH, ARM COUNTER 117 29 129 19 CAP, BLANK/52 15 20
BUSH, ARM COUNTER/1 117 30 CABLE, FEEDING CLUCTH | 120 1 CAP, BRUSH 145 45
BUSH, CASE METAL 12 2 CABLE, HOPPER 145 20 CAP, DITCHER 130 18
BUSH, COLUMN 37 9 | CABLE, HYDRO, LOCK 79 192 | CAP, DUCT/EXHAUST 119 6
BUSH, EXHAUST LEVER 126 26 CABLE, HYDUALIC 72 3 CAP, FUEL 4 6
126 58 CABLE, MARKER 101 18 CAP, HOPPER/4 145 3

BUSH, GEAR 126 14 CABLE, MARKER/6VR 101 17 CAP, HOPPER/SIDE 145 22
126 46 CABLE, PLUS/FD 78 1 CAP, JOINT/S8 4 12

BUSH, OTLLESS/20 37 23 | CABLE, SEED TRAVELING | 129 924 | CAP, LEVER/EXHAUST 119 38
BUSH, SEEDING OUT 112 33 | CABLE, SEEDING/FG7 129 925 | CAP,METAL 28 11
BUSH, SEEDLING 112 28 CABLE, SEEDLING BELT |100 27 CAP, RUBBER 127 15
112 29 CABLE, THROTTLE 11 6 CAP, SHUTTER 118 3

126 79 CABLE/CHOKE ASSY 11 8 CAP, SIDE FRAME 96 6

BUSH, SEEDLING, FEED | 112 36 | CAM 37 5 | CAP, STOPPER 88 9
BUSH, TANK MOVING ROD | 83 16 87 1 | CAP, SUPPORT 68 3

257



258

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CAP/08 82 12 CAUPSULE, UPPER 126 1 CLUTCH/SEEDLING/DRIV | 112 32
124 28 126 33 | COLLAR 30 6

CAP/10 106 19 CHAIN, ROLLER, 74 89 15 86 9
107 19 9% 14 138 3

142 8 | CLAWP 39 31 138 6

143 8 43 2 COLLAR SLIDE METAL 102 17

CAP/10A 4 16 57 7 COLLAR, JOINT/FRONT P | 110 6
CAP/20 118 10 110 19 COLLAR, PINION THRUST | 15 5
CAP/22 34 10 | CLAMP, HARNESS 74 97 17 5
CAP/32X7 140 36 108 65 | COLLAR, THRUST 15 7
CAP/35 26 8 CLAMP, HARNESS D 123 2 17 7
48 20 CLAMP, PIPE/1T95 43 1 COLLAR/08X12 110 21

117 53 CLAMP, SPRING/4 128 3 COLLAR/08X12X010 110 22

117 87 CLAMP/WORM/16-25 42 5 111 3

CAP/FUSEBOX 76 12 49 46 | COLLAR/09X14X11 54 19
CAP/FUSEBOX/5P 76 11 42 52 COLLAR/13X17X8 47 20
CAP/STEERING 37 16 42 67 COLLAR/19X25X19 14 6
CARTRIDGE 42 33 CLAMP/WORM/20-32 1 3 COLLAR/21X25X20 8 19
CASE 12 1 42 18 COLLAR/23X32X05 47 27
12 3 | CLAMP/WORM/23-35 4 13 48 12

19 1 CLAMP/WORM/32-50 4 33 COLLAR/23X47X12 140 23

140 1 CLAMP/WORM/70-90 125 8 COLLAR/28X34X27 44 2

141 2 CLEANER, FORK 137 1 COLLAR/35X45X9 28 23

CASE, FEEDIND DRIVE/F | 47 1 CLIP, MAT/SUNSET 54 12 COLLAR/9X14X19 51 10
47 2 56 6 | COLOUM/UPPER 37 1

48 1 71 43 COLUMN, LOWER 37 22

48 2 CLIP/HOSE/11. 1-12 1 5 CONNECTOR 4 21

CASE, FINAL 28 1 CLIP/HOSE/11.9-12.6 4 23 CONTROLLER, FEEDING 121 26
CASE, FINAL/LOWER/LH 28 14 CLIP/HOSE/12.6-13. 4 4 24 CONTROLLER/83E16 80 1
CASE, FINAL/LOWER/RH | 28 15 4 36 | COOLER, OIL 42 64
CASE, FRONT DEFF 17 2 CLUTCH 15 15 COUNTER, BLOWER CHANG | 119 11
CASE, FRONT DIFF 15 2 112 34 COUPLER 77 5
CASE, PLANTING/8 83 14 112 35 COUPLING/10X25 126 81
CASE, PLANTING/8 LH 83 15 |cLurcH ASSY| 8 9 | COUPLING/32X44 33 9
CASE, REAR OUT/V 36 1 | CLUTCH, BRAKE/G 16 4 | COVER 5 4
CASE, REAR/IN/V/LH 36 2 CLUTCH, FEEDING 126 72 74 23
CASE, REAR/IN/V/RH 36 3 129 29 74 24
CASE, ROTAR, LH, IN 106 3 CLUTCH, FEEDING DRIVE | 126 73 89 21
CASE, ROTAR, RH, IN 107 3 | CLUTCH, PLANTING 47 37 96 18
CASE, ROTARY/OUT/LH | 106 2 48 22 100 26
CASE, ROTARY/OUT/RH 107 2 CLUTCH, ROLLER/FC30 117 10 110 16
CASE, SHUTTER 118 2 CLUTCH/COUNTER/8 112 31 117 90
CASE/SPACER 27 1 CLUTCH/DIFF LOCK 17 14 139 13
CAUPSULE, LOWER 126 2 CLUTCH/FG/A 47 6 COVER, BELT/H 10 1
126 34 | CLUTCH/FG/B 47 7 | COVER, BRAKE 16 10




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER, DITCHER 121 17 FENCE, GUIDE/LH/E-SUB | 108 43 FRAME, SEEDLING 68 16
COVER, ENGINE/10 59 1 FENCE, GUIDE/RH/E-SUB | 108 38 FRAME, SIDE/8 89 2
COVER, EXHAUST/LH 119 47 FENCE, OUTER/LH/E-SUB | 108 2 FRAME, SIDE/8/LH 39 21
COVER, EXHAUST/REAR 5 5 | FENCE, OUTER/RH/E-SUB | 108 3 | FRAME, SIDE/8/RH 39 992
COVER, FEEDING LEVER | 71 49 | FILTER, OIL ASSY 42 32 | FRAME, STEP/LH 39 15
COVER, FINAL/PG/8 29 5 FILTER, SUCTION ASSY 42 8 FRAME, STEP/RH 39 16
COVER, MUFFLER 5 1 FILTER/FUEL 4 31 FRAME, SUB/M 68 13
COVER, MUFFLER/UPPER 5 3 FINGER 89 9 FRAME, SUPPORT 89 3
COVER, PEDAL 61 11 96 9 96 2
COVER, PLANTING ARM/L | 149 5 | FINGER/13/G 142 1 | FRAME, SUPPORT/8/LH | 194 6
COVER, PLANTING FRAME | 83 23 143 1 FRAME, SUPPORT/8/RH 124 7
COVER, PLANTING/RH AS | 83 19 FLANGE, BLOWER/FG 125 2 FRAME, SUPPORT/8C 124 1
COVER, ROD 138 13 FLOAT, CENTER 92 1 FRAME/SE/LH 91 1
COVER, STERRING/M 24 1 FLOAT, L 105 1 FRAME/8E/RH 91 2
COVER, SWICTH/S 64 12 |FLOAT,R 105 9 | FRAME/8H 31 1
COVER, SWITCH/6 65 7 FLOAT, SIDE/PG83 104 1 123 1
COVER, VALVE/FG8 71 40 FLOAT/LH 92 5 FRAME/SIDE/6 89 1
COVER, VALVE/PGS8 70 40 FLOAT/RH 92 6 96 1
COVER/SWITCH 74 7 FORK 20 1 FRANGE/K/PG 134 8

74 18 86 21 | FUSE, BLADE 76 4

CUP, OIL/12X5/16 111 28 FORK, CHANGE 47 56 FUSE/32V10A 76 5
CUSHION 59 4 48 41 FUSE/32V20A 76 3
111 43 FORK, PIECE, PG 115 2 FUSE/SLOWBLOW 78 2

CUSHION, ARM 142 19 137 6 121 7
143 19 | FORK, SEEDING ARW/E | 142 9 | GASKET 4 30

CUSHION, FORK 142 28 143 2 89 22
143 28 | FRAME 56 7 96 19

CUSHION, SEEDING ARM | 112 58 FRAME, BAR/PG/LH 82 1 140 25
CUSHION/A 56 9 | FRAME, BAR/PG/RH 89 9 149 7
CYLINDER/8 41 1 | FRAME, BUMPER/10 39 3 143 7
CYLINDER/PG 50 5 FRAME, CENTER/8H 31 6 GASKET/HOPPER/PG 145 50
DICTHER COMP 130 1 FRAME, FEED/LH/8 124 8 GAUGE, FUEL ASSY 4 2
DIODE 76 13 FRAME, FEED/RH/8 124 9 GEAR 14 4
DIODE/1.5A-3P ASSY | 76 9 | FRAME, GUTDE/G 4 95 14 5
DIODE/3. 0A 76 6 | FRAME, OUTSIDE/8LH 39 28 15 1
DUCT, AIR 59 12 FRAME, OUTSIDE/8RH 39 29 16 1
DUCT, AIR/IN 59 13 FRAME, REAR/GF 57 4 17 1
DUCT, EXHAUST 119 1 FRAME, ROLLING 34 1 24 5
E-CRIP/12 128 11 FRAME, SEEDING TANK/8 | 99 1 70 37
EXTENSTION 132 2 99 2 86 1
133 2 FRAME, SEEDING TANK/C | 99 5 86 4

134 2 99 6 86 5

FACING 8 13 FRAME, SEEDING/A/LH/8 | 68 1 86 6
FACING A 8 11 | FRAME, SEEDING/A/RH/S | 68 9 ]7 9
FAN/HST 9 10 | FRAME, SEEDLING 68 4 | GEAR BOX 144 1

259



260

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR COUNTER 106 9 GEAR/19/70PCS/E 48 30 GUIDE, SENSOR CABLE 72 4
107 9 GEAR/28/PLATING/80 47 22 GUIDE. PLANTING/8 103 2

GEAR PLANET 106 11 48 9 HANDLE 59 5
107 11 GEAR/BEVEL/13/8 28 17 | HANDLE, ADJUST 117 70

GEAR, 23/45SEED/E 47 46 | GEAR/BEVEL/14/DRIVE | 15 16 | HARNESS 45 8
48 31 | GEAR/SQ/PG10 85 6 74 21

GEAR, BEVEL/11 28 3 86 2 78 4
GEAR, BEVEL/15/G 18 6 GENERATOR 116 7 109 5
GEAR, BEVEL/15T 84 7 | GENERATOR, TORQUE 51 5 | HARNESS, SEEDING TANK | 77 3
85 9 | GLASS 141 8 | HARNESS, STUFFED SENS [121 16

GEAR, BEVEL/20/V 28 6 GREASE, PLATING/400G | 115 3 HARNESS, WIRE/NO. 8 75 1
GEAR, BEVEL/21/G 19 6 GRILLE, HOOD/M 53 2 76 1
GEAR, DIFF SIDE/15T 15 6 GRIP 7 2 HARNESS/83/E16 75 2
17 6 37 12 76 2

GEAR, EXHAUST 119 51 47 62 | HARNESS/FILLED SENSO | 121 4
GEAR, EXHAUST SHUTTER | 126 30 48 47 HARNESS/HOPPER SENSO | 121 1
126 62 72 18 121 12

GEAR, MOTER/QF/120 71 37 100 11 121 13
GEAR, ROLLER CLUCTH/2 | 117 8 110 32 | HARNESS/REGULATOR/8 |121 6
GEAR, SPUR/11 126 70 129 18 | HARNESS/SEEDING TANK | 77 1
GEAR, SPUR/13 126 12 GRIP, AXLE 119 26 HARNESS/SWGND 74 34
126 44 GRIP, LEVER 73 2 129 10

GEAR, SPUR/17-18 18 2 GRIP/08X65 11 5 HARNESS/WINKER 77 4
GEAR, SPUR/21 13 6 | GROMMET 1 11 |HINGE 59 9
GEAR, SPUR/23/U 24 9 66 2 HOCK 145 40
GEAR, SPUR/24 86 16 GROMMET/12X17X04 22 5 HOCK/MARKER SHED/8T 99 18
GEAR, SPUR/25 86 15 GROMMET/13X21X07 99 10 HOLDER 6 5
GEAR, SPUR/26 86 14 GROMMET/20/SEEDING T | 108 28 44 6
GEAR, SPUR/26/70 47 24 | GROMMET/32 74 98 73 14
48 8 | GROMMET/9 130 9 90 5

GEAR, SPUR/27/E12 18 5 GUARD, FRONT PLATE/EL | 101 9 91 10
GEAR, SPUR/28 86 13 GUARD, FRONT PLATE/ER | 101 10 111 15
GEAR, SPUR/30/80 47 25 GUARD/HST FAN 9 14 111 35
48 10 | GUIDE 110 10 111 39

GEAR, SPUR23/45/E 47 238 | GUIDE, ADJUST 117 61 112 61
48 7 GUIDE, CABLE 129 11 HOLDER, CLUTCH CASE 108 32

GEAR, SUN, LH 106 5 GUIDE, CABLE/REAR 99 13 HOLDER, COUNTER, 6 COM | 112 59
GEAR, SUN, RH 107 5 GUIDE, DITCHER 130 2 HOLDER, COUNTER, 8 112 60
GEAR/13 36 8 | GUIDE, FEED-CLUTCH 199 928 | HOLDER, EXHAUST 119 53
117 18 | GUIDE, HOPPER/FG 145 51 | HOLDER, GUIDE/LH/E 111 37

GEAR/16/PLATING/80 47 43 GUIDE, LEVER 55 2 HOLDER, GUIDE/RH/E 111 38
48 28 GUIDE, LH 110 8 HOLDER, HOSE/FG 128 23

GEAR/18/PLATING/75 47 44 GUIDE, PICKED-UP 103 3 HOLDER, RESISTANT BAR | 111 9
48 29 | GUIDE, RH 110 9 | HOLDER, SEEDLING LOCK | 111 )

GEAR/19/70PCS/E 47 45 110 11 HOLDER, SEEDLING UPPE | 111 7




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOLDER, SEEDLONG, UPPE | 112 24 HOSE/950 42 47 JOINT/UNIVERSAL ASSY | 47 70
HOLDER, SPRING/6 44 1 HOSE/FUEL 4 22 48 55
HOLDER/FRONT PLATE 110 27 HOUSING, VALVE 144 13 KEY 74 2
HOLDER/JE/9-9 43 3 HST (PG/21) ASSY 9 2 85 7
HOLDER/STAY/UPPER 111 40 |HUB 93 2 86 3
HOOD 53 9 HUB, BRAKE 16 8 117 14
HOOD/M 53 1 HUB, CHANGE 47 52 117 19
HOOK 54 6 48 37 KEY, 05X05X18 PLUS 106 13

123 10 | HUB, CLUTCH 8 22 107 13

145 6 | HUB, CLUTCH/6/RH 117 16 | KEY,DRIVE SHAFT 84 6

HOOK (STEP) 54 5 HUB, LH 142 13 KEY, SPROCKET 8 20
56 3 | HUB, MARKER 101 22 106 28

HOOK, CAP 145 17 HUB, RADTATOR 1 10 107 28
HOOK, COUPSULE 126 3 HUB, RH 143 13 KEY, WHEEL SPROCKET 28 24
126 35 | HUB/12X19X05 126 74 | KEY/0.5X0.5X18 85 10

HOOK, HOPPER 145 23 HUB/CLUTCH/5/RH 117 15 89 10
HOOK, MARKER 60 1 HUB/ROLLING 83 2 96 10
HOOK, SEEDING PLATE/L | 68 8 INSULATOR 2 2 KEY/05X05X35 9 21
HOOK, SEEDING PLATE/R | 68 10 | INSULATOR/200 1 19 |KNOB 6 9
HOOK, STEP/NEOBLUE 54 4 | INSULATOR/280 1 18 74 14
HOPPER/2/LH/83 145 2 | JOINT 50 1 127 17
HOPPER/2/RH 145 1 JOINT BALL MOSLH 6 10 KNOB, HANDLE 108 50
HOPPER/4 127 1 7 25 KNOB, LEVER 91 8
HORN ASSY | 79 7 7 31 102 15
HOSE 4 19 117 59 | KNOB/38 53 6
42 27 JOINT BALL MO8SRH 6 9 93 5

42 54 7 24 | KNOCK 86 10

111 26 7 30 | KNOCK, CHANGE 47 53

HOSE, BREEZER/7X11 42 14 70 22 48 38
HOSE, BREEZER/PG8 4 20 71 929 | LABEL 80 6
4 35 117 56 114 6

HOSE, COMPOST/LH COMP | 128 5 JOINT, BLOWER 125 6 LABEL (DICHARGE/1/8E1 | 131 3
HOSE, COMPOST/RH COMP | 128 6 125 19 LABEL (DICHARGE/2/8E1 | 131 4
HOSE, COOLING/LOWER 1 1 | JOINT, BLOWER/8 125 18 | LABEL (FERTILIZE VOLU | 131 1
HOSE, COOLING/UPPER 1 9 | JOINT, EXHAUST 118 9 131 9
HOSE, DUCT/8/LH 125 21 JOINT, FEED 128 12 LABEL (FERTILIZE/8E16 | 131 22
HOSE, FEEDING/PG5/CEN | 128 1 JOINT, FEED/DUCT 125 20 LABEL (PLANT INTERVAL | 113 18
HOSE, FILTER/PG 4 17 JOINT, FEEDING/LH 128 13 LABEL/ADJUST/DEPTH/K | 114 11
HOSE, FUEL 4 392 | JOINT, FEEDING/MIDDLE | 128 14 | LABEL/ADJUST/SLIDE |114 13
HOSE, PUMP 4 18 | JOINT, FEEDING/RH 128 15 | LABEL/BATTERY/K 114 37
HOSE, SUCTION/PG/HG 42 17 JOINT, SEEDING/83 47 73 LABEL/CAUTION/BATTER | 113 6
HOSE/1800 42 51 48 58 LABEL/CAUTION/BELT/ |113 2
HOSE/610 42 66 JOINT/6 128 16 LABEL/CAUTION/CHECK/ | 113 1
HOSE/650 1 4 JOINT/8 128 17 LABEL/CAUTION/DRIVE |113 4
HOSE/730/H 49 48 | JOINT/FRONT PLATE/S |110 4 | LABEL/CAUTION/FEEDER [131 10

261



262

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
LABEL/CAUTION/HAND 131 8 LABEL/SLOW BLOW 78 3 LEVER, RH 111 21
LABEL/CAUTION/HOPPER | 131 9 114 33 LEVER/8 COMP 91 6
LABEL/CAUTION/LEVER [1183 9 121 8 LEVER/SIDE PASS/PG8 86 25
LABEL/CAUTTON/MARKER | 113 13 LABEL/STOP 131 12 LEVER/STICK/8L 111 45
LABEL/CHECK/K 114 24 | LABEL/STOP LEVER/OFF | 131 19 | LEVER/STICK/8R 111 46

114 38 LABEL/SUB LEVER 114 27 LEVER/SUB LEVER 70 42
LABEL/COUPSULE/E16 131 5 LABEL/SWITCH 127 12 71 44
LABEL/DANGER/NO FIRE | 113 8 LABEL/SWITCH/E16 131 21 LIFT/PG8 83 1
LABEL/ENGINE/620/ 114 23 | LABEL/WARNING 113 5 | LINING 7 17
LABEL/EXHAUST BRUSH/ [ 181 20 113 14 |LINK 79 14
LABEL/EXHAUST LEVER |131 7 LABEL/WARNING/BRAKE |113 3 73 13
LABEL/FEED CONTROL/E | 131 14 LABEL/WARNING/ENGINE | 113 11 LINK, FLOAT 93 12
LABEL/FRONT GUARD/ 114 15 LABEL/WARNING/GAS/K | 113 12 LINK, LOWER/LH/8R 46 1
LABEL/FUSE/MAIN / 76 7 LABEL/WARNING/MUFFLE | 113 7 LINK, LOWER/RH/8R 46 4

114 84 | LABEL/WARNING/RADTAT | 113 10 | LINK, PLANTING/8M 70 9

114 39 LABEL/WARNING/SHAFT |113 15 71 9
LABEL/FUSE/Q/K 76 8 LAMP 66 1 LINK, UPPER/E12/8 52 1

114 35 141 7 | LOCK 38 44
LABEL/HOCK SHED/E 113 22 | LAMP, HEAD, LH ASSY 69 1 38 49
LABEL/HST/Q/K 113 17 | LAMP, HEAD, RH ASSY 69 4 | MAGNET/BRAKE 38 8
LABEL/INTERVAL/E16L |113 20 LAMP/TURNSIGNAL ASSY | 109 1 MARKER 67 6

113 21 LENZ 141 4 MARKER, SIDE/10 67 12
LABEL/INTERVAL/M/F/K | 113 19 141 5 MARKER, SIDE/LH 67 1
LABEL/K 114 25 |LEVER 11 1 | MARKER, STDE/RH 67 9
LABEL/LEFT/E16 113 24 70 16 | MARKER, SIDES/LH 67 10
LABEL/LOCK/K 114 19 71 16 MARKER, SIDE8/RH 67 11
LABEL/MAIN CHANGE/H/ |113 16 72 17 MARKER, SPINNING/REAR | 101 20
LABEL/MAIN CHANGE/K |114 10 73 1 MARKER/CENTER/VA/LH | 101 12
LABEL/MAIN SWICTH/K |114 7 100 9 | MARKER/CENTER/VA/RH 101 13
LABEL/MANUAL 131 15 100 10 | MARKER/PGP 101 19
LABEL/MANUAL/CLEANER | 114 36 102 12 MARKERHOOK/LH 99 11
LABEL/MUTE/K 114 31 111 18 MARKERHOOK /RH 99 12
LABEL/OFF/E16 131 18 LEVER, SUB CHANGE 7 1 MASCOT, CENTER 66 4
LABEL/OIL/K 114 16 | LEVER, CHANGE/HST 6 VAT, REAR STEP 82 11
LABEL/ON/E16 131 17 | LEVER, CLUTCH/FEED 47 16 | MAT, STEP/M/LH 54 10
LABEL/ONE TOUCH DRAI | 114 22 LEVER, CLUTCH/LH 129 15 MAT, STEP/M/RH 54 11
LABEL/PANEL/LH/G 74 20 LEVER, CLUTCH/RH 129 16 MAT, STEP/REAR/M/L 56 4
LABEL/RIDGE-CLUCTH/F | 131 16 LEVER, EXHAUST 119 21 MAT, STEP/REAR/M/R 56 5
LABEL/RIDGE-CLUCTH/K | 114 14 | LEVER, EXHAUST/LH 119 37 | METAL 87 7
LABEL/RIDGE-CLUCTH/0 | 131 13 | LEVER, HYDRAULIC/SUB | 70 14 102 16
LABEL/RIGHT/E16 113 23 71 14 | METAL/S/E16 89 27
LABEL/ROLLING/E16 80 17 LEVER, INTERVAL 48 46 98 2
LABEL/SEEDING TANK 114 26 LEVER, INTERVAL/FG8 47 61 METAL/SLIDE 140 5
LABEL/SEEDING/K 114 12 LEVER, PARKING 38 21 METER 141 1
LABEL/SENTIVITY/K 114 18 |LEVER,RESISTANT BAR |111 20 | METER, HOUR 141 3




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
MIRROR ASSY 62 6 NUT 86 23 NUT 144 25
MOLDING/BONNET 114 2 92 10 145 19

114 3 94 4 145 31

MOLDING/FRONT 114 20 95 14 145 36
114 21 99 17 145 44

MOLDING/TANK/L 114 8 99 23 145 49
MOLDING/TANK/R 114 9 100 5 NUT (M12X1. 0) 74 6
MOLE/040 1 14 100 18 74 17
MOTER ASSY | 70 30 102 5 | NUT, HOLDER 108 47
71 30 105 10 | NUT, KNOB/KG-N1/M6 80 24

NATL, RACHET 112 3 105 12 NUT, ADJUST/F 117 69
NECK/TANK 4 27 106 27 NUT, HEXAGON 127 14
NEEDLE 139 19 107 27 NUT, KNOB/MO8 101 4
140 15 108 21 NUT, SEEDING FORK 142 17

NEEDLE, SEPARATION/PG | 137 3 108 51 143 17
NEEDLE, WIDE/PG 137 5 109 4 NUT, SPEED 53 4
NET, HOPPER 127 7 110 14 | NUT, SPEED/4 55 3
NIPPLE, GREASE 34 9 117 57 NUT, SPEED/P4 53 5
47 75 117 78 77 2

48 60 118 7 | NUT/M 6 7 38

52 5 118 17 38 5

NOZZLE 111 24 119 5 49 2
NUT 2 4 119 44 49 6
5 15 119 57 68 18

6 12 121 24 72 9

7 8 123 13 75 10

7 27 123 17 76 21

7 33 124 23 80 22

8 16 124 27 80 30

8 27 124 38 111 5

11 2 124 42 111 13

11 10 125 9 112 72

24 17 125 25 139 21

25 2 128 22 | NUT/M10 31 5

38 31 129 8 37 17

38 34 129 37 44 10

38 46 130 8 70 29

45 20 130 17 71 29

59 10 132 8 88 7

66 6 133 5 116 5

70 23 133 11 124 35

71 23 134 5 | NUT/M12 23 4

74 33 136 8 30 4

82 17 142 10 132 4

83 9 143 10 134 7

263



264

Alpabetical Index 9190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M12 135 4 NUT/M8 117 60 0-RING 144 5
NUT/M20 34 5 | NUT/RING 74 3 144 6

79 2 NUT/SLOTTED 8 7 144 8
NUT/M4 4 3 9 25 144 11
4 8 | NUT/WASHER 1 12 144 23
70 35 1 17 144 27
71 35 4 15 0-RING /P41 140 24
75 13 6 11 | O-RING P31 42 9
76 24 31 15 |O-RING/P 5 139 23
122 3 31 17 |O-RING/P 8 19 4
NUT/M5 109 7 37 7 47 60
NUT/M6 37 29 39 24 48 45
39 33 39 27 139 18
42 7 40 6 0-RING/P 9 138 7
42 37 47 67 139 6
42 38 48 52 | 0-RING/PI2 45 7
54 7 54 21 50 10
57 9 56 9 139 8
59 14 56 14 142 26
60 3 61 3 143 26
68 9 62 8 | 0-RING/P14 42 43
68 11 62 11 42 58
68 12 65 9 138 5
74 10 67 4 140 28
75 8 78 5 | O-RING/P15 42 10
76 19 82 8 | 0-RING/P45 34 2
80 9 82 15 | 0-RING/S012 139 20
80 33 82 21 ORNAMENT/BONNET/H 114 28
108 36 82 24 | ORNAMENT/FG 131 6
112 45 91 4 | ORNAMENT/HST 114 30
116 17 92 4 ORNAMENT/1/STEERING 37 21
121 11 94 8 ORNAMENT/ ISEKT 53 3
121 32 99 8 131 11
NUT/M8 6 13 99 15 | ORNAMENT/ISEKI/130 |114 17
7 98 102 11 | ORNAMENT/ISEKI/LH 114 4

7 34 124 16 ORNAMENT/ISEKT/RH 114 5

9 31 128 10 ORNAMENT/TURN AROUND | 114 29
27 5 128 25 | ORNAMENT/TYM 114 32
38 35 0 RING 142 24 ORNAMENT/TYM/PG8 114 1
50 3 143 24 | PACKING 106 29
62 4 | 0-RING 19 16 107 29
73 7 21 1 138 12
106 32 40 3 144 2
107 32 59 15 PACKING, CAPSULE/LOWE | 126 9
110 31 139 9 126 41




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PACKING, CAPSULE/UPPE | 126 16 PIN 83 17 PIN, HAIR (10) 71 4
126 48 89 4 71 19

PACKING, DRAIN PLUG 3 14 92 13 71 20
PACKING, HOPPER 145 37 96 3 71 45
PACKING, ROD 138 14 97 2 72 16
PACKING, SUCTION 54 17 100 22 92 14
PACKING/MY 139 2 100 29 93 11
PACKING/ROD 41 4 101 14 104 5
PACKING/RUBBER 4 7 104 11 105 4
PANEL, MONITOR COMP 74 19 108 18 120 6
PANNEL, GUIDE/6HG 55 1 108 62 PIN, HATR/19 111 44
PANNEL, HOOD/M 74 8 111 22 PIN, KNOCKED 108 14
PAWL LEAD 87 8 119 14 PIN, LEVER 111 17
PEDAL 37 9 119 25 111 47
38 6 120 3 | PIN, LINK 52 7

PEDAL, BRAKE/RH 38 11 129 21 PIN, LOCK 106 24
PEDAL, DIFF-LOCK/PG 22 4 129 26 107 24
PEDAL, FRAME COMP | 61 9 139 22 125 4
PIN 3 16 142 923 | PIN,MAIN CLUTCH CAM | 21 )
9 4 143 23 | PIN,PISTON 72 15

12 8 PIN STRAIGHT 32 2 93 23

15 8 PIN, TAPPING 108 5 PIN, PUSH OUT 142 25

15 9 108 29 143 25

16 12 108 39 | PIN,RAIL/LOWER/OUTER | 108 56

17 8 108 44 | PIN, SEEDING 47 41

17 9 | PIN, BLOWER 125 12 48 26

20 5 PIN, BRACKET 47 63 PIN, SNAP 38 37

20 6 48 48 136 4

24 4 PIN, CLUTCH 112 40 PIN, SNAP/6 11 7

98 2 |PIN,COTTER/2.5X15/SU | 101 24 21 9

36 4 PIN, COTTER/2. 5X20/SU | 117 33 75 7

37 10 |[PIN, COTTER/3X25/SUS |129 32 76 18

38 39 PIN, COUNTER, GEAR 106 8 100 24

38 48 107 8 111 31

41 6 | PIN, GUARD LOCK 101 9 | PIN, SNAP/8 4 11

46 5 | PIN, HAIR 70 39 6 16

63 3 70 47 21 10

70 18 71 39 38 23

71 18 71 49 58 5

79 5 | PIN,HAIR (10) 7 13 70 24

72 13 63 4 71 24

72 22 70 4 93 14

73 3 70 19 100 13

73 11 70 20 111 4

73 12 70 43 123 9

265



266

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, SPLIT 8 17 PIN, SPLIT/3 X20 9 36 PIN/41 126 42
PIN, SPLIT/1. 6X10 47 51 45 16 PIN/6X16 45 10

48 36 46 6 | PIN/6X30 119 46

PIN, SPLIT/2 X10 45 11 47 64 | PIN/6X42 68 20
PIN, SPLIT/2 XI5 68 23 48 49 | PIN/83E16 111 30
PIN, SPLIT/2 X20 37 19 70 12 111 32
PIN, SPLIT/2. 5X15 7 40 71 12 PIN/BEARING/FRONT PL | 108 57
7 43 120 9 | PIN/L/80X210 75 6

61 10 133 6 76 17

73 5 | PIN,SPLIT/3 X25 8 8 | PIN/SPRING 110 7

73 15 41 7 | PINION 144 30

93 15 45 19 | PINION, DIFF/11T 15 4

93 17 52 4 17 4

95 6 52 9 |PIPE 42 23

95 12 91 9 | PIPE, 42 25

101 3 102 14 PIPE, FEED/FGS8 128 8

108 63 PIN, SPLIT/3 X35 85 5 PIPE, FEEDING 128 4

112 6 PIN, SPLIT/4 X25 61 7 PIPE, HST-RETURN 42 45

119 12 | PIN,SPLIT/4 X40 34 6 | PIPE, POWER STERRING | 42 40

119 32 |PIN,SPRING/3 X18 W |112 11 |PIPE, PUMP-SEPARATOR | 42 21

PIN, SPLIT/2. 5X20 3 9 PIN, SPRING/6 X28 W 33 3 PIPE, PUMP-VALVE 42 29
72 11 PIN, ST 140 42 PIPE, SIDE/83HST 97 1

73 16 PIN, STAND 6 15 PIPE/HST FILTER 42 41

110 28 93 13 | PISTON 140 6

119 50 123 8 | PISTON/V 41 3

125 7 PIN, TAPER/8X50 38 2 PIVOT 62 7

PIN, SPLIT/2. 5X25 9 24 PIN, WHEEL 136 3 PIVOT, TEBSION COMP 3 18
25 3 PIN, WHEEL SET 88 8 PIVOT/DIAL/MO 117 81

54 16 |PIN/+ 145 15 | PIVOT/DRIVE/SLH 117 36

57 3 | PIN/05X28 47 50 | PIVOT/DRIVE/8RH 117 35

85 4 48 35 PIVOT/HST 7 4

89 12 PIN/06X29 110 17 PLANTING ARM, COVER R | 143 5

96 12 PIN/06X45 119 24 PLANTING/BT/9T 31 18

PIN, SPLIT/3 X15 38 51 |PIN/08x27 38 38 |PLATE 7 920
45 14 38 47 9 12

58 3 | PIN/10X113 93 10 20 8

70 8 PIN/10X29 104 4 31 8

71 8 | PIN/10X64 38 36 31 13

86 24 105 3 31 16

88 9 | PIN/12X258 70 27 37 27

93 22 71 27 38 32

101 15 PIN/12X55 7 12 42 11

112 57 | PIN/14X232 61 5 51 9

112 70 | PIN/18X139 52 2 52 10

PIN, SPLIT/3 X20 6 4 | PIN/41 126 10 64 11




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE 65 6 PLATE, FRONT/OUT/8/RH | 110 3 PLATE/1/32X83 37 4
65 15 | PLATE, GUIDE 110 26 | PLATE/LH 130 10

67 3 PLATE, GUIDE/FEEDING | 117 88 PLATE/LINK BASE 70 48

99 2 PLATE, GUIDE/HST 7 10 71 50

93 1 | PLATE, HOPPER/LH 145 11 | PLATE/RETURN STOPPER [112 15

93 8 PLATE, HOPPER/RH 145 12 PLATE/RH 130 11

93 16 PLATE, HYDRAULIC LOCK | 31 19 PLATE/SEEDLING TANK/ | 112 49

100 14 PLATE, INTERVAL LABEL | 48 53 PLATE/SWASH 140 4

100 23 | PLATE, LEAD PAWL 87 9 | PLATE/U/15X22 54 15

102 9 | PLATE, LEVER/HST 7 9 57 2

108 9 PLATE, LINK SUPPORT 104 6 PLATE/VALVE/MOTOR 140 9

108 10 PLATE, LINK, RH 93 6 PLATE/VALVE/PUMP 140 8

108 15 PLATE, LINK/FLOAT 104 8 PLUG 42 57

108 31 104 9 50 9

108 66 | PLATE, LINK/PGS/L 93 924 89 24

110 5 PLATE, LOCK COVER 59 7 96 21

112 63 PLATE, MARKER OPERATE | 45 12 138 4

124 29 PLATE, MARKER WIRE/V 45 9 139 5

139 3 PLATE, MIRROR 62 9 139 7

139 11 | PLATE, MOTOR/Q/1200 0 26 144 29

144 3 | PLATE, MOTOR/Q/F 71 26 | PLUG(G3/8) 140 26

145 5 PLATE, OIL COOLER 42 62 PLUG (PF1/4) 140 27

145 25 PLATE, PROTECT 112 16 PLUG, OIL 12 6

145 27 | PLATE, RAIL/OUTER 108 17 36 19

PLATE, INTERVAL LABE | 47 @8 | PLATE, REINFORCE 112 50 |PLUG, OIL 18/BRACK 47 5
PLATE, AIR CHAMBER 124 12 PLATE, RIDGE-CLUTCH/F | 129 9 48 5
PLATE, ARM/F/FG 47 15 PLATE, RUBBER/20X25X0 | 37 26 83 21
PLATE, BASE 51 7 127 6 PLUG/25X08 21 3
PLATE, BATTERY 78 8 | PLATE, RUBBER/20X30X0 | 31 9 48 6
PLATE, BRAKE 2 1 | PLATE, SEEDING TANK H | 108 34 |PLUG/37 42 56
38 7 PLATE, SEEDING/8 111 2 PLUG/M10X1 139 17

PLATE, BUMPER 39 10 PLATE, SEEDING/83E16/ | 111 1 PLUG/SCREW/SEAL 12 7
PLATE, BUTTERFLY 145 8 PLATE, SEEDLING, CENTE | 112 64 28 26
PLATE, CONTROLLER/83 | 80 9 | PLATE, SPRING 117 93 36 20
PLATE, COUPSULE 126 9292 | PLATE, STOPPER 105 ) 42 13
126 54 108 54 42 59

PLATE, COUPSULE/UPPER | 126 32 PLATE, SUB STEP 82 13 138 18
126 64 PLATE, SUPPORT/8 117 100 PLUNGER 45 2

PLATE, DISK DRIVEN 8 10 | PLATE, SUPPORT/J 82 292 | POINTER, CHANGE/PG 6 7
PLATE, EXHAUST GUIDE |119 31 |PLATE/IR/13X280 108 69 | POPPET 144 921
119 39 PLATE/1R/18X77 42 60 POPPET, CHECK/0. 7 140 22

PLATE, EXHAUST LEVER |119 27 PLATE/5/LH 130 12 POPPET/RELIEF 140 21
PLATE, FRICTION 8 12 PLATE/5/RH 130 13 PROTECTOR, ENGINE 37 25
PLATE, FRONT/8 110 1 | PLATE/AUTO-RETURN/S | 44 8 39 19
PLATE, FRONT/OUT/8/LH | 110 9 | PLATE/FAN COVER 9 16 | PULLEY, CLUCTH 8 1

267



268

Alpabetical Index 9190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PULLEY, TENSTON 3 6 RING, SNAP/10 C 108 61 RING/0 22 3
9 33 | RING, SNAP/12 C 64 3 42 4

PULLEY/VB105/133/ 3 1 65 3 138 16
PULLEY/VB117/HST 9 9 117 65 140 29
PULLEY/VB131 9 20 117 68 | RING/SNAP 16 3
PUMP, GEAR/3. 5-3 40 1 RING, SNAP/15 C 3 7 28 7
RACK ASSY 144 7 9 34 28 10
RATL/SEEDING TANK/IN {108 27 139 26 28 21
RAKE/3 95 15 |RING, SNAP/16 C 47 11 89 13
REAR STEP 82 10 | RING, SNAP/17 C 47 49 96 15
REFLECTOR ASSY [ 109 6 48 34 144 18
REGULATOR 116 15 84 5 RIVET 67 9
RELAY, 5P ASSY | 76 10 100 21 RIVET/03X25 16 6
RELAY/4P 121 9 129 20 RIVET/BLIND/O 145 7
RELAY/4P ASSY | 80 10 140 41 145 24
RELAY/FLASHER ~ ASSY | 79 4 RING, SNAP/18 C 19 8 145 26
79 5 RING, SNAP/20C 19 11 RIVET/STEM/3. 2X 108 6

RESISTER 111 25 35 3 108 41
RING (M12X18X1) 74 5 38 19 108 46
74 16 140 30 |[ROD 6 8

RING, SNAP 117 20 RING, SNAP/22 C 64 4 7 29
119 28 65 4 50 2

119 52 | RING, SNAP/25 C 28 25 93 20

119 54 47 14 | ROD, BLOW CHENGE/8 119 13

126 11 RING, SNAP/30 C 17 17 ROD, BRAKE/M 38 26

126 25 117 12 | ROD, BRAKE/TURN 38 29

126 31 140 40 ROD, FEEDING DRIVE/83 | 117 54

126 43 RING, SNAP/32 C 32 3 ROD, JOINT/ARM 108 49

126 57 140 32 | ROD, PISTON 138 11

126 63 | RING, SNAP/42 C 35 4 | ROD, PLANTING/K/RH 1483 4

126 77 RING, SNAP/47 C 8 4 ROD, PLANTING/LH 142 4

129 17 19 9 | ROD, TIE/63 25 1

RING, BRUSH 126 8 36 10 ROD/EXHAUST LEVER 119 33
126 40 84 3 | ROD/FEED CONNECTING |117 55

RING, CIRCLIP 26 3 140 31 | ROD/GUIDE/DIAL 117 66
87 5 RING, SNAP/52 C 13 4 ROD/HST 7 23

117 38 15 19 ROD/HYDRAULIC 70 21

RING, CUPLING/P 33 4 28 5 71 21
RING, SNAP 16 7 | RING, SNAP/E10 139 10 | ROD/L/240X30 145 38
144 4 RING, STOPPER 128 18 ROD/M8X205 94 5

RING, SNAP/ 6 E 111 19 RING, WIRE 144 12 ROD/M8X90 94 3
111 23 144 28 |ROLL 126 17

111 48 | RING/0 3 12 126 49

112 41 20 11 | ROLLER 70 6

139 24 21 7 71 6




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ROLLER 120 7 SCREW/SP 70 33 SEAL, 0IL/TC15307 117 26
ROLLER, SEEDLING TANK | 100 3 71 33 117 39
ROLLER, SEEDLING, UPPE {112 14 108 25 126 20
ROLLER/08X12X15 7 41 142 6 126 52
ROLLER/08X17X15X 70 10 143 6 | SEAL, OIL/TC15357 87 6

71 10 | SCREW/TAPPING 108 24 117 47
ROLLER/SEEDLING 112 13 108 70 SEAL, OTL/TC17478 84 4
ROOT 128 2 SCREW/TAPPING/6X16 53 10 SEAL, OIL/TC20307 126 13
RUBBER, BATTERY 78 7 74 26 196 45
SCREW 7 3 | SEAL 928 12 | SEAL,0IL/TC20357 21 6
74 9 | SEAL KIT 144 31 26 4
74 19 | SEAL(SDD2/25357) 19 13 47 32
92 7 24 8 48 19
117 71 SEAL, OIL 106 16 SEAL, OIL/TC20428 16 11
117 175 107 16 35 5

121 21 SEAL, DUST 138 15 SEAL, OIL/TC25357 22

126 24 139 1 SEAL, OTL/TC25428 117
126 56 139 27 SEAL, 0IL/TC255210 13 5
141 10 142 14 SEAL, OTL/TC30428 117 13
141 11 143 14 | SEAL, OIL/TC30528 83 5
141 12 SEAL, GREASE 142 15 SEAL, OIL/VC20356 47 33
141 15 143 15 48 16
145 10 SEAL, OTL 24 14 SEAL, SLTPPER 144 9
145 21 89 17 SEAL, WHEEL SHAFT 36 18
145 41 106 7 | SEAL/DUST 41 5
SCREW M3X20 64 8 107 7 SEAL/OIL 19 10
65 12 117 9 47 29
SCREW SENS/M5X16 70 31 SEAL, OIL 305514 29 4 48 15
71 31 SEAL, OIL 30X40X8 142 27 117 45
SCREW, SEMS 74 25 143 27 140 33
SCREW, SP/M4X12 108 26 SEAL, OIL TC17307 83 25 140 34
SCREW, TAPPING 121 15 117 44 140 35
SCREW, TAPPING/M3 123 11 117 49 144 14
SCREW/FLAT 110 12 117 83 | SEAL/OIL/TANK 38 3
130 4 | SEAL, OIL/SC17306 89 29 | SEAL/SLIPPER 144 16
SCREW/M3X12 38 16 98 4 144 17
SCREW/M3X16 7 21 SEAL, OIL/SDD7/204 36 11 144 19
SCREW/M4X12 145 46 SEAL, OIL/TC12257 47 13 SEAT 63 1
SCREW/M4X16 75 12 47 55 | SEAT, FEED 194 17
76 23 48 40 | SEAT, HOPPER/4 145 4
122 2 86 20 | SEAT, TAKE OUT 119 7
SCREW/M6X20 54 117 21 SENSOR ASSY 38 13
SCREW/M8X35 82 7 SEAL, OIL/TC15257 47 42 SENSOR, ANGLE 80 11
SCREW/SOCKET 140 43 48 27 121 14
SCREW/SP 38 9 | SEAL, 0IL/TC15307 117 23 | SENSOR, HOPPPER 121 25

269



270

Alpabetical Index 9190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SENSOR/ANGLE/11 ASSY | 70 32 SHAFT, REAR DIFF/LH 15 13 SLEEVE 86 17
71 32 SHAFT, REAR DIFF/RH 15 14 SLEEVE/24X30X13 106 22

SENSOR/SLOPE ASSY | 80 16 SHAFT, REAR DRIVE/V 32 1 107 22
SET PLATE/NEEDLE 137 9 | SHAFT, REAR WHEEL/8 36 15 | SLIDER PLATE(E12) 108 7
187 4 | SHAFT,REAR/COUNTER/V | 36 12 | SOCKET 69 3

SHAFT 14 1 SHAFT, ROLL DRIVE 117 17 69 6
17 3 SHAFT, ROLLER CLUTCH |117 5 141 14

21 5 SHAFT, SDDELING, UPPER | 112 18 SOLENOID ASSY 45 1

29 1 | SHAFT, SECTOR/M/U 924 10 | SOLENOID SET 138 1

35 1 | SHAFT, SEED INTERVAL | 18 1 | SOREN/SP/M6X25 106 4

36 7 18 4 107 4

37 13 SHAFT, SEEDIND FEED/5 | 112 19 SPAC/M8 11 4

38 1 SHAFT, SEEDING/1200/ 33 1 62 5

86 29 SHAFT, SEEDING/DRIVE 14 14 66 8

SHAFT, KING PIN/V 98 16 | SHAFT, SEEDING/OUT/P | 19 5 73 9
SHAFT, CHANGE/PG 118 4 SHAFT, SEEDLING 112 17 110 34
SHAFT, COUNTER ~ COMP | 14 10 112 25 SPACER, BRAKE SENSOR 38 12
SHAFT, COUNTER/5 117 24 112 26 SPACER, RADIATER/FD 1 8
SHAFT, COUNTER/SH/LH 112 52 112 27 | SPEAKER ASSY 81 1
SHAFT, COUNTER/8H/RH | 112 53 | SHAFT, SEEDLING ARM 89 18 |spooL 138 10
SHAFT, DIFF PINION 15 3 98 1 SPRING 7 6
SHAFT, DRIVE/HG 14 12 SHAFT, SLIDE 86 7 8 14
SHAFT, EXHAUST 126 27 SHAFT, STERRING/LOWER | 51 1 8 18
126 59 | SHAFT/F/P 47 30 37 11

SHAFT, EXHUAST/FG8 119 34 SHAFT/K/PLANTING ROD | 106 10 38 20
119 35 107 10 38 24

SHAFT, EXTENSTON 136 2 SHAFT/M6X109 80 27 38 41
SHAFT, FEED/8LH 126 68 SHAFT/PGS8 48 17 50 11
SHAFT, FEED/8RH 126 69 | SHIFTER 8 21 58 4
SHAFT, FRONT DRIVE/6 | 17 13 19 12 59 8
SHAFT, FRONT-WHEEL/8 29 1 SHIFTER, FEEDING 47 12 61 6
SHAFT, GEAR 126 80 SHIM 15 18 67 5
SHAFT, HYDUALIC LOCK/ | 72 7 28 18 73 4
SHAFT, INPUT/E12 84 1 87 11 73 17
SHAFT, INPUT/H 13 1 | SHIM, PLANTING A/0.1 | 83 10 100 25
SHAFT, MOTER 140 11 SHIM/0. 9 140 7 102 13
SHAFT, PIVOT/SUPPORT |117 34 SHIM/56X75X02 28 9 117 74
117 43 SHIM/C 16 9 138 2

SHAFT, PLAINTING ROD/ | 85 1 SHUTTER 118 8 138 9
85 2 SHUTTER, EXHAUST 126 28 139 4

SHAFT, PLANTING/G/83 | 47 48 126 60 139 16
48 33 SLANT DIAL ASSY 74 13 144 22

SHAFT, PLANTING/PGS8 47 72 127 16 SPRING HCO020 89 11
48 57 | SLEEVE 47 47 96 11

SHAFT, PUMP 140 10 48 32 SPRING, BELT/4 112 20




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING, BELT/8 112 21 SPRING/HEQ71 64 5 STAY, FRAME SUPPORT/0 | 68 22
SPRING, CONE 38 3 65 5 STAY, FRAME/SLH 100 1

80 29 70 5 STAY, FRAME/8RH 100 2

SPRING, HC030 112 37 71 5 | STAY, FRONT FRAME 39 6
SPRING, HEO71 93 18 79 6 | STAY, GUIDE 123 4
SPRING, HYD RETURN 70 13 93 19 STAY, HOPPER 127 2
71 13 SPRING/HE079 118 18 STAY, JOINT 100 4

SPRING, PLATE 86 11 SPRING/HE081 112 73 STAY, MARKER HOCK83T/ | 99 19
SPRING, PLATE WASHER 5 10 | SPRING/HE090 7T 44 99 20
SPRING, PLUNGER 45 3 | SPRING/HE100 921 12 | STAY, MIRROR ASSY | g2 1
SPRING, PRESS/23 95 4 SPRING/HE128 101 16 STAY, MUFFLER 5 11
95 10 SPRING/HE130 68 21 STAY, PLATE/AIR CHARG | 118 11

101 6 SPRING/HE136 3 10 STAY, PUMP 4 37

SPRING, RATCHET 112 4 SPRING/HE232 94 1 STAY, RAKE/LH 95 1
SPRING, RATCHET RH 112 5 | SPRING/HE300 94 9 | STAY, RAKE/LH/INNER 95 9
SPRING, SHIFTER 47 58 SPRING/HT008 119 23 STAY, RAKE/RH 95 7
48 43 119 45 STAY, RAKE/RH/INNER 95 8

SPRING, STAY/SENSOR 80 18 SPRING/HT018 112 55 STAY, RESERVE TANK 1 15
SPRING/8 99 292 SPRING/HT020/L 126 29 STAY, SEEDING 112 23
SPRING/HCO11 7 15 | SPRING/HT020/R 126 61 | STAY, SEEDING FRAME/T | @1 1
SPRING/HC013 129 31 SPRING/HT035 91 7 STAY, SEEDING/8 112 46
SPRING/HCO015 47 54 SPRING/MAIN 139 12 STAY, SEEDING/8/LH 112 47
48 39 SPROCKET (18) 89 14 STAY, SEEDING/8/RH 112 48

SPRING/HC022 19 15 96 13 | STAY, SEEDLING 112 22
SPRING/HC023 20 3 | SPROCKET, SHAFTCLUTCH | 89 7 | STAY, SEEDLING UPPER |111 11
SPRING/HC024 140 20 96 7 STAY, SENSOR/SLOAP 80 31
SPRING/HC029 101 23 STAY 20 2 STAY, SIDE FRAME 39 34
SPRING/HC030 140 19 92 11 STAY, SWICTH 127 8
SPRING/HC035 17 15 102 6 | STAY, WINKER/PGSC 109 8
SPRING/HC036/P 106 18 102 7 | STEERING/2/380 ASSY | 37 15
107 18 102 8 STEP, CENTER/M 54 3

SPRING/HC045 47 9 104 2 STEP, EXTENSTOM 54 18
48 23 111 41 STEP, REAR/GF/M 57 1

SPRING/HC053 140 18 | STAY, ADJUST/5 117 79 | STEP, REAR/M 56 1
SPRING/HC054 47 38 | STAY, BLOWER/FG 125 3 | STEP/M/LH 54 1
SPRING/HC055 125 5 STAY, BUMPER WEIGHT 39 1 STEP/M/RH/8 54 2
SPRING/HC067 142 21 STAY, CENTER STEP/M 21 4 STEP/OUTSIDE/M 54 13
142 22 | STAY, CONTROLLER 121 30 54 14

1483 21 STAY, DUCT/REAR/8 124 19 STOPPER, FLOAT/PGS8 89 925

143 292 | STAY,DUCT/REAR/8LH |124 20 89 26

SPRING/HC100 126 82 STAY, FILTER 42 35 STOPPER, PISTON 41 2
SPRING/HC115 126 76 STAY, FLOAT/REAR 105 5 STOPPER, SEED/6/K 111 34
SPRING/HC193 108 64 STAY, FLOAT/REAR/RH 105 6 STUD/M 8X25 110 29
SPRING/HC206 44 7 STAY, FRAME SUPPORT 68 14 SUB WHEEL/870/PG 132 5
SPRING/HE040 117 95 68 15 135 2

271



272

Alpabetical Index 9190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SUPPORT, DIFF-LOCK 6 14 WASHER 1 13 WASHER 117 86
SUPPORT, EXHAUST LEVE [ 119 15 3 2 118 5
SUPPORT, FRAME/8 124 32 3 8 118 16
SUPPORT, SIDE/8/LH 124 39 8 5 119 3
SWITCH 7 19 8 24 119 17

74 30 9 29 119 49

SWITCH ASSY [108 23 9 35 121 22
SWITCH ASSY 64 6 13 8 121 29
65 10 14 7 123 6

SWITCH(2/3) ASSY 80 5 15 10 124 5
SWITCH, BLOWER 127 13 17 10 125 17
SWITCH, COMNINATION 74 11 17 16 125 24
SWITCH, PUSH 100 15 26 5 126 6
129 5 34 3 126 38

SWITCH, SAFETY  ASSY | 79 1 36 21 126 67
SWITCH, STARTER 74 1 38 30 127 3
SWITCH, TOGGLE, 2 ASSY | 74 15 38 50 127 11
SWITCH, TOGGLE, 6 74 4 44 5 128 21
TANK, FUEL 4 1 46 2 129 14
TANK, FUEL/8 4 5 52 6 129 22
TANK, OIL/PG83 42 1 59 6 129 27
TANK, SEEDING 108 71 59 11 129 36
TANK, SEEDING/8/E2 108 1 72 2 130 7
TANK, SEEDING/GUIDE/L | 108 37 72 10 130 15
TANK, SEEDING/GUIDEE/ | 108 49 80 14 139 25
TAPE, ACRYLIC FORM 145 16 82 6 145 13
TENSION, CHAIN/DOWN 89 20 83 11 145 14
96 17 85 8 145 28

TENSION, CHAIN/UP 89 19 86 8 145 29
96 16 89 8 145 34

TIRE/650/90/LH 30 1 89 16 145 42
TIRE/650/90/RH 30 2 92 8 145 47
TRIM/117 42 3 94 7 WASHER / M16 61 8
TUBE 1 7 96 5 WASHER / M6 9 17
111 29 96 8 47 76

TUBE, EXHAUST/FG8 118 1 106 21 48 61
TUBE, FEED SEAT/RH 124 24 107 21 53 11
TUBE, HOPPER SUPPORT |123 14 108 19 54 9
TUBE, INTERVAL GUIDE | 56 12 110 30 61 12
TUBE, JOINT/8 117 97 116 12 72 21
TUBE/08X10X17 119 22 117 32 75 9
TUBE/FRAME 82 5 117 42 76 20
U-NUT/M10 7 18 117 52 80 20
VALVE, CONTROL 50 8 117 73 80 25
VALVE, CYLINDER/PG8 49 7 117 77 100 28




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER / M6 111 33 WASHER, PL/M 8 110 25 WASHER, SP/M 8 96 23
120 2 112 56 100 17

WASHER /M12 45 15 112 69 102 4
50 7 120 8 106 31

70 38 | WASHER, PL/M14 6 3 107 31

70 46 46 7 108 20

71 38 WASHER, PULLEY 35 109 3

71 48 82 25 110 24

93 21 97 6 116 13

112 10 99 9 117 58

117 67 101 7 129 7

134 11 WASHER, SP/M 3 7 22 WASHER, SP/M10 2 3

WASHER (11X30X2) 7 16 38 15 3 4
WASHER, BINDING 117 31 64 9 3 20
WASHER, PL/M 4 70 34 65 13 5 13
71 34 WASHER, SP/M 4 4 4 9 3

75 14 4 9 9 23

76 25 75 15 24 21

108 4 76 26 25 4

108 30 122 5 31 3

108 40 | WASHER, SP/M 6 9 18 34 8

108 45 80 21 37 20

122 4 80 26 39 5

WASHER, PL/M 6 112 7 | WASHER, SP/M 8 7 96 39 )
WASHER, PL/M 8 4 10 7 39 44 3
7 42 9 30 83 7

11 3 13 9 83 13

38 22 14 9 88 6

38 27 24 3 100 6

45 22 24 18 108 52

53 8 26 7 116 3

58 2 27 4 116 10

62 3 29 7 132 7

66 7 36 6 133 4

70 7 37 8 133 10

70 11 45 21 134 4

71 7 50 4 136 7

71 11 53 7 WASHER, SP/M12 8 6

73 8 56 10 11 9

82 18 57 6 134 10

93 3 59 9 | WASHER, SP/M20 34 4

99 21 70 25 WASHER, STAND SPRING 8 3

100 12 71 25 45 18

101 5 74 32 WASHER, TENSTON 68 6

104 10 93 4 WASHER, WIRE TENSION 5 9

273



274

Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, WIRE TENSION 38 4 WASHER/LOCK 117 4 WASHER/LOCK 129 13
47 19 117 41 129 35

80 28 117 51 130 6

95 5 117 63 130 16

95 11 117 72 142 9

101 21 117 76 143 9

106 25 117 85 145 9

107 25 117 91 145 18

110 15 117 99 145 30

110 18 118 6 145 35

119 18 118 13 145 43

WASHER/09X30X05 106 30 118 15 145 48
107 30 119 4 | WASHER/M10 2 5

WASHER/11X24X3 9 22 119 10 3 21
WASHER/13X30X0. 4 126 178 119 20 5 14
WASHER/13X30X02 47 21 119 41 7 14
WASHER/16X25X0. 4 126 21 119 43 7 39
126 53 119 56 37 18

WASHER/16X25X2 47 8 121 20 38 52
WASHER/17X27X03 47 36 121 23 45 183
48 21 121 28 70 3

WASHER/18X35X03 47 10 123 7 71 3
WASHER/18X45X1 126 18 123 12 73 18
126 50 123 16 100 8

WASHER/19X30X0. 4 126 84 124 4 108 22
WASHER/19X30X03 52 3 124 11 108 53
52 8 124 14 116 9

WASHER/21X32X01 47 39 124 22 120 5
48 24 124 26 | WASHER/M12X20X01 112 39

WASHER/21X45X01 126 15 124 31 117 64
126 47 124 37 WASHER/M3 38 14

WASHER/23X30X0. 4 126 83 124 41 64 10
WASHER/23X34X01 48 13 125 10 65 14
WASHER/23X34X03 47 926 125 13 | WASHER/NYLON 81 3
48 11 125 16 | WEIGHT, HOSE 128 7

WASHER/25X30X1 140 37 125 23 WHEEL, 900/LH 23 1
WASHER/26X44X1 51 4 126 5 WHEEL, 900/RH 23 2
WASHER/30X40X01 117 11 126 23 WHEEL, PUDDY/850 136 5
WASHER/LOCK 5 ) 126 37 | WHEEL, PUDDY/L 134 12
5 16 126 55 | WHEEL, PUDDY/R 134 13

80 15 126 66 WHEEL, RATCHET 35 112 8

92 9 127 4 | WHEEL/850/L 133 7

106 26 127 10 | WHEEL/850/PG/OUT 133 1

107 26 128 20 WHEEL/850/R 133 8

110 18 129 4 | WHEEL/850K/PG/0UT 134 1




Alpabetical Index

2190-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key

WHEEL/850K100/0U 136 1
WHEEL/870/PG/IN 135 1
WHEEL/870/PG/0OUT 132 1
WIRE BAND(92) 100 30

108 68

121 3
WRENCH, PLUG 115 1
YOKE, RH 38 33

38

45

275



